1. This parts catalog is the last edition of Yanmar crawler backhoe Model B37 - 2A for Japan

& Overseas (except Europe).

2. Parts catalog history

Parts catalog No. Published Remarks
1st edition 000Y 00K 3250 Aug., 1995 | Disuse old edition
last edition 000Y 00K 3251 May, 1998
3. Model name
SECTION | Column Model name Specification
(A) B37-2A(C)FRT Cabin, Front lever etc.
(B) B37-2A(C)SID Cabin, Side lever etc.
(C) B37-2A(P)FRT Canopy, Front lever etc.
I (Vehicle)
(D) B37-2A(P)SID Canopy, Side lever etc.
(E) B37-2A(C)EX Cabin, Overseas exc. Europe
(F) B37-2A(P)EX Canopy, Overseas exc. Europe
Il (Engine) (A) 3TNE88-B1
4,
Manufactured Nov., 1994 ~ Jun., 1997
Machine No. M/# 50501 ~ 51279
Engine No. E/# 01570 ~ 14364

5. Your understanding is asking that this parts catalog is not a technical data manual

nAamu i AT~ mmmna Al

Be sure to use Yanmar Genuine Parts in your maintenance servicing of Yanmar products.

Be careful not to use the simple parts available in the market ; otherwise their usein

repairing causes such as an early breakage, for instance.




SPECIFICATIONS

Name YANMAR CRAWLER BACKHOE
Model B37-2A-P[R] B37-2A -C[R]
Model Vertical 3-cylinder water - cooled diesel
Engine
' Type 3TNES8-B1
Transport length mm 4810
Dimensions | Transport width mm 1520 1540
Transport height mm 2360 : 2410
Std. bucket capacity m? 0.05~0.11(0.10)
Std. bucket width(OQutside) mm 590(W/Side cutter)
Max. digging depth mm 3150(Blade3350)
Max. cutting height mm 5100 4600
Max. dump height mm 3700 3200
Max. reach at ground level mm 4920
Min. swing radius mm 1700(Swing1300) 2000(Swing1500)
Boom swing angle degree Left 50 & Right 90
Max. digging force(Std. bucket) kgf 2400
Travel speed(High/Low) km/h 4.3[4.5]/2.2[2.3]
Gradability degree 30°
Average ground pressure kgf/cm? 0.25[0.24] 0.26[0.25]
Track shoe width(Std.) mm 370
Width X height mm 1520 % 350
Rlade
Capacity m? 0.19
Machine mass kg 3150[3080] 3300[3230]

[ ]shows to the specification of rubber crowler.




1|

FTHRERE

VEHICLE PAINTED COLOR ]

4
........ =
5
1 7) B
Operational Part
3
2

57| S 3 Painted Color S
Part ription ENEE S Bunsel No. Code

7 Yro—H/IN—7R b O~ | YANMAR New Permanent Yellow
ol AN 5. 2Y8. 5/11 87

Z Y= Y=V YANMAR Mint Green
O\ D |1 18 186 7/8 85
@ YoT—-FF—TTU— YANMAR New Deep Green 88

: = 10.6B2.2/4.2 0.6B2.2/4.2
©) == |vPrvv—HIUL 2T Y—" | YANMAR New Grayish Green 86

==298G4.8/3.0 2.9BG4. 8/3.0
@ | B | ry7—5-uFV-TFL— | YAWR Dark Olive Gray -

#i | 5 39Y2.97/0. 78 5.39Y2.97/0. 78

m Yoe—Fra3—iTL— YANMAR Charcoal Gray 1

N2

N2

GE1)A—X S UTHHER
GE2) ) EREERUI—O /N - F—Z b5 U 7LSNOBIMER
(Note 1)For Australia
(Note 2)For Japan, overseas except Europe & Australia

GED
(iF2)



d

ZRRRES ]
PAINT PART NO.

PR i%@. ZEEBRES  (Paint Part No. )

Part Paint Color 16LEE(16L Can) | 4LER(AL Can) | 27 U~(SPRAY)

D | i a2 &2 L A8 | 981101-09519 | 977620-40870 | 977620-30871
Fov—=3s hTY—y 981101-09700 | 977620-40850 | 977620-30851

YANMAR Mint Green

Yoe—-FHT4—=TTU~
YANMAR New Deep Green

981101-09588

977620-40880

977620-30881

Mttn VAP EYV A Y
YANMAR New Grayish Green

981101-09616

977620-40860

977620-30861

® o 0|

Y5 —-0FU—-TL—
YANMAR Dark Olive Gray

§77620-40720

TOR-90460003

®

Pre—F¢a—-INsL~
YANMAR Charcoal Gray

981101-09516

977620-40710

977620-30371

GE1

YA —Z S U T

GE2)EREHRUI—0y /N« F—Z bS5 U 7LISOB5MEHE

(Note

1)For Australia

(Note 2)For Japan, overseas except Europe & Australia

GE1)
(iF2)

3 [ FERROBEE ]
COLOR OF MAIN PARTS
BRER 2%6 s .
Part Paint Color EALE Main Parts
@ | Frz—Hi—v%v pqzo— |[FEES pork ecuipmnt part
YANMAR New Permanent Yeliow FO§ /4 fuel tank
@ YANMAR Mint Green
@|Fre g —rru—y [ TEOPT [ e
YANMAR New Deep Green Fo997b-h,  $4b" UK track frame, cabin door
. s o, |92 2b-h,  F0UbAN - turning frame, front cover
"7/7—%—'[7’l/'f‘3“/17|)"‘/ IR FYTA =.3° bi
©) YANMAR New Grayish Green x}‘/'f/:}uﬂy;m"— i §3ir'.3’ cyf?ﬂﬁgf' co\s/:jp
P =AY —TH L — 12{ESR operational part
@ YANMAR Dark Olive Gray
YUTe—F ¢ a—IT L — £k90-5 iron crawler
@ YANMAR Charcoal Gray
A [Iﬂ—%ﬂ&'@éﬁ%@ﬁ\‘ﬁﬂéc‘: 27535 DOEBRNo. T ]
DESCRIPTION OF PART NO., WHiCH COLOR IS DIFFERENT FROM PREVI0US ONE.
No. | BBRES Eifie 4 7 RS Paint Color
Part No. Part Name
1. | XXXXXX-XXXXX 1| XXXXXXXXXXXX(8T) | #v3-%fn° -7224410- | YANMAR New Permanent Yel fow
2. | XXXXXX-XXXXX -1 XXXXXXXXXXXX(85) | ¥v7-3vb"V-y YANMAR Mint Green
3. | XXXXXX-XXXXX -2 | XXXXXXXXXXXX(88) Y73-317 (=797 Y9-7 | YANMAR New Deep Green
4. | XXXXXX-XXXXX -3 | XXXXXXXXXXXX(86) ¥73-F19" V492197 )-7 | YANMAR New Grayish.Green

GE1))ERRI-V RKBOD [-1] FZBEEHY-M -0 THB 55T,
(2 YBREBXRRD( YANRIERDIEERT,

(NOTE 1)

‘1" at the end of part No shows YANMAR Mint Green.

(NOTE 2)( ) at the end of part name shows Color code.




BER (1) « o o oo o« TSR
PICTURESQUE INDEX(1) « - <« MAIN PARTS

854R Fig. 1~6
FRGHR Fig. T
SAFETY LABIE{

8 Fig.8
TOOL

B4 b Fig 101
il NI

Rsm'gr Fig. 24 aEen ie9
04;3."5:’-/ Fig 43,44 ﬁg’&é)&; Fig. 10
HNE[%&;? Fig 45 EING/”E/m?N'ﬁT/ b Fig 13

D—4935v7 Fig 22
WORK LAMP

T—~h § T—=LTS5%y b Fig 96
CKET

BOOM & BOOM BRA

T~L Y % Fig. 48, 49
BOOM CYL INDER »
\

T~ALil) /% Fig. 50
ARM CYLINDER

E—% & 57029 Fig23
HEATER & DEFROSTER
S— b & S— b7V b Fig 40, 41
SEAT & SEAT MOUNT
BES Fig 17~21
ELECTRIC PART

RS Fig 74~83

HYD. OIL PIPING

3 bO—)VEE Fig 84~94

CONTROL PIPING

/<% b Fia 98.99].
| BUCKET

TL—F Fig 100L|
BLADE

TL—F )4 Fig 53
BLADE CYLINDER

| %75 FoU ¥ Fig 51

BUCKET CYL INDER

IRNESER Fi
CONTROL EQU

JE3/X)
CONTROL

REMOTE

)/

9.21~35
| PMENT

V7 Fig. 67~69
VALVE

FO%270 & FONRLTFi
FUEL TANK & FUEL LIMEj’ 'e.15

R/ b Fig.
B(NNETJ b Fig 42

RS & BEEE Fig
oo rwe & > ¢

WY Fig
{ns % Fia.13

754 Fig 11.12 | .|
ACCELERATG'\‘g 2

|

EITE—4 Fig.54
DRIVING MOTOR :

& 4 /3R Fig. 38,39
TRUMENT PANEL

PTO/T Fig. TZ
P.T.0. VALVE

2U—A4h & [FEIX7Y /% Fig 36

FRAME & TURNING BEARING

2 b—U4LA/X— Fig 37

FRAME COVER

EBIE—~% Fig.055 #MWY U~ v% Fig 95
TURNING MOTOR GREASING
AANISaA b Fig 56

SWIVEL JOINT

a2 bo—=)/XIVT Fig 571~66
CONTROL VALVE

Q=S Y—/XWT (TWFF V)
ROTARY VALVE(MALT! CHANGE)

Ny FY Fig. 16
BATTERY

Fig. 70, 71




REX (2) « o o« oo < HFRIR
PICTURESQUE INDEX(2) « « - HYDRAULIC SECTION

MERT & Fi ’
i i ’ HYD.OlLJPUP?%ET o 47

o—%Y—sXJvT7 Fig. 70, 717

ROTARY VALVE
70 Mg -
FRONT SPE% EBE—% Fig.55
NN TURNING MOTCR
YEIVIULT Fig 67~69
REMOTE CONTROL VALVE
Yeshms ~~ Fig. 13 |
HYD. OIL TANK
24T ¥ Fig 52
SWING CYL INDER
T—L YUY Fig 48,49
BOOM CYLINDER
7—hLY Y Fig 50
ARM CYLINDER

av ha—is<i7 Fig 51~66

CONTROL. VALVE
<o kU ¥ Fig. 51
BUCKET CYL INDER
Tt
¢ AL~ 24k Fig 56
| SHIVEL JoINT

B37-2A(JP)



JOER (3) o o oo oo

IHE A

PICTURESQUE INDEX(3) « < < FIGURE

-1/9

SEARCet™ V70000 =)

Fig.1 LABEL(CABIN:FRONT LEVER)

5 SEHR($et” 7:EX ASEHER)
Fig.«J LABEL(CABIN:EX AS SPEC. )

&
= =) ”
= B E‘E
1 i
= 5

i

SR )
b=

: 75—
Fig.g MUFFLER

2 SAMR(HeL N =)
Fig.£ LABEL(CABIN:SIDE LEVER)

6 SEAR(Er/E EX ASILER)
Fig. O LABEL (CANGPY :EX AS(SPEC.)

Flg"Oﬁ;g.EUAN—E;

B (44/t° 700N =)
Fig.3 LABEL (CANOPY :FRONT LEVER)

—E

e s

o

11 7 7 2 IVRELR)
Fig. ¥ 1 ACCELERATOR(STANDARD ,
SPEC.

4 SEMR(F4/L° 44 =)
Fig.“¢ LABEL(CANOPY:SIDE LEVER)

-I 2 TN (15437 th{tik)
Fig ACCELERATOR(CNE TOUCH
DECEL SPEC. )

B37-2A(JP)



SRR (3) o o000 IREBH

PICTURESQUE INDEX(3) » - + FIGURE 2/9
rie. 1 3avane mour Fie | T e | rig 21 e )
:FRONT LEVER)

145§I~9&777b 1 BRSSPIV M=) 227—7577
Fig. | 4RADIATOR & MOUNT Fig. 8F'.ECTRIC PART(WIRING : Fig LLWORK LAVP
:SIDE LEVER

15F09’/9 & FONRAY 19%%&(%%%:711‘/%’-) 23!:—9 $ FJ0R%Y
Fig. FUEL TANK & FUEL LINE Fig. ELECTRIC PART(E]%?'IHEEVQTR) Fig. HEATER & DEFROSTER
<FRONT L

ATF . 20%%6’::(@%5:?4}' =) 24'5 A4 va7)
Fig.1 6BATTERY Fig. ELECTRIC PART(EOUlPhEEVENT Fig RADIO(OPTIONAL )
:SIDE LEVER)

B37-2A(JP)



BEX (3) <« o« -IFHJ

PICTURESQUE INDEX(3) + « - FIGURE 3/9

0—5 & 7J¢ X b BN 2901 BREEE (N M -
Fig.25ROLU?R & ADJ/US‘} Fig.zg b - ASHER) Fig33 ] 7\ 5 M:700kp0" =)
CON. EQUIP. (LEVER STAND CON. EQUIP. (CUT OFF LEVER
:SIDE LEVER AS SPEC. % & PEDAL :FRONT LEVER)

IRMREGET) 3 4&%@(7}1}17»1\‘ -
Fig.SOCONTR(l_ EQUIPMENT(DRIVE) Fig 8 AR N -)
CON. EQUIP. (CUT OFF LEVER

& PEDAL:SIDE LEVER)

2HEEEON - & U 1HIEE) {EHIEBE(PTOI  o-H)
Fig.27 :707kpn° =) Fig.31 CONTROL EQUIPMENT(SWING) Fig.3500NTROL EQUIPMENT
CONTROL EQUIPMENT(LEVER (P.T.0. CONTROL)

& STAND:FRONT LEVER),

BHEEON - & UV 1ERBEG 1-17) T —L4 & FEEIXT U Y
Fig.28 =) Fig.32(:0NTR(1 EQUIPMENT(BLADE) Fi936FRAME & TURNING BEARING
CONTROL. FOUIPMENT(I FVFR

& STAND:SIDE LEVER)

B37-2A(JP)



#wHR (3)
PICTURESQUE INDEX(3) - « FIGURE

....... IHES

4/9

—ALPHIX—
Fig.37F?RA|;E CIBVEI,?

el A S A
Fig.41 (4P " =)
SEAT & SEAT MOUNT
(SIDE LEVERi

Fig45

e EVET
CABIN DOOR

38X7"w7° & 1 /3%
Fig.
STEP & INSTRUMENT PANEL

42 o
) Ze

Z3

(70ubpn° )
(FRONT LEVER)

KRy b
Fig.4281(;N1WETJ

Fig.46

*+/E
CANOPY

TR

~

A
N —
2
(SIDE LEVER),
4??;
l @?:-/‘ J
z AT G
(e

INES o2

F ¢ EV (XK & £1R)
Fig.43CAB|N(Boov & FITING

Fig.47

HEAR T & BT
HYD. OIL PUMP & JOINT

Y—b & —=bTOb
Fig40/ g Gk

(7oubn =)

44#? Ev (5% & $39)
Fig. CABIN(GLASS & SASH)

Fig.48

T—=HL2Y 28 UT(44L°2)
BOOM CYLINDER UT(CABIN)

B37-2A(JP)



RER (3) o 00 e e IRBY

PICTURESQUE INDEX(3) * + = FIGURE 5/9
rio 49s00n O 1 wzicaorr | |Fio. DIBE CrER” a1 O e e

CONTROL VALVE(P PORT
& VALVE STAND)

T—LYvs ETE—% avbha—=IXnT
Fig.50ARM CYLINDER Fig.54umvms MOTOR Fig58 (FEfT & PTO)
CONTROL VALVE(DRIVE

BUCKET CYL INDER TURNING MOTOR

- Sy by Usy T 4 Y ha=in7
Fig.51l T CYLINGE Fig.55ﬁ@ Fa959:’ ; 27-1‘& M5)
CONTROL VALVE(ARM

RALITY 0 RARXWT 34 b 60:!‘/l~l:|—ll;1<)l/7
Fig_52$\'|m CYLINDER Fig.56$\"VEL JOINT Fig (77 -4 & N ¥yb)

B37-2A(JP)



BAR (3) ¢« =« -IGAG

PICTURESQUE INDEX(3) » « « FIGURE 6/9
avra—w7T avro—=iwiT UEI VIV T (R ASHEE)

F59.61 (iE@ & 7 v-}) Fig.65 (7" -4 & N ¥y} :PTOER) Fig69REMOTE CONTROL VALVE
CONTROL VALVE(TURNING CONTROL VALVE(BOOM (RIGHT:AS SPEC. )

& BUCKET:P.T.Q. SPEC. )

62 avha=)wv7T av ho—=wOVT 49 40=5 V=7
Fig. QL (P& -} & n" 87" 5 :PTOHHR) Fig.66 (iEE) & 77 -+ PTOMH#R) Fig70 (77 (HR)
CONTROL VALVE(P PORT & CONTROL VALVE(TURNING 4-WAY ROTARY VALVE

VALVE STAND:P.T. Q. SPEC. ) & BLADE:P.T.0. SPEC. ) (MULT! CHANGE SPEC.

avbha~-v7T YEIVIOT (P, EXHER) 2% 4O~ Y—s$NT
Fig.63 (FEFT & PTO:PTOMEE) Fig.67RB!0TE CONTROL VALVE Fig.71 (Wit HHR)
CONTROL VALVE(DRIVE (JP, EX SPEC. ) 2-WAY ROTARY VALVE

& P.T.0.:P.T.Q. SPEC.) (MULTI1 CHANGE SPEC.

avha-=vs YEI IOV T (I ASHEE) PTO/INT(AF)
Fig.64 (7-h & 2479 :PTOHER) FigGBRBME CONTROL. VALVE Fig72P. T.0. VALVE(CONFLUENCE)
CONTROL VALVE(ARM (LEFT:AS SPEC.)

& SWING:P. T.Q. SPEC.)

B37-2A(JP)



RER (3) <+ oo« . < IFFG

PICTURESQUE INDEX(3) + = - FIGURE 1/9
Fis 131D 01¢ TAK rio T T 0L Firvrenmy | [ia 81 MEon b ieinkaoon

7 45&&5&"&(9‘/%{ 97 785&&&%"(% JV-hxv} 8 zimE!E‘E(PTOf -h
Fig. ~N 1) Fig. (B Fig 7-AIF fHER) (1872)
HYD. OIL PIPING(TANK~PUMP HYD. OIL PIPING(P.T.0., HYD. OIL PIPING(P. T.0.
~VALVE ) FRAME END:UNIFLOW SPEC. ) BOOM: ARM END SPEC. )

7 HERE(N N7 ~%-9, 77 -h) 795&&&"%(”0. V-hxsl 8 3iH!EEE"’é‘(PT07' —h

Fig. 5HYD.0IL PIPING(VALVE Fig. S Fig :7-Axyb (R (2 )
~NOTOR, BOOM HYD. OIL PIPING(P.T. 0., HYD. OIL PIPING(P.T. 0.

FRAME END:CONFLUENCE BOOM: ARM END SPEC. )(NEW)

76;‘&!&&2‘%‘(1\‘ 7 80;‘&1&&%( }3997V-4) 8 4 2vhO—-NEEX /T~
Fig. ~N B, 24457)  |Fig. OUHYD. OIL PIPING Fig. Q% 1xaon 87" ~99-v:70040" -)
HYD. OIL PiPING(VALVE (TRACK FRAME) CONTROL PiPING(PUMP~
~SWIVEL, SWING) REMQ. -CON. VALVE ~RETURN
:FRONT LEVER)

B37-2A(JP)



RER (3) oo« < IHHGI
PICTURESQUE INDEX(3) - - - FIGURE

8/9

85:1 YV hO—=IEEW 9T ~
Fig. JEIUN AT ~05-2
R4 b - JP, EX{EER)
CONTROL PIPING(PUMP~
REMO. -CON. VALVE~RETURN
:SIDE LEVER JP, EX{1#%)

H989

av bo-IERE

(JEIUN 17" ~37b0-AN AT
JTAVIE, 841 b - ASHHE)
CONTROL PUPING(REMO. -CON.
V. ~CON. V. :DIRECT,

SIDE LEVER AS SPEC. )

a2 bo-—-IEE
Fig93 (2924: 70701 -)
CONTROL PIPING
(2-WAY:FRONT LEVER)

AV bO=IEER VT ~
YEIIN AT ~Y5-2
- ASHHER)
CONTROL PIPING(PUMP~-
REMO. -CON. VALVE ~RETURN
:SIDE LEVER AS SPEC. )

Fig.8

Fig.go

Ay bo—IIEE
(YRIUN B ~INFN BT
14914, 70h1" -
CONTROL PIPING
(REMO. -CON. V. ~MULTI V.
:4-WAY, FRONT LEVER

a v bo—IEE
F59-94 (2914:84F v =)
CONTROL PIPING
(2-WAY:SIDE LEVER)

av bo—IVEE
Fig.87(llh‘/l\‘ 87" ~a/bo-An" BT
97 4VIE, 200bR =)
CONTROL PIPING
(REMO. -CON. V. ~CON. V.
:DIRECT, FRONT LEVER)

Fig.g]

av boO—IVEE
(YEIIN BT ~IFIN AT
4914, §4b " =)
CONTROL PIPING
(REMO. -CON. V. ~MULTI V.
:4-WAY, SIDE LEVER

\
a v bo-IEE 2:1'/ bO—JVEEE 967—A &8 T=LT37 b
Fig.8 (9EIUN BT ~37b0-pn" AT Fig.g (AN BT ~avbo-m A7° Fig JUBOOM & BOOM BRACKET
5 AU8h, 4K b ~JP, EXHEER) 49:4)
CONTROL P1PING(REMO. -CON. CONTROL PIPING

V. ~CON. V. :DIRECT,
SIDE LEVER JP,EX SPEC. )

(MULT1 V. ~CON. V. :4-WAY)

B37-2A(JP)



HZER (3) + o+« « - <17
PICTURESQUE INDEX(3) « -+ « FIGURE

9/9

T~UhL & 1Xry bUVY
Fi9.97ARM & BUCKET LINK

rig.101

WERA+y YY)
REMODEL

KIT PARTS FOR

(OPTIONAL)

A
Fig.98§UCKEJT k

135 M(SH4T° :799330})
Fig.ggBUCKET(S TYPE : ATTACHMENT )

B37-2A(JP)




T T : B
| STANDARD SPEC. ALREADY WIRING | |
! 947 RwW l: RW
| TIMER > >
| 5 {5
i !
i e, — i
: A= bRy Fi t g .
i START SWITCH | LY Y
i o o | R R
: : T RW - RW
i loqp— | i
i | N—=RZ] |
i ‘WIRE HARNESSi i
| ——i-— ________ J RL {1—1_1 RL RL N,O RL
i 4 | | ow | 708
| e | =
i R i i
i Ky 7Y |
i BATTERY 1 I
| T |
; o W I H
! C 2 IerErr=:
Lo —
Y . Yellow(¥)
W : White(8)
L : Blue(E)
G : Green(i®)
R : Red(#k)
B : Black(&)
Lg : Yellow Leaves(ZE¥EfR)
Gr : Gray(¥'L—=)
Or : Orange(F L)
B r : Brown(3k)
Sb : Sky Blue(Zf)

B8 B8
L L
R Y TA 2= Lb—
W W TIMER RELAY = g
G G ——
RL A E‘?{ﬂ]‘
s
23
o« e [ =3
:] B FeIVILIALE =
W R DECEL SOLENOID g :’{':
o =
.............. _ = -
r ! m
Mo Sr—&ty o R =
'INDICATOR BOX : =]
! ! S
E. :I .[_. ----------- _! ! c
| il M
- || 0
L | =
-1 || ~
F— i
— ! e ¢ 5 e © @ w— ¢ — - !
! @ !Ftiba 7
2 2| | DECEL LAWP
! !
L L
¢ ro FENRAL wF
R —gLe _—iO DECEL SWITCH



77 772189_03100 77 .'LABEL SET.' ’ 1 7% %%%7%%7%7%7%7%%3%73%3%3)3
,1,,772189-03101, ,"LABEL SET",1,,,,,,N,,,M50637,,,,,,,,
77 172189_03110 E LABEL ’ 1 7% %% 7%3%%7%3%7%3%3%7%3%3%3%)3

,,172165-03130, ,""LABEL,GREASE FEED",1,,,,,.5555555355>5
,,172170-03151, ,LABEL,1,,,,,,,,55555555>

»»,172519-03150, ,"LABEL, ACCEL™,1,,,,,,5555555555>
,»,172170-03161, ,LABEL,1,,,,,,,.55555555>

,,172141-03170, ,"LABEL, RESTART",1,,,,5555553555535
,2,,172170-03170, ,""LABEL, OIL/WATER",1,,,,,55555355557>5
,2,,172168-03191, ,LABEL,1,,,,,,,,55555555>
9-1,2,,172168-03211, ,LABEL,1,,,,,,N,,,M50637,,,,,,,,
10,2,,172141-03201, ,"'LABEL,ENGINE ROOM(C)",1,,,,5555535555355>5
10-1,2,,172141-03202, ,"LABEL ,CAUTION",1,,,,,,N,,,M50637,,,,,,,,
11,2,,172168-03201, ,LABEL,1,,,,,,,,55555555>
12,2,,172165-03220, ,"'LABEL, GREASE™,1,,,,.,55555555355>5
13,2,,172171-03261, ,""LABEL,BOOM™ ,1,,,,55555355535555»
14,2,,172519-03290, ,"LABEL, ENG.COVER",1,,,,,55535553555553
14-1,2,,172519-04180, ,""LABEL ,WARNING",1,,,,,,N,,,M50637,,,,,,,,
15,2,,172137-03301, ,""LABEL, TURNING LOCK",1,,,,,,55555355535
16,2,,172142-03301, ,LABEL,1,,,,,,,,55555555>
16-1,2,,172142-03302, ,"LABEL ,CAUTION",1,,,,,,N,,,M50637,,,,,,.,
17,2,,172155-03310, ,"LABEL, OILING",1,,,,,5555553555553
18,2,,172141-03360, ,""LABEL, START SWITCH",1,,,,5555553525535
19,2,,172141-03371, ,""LABEL, PROTECTOR",2,,,,,55555555355>5
19-1,2,,172141-03372, ,LABEL,2,,,,,,N,,,M50637,,,,,,,,
20,2,,172165-03610, ,"LABEL A™,1,,,,,.5555555555>
20-1,2,,172964-03610, ,"LABEL A",1,,,,,,N,,,M50637,,,,,,,,
21,2,,172165-03620, ,"LABEL B",1,,,,,.5555555555>
21-1,2,,172164-03500, ,LABEL,1,,,,,,N,,,M50637,,,,,,,,
22,2,,172165-03660, ,"LABEL, BATTERY",1,,,..,55555555535
22-1,2,,172165-03661, ,"LABEL ,DANGER",1,,,,,,N,,,M50637,,,,,,.,
23,2,,933112-52400, ,"LABEL, FUEL",1,,,,.,555553555535
23-1,2,,172183-03250, ,LABEL,1,,,,,,N,,,M50637,,,,,,.,,
24,2,,172147-03210, ,LABEL,1,,,,.,..555555555
25,2,,172169-03180, ,LABEL,1,,,,,,,5555555555
26,2,,172964-03370, ,LABEL,1,,,,,,W,,,M50637,,,,,,,,
27,2,,172164-03510, ,LABEL,1,,,,,,W,,,M50637,,,,,,,,
28,2,,172519-04290, ,"LABEL ,WARNING",1,,,,,,W,, ,M50637,,,,,,,,
29,2,,172519-04300, ,LABEL,1,,,,,,W,,,M50637,,,,,,,,
30,2,,172164-03540, ,LABEL,1,,,,,,W,,,M50637,,,,,,,,
31,2,,172164-03520, ,"LABEL ,DANGER",1,,,,,,W,,,M50637,,,,,,,,
32,2,,172964-03390, ,"LABEL ,WARNING" ,1,,,,,,W,,,M50637,,,,,,,,
33,2,,172156-03280, ,LABEL,1,,,,,,W,,,M50637,,,,,,,,
34,1,,172168-03301, ,"LABEL, SELECT",1,,,.,...35:55555555
35,1,,172165-03471, ,LABEL,1,,,,,,,2,,,,555555
36,1,,172511-03250, ,"LABEL, LEVER LOCK"™,2,,,,,555:555555555
37,1,,172168-03250, ,LABEL ,1,,,,,,.,4,,,,55555
38,1,,172168-03260, ,"LABEL, PATTERN D",1,,,,,.,.4,.55535555
39,1,,172168-03410, ,LABEL,1,,,,,,,4,,,,5,555>

40,1, ,172470-44540, ,"LABEL ,SUB-TANK" ,1,,,,,.5555555955>5
42,1,,172162-03180, ,""LABEL ,HEATER SWITCH",1,,,,,5:6.,5555355554
43,1,,172162-03190, ,"LABEL,WIPER SWITCH",1,,,,,5:6,,5555555>»
44,1,,172165-03240, ,LABEL,1,,,,,,,1,,.,,.,.5>

45,1, ,172165-03301, ,"LABEL,CAB",1,,,,,,.6,,.555455>
46,1,,172165-03311, ,LABEL,1,,,,,,,6,,,,,.,,,,
47,1,,172165-03321, ,LABEL,1,,,,,,,6,,,,,,,,,,
48,1,,172165-03460, ,"LABEL, PATERN A",1,,,,,,56,55555555>5
49,1,,172165-03231, ,"LABEL, P.T.0.",1,,,,,,,3,,.5.5555>
50,1,,172164-03530, ,"LABEL ,WARNING",1,,,,,,W,, ,M50637,,,,,,,,
51,1,,172964-03480, ,LABEL,1,,,,,,W,,,M50637,,,,,,,,
51-1,1,,172964-03481, ,LABEL,1,,,,,,N,,,*1995.06,,,,,,,,
52,1,,172173-03250, ,LABEL,1,,,,,,W,,,M50789,,,,,,,,
53,1,,172148-03050, ,LABEL,1,,,,,,W,7,,M50501,,,,,,,,

1,1
1-1
2,2
3,2
4,2
5,2
6,2
7,2
8,2
9



SEAR (34" v 707h0" =)
Fig. LABEL (CABIN:FRONT LEVER)

RH UNo. 112
RiiLNo. 2~3% R &% T
T INC. 2~~33

rd
S Ul |

=~ 18

W o
OEELY ®»s5an Koy bB XY —9249F
VIEWED FROM B} VIEWED FRoM B  BONNET iNSIDE STARTING SW{TCH

-rb—w

=}

©nsan
VIENED FRON ©

IR B M MR TE R
IN THE OPERATION
WANUAL CASE

. mEw. TeE | | maw naum | /
:'ncmu?é%zm NO. & MACHINE SERIAL N0, | 4
ENGINE SERIAL NO, IS INDICATED AT
IS INDICATED AT THIS LOCATION

VIENED FROM )

THIS LOCATION 37,38,39,@
28 v
h Q\Q A
@7.1 ZRA 9_" %. >

2k
PREVI0US

6
{ ]




77 772189_03100 77 .'LABEL SET.' 77 1 7% %%3%7%%7%73%7%3%7%3%73%3%73
,1,,772189-03101, ,"LABEL SET",,1,,,,,N,,,,,M50637,,,,,,
? ,172189_03110, ,LABEL, ,1, 7% 9%%7%3%%3%3%%7%3%3%3)3

,,172165-03130, ,""LABEL,,GREASE FEED",.,1,,.,,.5555555355>5
,,172170-03151, ,LABEL,,1,,,,,,,5,555555>

»»,172519-03150, ,"LABEL, ACCEL™,,1,,,,,5555555555>
,»,172170-03161, ,LABEL,,1,,,,,,.55555555>

,,172141-03170, ,"LABEL, RESTART",,1,,,.555553555535
,2,,172170-03170, ,""LABEL, OIL/WATER",,1,,,,,5555355555>5
,2,,172168-03191, ,LABEL,,1,,,,,,,55555555>
9-1,2,,172168-03211, ,LABEL, ,1,,,,,N,,,,,M50637,,,,,,
10,2,,172141-03201, ,"'LABEL,ENGINE ROOM(C)",,1,, 5555555552355
10-1,2,,172141-03202, ,"LABEL ,CAUTION", ,1,,,,,N,,,,,M50637,,,,,,
11,2,,172168-03201, ,LABEL ,,1,,,,,,,55555555>
12,2,,172165-03220, ,"'LABEL, GREASE™,,1,,,,:5555555955>5
13,2,,172171-03261, ,""LABEL ,BOOM™, ,1,,,,,5555555555>»
14,2,,172519-03290, ,"LABEL, ENG.COVER", ,1,,,,55535553555553
14-1,2,,172519-04180, ,""LABEL ,WARNING", ,1,,,,,N,,,,,M50637,,,,,,
15,2,,172137-03301, ,""LABEL, TURNING LOCK",,1,,,,,55555355535
16,2,,172142-03301, ,LABEL,,1,,,,,,,55555555>
16-1,2,,172142-03302, ,"LABEL ,CAUTION", ,1,,,,,N,,,,,M50637,,,,.,,
17,2,,172155-03310, ,"LABEL, OILING",,1,,,,5555553555553
18,2,,172141-03360, ,""LABEL, START SWITCH",,1,,,,5555535555535
19,2,,172141-03371, ,""LABEL, PROTECTOR",.2,,,,.5555555355>5
19-1,2,,172141-03372, ,LABEL,,2,,,,,N,,,,,M50637,,,,,,
20,2,,172165-03610, ,"LABEL A™,,1,,,,,5555555555>
20-1,2,,172964-03610, ,"LABEL A", ,1,,,,,N,,,,,M50637,,,,,,
21,2,,172165-03620, ,"LABEL B",,1,,,,.,,55555555>
21-1,2,,172164-03500, ,LABEL, ,1,,,,,N,,,,,M50637,,,,,,
22,2,,172165-03660, ,"LABEL, BATTERY",,l,,..,55555555535
22-1,2,,172165-03661, ,"LABEL ,DANGER", ,1,,,,.,N,,,,,M50637,,,,,,
23,2,,933112-52400, ,"LABEL, FUEL",,1,,,,5555535555535
23-1,2,,172183-03250, ,LABEL, ,1,,,,,N,,,,,M50637,,,,,,
24,2,,172147-03210, ,LABEL, ,1,,,,,..:55555555
25,2,,172169-03180, ,LABEL,,1,,,,,,,:5555555>
26,2,,172964-03370, ,LABEL, ,1,,,,,W,,,,,M50637,,,,,,
27,2,,172164-03510, ,LABEL,,1,,,,,W,,,,,M50637,,,,,,
28,2,,172519-04290, ,"LABEL ,WARNING", ,1,,,,,W,,,,,M50637,,,,,,
29,2,,172519-04300, ,LABEL, ,1,,,,.,W,,,,,M50637,,,,,,
30,2,,172164-03540, ,LABEL, ,1,,,,,W,,,,,M50637,,,,,,
31,2,,172164-03520, ,"LABEL ,DANGER", ,1,,,,,W,,,,,M50637,,,,,,
32,2,,172964-03390, ,"LABEL ,WARNING", ,1,,,,,W,,,,,M50637,,,,,,
33,2,,172156-03280, ,LABEL, ,1,,,,,W,,,,,M50637,,,,,,
34,1,,172168-03301, ,"LABEL, SELECT",,1,,,...3...5555555
35,1,,172165-03471, ,LABEL, ,1,,,,,,2,,,,5,555>
36,1,,172183-03280, ,"LABEL, LOCK",.,2,,,,5,355,55555355>5
37,1,,172168-03250, ,LABEL , ,1,,,,,.,4,,,,,.5.5
38,1,,172168-03260, ,"LABEL, PATTERN D",,1,,,,,.4,.55535555
39,1,,172168-03410, ,LABEL, ,1,,,,,.,4,,,,,,,:,>

40,1, ,172470-44540, ,"LABEL ,,SUB-TANK", ,1,,,,.555555555>5
42,1,,172162-03180, ,""LABEL ,HEATER SWITCH",,1,,,,5:6,5555355554
43,1,,172162-03190, ,"LABEL,WIPER SWITCH",,1,,,,,.6,,5555555>
44,1,,172165-03240, ,LABEL, ,1,,,,,,1,,.,,.5.5>

45,1, ,172165-03301, ,"LABEL,CAB",.,1,,,,,.6,,.555555>
46,1,,172165-03311, ,LABEL, ,1,,,,,,6,,,,,.5,5>
47,1,,172165-03321, ,LABEL, ,1,,,,,,6,,,,,.,.5,
48,1,,172165-03460, ,"LABEL, PATERN A",,1,,,,,.6,,5555555>
49,1,,172165-03231, ,"LABEL, P.T.0.",.1,,,,,,3,,.5,5555>
50,1,,172164-03530, ,"LABEL ,WARNING", ,1,,,,,W,,,,,M50637,,,,,,
51,1,,172964-03480, ,LABEL, ,1,,,,,W,,,,,M50637,,,,,,
51-1,1,,172964-03481, ,LABEL,,1,,,,,N,,,,,*1995.06,,,,,,
52,1,,172173-03250, ,LABEL,,1,,,,,W,,,,,M50789,,,,,,
53,1,,172148-03050, ,LABEL, ,1,,,,.,W,7,,,,M50501,,,,,,

1,1
1-1
2,2
3,2
4,2
5,2
6,2
7,2
8,2
9



BRAR(3eL 2 1 " -)
Fig. £ LABEL(CABIN:SIDE LEVER)

RHUNo. 112
R UNo. 2~33% 8T
1 INC.2~33

L[] ‘
37
2/9 FRONT Ql;')snu.s oF

.  @nsan 18
e i 24 yTewen Frou ®
KRy bR - ,
© _BOMET sioE A& E A7
® , :‘3 8 22 16 17
ol )]
N o
{ = C©nsnn 5 = —
VIEWED FROW © ) Sy 11— I
1] 4 © I |
O ASRL o
VIEWED FROM | ) ——
15 @ﬁﬁl» 32
VIEWED Frow®) -
36
\
11
©®wn
Ay bFT LI~ 12
WS URLA
PART ARE SET
OPERATION SIDE
OF CUT-OFF LEVER
V AN
M. BN, FTRIGII BRAENO, FTRIAI I8
MACHINE SERIAL NO, & NACHINE SERIAL NO. 4
ENGINE SERIAL NO, IS INDICATED AT
IS INDICATED AT THIS LOCATION
THIS LOCATION 37,38,39,48

35

RBRMARZES | ) |2
IN THE OPERATION
MANUAL CASE 27




77 772189_03100 77 .'LABEL SET.' 7% 1 7% %%3%3%%7%73%%7%7%3%3)3
,1,,772189-03101, ,"LABEL SET",,,1,,,,N,,,,,,,M50637,,,,
? ,172189_03110, ,LABEL, ? ,1, 7% 9%%7%3%%3%3%%7%3%3%)3

,,172165-03130, ,""LABEL ,GREASE FEED",,,1,,,.5555555355>5
,,172170-03151, ,LABEL,,,1,,,,,,55555555>

»»,172519-03150, ,"LABEL, ACCEL™,,.1,,,,5,55555555>
,»,172170-03161, ,LABEL,,.,1,,,,,.,.555555>

,,172141-03170, ,"LABEL, RESTART",,,1,,,555553555535
,2,,172170-03170, ,""LABEL, OIL/WATER",,.,1,,,,,555355555>5
,2,,172168-03191, ,LABEL,,,1,,,,,,55555555>
9-1,2,,172168-03211, ,LABEL,,,1,,,,N,,,,,,,M50637,,,,
10,2,,172141-03201, ,"'LABEL,ENGINE ROOM(C)", ,,1,,5555535555355>5
10-1,2,,172141-03202, ,"LABEL ,CAUTION", ,,1,,,,N,,,,,,,M50637,,,,
11,2,,172168-03201, ,LABEL,,,1,,,,,,55555555>
12,2,,172165-03220, ,"'LABEL, GREASE",,,1,,,.5555555955>5
13,2,,172171-03261, ,""LABEL ,BOOM™, , ,1,,,,55535555555>»
14,2,,172519-03290, ,"LABEL, ENG.COVER", ,,1,,,,555553555553
14-1,2,,172519-04180, ,""LABEL ,WARNING", , ,1,,,,N,,,,,,,M50637,,,,
15,2,,172137-03301, ,""LABEL, TURNING LOCK",,,1,,,,.55553555535
16,2,,172142-03301, ,LABEL,,,1,,,,,555555555>
16-1,2,,172142-03302, ,"LABEL ,CAUTION",,,1,,,,N,,,,,,,M50637,,,,
17,2,,172155-03310, ,"LABEL, OILING",,,1,,,,55555555555
18,2,,172141-03360, ,"LABEL, START SWITCH",,.,1,,,..55535555535
19,2,,172141-03371, ,""LABEL, PROTECTOR",.,,2,,,.5555555355>5
19-1,2,,172141-03372, ,LABEL,,,2,,,,N,,,,,,,M50637,,,,
20,2,,172165-03610, ,"LABEL A™,,.1,,,.5,55555555>
20-1,2,,172964-03610, ,"LABEL A",,,1,,,,N,,,,,,,M50637,,,,
21,2,,172165-03620, ,"LABEL B",,.1,,,.,.55555555>
21-1,2,,172164-03500, ,LABEL,,,1,,,.N,,,,,,,M50637,,,,
22,2,,172165-03660, ,"LABEL, BATTERY",,.,1l,,.,.35555555535
22-1,2,,172165-03661, ,"LABEL ,DANGER", , ,1,,,.N,,,,,,,M50637,,,,
23,2,,933112-52400, ,"LABEL, FUEL",,,1,,,,,55535555535
23-1,2,,172183-03250, ,LABEL,,,1,,,.N,,,,,,,M50637,,,,
24,2,,172147-03210, ,LABEL ,,,1,,,,..:55555555
25,2,,172169-03180, ,LABEL ,,,1,,,,,,:5555555>
26,2,,172964-03370, ,LABEL,,,1,,,,W,,,,,,,M50637,,,,
27,2,,172164-03510, ,LABEL,,,1,,,,W,,,,,,,M50637,,,,
28,2,,172519-04290, ,"LABEL ,WARNING", , ,1,,,,W,,,,,,,M50637,,,,
29,2,,172519-04300, ,LABEL,,,1,,,.,W,,,,,,,M50637,,,,
30,2,,172164-03540, ,LABEL,,,1,,,.,W,,,,,,,M50637,,,,
31,2,,172164-03520, ,"LABEL ,DANGER", , ,1,,,,W,,,,,,,M50637,,,,
32,2,,172964-03390, ,"LABEL ,WARNING",,,1,,,,W,,,,,,,M50637,,,,
33,2,,172156-03280, ,LABEL, ,,1,,,.,W,,,,,,,M50637,,,,
34,1,,172141-03390, ,LABEL, ,,1,,,,.,4,,,,,,5:.>
35,1,,172168-03400, ,LABEL, ,,1,,,,,4,,,,,,555>
35-1,1,,172168-03401, ,LABEL,,,1,,,,N,4,,,,,,M51010,,,,
36,1,,172470-44540, ,"LABEL ,SUB-TANK", , ,1,,,,55535555555>»
38,1,,172165-03141, ,"LABEL ,FRONT", ,,1,,,,.6,,.555455>
39,1,,172165-03240, ,LABEL, ,,1,,,,,1,,,,5,555>

40,1, ,172151-03540, ,"LABEL,,PATTERN A", ,.,1,,,.,.6,.5,535554
41,1,,172168-03301, ,"LABEL, SELECT",,.,1,,,,.53,55555355>5
42,1,,172165-03231, ,"LABEL, P.T.0.",,,1,,,,.,3,,5555555>»

43,1, ,172511-03250, ,"LABEL, LEVER LOCK",,.,2,,,,.5,,5555255>5
44,1, ,172151-03550, ,""LABEL,PATTERN B",,.,1,,,.,.2,555535555
45,1,,172141-03160, ,"LABEL, OPERATION(C)",,.1,,,.:54,.5553355>
46,1, ,172964-03480, ,LABEL,,,1,,,,W%,,,,,,,M50637,,,,
46-1,1,,172964-03481, ,LABEL,,,1,,,,N,,,,,,,*1995.06,,,,
47,1,,172173-03250, ,LABEL,,,1,,,.,W,,,,,,,M50789,,,,

48,1, ,172148-03050, ,LABEL,,,1,,,.,W,7,,,,,,M50501,,,,

1,1
1-1
2,2
3,2
4,2
5,2
6,2
7,2
8,2
9



AR 34/ 000N )

Fig. LABEL (CANOPY : FRONT LEVER)
47
COUNTRY| JP|E X|AS
B UNo. 112
Figho. [ 3] — | — Rk 2~pEaBET M
1 INC. 2"‘33 FRONT 1N
34,35,40,45 29 CuE#E
2 @/\ K ’1! J DETAILS 0F @
3 ‘ 44
| 36
24
! 18
) , '9’
[42/ @7155”'@ ®f5%6:® Ky FPIE 2 —HRL Y F
VIEWED FROM VIEWED BONNET INSIDE START NG SW|TCH
3 4 22 16 7
@ s:! U @E:(:]
E»rsan

VIEWED FrRoN ®

]5@ 3 8 3
AR
wm—:ﬁnou@ ®ssan
— vIEWED Frow ©
8
20 21 27
30
hS AN
@IEII:?D FROM®)
B4, PRBANO. TR R BREENO. ST
NACHINE SERIAL NO. & MACHINE SERIAL No,
ENGINE SERIAL NO. IS INDICATED AT
IS INDICATED AT THIS LOCATION 3
THIS LOCATION
b
B 19
IN THE OPERATION )
MWANUAL CASE 14—1
13~ ] \
33 I
12§, :
PREVIOUS l I
’%1 l;l §\9 |
14 = : 6




77 772189_03100 77 .'LABEL SET.' 7% 373 1 7% %%%3%%7%7%%7%7%3%73
,1,,772189-03101, ,"LABEL SET",,,,1,,,N,,,,,,,,,M50637,,
? ,172189_03110, ,LABEL, E A ,1, 7% 9%%7%3%%7%3%3%7%3%3

,,172165-03130, ,""LABEL ,GREASE FEED",,,.1,,.:555555355>5
,,172170-03151, ,LABEL,,,,1,,,,,,,555555>

»»,172519-03150, ,"LABEL, ACCEL™,,,.,1,,,,,55555555>
,»,172170-03161, ,LABEL,,,.,1,,,,.,.555555>

,,172141-03170, ,"LABEL, RESTART",,,,1,,5555535555535
,2,,172170-03170, ,""LABEL, OIL/WATER",,,.,1l,,.,5553555555>5
,2,,172168-03191, ,LABEL,,,,1,,,,,,,555555>
9-1,2,,172168-03211, ,LABEL,,,,1,,,N,,,,,,,,,M50637,,
10,2,,172141-03201, ,""LABEL ,ENGINE ROOM(C)™,,,,1,5555555332325
10-1,2,,172141-03202, ,"LABEL ,CAUTION", ,,,1,,,N,,,,,,,,,M50637,,
11,2,,172168-03201, ,LABEL,,,,1,,,,,,.555555>
12,2,,172165-03220, ,"'LABEL, GREASE",,,.1,,.:555555355>5
13,2,,172171-03261, ,"LABEL ,BOOM™, ,,,1,,,,,,5555555>
14,2,,172519-03290, ,"LABEL, ENG.COVER", ,,,1,,,555553555553
14-1,2,,172519-04180, ,""LABEL ,WARNING",,,,1,,,N,,,,,,,,,M50637,,
15,2,,172137-03301, ,""LABEL, TURNING LOCK",,,,1,,,.55553555535
16,2,,172142-03301, ,LABEL,,,,1,,,,,5:555555>
16-1,2,,172142-03302, ,"LABEL ,CAUTION",,,,1,,.,N,,,,,,,,,M50637,,
17,2,,172155-03310, ,"LABEL, OILING",,,,1,,,5,555555555
18,2,,172141-03360, ,"LABEL, START SWITCH",,,.,1l,,..55535555535
19,2,,172141-03371, ,""LABEL, PROTECTOR",,,.2,,.:5535555355>5
19-1,2,,172141-03372, ,LABEL,,,,2,,,N,,,,,.,,,M50637,,
20,2,,172165-03610, ,"LABEL A™,,,,1,,,,,55555555>
20-1,2,,172964-03610, ,"LABEL A",,,,1,,,N,,,,,,,,,M50637,,
21,2,,172165-03620, ,"LABEL B",,,.,1,,,,,55555555>
21-1,2,,172164-03500, ,LABEL,,,,1,,.N,,,,,,,,,M50637,,
22,2,,172165-03660, ,"LABEL, BATTERY",,,,1l,,,.:5555555535
22-1,2,,172165-03661, ,"LABEL ,DANGER", ,,.,1,,.N,,,,,,,,,M50637,,
23,2,,933112-52400, ,"LABEL, FUEL",,,,1,,,,55535555535
23-1,2,,172183-03250, ,LABEL,,,,1,,.N,,,,,,,,,M50637,,
24,2,,172147-03210, ,LABEL ,,,,1,,,....5555555
25,2,,172169-03180, ,LABEL,,,,1,,,,,,.5555555
26,2,,172964-03370, ,LABEL,,,,1,,.,W,,,,,,,,,M50637,,
27,2,,172164-03510, ,LABEL,,,,1,,,W,,,,,,,,,M50637,,
28,2,,172519-04290, ,"LABEL ,WARNING",,,,1,,,W,,,,,,,,,M50637,,
29,2,,172519-04300, ,LABEL,,,,1,,.W,,,,,,,,,M50637,,
30,2,,172164-03540, ,LABEL,,,,1,,.,W,,,,,,,,,M50637,,
31,2,,172164-03520, ,"LABEL ,DANGER", ,,,1,,,W,,,,,,,,,M50637,,
32,2,,172964-03390, ,"LABEL ,WARNING",,,,1,,,W,,,,,,,,,M50637,,
33,2,,172156-03280, ,LABEL,,,,1,,.,W,,,,,,,,,M50637,,
34,1,,172141-03390, ,LABEL, ,,,1,,,.4,,,,,.,:.>
35,1,,172168-03400, ,LABEL, ,,,1,,,.,4,,,,,,,,,>
35-1,1,,172168-03401, ,LABEL,,,,1,,,N,4,,,,,,,,M51010,,
36,1,,172470-44540, ,"LABEL,SUB-TANK", , ,,1,,,.555555555>5
38,1,,172165-03141, ,"LABEL ,FRONT", ,,,1,,,.6,,.5.545 5>
39,1,,172165-03240, ,LABEL, ,,,1,,,,1,,,,,,,:,>

40,1, ,172151-03540, ,"LABEL,,PATTERN A", ,,.1,,..6,.,,555554
41,1,,172168-03301, ,"LABEL, SELECT",,,,1,,,.3,,55553555>5
42,1,,172165-03231, ,"LABEL, P.T.0.",,,.,1,,,.3,,.,,:5,5>

43,1, ,172183-03280, ,""LABEL, LOCK",,,.2,,,.5,555535555

44,1, ,172151-03550, ,""LABEL,PATTERN B",,,.1,,.,.2,,5,535555
45,1,,172141-03160, ,"LABEL, OPERATION(C)",,..1,,.:54,.55533555
46,1, ,172964-03480, ,LABEL,,,,1,,,%,,,,,,,,,M50637,,
46-1,1,,172964-03481, ,LABEL,,,,1,,,N,,,,,,,,,*1995.06,,
47,1,,172173-03250, ,LABEL,,,,1,,.W,,,,,,,,,M50789,,

48,1, ,172148-03050, ,LABEL,,,,1,,,W,7,,,,,,,,M50501,,

1,1
1-1
2,2
3,2
4,2
5,2
6,2
7,2
8,2
9



SEHR (34 /L )V n =)

Fig.
JPIEX|AS
4] 6] 6

LABEL (CANOPY: SIDE LEVER)

R LNo. 112

BHiLNo 2~33%84 %Y

1 INC. 2~33

(D#see#

29
/L

®ssaN
VIEXED FRON (B)

Enrsan
VIEWED FRoN B

pr_ {0
/
y ©
AS RN Hh3 RN
v%weg FRONE) VIEWED FRoN ©
43
PG
Ay AT Lsi—
BEMI UYL
PART ARE SET

FROM OPERATION SIDE
OF CUT-OFF LEVER

IR TE R
IN THE OPERATION

MANUAL CASE

Brsan0
VIEWED FRoM(H)

BiA. BRBINO. FT %M
NACHINE SER!AL NO. &
ENGINE SERIAL NO,

IS INDICATED AT

THIS LOCATION

&

J

Ky FEB
BONNET INSIDE

2216

DETAILS oF (1)

36 \

18

AF-524vF
STARTING SW)TCH

17

[

I\

BRAND. TR IR
MACHINE SERIAL NO.
IS INDICATED AT
THIS LOCATION




»»(72189-03260, ,"LABEL SET",,,,,1,,,5,55555555
,»,172189-03140, ,"LABEL, SPECIFICATION",,,,.1,,,555555555>5
,»,172170-03151, ,LABEL,,,,.1,,,,,.:5:555>
,»,172519-03150, ,"LABEL, ACCEL™,,,,.1,,..:.5555555
,,172170-03161, ,LABEL,,,,,1,,,,,,555555>
,»,172147-03210, ,LABEL, ,,,.,1,,,,,,55:555>
2,,172168-03211, ,LABEL,,,,,1,,,,,.,.:555>
8,2,,172165-03261, ,"LABEL, BOOM",,,,.2,,,,,,5:55555
9,2,,172171-03261, ,"LABEL ,BOOM™, ,,,,1,,,,5:555555>
10,2,,172168-03270, ,LABEL,,,,,1,,,,5,555555>
11,2,,172137-03301, ,"LABEL, TURNING LOCK",,,,.1,.,.5535555555
12,2,,172141-03360, ,""LABEL, START SWITCH",,,,.1,,,.5535555535
13,2,,172141-03440, ,LABEL, ,,,,1,,,5,5555555>5
14,2,,172165-03500, ,""LABEL ,GREASE FEED",,,,.1,,,5555555535
15,2,,172171-03510, ,"LABEL, GREASE",,,.,.1l,...5:555555>5
16,2,,172171-03700, ,LABEL, ,,,,1,,,5,55555555
i17,2,,172171-03710, ,LABEL,,,,,1
18,2,,172171-03720, ,LABEL, ,,,,1
19,2,,172171-03730, ,LABEL,,,,,2,,,,,.5:5555>
20,2,,172171-03740, ,LABEL,,,,,1,,,,,.555555>

2

1

1

1,1
2,2
3,2
4,2
5,2
6,2
7

21,2,,172171-03750, ,LABEL,,,,.,
22,2,,172171-03760, ,LABEL,,,,,
23,2,,172171-03770, ,LABEL, ,,,,1,,.,.:5555555
24,2,,172171-03780, ,LABEL ,,,,,1,,..,.5555555
25,2,,172171-03790, ,"LABEL, RADIATOR",,,.,.1,....5555955>5
26,2,,172171-03800, ,LABEL, ,,,,1,,,,5:5555555
27,2,,172171-03810, ,LABEL, ,,,,1,,,,,:5555555
28,2,,172125-03950, ,"LABEL, AIR CLEANER",,,,,1,,,,555555553
29,2,,121120-44800, ,"LABEL, RADIATOR",,,.,.1,....5555555>5
30,2,,124764-44810, ,LABEL ,,,,,1,,,,,.5555555
31,2,,124764-44920, ,"LABEL, ANTI-FREEZING",,,..,1,,..255355554
32,2,,22857-300050, ,""SCREW 3X 5", ,,,,4,.5535553533523
33,2,,933112-52100, ,"LABEL, FUEL",,,.,.1,...,5555555>
34,2,,172165-03231, ,"LABEL, P.T.0.",,,,,1,,.,,,,5:5555
35,2,,172168-03301, ,"LABEL, SELECT",,.,..,1l.,.,.555535555
37,1,,172183-03280, ,"LABEL, LOCK",,,,,1,,,5555553555>5
38,1,,172162-03180, ,"LABEL ,HEATER SWITCH",,,,,1,,,3,,.5555555
39,1,,172162-03190, ,"LABEL ,WIPER SWITCH",,,,.1,,.3,,.:55555>
40,1, ,172165-03301, ,"LABEL,CAB",,,,.1,,.3.,.:55455>
41,1,,172165-03311, ,LABEL, ,,,,1,,.3,,,,,.5.5>
42,1,,172165-03321, ,LABEL, ,,,,1,,.3,,.,,,,,.5>
43,1,,172165-03460, ,"LABEL, PATERN A",,,,.1,,.3,,.555555>5
44A,1,,172170-03510, ,LABEL,, ,,,,1,,,1,,.,,,,,,,
448B,1,,172170-03850, ,LABEL,, ,,,,1,,,2,,,,,,,,,,
45A,1,,172155-03790, ,LABEL,, ,,,,1,,,1,,,,,,,,,,
45B,1,,172149-03980, ,""LABEL, OILING E",,,,,1,,,2,,,5555555
46,1,,172171-03400, ,PLATE,,,,,1,,W,,,,,,,,,,,M50983



SEAR($oE" 7 :EX, ASHEHR)
Fig. «J LABEL(CABIN:EX, AS SPEC. )

RHLNE

CONTRY| JPIE X1AS Wi UNo. 2~356 R ABET
FigNo. | 2 | 0| 35 1 1NC. 2~35
I 29 31
34 4 28 3
Ty = 7
IPoU—-F SYVL-%
. 44 AIR CLEANER RADIATOR
* v ERR =
CABIN INSIDE ®@»san 26 25 30
© ® VIEWED FRON B =i oy 7 Lx—
ui ENI'7%
] PART ARE SET

FROW OPERATION SIDE
OF LOCK LEVER

A ]

o
‘ RN = 12
R Xy S
. _BONNET INSIDE 15 45 A5 s ALY F
CEET I 22 START ING SWITCH

VIEWED Fron © pe

[ (52 .
h S RN ' a
\«rc:%msn7 FRom S W—
O) = [
: = L_|
LHETY) \ ' 3 Ik
. o] eXeXo] )
hZ R y
38 39 v%uzn7 FRON ©
©»s80

VIEWED Frow ©

INSIDE

CABIN DOOI

A, BEEINO. STRIf

NACHINE SERIAL NO. & AnanGeR WACHINE SERIAL NO. | g
ENGINE SERIAL 0. | [ Le== == IS INDICATED AT
IS INDICATED AT THIS LOCATION
THIS LOCATION 46
MRS
IN THE OPERATION

MANUAL CASE
24

27




»»(72189-03260, ,"LABEL SET",,,,,.1,,,,5,555555
,»,172189-03140, ,"LABEL, SPECIFICATION",,,,..,1,,555555555>5
,»,172170-03151, ,LABEL,,,,,.1,,,,.,,,:5,5>
,»,172519-03150, ,"LABEL, ACCEL™,,,,,,1,..,.5.55555
,,172170-03161, ,LABEL,,,,,.1,,,,,,:5555>
,»,172147-03210, ,LABEL, ,,,,.,1,,,,,,5:55>
2,,172168-03211, ,LABEL,,,,,.,1,,,,.555555>
8,2,,172165-03261, ,"LABEL, BOOM",,,,,,2,,,,,5.55555
9,2,,172171-03261, ,"LABEL ,BOOM™, ,,,,.1,,,,.5:5555>
10,2,,172168-03270, ,LABEL,,,,,.1,,,,,,,.5.5>
11,2,,172137-03301, ,"LABEL, TURNING LOCK",,,,.,.1,,55535555555
12,2,,172141-03360, ,"LABEL, START SWITCH",,,,..1,,.5535555535
13,2,,172141-03440, ,LABEL, ,,,,.1,,,,,,5.5555
14,2,,172165-03500, ,""LABEL ,GREASE FEED",,,,,51,,5555555535
15,2,,172171-03510, ,"LABEL, GREASE",,,.,..1l,..55555555>5
16,2,,172171-03700, ,LABEL,,,,,.1,,,,5,555555
i17,2,,172171-03710, ,LABEL, ,,,,,1
18,2,,172171-03720, ,LABEL, ,,,,,1
19,2,,172171-03730, ,LABEL, ,,,,,2
20,2,,172171-03740, ,LABEL,,,,,,1,,,,.5.55555

2

1

1

1,1
2,2
3,2
4,2
5,2
6,2
7

21,2,,172171-03750, ,LABEL,,,,,,
22,2,,172171-03760, ,LABEL,,,,,,
23,2,,172171-03770, ,LABEL,,,,,,
24,2,,172171-03780, ,LABEL , ,,,,,1,..,.5.55555
25,2,,172171-03790, ,"LABEL, RADIATOR",,,,..1,.255555955>5
26,2,,172171-03800, ,LABEL, ,,,,,1,,,,,5.55555
27,2,,172171-03810, ,LABEL, ,,,,,1,,,,,,,5555
28,2,,172125-03950, ,"LABEL, AIR CLEANER",,,,,.1,,,.55555555
29,2,,121120-44800, ,"LABEL, RADIATOR",,,,..1,..55555555>5
30,2,,124764-44810, ,LABEL ,,,,,,1,,,,.5.55555
31,2,,124764-44920, ,"LABEL, ANTI-FREEZING",,,.,.1,..,.25355554
32,2,,22857-300050, ,""SCREW 3X 5", ,,,,:4,555553553523
33,2,,933112-52100, ,"LABEL, FUEL",,,,..1,...5555255>
34,2,,172165-03231, ,"LABEL, P.T.0.",,,,,.1,.,,55555555
35,2,,172168-03301, ,"LABEL, SELECT",,...,.1l,,.555535555
37,1,,172183-03280, ,"LABEL, LOCK",,,,,:2,5555555355>5
38,1,,172165-03141, ,"LABEL,FRONT",,,,,,1,,3,,.555555>»
39A,1,,172170-03510, ,LABEL, , ,,,,1,.,1,,.,,,.,.,,
398,1,,172170-03850, ,LABEL,, ,,,,,1,,2,,,,,.,,,>

40,1, ,172151-03540, ,"LABEL,PATTERN A", ,,,.,1,.3,..,.55554
41A,1,,172155-03790, ,LABEL,, ,,,,,1,,1,,,,,,,,,,
41B,1,,172149-03980, ,"LABEL, OILING E",,,,,,1,.,2,,,5555555
42,1,,172171-03400, ,PLATE,,,,,,1.W,,,,,.,,,.,,,M50983



(R SEERCE /L CEX, ASEEE)
Fig. U LABEL(CANOPY :EX, AS SPEC. )

RALN. 112
CONTRY) J P1E X|A S RHUNo. 2355 BB T
Figho.| 4 | 6] 6 1 INC 2~35

:
4 37

28

IPoU—+
AR CLEANER
2% 25 O®mossrr—
~ RfER3 U RS
(E) PART ARE SET

6 34 @;JEDE%S; @ 7 30FROM OPERATION SIDE
—_— 71 OF LOCK LEVER
12

1
KRy +PIER AH =B A
BONNET INSIDE 18 STARTING sfn’mf

22 --hll L 'olg=

©ns8n O»san
viEwED FRoW©)  VIEWED Frow © 9

1

B x5 FoaANcER
VIEWEDj FROM :3—:“:::
42
g IR P A
IN THE OPERATION
MANUAL CASE
15
32
A, MBIANO. ITRI G IR BHANO, FTR LT 21 3
MACHINE SERIAL ND, 3 MACHINE SERIAL NO,
ENGINE SERIAL NO, IS INDICATED AT 8
IS INDICATED AT 17 23 THIS LOCATION
THIS LOCATION

@ns8n
VIEWED FRON @)




,1,,172141-03202, ,""LABEL,CAUTION",1,1,1,1,,,,,555555554
,1,,172519-04290, ,"LABEL ,WARNING",1,1,1,1,,,,,555555555
,1,,172519-04300, ,LABEL ,1,1,1,1,,,,,,.555555>
»»,172156-03280, ,LABEL ,1,1,1,1,,,,,,.5555555
,,172142-03302, ,""LABEL,CAUTION",1,1,1,1,,,,5555555555
,»,172141-03372, ,LABEL,2,2,2,2,,,,,,,,,,,55>
,»,172964-03370, ,LABEL,1,1,1,1,,,,,,,,,5555>
8,1,,172964-03390, ,""LABEL ,WARNING",1,1,1,1,,,,,555555555
9,1,,172964-03480, ,LABEL,1,1,1,1,,,,,5.555555>
9-1,1,,172964-

03481, ,LABEL,1,1,1,1,,,N,,,*1995.06, ,*1995.06, ,*1995.06, ,*1995.06, ,
10,1,,172164-03500, ,LABEL,1,1,1,1,,,,,555555535
11,1,,172164-03510, ,LABEL,1,1,1,1,,,,,555555535
12,1,,172164-03520, ," LABEL,DANGER",1,1,1,1,,,,5:555555555
13,1,,172164-03530, ," LABEL ,WARNING" ,1,1,,,,,,5555535554
14,1, ,172164-03540, ,LABEL,1,1,1,1,,,,,555555535
15,1,,172964-03610, ,"LABEL A™,1,1,1,1,,,,,55555555>»

16,1, ,172165-03661, ,""LABEL ,DANGER",1,1,1,1,,,,,,5555555>»
17,1,,172519-04180, ,"LABEL, ,WARNING",1,1,1,1,,,,,,5555555>»

N~NoOo o~ WNR

1
1
1
1
1
1
1



TR
Fig. I SAFETY LABEL

15 10 2 14 I/

(K/A:’ - "/
Si.é_i.;.;l N\
] 8

HA B LX—i
SIDE |EVER SPEC.

12 11 713

REFIROUMA IR IZ, DiRtie#s Cs@ETEL
LOCATION OF PASTE SAFETY LABEL IS REFER TO THE MANUAL

2 3 4 5

[ A 5
H .
® 5 AL

ety - 2 OWRC EMIE p ¥ LET LT Y ]
MEBTL 5 ERELTE ¢ RADAKOEREL ERC LB Bom ARG Mnmg
AL, S U RMLLTFSL,
[} L 2 SRAATHER TN TFALY,

m!#(—ﬂzn:g?:;r:’ F e TER S URALTENE
AMELEY. BLTHEF 2 TERBYML

A¥E
L TRl ALY
SYRPELT{EFN
E\-Ilﬂllfm"

R 00 RALL
R AN IUraC TRV RS,

-

IY PRI LT ST
CrEL,

Otz bEMidgLs s,
O7 7 smU7 r oy r ciligpn
[Ler-N




1,1,,772164-05100, ,"TOOL SET",1,1,1,1,1,1,,,,

2,2,,172614-38300, ,"PIN 5X45, LOCK",4,4,4,4,4,4,,,,,,3553525
2-1,2,,172112-38111, ,"PIN,
COTTER",4,4,4,4,4,4,N,,,M51175, ,M51175, ,M51175, ,M51175, ,M51175, ,M51175
3,2,,104200-92350, ,"DRIVER, SCREW",1,1,1,1,1,1,,,,,,555555
4,2,,119640-92750, ,"WRENCH, FILTER",1,1,1,1,1,1,,,,,5555545
5,2,,28110-080100, ,"WRENCH 8X10",1,1,1,
6,2,,28110-120140, ,"WRENCH 12X14",2,2,2,
7,2,,28110-170190, ,""WRENCH 17X19",1,1
8,2,,28110-220240, ,""WRENCH 22X24",1,1
9,2,,28110-270300, ,"WRENCH 27X30",1,1
10,2,,28150-080000, ,""BAR WRENCH 8',1
11,2,,28227-271400, ,""WRENCH, BOX 27X140",
12,2,,28230-120250, ,""TURNING HANDLE™,1,1,
13,2,,933110-09700, ,""HOSE, GREASE",1,1,1,
13-1,2,,933110-09701, ,"HOSE,
GREASE",1,1,1,1,1,1,N,, ,M50637, ,M50637, ,M50637, ,M50637, ,M50637, ,M50637
14,2,,933110-09800, ,""GUN 800, GREASE™,1,1,1,1,1,1,,,,.,555555>
14-1,2,,933110-09801, ,"GUN 800,
GREASE™,1,1,1,1,1,1,N,, ,M50637, ,M50637, ,M50637, ,M50637, ,M50637, ,M50637
15,2,,933110-90000, ,"BAG, TOOL",1,1,1,1,1,1,,..,5555545

16,2,,933171-00470, ,PLIER,1,1,1,1,1,1,,,,,,555555

17,2,,172122-05100, ,NOZZLE,1,1,1,1,1,1,,,,,5555545

17-1,2,,172122-

os101, ,NOZZLE,1,1,1,1,1,1,N,,,M50637, ,M50637, ,M50637, ,M50637, ,M50637, ,M50637
18,1,,172119-68600, ,BUCK, ,,,,1,1,,,,,,,.5.5>

19,1,,22117-080000, ,"WASHER  8",,,,.2,2,,5535535533>»

20,1,,26116-080202, ,""BOLT M 8X 20 PLATED™,.,..,.2,2,,,3553555554

21,1, ,26716-080002, ,"NUT M 8™,,,,.,2,2,,,,,,5:5555

23,1,,172176-07330, ,"BAG, MANUAL",1,1,1,1,,,W,,,M50640, ,M50640, ,M50640, ,M50640, ,

1
2
1
1
1
1
0



I8
Fig. TOOL

R UNo. 112
B LN 20D 115 8AET
1 INC. 2~17




,1,,172170-11300, ,"EXTENSION PIPE,EXH",1,1,1,1,1,1,,,,.555555>
,1,,172168-11310, ,CLAMP,1,1,1,1,1,1,,,,,,,5555>
,1,,22117-080000, ,""WASHER 8",1,1,1,1,1,1,,,,,5555555
,»,22217-080000, ,"'SPRING WASHER 8',1,1,1,1,1,1,,,,,,55555>
,,26106-080552, ,""BOLT M 8X 55 PLATED",1,1,1,1,1,1,,,,,.555555

,26706-080002, ,"NUT M 8",1,1,1,1,1,1,,,,,,,5,55>

RPRR R R R

1
2
3
4
5
6



75—
Fig. J MUFFLER

5
2
"
/.
A

Tﬁ, {/\\ \{REFER

>
~(

¥T73=
HUFFLER
TO Fig. ENG.



1,1,,172170-11540, ,"HOSE,AIR CLEANER™,1,1,1,1,1,1,,,,.555555>
2,1,,194250-51660, ,""BAND 250",1,1,1,1,1,1,,,,,5555535
3,1,,23000-070000, ,"CLAMP 70",1,1,1,1,1,1,,,,,555555>



rie 1007 diwes

%\ REFER TO Fig ENG.

Qo




1A,1,,172165-12100, ,"LEVER ASSY, ACCEL.",1,1,1,1,1,1,,,,.555555>
1B8,1,,172179-12100, ,"LEVER,ACCEL",,,,,1,1,,1,,,,555555
1c,2,,172165-12140, ,GRIP(RED,1,1,1,1,1,1,W,,,""FROM 1ST",,"FROM 1ST",,"FROM
isTt",,"FROM 1ST",,"FROM 1ST",,"FROM 1ST"

2A,1,,172170-12100, ,CABLE,1,,1,,,,,,.55555555
2B,1,,172170-12110, ,CABLE, ,1,,1,1,1,,,,,5555555
2Cc,1,,172170-12130, ,"CABLE,ACCEL(EP)",,,,,1,1,,1,,,,,55555
3,1,,172137-12270,,"JOINT, CABLE",1,1,1,1,1,1,,,,,5555555
4,1,,172141-12280, ,""CLAMP, ACCEL WIRE",1,1,1,1,1,1,,,,,5555535
5,1,,172113-12521, ,"PIN, CABLE",1,1,1,1,1,1,,,,,.,55555>
6,1,,1C6281-52310,,"PIN 6,COME-OFF SNAP",2,2,2,2,2,2,,,,553533554
7,1,,1A1040-56900,,"PIN 6X 17",1,1,1,1,1,1,,,,5555555>

8,1, ,1A1380-58050, ,""GROMMET 16X20X4.5",1,1,1,1,1,1,,,,,5555535
9,1,,22137-060000, ,"WASHER 6, POLISHED",2,2,2,2,2,2,,,,,53555535
10,1,,22217-080000, ,"'SPRING WASHER 8',2,2,2,2,2,2,,,,.555355>5
11,1,,26013-100302, ,""BOLT M10X 30",2,2,2,2,2,2,,,55353553
12,1,,26116-080162, ,""BOLT 8X16",2,2,2,2,2,2,,,55353553



ACCELERATOR(STANDARD SPEC. )

- 11 72enmetn
19

CONTRY| JP|EX|AS

702 b LsS—H#
FRONT LEVER SPEC.

YA K LsX—{H

SIDE LEVER SPEC.

nielielle;

APRLI
CATION




1A,1,,172189-08200, ,"DECELERATE(F) KIT",1,,1,,,5555555353555>
1B,1,,172189-08210, ,"'DECELERATE(S) KIT",,1,,1,,,,55555355555
2,2,,172190-03200, ,LABEL,1,1,1,1,,,,,,,5555555
3A,2,,172190-12120, ,,CABLE,1,,1,,,,,,,55555555
3B,2,,172190-12130, ,""CABLE(ACCELERATOR OD",,1,,1,,,,5555555535
4,2,,172164-12160, ,"LINK B CMP*",1,1,1,1,,,,,555555555

6,3, ,24550-014200, ,"BUSH 14X20",1,1,1,1,,,,,55555555>»
7,2,,172164-12200, ,"SHAFT CMP",1,1,1,1,,,,,555555535
8,2,,172175-12230, ,"LINK A",1,1,1,1,,,,,,5555555>
9,2,,172190-12260, ,"'BASE CMP",1,1,1,1,,,,5555555555

11,3, ,24550-014200, ,"BUSH 14X20",1,1,1,1,,,,,555355554
12,2,,172175-12350, ,""SPRING, RETURN",1,1,1,1,,,,,555555555
13,2,,172164-12230, ,CABLE,1,1,1,1,,,,,5535555535
14,2,,172175-12370, ,PLATE,1,1,1,1,,,,,55355335235
15,2,,172190-12380, ,COVER,1,1,1,1,,,,,5555355555
16,2,,172113-12521, ,"PIN, CABLE",1,1,1,1,,,,,.55555555
17,2,,172162-17180, ,SOLENOID,1,1,1,1,,,,,555555535
18,2,,194440-51620, ,""CLAMP, WIRE HARNESS",1,1,1,1,,,,,5535555535
19,2,,1C6281-52310, ,"PIN 6,COME-OFF SNAP",6,6,6,6,,,,,5555355555
20,2, ,1A3809-56915, ,"PIN 6X 20",1,1,1,1,,,,.55555955>
21,2,,119620-66820, ,JO0INT,1,1,1,1,,,.,.425555553
22,2,,22137-060000, ,"WASHER 6, POLISHED" ,7,7,7,7,,3535535335535
23,2,,22217-080000, ,"SPRING WASHER 8",2,2,2,2,,,,:5535235535
24,2,,22217-100000, ,"SPRING WASHER 10",1,1,1,1,,,.,55555555>5
25,2,,22351-040025, ,"PIN 4X25,SPRING™,1,1,1,1,,,,5555555555
26,2,,24311-000210, ,"0-RING 1A P-21.0",4,4,4,4,,.,.5535235222
27,2,,26013-060162, ,""BOLT M 6X 16",2,2,2,2,,,553555353524
28,2,,26013-080202, ,"BOLT W/WASHER M8X20",2,2,2,2,,,,55535552335
29,2,,26116-080162, ,""BOLT 8X16",2,2,2,2,,,,,52555255>»
30,2,,26116-100162, ,"BOLT M10X 16 PLATED",1,1,1,1,,,.:555555525
31,2,,26716-060002, ,"NUT 6",1,1,1,1,,,,5,55555555
32,2,,933152-09280, ,""BAND 170",5,5,5,5,,,,55535555535
33,2,,933166-17730, ,"WASHER 10.5X30",1,1,1,1,,,,,.55535554
34,1,,172137-12270, ,"JOINT, CABLE",1,1,1,1,,,,.,5555555>
35,1,,172165-12100, ,"LEVER ASSY, ACCEL.",1,1,1,1,,,,..55535554
36,2,,172165-12140, ,GRIP(RED,1,1,1,1,,,,,553555555
37,1,,1C6281-52310, ,"PIN 6,COME-OFF SNAP",2,2,2,2,,,,5535535535>»
38,1,,1A1040-56900, ,"PIN 6X 17",1,1,1,1,,,,,.5.535555

39,1, ,1A1380-58050, ,"GROMMET 16X20X4.5",1,1,1,1,,,.,52555255>
40,1, ,26013-100302, ,""BOLT M10X 30",2,2,2,2,,,,555552355>5



'I 2 77 EI(1/995F M)
Fig. ACCELERATOR(ONE TOUCH DECEL SPEC.)

DS FrEILEY b
ONE TOUCH DECEL KIT
172189~ 08200(7n1Hm‘—)
RONT LEVER)
§)_29 172189- 08210(?‘” b -)
(SIDE LEVER)
@—23 TREIND. 1200 R LNO. 1ARX1BOZER 12

No. 101 EBRF &1
6 2213 2 1{’ @55_13 ot 1o sho#;n-liFlglm
2

1A

‘ } "
A KL — i
\L/"/ SIDE LEVER SPEC.




,»,196420-02310, ,""ABSORBER, SHOCK",4,4,4,4,4,4,,,,.5535535>5
,,172126-13102, ,"BED (A), ENGINE™,1,1,1,1,1,1,,,,,5555555
,,172146-13101, ,BRACKET,1,1,1,1,1,1,,,,,,555555
,,172146-13111, ,BRACKET,1,1,1,1,1,1,,,,,5555555
,,172168-13150, ,BRACHET,2,2,2,2,2,2,,,,.555355>»
,,172142-13171, ,""BRACKET, ENGINE™,1,1,1,1,1,1,,,,.555555>
1,,172168-13181, ,""BRACKET COMP.,ENGINE",2,2,2,2,2,2,,,,5355555135

RPRR R R R

1
2
3
4,
S,
6,
7,

8,1,,172162-13200, ,"BOLT M10X30",8,8,8,8,
9,1,,172124-13230, ,""'STOPPER, ENGINE',4,4,4,4,4,
10,1,,172131-37170, ,"BOLT M12X 30",7,7,7,7,7,7,
11,1,,172137-46040, ,"'SEAT, SPRING",8,8,8,8,8,8,
12,1,,22217-100000, ,""SPRING WASHER 10",8,8,8,8,

13,1, ,22217-120000, ,"'SPRING WASHER",8,8,8,8,8,8,,,,5555555>»
14,1,,22217-120000, ,"SPRING WASHER'",8,8,8,8,8,8,,,,,,.55555
15,1,,26013-100252, ,""BOLT W/WASHER M10X25",8,8,8,8,8,8,,,,555535555
16,1, ,26013-120302, ,"'BOLT W/WASHER M12X30",8,8,8,8,8,8,,,,5553535555
17,1, ,26076-120402, ,"BOLT 10.9 12X 4",1,1,1,1,1,1,,,,.555555>»
18,1, ,26716-120002, ,"'NUT 12",8,8,8,8,8,8,,,.55555555

8,8
4,4
7,7
8,8
8,8



rig 13 Bone vt




,,172122-13300, ,"'STAY, RADIATOR",1,1,1,1,1,1,,,,,5555545

,»,172168-13300, ,""MOUNT CMP,RADIATOR",2,2,2,2,2,2,,,,5535533523

,,172122-13310, ,""MOUNT, RADIATOR",4,4,4,4,4,4,,,,,555535>»
,,172168-13330, ,"'STAY ,MOUNT",1,1,1,1,1,1,,,,,,555555

,,172168-13370, ,""BRACKET COMPL.",1,1,1,1,1,1,,,,,,555555

,,172171-14600, ,""HOSE 800",1,1,1,1,1,1,,,,,,555554

1,,172734-14620, ,"PIPE L=300, FUEL",1,1,1,1,1,1,,,,.555555>

8,1,,129030-44501, ,RADIATOR,1,1,1,1,1,1,,,,,,555555

8-1,1,,129030-

44502, ,RADIATOR,1,1,21,1,1,1,N,,,*1995.06, ,*1995.06, ,*1995.06, ,*1995.06, ,*1995.06
., 1995.06

9,2,,121250-44590, ,CLAMP,2,2,2,2,2,2,,,,55353523

10,2,,124450-44590, ,CAP,1,1,1,1,1,1,,,,,5555535

11,2,,171064-44610, ,SHROUD,1,1,1,1,1,1,,,,,555455>

12,2,,129030-44650, ,"'RADIATOR SUB-ASSY',1,1,1,1,1,1,,,,,,555555
13,2,,124450-44800, ,"LABEL, RADIATOR™,1,1,1,1,1,1,,,,.4555555>

14,2, ,129030-59530, ,"PIPE, FUEL D12XL200",1,1,1,1,1,1,,,,,,555555
15,2,,26014-080122, ,""BOLT M 8X 12",4,4,4,4,4,4,,,,,:555535

16,1,,121468-44510, ,"'SUB-TANK ASSY",1,1,1,1,1,1,,,,,,555555

17,2,,121470-44521, ,"'BODY,SUB-TANK",1,1,1,1,1,1,,,,,,555554

18,2,,121450-44531, ,CAP,1,1,1,1,1,1,,,.,352554

19,2,,121468-44540, ,"PLUG, SUB-TANK",1,1,1,1,1,1,,,,,5555545

20,2,,124450-44560, ,CLAMP,1,1,1,1,1,1,,,,,5555545

21,2,,121470-44581, ,GASKET,1,1,1,1,1,1,,,,,,555555

22,2,,23065-070130, ,"PIPE 77X 130",1,1,1,1,1,1,,,,,,555555

23,1,,121470-44540, ,"LABEL, SUB-TANK',1,1,1,1,1,1,,,..,555554
24,1,,119812-44570, ,""NET, WIRE™,1,1,1,1,1,1,,,,.555555>
25,1,,129030-49010, ,"PIPECA) ,RADIATOR",1,1,1,1,1,1,,,,55555555
26,1,,119812-49020, ,"PIPE (B), C. WATER",1,1,1,1,1,1,,,,,,.5355>
27,1,,121450-49110, ,"COCK ASSY, 3-WAY",1,1,1,1,1,1,,,,,,535554
28,2,,121450-49100, ,"BODY, COCK",1,1,1,1,1,1,,,..,555554

29,2,,121250-49121, ,PLUG,1,1,1,1,1,1,,,,,,555555

30,2,,24311-000160, ,"0-RING 1A P-16.0",1,1,1,1,1,1,,,,,,555555
31,1,,124766-59050, ,"CLAMP 12" ,4,4,4,4,4,4,,,,,,.3:5555

32,1,,22137-060000, ,"WASHER 6, POLISHED,2,2,2,2,2,2,,,,.55555>»
33,1,,22137-080000, ,"WASHER 8, POLISHED,2,2,2,2,2,2,,,,3:555355>5
34,1,,23010-038000, ,"CLAMP 38",4,4,4,4,4,4,,,,,3:535535

35,1,,26013-060202, ,"BOLT M 6X 20",2,2,2,2,2,2,,
36,1,,26013-080162, ,"'BOLT W/WASHER M8X16',6,6,6,
37,1,,26013-080162, ,""BOLT W/WASHER M8X16',2,2,2,
38,1,,26013-080162, ,"'BOLT W/WASHER M8X16',2,2,2,
39,1,,26013-100202, ,""BOLT W/WASHER M10X20",4,4,4,4,4,4,,,,455335525
40,1, ,26051-080002, ,""NUT M 8",8,8,8,8,8,8,,,..,555555

RPRR R R R

1
2
3
4
5
6
7

6.6.6
21212111111111111
2,2,2



1459‘1—9 & vV b
Fig. RADIATOR & MOUNT




,2,,1E6760-03470, ,""HOSE C*,1,1,1,1,,,,2,,,,,,5,5>
,2,,172190-12390, ,STAY,1,1,1,1,,,.2,,,,,,5,5>

,2,,124766-59050, ,""CLAMP 12',2,2,2,2,,,,2,,5355552135
,2,,22217-080000, ,"SPRING WASHER 8',1,1,1,1,,,.2,,,,,5555>
5,2,,26116-080202, ,"'BOLT M 8X 20 PLATED,1,1,1,1,,,,2,,,5555555
6,2,,933152-09280, ,""BAND 170",1,1,1,1,,,.2,,,3555535
7A,1,,772168-14101-1, ,"TANK ASSY, FUEL™,1,1,1,1,1,1,,,,.555555>
7B,1,,772168-14101, ,""FUEL TANK(YELLOW:87)",,,,,1,1,,1,,,555555>»
8,2,,104200-11920, ,C0CK,1,1,1,1,1,1,,,,,,555555
9,2,,172162-14180, ,""GAUGE UNIT,FUEL",1,1,1,1,1,1,,,,.555455>
10,2,,172162-14200, ,GASKET,1,1,1,1,1,1,,,,,5555545
11,2,,172141-14260, ,FLOAT,1,1,1,1,1,1,,,,,5555555
12,2,,172122-14300, ,""CAP, FUEL TANK",1,1,1,1,1,1,,,,,5555555
12-1,2,,172122-14301, ,""CAP, FUEL
TANK",1,21,1,1,1,1,N,,,M51215, ,M51215, ,M51215, ,M51215, ,M51215, ,M51215
13,3, ,105430-55070, ,GASKET ,1,1,1,1,1,1,,,,,5555555
13-1,3,,172122-

14350, ,GASKET,1,1,1,1,1,1,S,3, ,M51215, ,M51215, ,M51215, ,M51215, ,M51215, ,M51215
15,3,,172168-14220, ,"'SEAL A,CR SPONGE',1,1,1,1,1,1,,,,.555555>
16,3,,172168-14240, ,"'SEAL B,CR SPONGE'",2,2,2,2,2,2,,,,.555355>5
17,3,,172168-14320, ,"RUBBER,SEAL C",1,1,1,1,1,1,,.,.555555>»
18,2,,172142-14421, ,""HOSE, FUEL GAUGE",1,1,1,1,1,1,,,,,,555555
19,2,,101504-55101, ,""STRAINER,FUEL INLET",1,1,1,1,1,1,,,,,,555555
19-1,2,,172183-14250, ,"FILTER
(FUEL",1,2,1,1,1,1,N,,,M50801, ,M50801, ,M50801, ,M50801, ,M50801, ,M50801
20,2,,22217-050000, ,"SPRING WASHER 5",5,5,5,5,5.,5,,.,.,3555545
21,2,,23010-014000, ,"CLAMP 14",2,2,2,2,2,2,,,5535335535
22,2,,26557-050122, ,""'SCREW M 5X 12",5,5,5,5,5,5,,,.55555554
23,1,,172137-14610,,"PIPE (B), FUEL",1,1,1,1,1,1,,,,5555555>
23-1,1,,1E6760-03470, ,""HOSE
¢',1,1,1,1,1,1,N,,,M50839, ,M50839, ,M50839, ,M50839, ,M50839, ,M50839
24,1,,172142-14620, ,"'"HOSE L750, FUEL',1,1,1,1,1,1,,,,,,555555
24-1,1,,172171-14600, ,""HOSE
goo0",1,1,1,1,1,1,N,,,M50578, ,M50578, ,M50578, ,M50578, ,M50578, ,M50578
25,1,,172126-16540, ,"CLAMP 10X70'",1,1,1,1,1,1,,,,.555455>
26,1,,194440-51620, ,"CLAMP, WIRE HARNESS",1,1,1,1,1,1,,,,.555555>
27,1,,129335-55700, ,""SEPARATOR, WATER"™,1,1,1,1,1,1,,,,,5555545
28,2,,104200-55321, ,"VALVE, TAPER™,1,1,1,1,1,1,,,,,555555>»
29,2,,104200-55330, ,"SPRING, TAPER VALVE",1,1,1,1,1,1,,,,...5555>
30,2,,104200-55341, ,""HANDLE, COCK",1,1,1,1,1,1,,,,,,555555
31,2,,124064-55510, ,""BOWL, FUEL STRAINER,1,1,1,1,1,1,,,,.555555>
32,2,,102103-55520, ,0-RING,1,1,1,1,1,1,,,,,555555>
33,2,,110250-55610, ,"RING, RETAINING",1,1,1,1,1,1,,,,.555455>
34,2,,121257-55720, ,"SPRING, SCREEN',1,1,1,1,1,1,,,,.555455>
35,2,,121257-55731, ,FLOAT,1,1,1,1,1,1,,,,.555455>
37,2,,101720-55750, ,"PLUG 6',2,2,2,2,2,2,,,,3555355>»
38,2,,104200-55750, ,""'SCREW M 4",1,1,1,1,1,1,,,,.555555>»
39,2,,171081-55910, ,SCREEN,1,1,1,1,1,1,,,,,,,55555

40,2, ,23418-060000, ,""GASKET 6, NYLON",2,2,2,2,2,2,,,,5,535554
41,2, ,24311-240100,,"0-RING 1A P-10A",1,1,1,1,1,1,,,,,,535554
42,1, ,124766-59050, ,""CLAMP 12",6,6,6,6,6,6,,,,,5555555
43,1,,22217-080000, ,"SPRING WASHER 8'",1,1,1,1,1,1,,,,,5555545
44,1, ,26116-080652, ,"'BOLT M 8X 65 PLATED",1,1,1,1,1,1,,,,,,,55555
45,1,,172168-14270, ,""COVER ASSY",,,,.1.,1,..,.555455>
46,2,,172168-14230, ,PLATE, ,,,,1,1,,,,,,,.5.,>

47,1, ,22217-080000, ,"SPRING WASHER 8",,,..,2,2,,5555555535
48,1,,26116-080162, ,"BOLT 8X16",,,,,2,2,,,553525535

49,1, ,933110-00301, ,"KEY ASSY",1,1,1,1,1.,1,,,.,.555555
50,1,,194145-04810, ,"WASHER 10",6,6,6,6,6,6,,,,,,555555
51,1,,172142-14320, ,"GAUGE, FUEL",1,1,1,1,1,1,,.,,..55455>
52,1,,22217-100000, ,"SPRING WASHER 10',6,6,6,6,6,6,,,,55555555
53,1,,23080-013000, ,"CLAMP 13,HOSE",1,1,1,1,1,1,,,,,,555554
54,1,,26116-100252, ,"BOLT M10X 25 PLATED",6,6,6,6,6,6,,,,.,555555>

1
2
3
4



55,1,,172137-13430, ,"PIPE (B), DRAIN",1,1,1,1,1,1,,,,,5555555



‘]5 FO&%>% & FON4a4)
Fig. FUEL. TANK & FUEL LINE

FH UNo. Ti
R LN B~25RAHET
7 INC. 8~22

DUy FFENFy b
ONE TOUCH DECEL KIT
172189-08200( 707bbn" =)

(FRONT LEVER)
172189-08210(%4} bn™ =)

(SIDE LEVER)
TEENo. 120 B UNo. 1ABTF1BOEAIL
BN 11 E8RT =
Detail is shownh in Fig 101

D E Sy FTEIH

APPLI-
CATION

\ REFER TO Fig.11
/\“




,,172165-16102, ,BATTERY,1,1,1,1,1,1,,,
,,172170-16100, ,""CORD(+), BATTERY",1,1
,»,172142-16110, ,""CORD(-), BATTERY",1,1
,,172165-16130, ,""COVER, BATTERY'",1,1,1,
,»,22137-100000, ,""WASHER 10,POLISHED",1,
,,22217-080000, ,"SPRING WASHER 8",1,1,1
1,,22217-100000, ,"SPRING WASHER 10",1,1,1,1,1,1,,,,.555555>
8,1,,26716-080002,,"NUT M 8",1,1,1,1,1,1,,,,,5555535
9,1,,26716-100002, ,""NUT 10",1,1,1,1,1,1,,,,,,55555>
10,1,,172116-16310, ,""RETAINER, BATTERY",1,1,1,1,1,1,,,,,,555555
11,1, ,22157-080000, ,"WASHER 8",2,2,2,2,2,2,,,,53553553

12,1, ,26716-080002, ,"NUT M 8",4,4,4,4,4,4,,,,,555535>»
13,1,,933171-15710, ,"'ROD(B), BATTERY FIX",2,2,2,2,2,2,,,53555355>»

RPRR R R R

1
2
3
4
5
6
7






,,172126-16540, ,"CLAMP 10X70",1,,1,,,,.,1,.55555554
,,172126-16540, ,"CLAMP 10X70",1,,1,,,,.,1,,55555555
,,172126-16540, ,"CLAMP 10X70",1,,1,,,,.,1,,55555555
,,172190-16650, ,""HARNESS ,DECEL",1,,1,,,,,1,,,,,55555
,»,22217-100000, ,"'SPRING WASHER 10",1,,1,,,,.,1,,.555555>
,,22217-100000, ,"SPRING WASHER 10",1,,1,,.,,.,1,.55555554
2,,26116-100162, ,"BOLT M10X 16 PLATED",1,,1,,,,.,1,.55555555
8,2,,26116-100162, ,"BOLT M10X 16 PLATED",1,,1,,,,.1,.55555555
9,2,,933152-09280, ,""BAND 170",1,,1,,,,,1,,,,,55555
10,2,,172165-62800, ,""GROMMET 26",1,,1,,,,.,1,,.555555>5
11,1,,172168-16501, ,""HARNESS A,WIRE",1,,1,,,,.55355535555>»
12,1,,172168-16512, ,""HARNESS B,WIRE",1,,1,,,,5555555555>»
13,1,,172168-16520, ,""HARNESS C",1,,1,,,,555355535535>»
13-1,1,,172168-16521, ,""HARNESS (C), WIRE",1,,1,,,,S,,,M50657, ,,,M50657,,,,
14,1,,172126-16540, ,""CLAMP 10X70",3,,3,,,.55555553555
15,1,,172183-16540, ,"LINK,FUSIBLE",1,,1,,,,5,555355554

16,1, ,194250-51660, ,""BAND 250",1,,1,,,,5555555535>»

17,1, ,1A1380-58050, ,""GROMMET 16X20X4.5",1,,1,,,,55535535535>»
18,1,,22137-100000, ,"WASHER 10,POLISHED",1,.,1,,,,,55553555535
19,1,,22137-120000, ,""WASHER 12,POLISHED",2,.,2,,,,.555552533
20,1,,22217-100000, ,"SPRING WASHER 10",1,,1,,..5553555533>»
21,1,,22217-100000, ,"SPRING WASHER 10",2,,2,,,,55535535533>»
22,1,,22217-120000, ,"SPRING WASHER",2,,2,,,.55535535533>5
23,1,,26116-100162, ,""BOLT M10X 16 PLATED",1,,1,,,.:553555255>5
24,1,,26116-100162, ,""BOLT M10X 16 PLATED,2,,2,,,.5555555355>5
25,1,,26116-120162, ,"'BOLT M12X 16 PLATED",2,.2,...:5355353554
26,1,,29311-515000, ,"GROMMET 51X5",1,,1,,,..55535555535
27,1,,933168-55770, ,""BAND 146" ,3,,3,,:55553553532>»
28,1,,933171-15801, ,"WIRE, EARTH",1,,1,,,,55555535532>»
29,1,,172190-16500, ,HARNESS,1, ,1,,,,W, , ,M50657, , , ,M50657, , ,,
30,1,,172122-79890, ,"CLAMP 350",1,,1,,,.,W,,,M50899, ,,,M50899,,,,

1,2
2,2
3,2
4,2
5,2
6,2
7



‘I B (MYIYY 70" =)
Fig. ELECTRIC PART(WIRING:FRONT LEVER)

CONTRY{J P|E X{A S

Figho |17 | — [ =
TG FF I DUY L FFENFy b
ONE TOUCH DECEL SPEC. ONE TOUCH DECH. KIT

172189-08200(70 b =)
(FRONT LEVER)

HHENo. 120 R UNo. 1ADEHRIZ
HENo. 101 & BT =
Detail is shomn in Fig. 101




,,172126-16540, ,"CLAMP 10X70",,1,,1,,,.,1,..,555554
,,172126-16540, ,"CLAMP 10X70",,1,,1,,,,1,,,5555555
,,172126-16540, ,"CLAMP 10X70",,1,,1,,,.,1,,,,555555
,,172190-16650, ,""HARNESS ,DECEL", ,1,,1,,,,1,,,,,55,,5
,,22217-100000, ,"'SPRING WASHER 10",,1,,1,,,.,1,,.,,5555>
,,22217-100000, ,"SPRING WASHER 10",,1,,1,,,.,1,,.,555554
2,,26116-100162, ,"BOLT M10X 16 PLATED",,1,,1,,,.,1,.,5555555
8,2,,26116-100162, ,"BOLT M10X 16 PLATED",,1,,1,,,,1,,,5555555
9,2,,933152-09280, ,""BAND 170",,1,,1,,,,1,,,,,55,55
10,1,,172168-16501, ,""HARNESS A,WIRE™,,1,,1,1,1,,,,.555455>
11,1,,172168-16512, ,""HARNESS B,WIRE",,1,,1,1,1,,,,,5555545
12,1,,172168-16520, ,""HARNESS C",,1,,1,1,1,,,,,555555>»
12-1,1,,172168-16521, ,""HARNESS (C),
WIRrRg",,1,,1,1,1,s,,,,,M50657,,, ,M50657, ,M50657, ,M50657
13,1,,172126-16540, ,"'CLAMP 10X70",,3,,3,3,3,,,:55535555

14,1, ,172183-16540, ,"LINK,FUSIBLE", ,1,,1,1,1,,,,.555555>»

15,1, ,194250-51660, ,""BAND 250",,1,,1,1,1,,,,.,555555>»

16,1, ,1A1380-58050, ,""GROMMET 16X20X4.5",,1,,1,1,1,,,,.555555>»
17,1,,22137-100000, ,"WASHER 10,POLISHED",,1,,1,1,1,,,,.555555>
18,1,,22137-120000, ,"WASHER 12,POLISHED™",,2,,2,2,2,,,,:555355>5
19,1, ,22217-100000, ,""SPRING WASHER 10",,1,,1,1,1,,..,2555545
20,1,,22217-100000, ,"SPRING WASHER 10",,2,,2,2,2,,,553525535
21,1,,22217-120000, ,"SPRING WASHER",,2,.,2,2,2,,,55352553
22,1,,26116-100162, ,"BOLT M10X 16 PLATED",,1,,1,1,1,,...,.:55555
23,1,,26116-100162, ,"BOLT M10X 16 PLATED",.,2,,2,2,2,,.5553555535
24,1,,26116-120162, ,"'BOLT M12X 16 PLATED",.2,.2.2,2,,.,25535535>»
25,1,,29311-515000, ,"GROMMET 51X5",,1,,1,1,1,,,,,,555555
26,1,,933168-55770, ,"BAND 146",,3,,3,3,3,,,55355555135
27,1,,933171-15801, ,"WIRE, EARTH",,1,,1,1,1,,,,5555555>»
28,1,,172190-16500, ,HARNESS, ,1,,,1,,w,,,,,M50657, ,,,, ,M50657
29,1,,172142-16550, ,CLAMP, ,1,,1,1,1,,,,,,,.555>
30,1,,172165-16560, ,""HARNESS (G)',,1,,1,1,1,,,,,.555555
31,1,,22217-060000, ,"SPRING WASHER 6",,1,,1,1,1,,,,.:55455>
32,1,,26116-060122, ,"BOLT 6X12",,1,,1,1,1,,,,.:55455>
33,1,,933168-55770, ,""BAND 146",,1,,1,1,1,,,,.555455>»
34,1,,172122-79890, ,"CLAVWP 350",,1,,1,1,1,w,,,,,M50899,,,,M50899, ,M50899, ,M50899

1,2
2,2
3,2
4,2
5,2
6,2
7



‘I 8 TBES(MPI 44} 10" =)
Fig. ELECTRIC PART(WIRING:SIDE LEVER)

FyrEYHN
CABIN SPEC,

2

D 9 FFEILHE
ONE TOUCH DECEL SPEC.

'7:/99?;“!19*-3 k
ONE TOUCH DECEL KIT
172183-08210(4}" bn" =)
(SIDE LEVER)
HiBNo. 1200 R UNo. 1BDEEA 2
TENo. 101 BB T &1
Detail is shown in Fig. 101

57




,,172176-17100, ,"'BOX, INDICATOR"™,1,,1,,,,52,553555535
,»,172162-17120, ,VALVE,5,.,5,,,,.2,,,,5.5.5

,,172176-17120, ,"METER, FUEL",1,,1,,,,.,2,.55555555
,,172162-17130, ,HOURMETER,1,,1,,,,.2,,5555555>»
,»,172176-17130, ,HARNESS,1,,1,,,,,2,,,,,,5,5>
3,,172162-17250, ,HARNESS, 1, ,1,,,,.,2,,,,55555>
7,3,,172162-17270,,""COVER, FRONT",1,,1,,,,.2,555555535
9,4,,172162-17260, ,GASKET,1,,1,,,,,2,,,5,55555
10,2,,172190-17200, ,BRACKET,1,,1,,,,,2,555555555
11,2,,172190-17220, ,"'RELEY, TIMER",1,,1,,,,.2,.55535555
12,2,,26022-060252, ,""SCREW M 6X 25",2,,2,,,,52,535535535>»

13,2, ,26589-040202, ,""SCREW M4,BINDING",4,,4,,,,,2,,35535535>»
14,1, ,172165-16530, ,""HARNESS D",1,,1,,,,555355535535>»
15,1,,172162-17101, ,"'BOX ASSY, INDICATOR",1,,1,,,.,55535555355>5
16,2,,172162-17270, ,""COVER, FRONT",1,,1,,,,W,,,""FROM 1ST",,,,"FROM 1ST",,,,
17,3,,172162-17260, ,GASKET,1,,1,,,,W,,,""FROM 1ST",,,,"FROM 1ST",,,,
19,2,,172162-17240, ,""METER ASSY, FUEL",1,,1,,,,W,,,"FROM 1ST",,,,"FROM 1ST",,,,
20,2,,172162-17250, ,HARNESS,1,,1,,,,W,,,""FROM 1ST",,,,""FROM 1ST",,,,
21,2,,172162-17120, ,VALVE,4,,4,,,,,,,:5555555
22,2,,172162-17130, ,HOURMETER,1,,1,,,.55535555355»
23,1,,26776-180002, ,"'NUT M18,LOCK",1,,1,,,,W,,,"FROM 1ST",,,,"FROM 1ST",,,,
24,1,,172168-17100, ,""BRACKET ASSY, ELEC.",1,,1,,,,555553555554
25,1,,172168-17120, ,""'BRACKET ASSY, TIMER"™,1,,1,,,,555553555554
26,1,,172141-17141,,"UNIT, CHECKER",1,.,1,,,,.:555555535
27,1,,172141-17150, ,BUZZER, 1, .1, ,,,,,55555555>
28,1,,172141-17161,,"BOX, FUSE™,1,.,1,,,,,:555555555
29,2,,29411-150000, ,"FUSE (15A),CARTRIDGE",5,,5,,,55535553535525
30,1,,172141-17190, ,"SWITCH, WORK LAMP™,1,,1,,,,,,555555553
31,2,,172141-17230, ,"BULB 24V- 6W'",1,,1,,,,,.555535555
32,1,,172162-17410, ,"LAMP ASSY, HEADLIGHT",1,.,1,,..,5555535524
33,2,,29220-788200, ,BULB,1,,1,,,,,5555555555
34,1,,119247-77100, ,"'RELAY, SAFETY",1,,1,,..55535555535>5
35,1,,119640-77711, ,"LIMITER,CURRENT" ,1,,1,,,,..53555955>»
36,1,,121522-77721, ," INDICATOR, CHARGING",1,,1,,,.,..53555255>
37,1,,119650-77910, ,"RELAY, GROW",1,,1,,,,5555555955>5
40,1,,119632-77921, ,"TIMER(1 SEC.-",1,,1,,,,55555535352>
40-1,1,,119632-77922, ,TIMER,1,,1,,,,N,, ,M50786, ,, ,M50786, , ,,
41,1, ,22137-060000, ,""WASHER 6, POLISHED",2,,2,,,,..535525355>5
42,1, ,22137-060000, ,""WASHER 6, POLISHED",1,,1,,,.,.5525555355>
43,1, ,22137-060000, ,""WASHER 6, POLISHED,2,,2,,,,:555555355>5
44,1, ,22137-060000, ,""WASHER 6, POLISHED,1,,1,,,.,55555553555>5
45,1,,22217-080000, ,"SPRING WASHER 8",2,,2,,,.,553555355523
46,1, ,22217-080000, ,""SPRING WASHER 8",2,.2,,.,,.355553555535
47,1, ,22217-100000, ,"SPRING WASHER 10",3,.3,..,555553555535
48,1, ,26013-060122, ,"BOLT M 6X 12",2,,2,,,,53555552223

49,1, ,26022-050162, ,""SCREW M 5X 16",2,,2,,,.,5555555355>5
50,1,,26022-060122, ,""'SCREW M 6X 12",1,,1,,,,55535555555>»
51,1,,26022-060122, ,"SCREW M 6X 12",1,,1,,,,.:555555535
52,1,,26022-060122, ,"SCREW M 6X 12",2,,2,,,,.555535523
53,1,,26022-060162, ,""SCREW M 6X 16",1,,1,,,,.5555555535
54,1,,26022-060162, ,""SCREW M 6X 16",1,,1,,,,55555555535
55,1,,26022-060162, ,""'SCREW M 6X 16",1,,1,,,,555355535555>5

56,1, ,26022-060252, ,"SCREW M 6X 25",2,,2,,,,.35555355235
57,1,,26116-080162, ,"BOLT 8X16",2,,2,,,,53555535533
58,1,,26116-080162, ,"BOLT 8X16",2,,2,,,,53555555553

59,1, ,26589-040202, ,""SCREW M4 ,BINDING,4,,4,,,,,53555532523
60,1,,26716-100002, ,"NUT 10%,3,,3,,,,,,55555555>5
61,1,,933110-00100, ,"SWITCH ASSY, STARTER",1,.1,,....555535555
63,2,,933110-00301, ,"KEY ASSY".,1,.1,,...5555535255

64,1, ,933110-05300, ,HORN,1,,1,,,,,,55555555>
65,1,,933113-15900, ,"COVER, SWITCH TERMI.",1,,1,,,,,5555535555
66,1,,194464-52190, ,"SWITCH, SAFETY START",1,.,1,,,..5553555535
66-1,1,,172164-17140,,SWITCH,1,,1,,,,S,1,,M50657, ,, ,M50657, , ,,

1,2
2,3
3,3
4,3
5,3
6

===



67,1,,26776-180002, ,""NUT M18,LOCK",2,,2,,,55555353553

67-1,1,,26776-160002, ,""LOCK NUT M16 PLATED",Z2,,2,,,,S,,,M50657,,,,M50657,,,,
68,1,,194464-52190, ,"SWITCH, SAFETY START",1,,1,,,,W,,,"FROM 1ST",,,,"FROM
1STI" 72773



1 BRI 0 -)
Fig. ELECTRIC PART(EQUIPMENT :FRONT LEVER)

D08 v FFEILEE

ONE TOUCH DECEL SPEC.

DSy FriElty b
ONE TOUCH DECEL KIT
172189-08200( 20h4n”~)

(FRONT LEVER)

JAENo. 120 M UNo. 1ADEEH 12
IHEBNo. 1N EBRT Sy
Detail is shown in Fig. 101




,,172176-17100, ,"'BOX, INDICATOR",,1,,1,,,.2,,,3555555

,»,172162-17120, ,VALVE, ,5,,5,,,,2,,,,,.5,55

,,172176-17120, ,"METER, FUEL",,1,,1,,.,.2,,55555555

,,172162-17130, ,HOURMETER, ,1,,1,,,.,2,,.,555555>»

,»,172176-17130, ,HARNESS, ,1,.,1,,,,2,,,,,,5,5>

3,,172162-17250, ,HARNESS, ,1,,1,,,,2,,5555555>»

7,3,,172162-17270,,""COVER, FRONT",,1,,1,,,.2,,,5555535

9,4,,172162-17260, ,GASKET, ,1,.,1,,,,2,,,,,5555

10,2,,172190-17200, ,BRACKET, ,1,.,1,,,.,2,,,5555555

11,2,,172190-17220, ,"'RELEY, TIMER",,1,.,1,,,.2,,,,555555

12,2, ,26022-060252, ,""SCREW M 6X 25",,2,,2,,,:2,,35535535>»

13,2, ,26589-040202, ,""SCREW M4,BINDING", ,4,,4,,,,2,,35535535>»

14,2, ,22137-040000, ,""WASHER 4, POLISHED",.,4,,4,,,.,2,,35535535>»

15,2,,26716-040002, ,"NUT M 4", .4,.4,,,.,2,,,,,,,:,>

16,1,,172165-16530, ,""HARNESS D", ,1,,1,1,1,,,,.555555>

17,1, ,194464-52190, ,""SWITCH, SAFETY START",,1,,1,1,1,W,,,,,"FROM 1ST",,,,"FROM

isTt,,"FROM 1ST",,"FROM 1ST"

18,1, ,26776-180002, ,"'NUT M18,LOCK",,1,,1,1,1,W,,,,,""FROM 1ST",,,,"FROM

isTt",,"FROM 1ST",,"FROM 1ST"

19,1,,26776-180002, ,"'"NUT M18,LOCK",,2,,2,2,2,,,5553555235

19-1,1,,26776-160002, ,"LOCK NUT M16

PLATED",,2,,2,2,2,S,,,,,M50741,,, ,M50741, ,M50741, ,M50741

20,1,,172162-17101, ,""BOX ASSY, INDICATOR",,1,,1,1,1,,,,.555555>

21,2,,172162-17270, ,"COVER, FRONT",,1,,1,1,1,W,,,,,"FROM 1ST",,,,"FROM

isTt",,"FROM 1ST",,"FROM 1ST"

21A,3,,172162-17260, ,GASKET, ,1,,1,1,1,wW,,,,,""FROM 1ST",,,,"FROM 1ST",,"FROM

isTt*, ,""FROM 1ST™

21C,2,,172162-17240, ,"METER ASSY, FUEL",,1,,1,1,1,W,,,,,"FROM 1ST",,,,"FROM

isTt",,"FROM 1ST",,"FROM 1ST"

21D,2,,172162-17250, ,HARNESS, ,1,,1,1,1,wW,,,,,""FROM 1ST",,,,"FROM 1ST', ,"FROM

isTt*, ,"FROM 1ST™

22,2,,172162-17120, ,VALVE, ,4,,4,4,4,,,,,353553

23,2,,172162-17130, ,HOURMETER, ,1,,1,1,1,,,,,.,555555

24,1,,172168-17100, ,"BRACKET ASSY, ELEC.",,1,,1,1,1,,..,.555555

25,1,,172168-17120, ,""BRACKET ASSY, TIMER",,1,,1,1,1,,,,,.555545

26,1,,172141-17141,,"UNIT, CHECKER",,1,,1,1,1,,,,.555555>

27,1,,172141-17150, ,BUZZER, ,1,,1,1,1,,,,,,555555

28,1,,172141-17161,,"BOX, FUSE",,1,,1,1,1,,..,,..55455>

29,2,,29411-150000, ,"FUSE (15A),CARTRIDGE", ,5,,5,5,5,,4:5555535555

30,1,,172141-17190, ,"SWITCH, WORK LAMP™,,1,,1,1,1,,,,.555455>

31,2,,172141-17230, ,"BULB 24V- 6W",,1,,1,1,1,,,,.555555>

32,1,,172162-17410, ,"LAMP ASSY, HEADLIGHT",,1,,1,1,1,,,,,,555554

33,2,,29220-788200, ,BULB, ,1,,1,1,1,,,,,,,.,,5>

34,1,,119247-77100, ,""RELAY, SAFETY",,1,,1,1,1,,,,,5555535

35,1,,119640-77711, ,"LIMITER,CURRENT", ,1,,1,1,1,,,,55555555

36,1,,121522-77721, ," INDICATOR, CHARGING",,1,,1,1,1,,,,,5555555

37,1,,119650-77910, ,""RELAY, GROW",,1,,1,1,1,,,,.555555>

40,1,,119632-77921, ,"TIMER(1 SEC.",,1,,1,1,1,,,,,.55555>

40-1,1,,119632-77922, ,TIMER, ,1,,1,1,1,N,,,, ,M50786, ,, ,M50786, ,M50786, ,M50786

41,1, ,22137-060000, ,""WASHER 6, POLISHED",.2,,2,2,2,,,,,53555535

42,1, ,22137-060000, ,""WASHER 6, POLISHED",,1,,1,

43,1, ,22137-060000, ,"WASHER 6, POLISHED",,2,,

44,1, ,22137-060000, ,""WASHER 6, POLISHED",,1

45,1, ,22217-080000, ,"SPRING WASHER 8", ,2,

46,1, ,22217-080000, ,"SPRING WASHER 8", ,2,

47,1, ,22217-100000, ,"SPRING WASHER 10", ,3,

48,1, ,26013-060122, ,"BOLT M 6X 12',,2,,2,2

49,1, ,26022-050162, ,"'SCREW M 5X 16',,2,,2

50,1, ,26022-060122, ,"SCREW M 6X 12",,1,,

51,1,,26022-060122, ,"SCREW M 6X 12",,1,,

52,1,,26022-060122, ,"SCREW M 6X 12",,2,,
1,,
1

1,2
2,3
3,3
4,3
5,3
6

53,1,,26022-060162, ,"'SCREW M 6X 16",,
54,1,,26022-060162, ,"SCREW M 6X 16",,1,,

===



55,1,,26022-060162, ,""'SCREW M 6X 16",,1,,1,1,1,,,,,5555555
56,1,,26022-060252, ,""'SCREW M 6X 25",,2,,2,2,2,,,55355255135
57,1,,26116-080162, ,"BOLT 8X16",,2,,2,2,2,,,,3555533>»
58,1,,26116-080162, ,"BOLT 8X16",,2,,2,2,2,,,,2555255>»

59,1, ,26589-040202, ,""SCREW M4,BINDING", ,4,,4,4,4,,,,.555255>5
60,1,,26716-100002, ,"'NUT 10",,3,,3,3,3,,5555535555>»
61,1,,933110-00100, ,"SWITCH ASSY, STARTER",,1,,1,1,1,,,,,,555555
63,2,,933110-00301, ,"KEY ASSY",,1,,1,1,1,,,,,5555535

64,1, ,933110-05300, ,HORN, ,1,,1,1,1,,,,,,,.555>
65,1,,933113-15900, ,"COVER, SWITCH TERMI.",,1,,1,1,1,,,,.,555455>
66,1,,194464-52190, ,"SWITCH, SAFETY START",.,2,.,2,2,2,,,.55355554
66-1,1,,172164-17140,,SWITCH, ,2,,2,2,2,S,1,,,,M50741, ,,,M50741, ,M50741, ,M50741



2 R (BEE M =)
Fig. ELECTRIC PART(EQUIPMENT:SIDE LEVER)

D FTRIES
46 ONE TOUCH DECEL SPEC.
58 P8y FrENFy b

N ONE TOUCH DECEL KIT

112189-08210(%4} k0" =)
(SIDE LEVER)
ZBNo. 1200 AL UNo. 1BO¥EH IS
WHENo. 101 8B TF a1
Detail is shown in Fig. 101

.\
N B . . .

: o o X &8

' "oo/’ N
- jy 0
\ O” 'Y H
t M :
P

e
'

Q
S/ €REFER TO Fig 39

NN




,1,,172137-16000, ,WIRE,1,1,,,1,,,,,,5555555

,1,,172165-16540, ,""HARNESS E",1,1,,,1,,,,555555555

-1,1,,172165-16541, ,""HARNESS E",1,1,,,1,,N,, ,M50659, ,M50659, , , ,, ,M50659
»1,,172165-16550, ,"HARNESS (F)",1,1,,,1,,,,::555555>
,1,,172122-16590, ,"BAND 200F",2,2,,,2,,,555555355>5

5,1,,172137-62970, ,""GROMMET 16",2,2,,.,2,,,5553525535

6,1,,172122-79890, ,"CLAMP 350",1,1,,,1,,,,555555555
7,1,,22857-400120,,"SCREW 4X12",2,2,,,2,,,35535352135
8,1,,933168-55770, ,""BAND 146",1,1,,,1,,,,555535555

9,1,,22857-400100, ,""'SCREW 4X10",2,2,,,2,,5555552355>5

10,1, ,933113-05150, ,"LAMP, ROOM™,1,1,,,1,,,,,5555555>»
11,2,,933113-05160, ,"'BULB (12V5W)",1,1,,,1,,,55555355555

12,1,,172312-17250, ,ASHTRAY,1,1,,,1,,,,535555555>»

13,1,,22867-400100, ,""SCREW 4X10",3,3,,.3,,.555555355>5

14,1,,933113-15000, ,""CIGAR LIGHTER ASSY",1,1,,.1,,..,.555555>5
15,1,,172165-16200, ,"MOTOR 520A, WIPER",1,1,,.,1,,,.555555555

16,1, ,172734-17070, ,""BLADE 450, WIPER",1,1,,,1,,,,55555555>»
17,1,,172165-17130, ,ARM, 1,1, ,,1,,,,,5.55555>

18,1,,172151-17300, ,COVER,1,1,,,1,,,,,:555555>

19,1,,172162-17330, ,"SWITCH,WIPER",1,1,,,1,,,.:55535554
20,1,,26013-060122, ,""BOLT M 6X 12",3,3,,.3...553523533>»

21,1,,26022-050202, ,""'SCREW M 5X 20",1,1,,,1,,,,5553555554
22,1,,119247-77100, ,"RELAY, SAFETY",1,1,,,1,,W,,,M50659, ,M50659,,,,,,M50659
23,1,,26022-060122, ,"SCREW M 6X 12",1,1,,,1,,W,,,M50659, ,M50659, ,,,,,M50659
24,1, ,22137-060000, ,"WASHER 6, POLISHED",1,1,,,1,,W,,,M50659, ,M50659,,,,,,M50659

1
2
2
3
4



91 mEacw R
Fig. ELECTRIC PART(CABIN)

pA:PARVIAL. S |
FRONT LEVER SPEC.




1,1,,172137-16560, ,BAND,5,5,5,5,5,5,,,,,,,,
2,1,,172141-16561, ,"WIRE, LAMP",1,1,1,1,1,1,,,,,555555>
3,1,,172141-17201, ,"LAMP, WORK",1,1,1,1,1,1,,,,5555555>
4,2,,172141-17211, ,"BULB 12V55W",1,1,1,1,1,1,,,,,5555535
5A,1,,172137-17401-1, ,""COVER, LAMP (GREEN)",1,1,1,1,1,1,,,,,555555>5
5B,1,,172137-17401, ,""COVER (YELLOW:87)",,,,,1,1,,1,,,,.55555
6,1,,22137-130000, ,"WASHER 13",2,2,2,2,2,2,,,5535335535
7,1,,26013-120302, ,"'BOLT W/WASHER M12X30',1,1,1,1,1,1,,,,5555555>
7-1,1,,26013-120252, ,""BOLT M12X
25",1,1,1,1,1,1,S,,,M50791, ,M50791, ,M50791, ,M50791, ,M50791, ,M50791
8,1,,933152-03700, ,""WASHER, SIDE CLUTCH",1,1,1,1,1,1,,,,.,555554



Fig. 22 V'IjOR--Izgl.AaMI;J7°




., 772170-17601, ,""HEATER ASY(B37-2A)",..1.1,...1.......555
,,172162-17610, ,"SWITCH,HEATER" ,1,1,1,1,1,,,,,5555555>»
,,172168-17610, ,""HOSE, HEATER",2,2,2,2,2,,,,553525535
,,172168-17620, ,""HOSE ,HEATER" ,2,2,2,2,2,,,,5:455535555
,,172168-17630, ,""TUBE,CORRUGATED" ,2,2,2,2,2,,,,3555335554
2,,172124-17630, ,""VALVE, MINIATURE",1,1,1,1,1,,,,,5555555>»
7,2,,172124-17640, ,""JOINT 3/8",2,2,2,2,2,,,553525335>5
7A,2,,172168-79520, ,ELBOW,1,1,1,1,1,,W,, ,M50839, ,M50839, ,M50839, ,M50839, ,M50839
8,2,,172732-76161, ,ELBOW,1,1,1,1,1,,,,,,,,,5555
8-1,2,,172135-76100, ,"ELBOW 3/8",1,1,,,1,,F,2,,M50990, ,M50990,,,,,,M50990
9,2,,22137-100000, ,""WASHER 10,POLISHED",4,4,4,4,4,,,,,,352553
10,2,,23000-022000, ,"CLAMP 22",4,4,4,4,4,,,,,3,5535535>»
11,2,,26013-100202, ,"'BOLT W/WASHER M10X20",4,4,4,4,4,,,,53:555335>5
12,2,,933152-09280, ,""BAND 170",3,3,3,3,3,,..,5555255>5
13,2,,933171-15680, ,""GROMMET 40X13'",2,2,2,2,2,,,,53555355>5
14,2,,172165-17601, ,""HEATER ASSY",1,1,1,1,1,,,,,5555555>»
15,1,,772165-17700, ,""DEFROSTER ASSY",1,1,,,,,.,1,.55555555
16,2,,172165-17701, ,""BRACKET COMPL.",1,1,,,1,,,,555555555
17,2,,172120-17710, ,""NOZZLE, DEFROSTER",1,1,,.,1,,,5555555555
18,2,,172122-17730, ,""COVER, DEFROSTER",1,1,,,1,,,.:555355554
19,2,,172165-17/800, ,HOSE,1,1,,,1,,,,,,5.5555>

20,2,,22857-400120, ,"'SCREW 4X12",2,2,,,2,,,553535533>»
21,2,,26013-080202, ,"BOLT W/WASHER M8X20",2,2,,,2,,553555335225
22,2,,26557-050102, ,"SCREW M 5X 10",2,2,,.,2,,,5535555355>»
23,2,,172122-16590, ,"BAND 200F",2,2,,.2,,,553555255>»
24,1,,23392-030000, ,JOINT,1,1,,,1,,W,, ,M50990, ,M50990,, , , , ,M50990

1,1
2,2
3,2
4,3
5,3
6



23 E—4 & F70X¥%
Fig. HEATER & DEFROSTER
JPIEXIAS

COUNTRY E — # ASSY
APPL |- HEATER ASSY
dnlOol -1 - 172170-17601
— HBNo. 21D B LNo. 112
T HENo. 230 B UNo. 2 5 14
/\ WEN.37DRH LNo 610> 15 &5 %
N gl Fig.23 Ref. No, 1

INC.Fig.23 Ref. No. 2~ 14

3 20 Fig.37 Ref.No, 6~7
.. H ‘/
AN
U _,%‘ | 4
70 b L —1ig . *
FRONT LEVER SPEC. /
RH LNo_ 151 /
%ui':&m;. BHrDBERLET .
S

15
1 K * 4 E A
CABIN SPEC.

(2}
PREVIOUS

10—m=

7—48




,,772165-17800, ,""RADIO ASSY",1,1,,,,..1,,.555555>
,,172122-16590, ,"BAND 200F",2,2,,,,,,,,5555555>
,,172112-17190, ,""ANTENNA (NCP-314)",1,1,,,,55553555335 5
,»,172162-17800, ,RADI0,1,1,,,,,,,,55555555
»»,172165-17820, ,"COVER ASSY",1,1,,,,,.5555555555
»»,172165-17850, ,HARNESS,1,1,,,,,,,555555555
2,,172165-17860, ,""STAY ASSY, RADIO",1,1,,,,,55555535555>5
8,2,,22857-400120, ,"SCREW 4X12",2,2,,,,5553523533523
9,2,,22857-500120, ,""SCREW 5X12",2,2,,,,,535555355335
10,2,,26023-050122, ,""'SCREW M 5X 12",10,10,,,,55555555355>5
11,2,,933168-55770, ,"BAND 146" ,1,1,,,,.,555355553
12,2,,933168-56000, ,""GROMMET 17X19",2,2,,,,555553523553

1,1
2,2
3,2
4,2
5,2
6,2
7



=
23
=5
RS
¥

Fig. 24




,,172148-29100, ,SPROCKET ,2,2,2,2,2,2,,,455355553
,,26013-120352, ,"BOLT M12X 35",18,18,18,18,18,18,,,,,,555555
,,(72631-37121, ,""IDLER 295 ASY(IRON",2,2,2,2,2,2,,1,,,,55535>
,»172631-37120, ,"IDLER 295",2,2,2,2,2,2,,,,55533333
»»172631-37200, ,"COVER (A)",2,2,2,2,2,2,,,,,::5553>
,,172631-37210,,"COVER (B)",2,2,2,2,2,2,,,,,,,,,,,,
2,,933171-13691, ,"PLUG PT1/8",2,2,2,2,2,2,,,53555335>5
8,2,,172148-99491, ,"IDLER KIT, FRONT',2,2,2,2,2,2,,,,553555555
9,3,,172164-37120, ,"'SEAL 45 85 8.5 19",4,4,4,4,4,4,,,,,,,3:5555
10,3,,172631-37160, ,""COLLER 35X45X22.5",4,4,4,4,4,4,,,.,,,332525
11,3,,172631-37180, ,""SHAFT, IDLER",2,2,2,2,2,2,,,,,3555535

12,3, ,22242-000300, ,""CIRCLIP 30",2,2,2,2,2,2,, 553555355335

13,3, ,22242-000350, ,""CIRCLIP 35",2,2,2,2,2,2,,,,35555533>5
14,3,,24101-063074, ,BEARING,4,4,4,4,4,4,,,,,,5335555
15,1,,172113-36050, ,""BOLT, ROLLER ADJUST',8,8,8,8,8.8,,.,,.555555>»
16,1, ,772148-37300, ,""ROLLER ASSY, TRACK",8,8,8,8,8,8,,.,,.555555>
18,2,,172148-37320, ,""COVER (A)",8,8,8,8,8,8,,,,555355555
19,2,,172148-37330, ,"'"COVER (B)",8,8,8,8,8,8,,,5555355555
20,2,,1A1030-48250, ,"SEAL QLF30621218,01L",16,16,16,16,16,16,,,,,,5,555>
21,2,,22252-000620, ,"CIRCLIP 62(H)",16,16,16,16,16,16,,,,,555555>
22,2,,933111-73800, ,BEARING,16,16,16,16,16,16,,,,,555554
23,2,,933171-13802, ,""SHAFT, ROLLER",8,8,8,8,8,8,,,.55555554
24,1,,22217-160000, ,"SPRING WASHER 16",8,8,8,8,8,8,,,,,5555555
25,1,,26657-160002, ,"CAP NUT M16',8,8,8,8,8,8,..,,.:55555>
26,1,,772116-37502, ,""ROLLER ASSY, CARIA™,2,2,2,2,2,2,,,,3,552255>5
28,2,,172146-37510, ,"SHAFT, CARIA ROLLER",2,2,2,2,2,2,,.,.,352552
29,2,,172116-37540, ,""COVER, BLIND",2,2,2,2,2,2,,,,:555535>»

30,2, ,1E6140-73420, ,""SEAL QLF255218, OIL",2,2,2,2,2,2,,,55352553
31,2,,22252-000520, ,"CIRCLIP 52",4,4,4,4,4,4,,,,,,55535>5
32,2,,24101-062054, ,"BEARING #6205",4,4,4,4,4.4,,,,,:,35224»
33,2,,24311-000460, ,""0-RING 1A P-46.0",2,2,2,2,2,2,,,25352552
34,1,,22451-160170, ,"WIRE 1.6X170",2,2,2,2,2,2,,,,35535533>»
35,1,,933110-21600, ,"BOLT M 8X 18",2,2,2,2,2,2,,,,5:535254
36,1,,172148-37700, ,""PLATE, IDRER FORK",4,4,4,4,4,4,,2,,,,3,53555
37,1,,172122-37710, ,""HOLDER, ADJUSTER",2,2,2,2,2,2,,,:55535224
38,1,,172631-37710, ,"SPRING, ADJUSTING",2,2,2,2,2,2,,,5533555325
39,1,,172122-37752, ,"'ADJUST CYLINDER",2,2,2,2,2,2,,,,55355354
40,2, ,172122-37782, ,""ADJUST TUBE",2,2,2,2,2,2,,,,5.535555
41,2,,172122-37810, ,PISTON,2,2,2,2,2,2,,,,555555 55
42,2,,172122-37820, ,""ADJUST SEAL SET",2,2,2,2,2,2,,,:55235524
46,1, ,172122-37843, ,""VALVE ASSY, NIPPLE",2,2,2,2,2,2,,,,.555355>5
51,2,,24315-000140, ,"0-RING 1B P-14.0",2,2,2,2,2,2,,,55352553
52,2,,24761-020000, ,""NIPPLE PT1/8,GREASE",2,2,2,2,2,2,,,,,552355>»
53,1,,26013-120402, ,"BOLT M12X 40',8,8,8,8,8,8,,,.,.,.55555
54,1,,772148-37110, ,"IDLER R",2,2,2,2,2,2,,2,,,3553352135
55,2,,172148-37110,,1DLER,2,2,2,2,2,2,,,,.555355»
56,2,,172631-37200, ,"COVER (A)",2,2,2,2,2,2,,,55355233>
57,2,,172631-37210,,"COVER (B)",2,2,2,2,2,2,,,,,532353>»
58,2,,933171-13691, ,"PLUG PT1/8",2,2,2,2,2,2,,,,,532353>»
59,2,,172148-99491, ,"IDLER KIT, FRONT",2,2,2,2,2,2,,,5535355135
60,3,,172164-37120, ,"SEAL 45 85 8.5 19",4,4,4,4,4,4,,,,,:55233>
61,3,,172631-37160, ,""COLLER 35X45X22.5",4,4,4,4,4,4,,,,,5535535>»
62,3,,172631-37180, ,"SHAFT, IDLER",2,2,2,2,2,2,,,,,.,,35555

63,3, ,22242-000300, ,"CIRCLIP 30",2,2,2,2,2,2,,,,355535533>5

64,3, ,22242-000350, ,"CIRCLIP 35",2,2,2,2,2,2,,,,,3,55593

65,3, ,24101-063074, ,BEARING,4,4,4,4,4.,4,,,,,,55234>

1,1
2,1
3,1
4,2
5,2
6,2
7



25 - &7V X
Fig. ROLLER & ADJUST

4 RUBBER CRAWLER SPEC,




1,1,,772148-38100, ,"CRAWLER(R) ASSY",1,1,1,1,1,1,,,,,555555>5
1-1,1,,772148-38101, ,""CRAWLER(R)
ASSY*,1,1,1,1,1,1,N,, ,M50887, ,M50887, ,M50887, ,M50887, ,M50887, ,M50887
2,2,,172148-38100, ,"CRAWLER 370R",1,1,1,1,1,1,,,,.555555>
2-1,2,,172148-38101, ,""CRAWLER
37OR",1,1,1,1,1,1,N,,,M50887, ,M50887, ,M50887, ,M50887, ,M50887, ,M50887
3,3,,172148-38110, ,"LINK, TRACK R™,1,1,1,1,1,1,,,,,555555>
4,4,,172113-38180, ,BUSH,42,42,42,42,42,42, ,,,,,3553525
5,4,,172614-38210, ,"PIN, TRACK",41,41,41,41,41,41,,,,,5355355
6,3,,172071-61021, ,""PLATE, SHOE 370',42,42,42,42,42,42,,,,,,33:5525
6-1,3,,172071-61022, ,"PLATE,SHOE
370",42,42,42,42,42,42 ,N, , ,M50887, ,M50887, ,M50887, ,M50887, ,M50887, ,M50887
7,2,,172614-38290, ,"PIN, MASTER',1,1,1,1,1,1,,,,,,555555
8,2,,172614-38300, ,"PIN 5X45, LOCK",1,1,1,1,1,1,,,,,,555555
8-1,2,,172112-38111,,"PIN,
CcoTTER",1,1,1,1,1,1,N,,,M51175, ,M51175, ,M51175, ,M51175, ,M51175, ,M51175
9,1,,772148-38110, ,""CRAWLER(L) ASSY',1,1,1,1,1,1,,,,5555555>
9-1,1,,772148-38111, ,""CRAWLER(L)
ASSY",1,1,1,1,1,1,N,,,M50887, ,M50887, ,M50887, ,M50887, ,M50887 , ,M50887
10,2,,172148-38120, ,""CRAWLER 370L",1,1,1,1,1,1,,,,.555455>
10-1,2,,172148-38121, ,""CRAWLER
ssoL",1,1,1,1,1,1,N,,,M50887, ,M50887, ,M50887, ,M50887, ,M50887, ,M50887
11,3,,172148-38130, ,"LINK, TRACK L",1,1,1,1,1,1,,,,.555555>
12,4,,172113-38180, ,BUSH,42,42,42,42,42,42, ,,,,::5 4555
13,4,,172614-38210, ,"PIN, TRACK",41,41,41,41,41,41,,,,.:55455>
14,2,,172071-61021, ,"PLATE, SHOE 370",42,42,42,42,42,42,,,,,,353524
14-1,2,,172071-61022, ,""PLATE ,SHOE
370",42,42,42,42,42,42 ,N, , ,M50887, ,M50887, ,M50887, ,M50887, ,M50887, ,M50887
15,2,,172614-38290, ,"PIN, MASTER',1,1,1,1,1,1,,.,,.:55455>
16,2,,172614-38300, ,""PIN 5X45, LOCK",1,1,1,1,1,1,,,,,.555545
16-1,2,,172112-38111,,"PIN,
coTTER",21,1,1,1,1,1,N,,,M51175, ,M51175, ,M51175, ,M51175, ,M51175, ,M51175
17,1,,172122-38731, ,"TRACK 370G(R) ,MASTER",1,1,1,1,1,1,,1,,,,,.555>
17-1,1,,172122-38732, ,""TRACK
370R,MASTER",21,1,21,1,1,1,N,1,,M50887, ,M50887, ,M50887, ,M50887, ,M50887, ,M50887
18,1,,172122-38741, ,"TRACK 370G(L) ,MASTER",1,1,1,1,1,1,,1,,,,55555>
18-1,1,,172122-38742, ," TRACK
370L,MASTER",21,1,1,1,1,1,N,1,,M50887, ,M50887, ,M50887, ,M50887, ,M50887, ,M50887
19,1,,172148-38600, ,""CRAWLER, RABBER"™,2,2,2,2,2,2,,,,355535535>»
20,1,,772148-38120, ,""SHOE(R), TRIANGLE™,1,1,1,1,,,,2,,55555555
20-1,1,,772148-38121, ,""SHOE(R),
TRIANGLE",1,1,1,1,,,N,6,,M51118, ,M51118, ,M51118, ,M51118,,
21,2,,772122-38520, ,""CRAWLER ASSY
350(R)",2,2,2,2,,,2,,,M51118, ,M51118, ,M51118, ,M51118, ,
22,3,,172122-38550, ,""SHOE(R)ASSY , TRIANGLE",2,2,2,2,,,,555555355>5
22-1,2,,172170-

38100, ,"'SHOE(R)ASSY,TRIANGLE",2,2,2,2,,,N,,,M51118, ,M51118, ,M51118, ,M51118, ,
23,4,,172122-38150, ,"LINK(R), TRACK",2,2,2,2,,,,,533355255
23-1,3,,172170-38110, ,"LINK(R) ASSY,
TRACK",2,2,2,2,,,N,,,M51118, ,M51118, ,M51118, ,M51118, ,
24,4,,172113-38180, ,BUSH,40,40,40,40,,,,4,,,.55535>
24-1,4,,172113-38180, ,BUSH,42,42,42,42,, ,K,,,M51118, ,M51118, ,M51118, ,M51118, ,
25,4,,172614-38210, ,"PIN, TRACK',38,38,38,38,,,.,4,.,5555555
25-1,4,,172614-38210, ,"PIN,
TRACK™",40,40,40,40,,,K,,,M51118, ,M51118, ,M51118, ,M51118, ,
26,4,,172614-38550, ,""CRAWLER, TRIANGLE™,40,40,40,40,,,,,535555355>»
26-1,3,,172614-38550, ,""CRAWLER,

TRIANGLE" ,42,42,42,42,,,K,,,M51118, ,M51118, ,M51118, ,M51118, ,
27,3,,172614-38290, ,"PIN, MASTER",2,2,2,2,,,,.5553555235
27-1,2,,172614-38290, ,"PIN,
MASTER",4,4,4,4,,,K,,,M51118, ,M51118, ,M51118, ,M51118, ,
28,3,,172614-38300, ,"PIN 5X45, LOCK",2,2,2,2,,,,5535535535>»



28-1,2,,172614-38300, ,"PIN 5X45,
Lock",4,4,4,4,,,K,,,M51118, ,M51118, ,M51118, ,M51118, ,
28-2,2,,172112-38111,,"PIN,
COTTER",2,2,2,2,,,N,,,M51175, ,M51175, ,M51175, ,M51175, ,
29,2,,172614-38720, ,"TRACK, MASTER
3so(®)",2,2,2,2,,,2,,,M51118, ,M51118, ,M51118, ,M51118, ,
30,1,,772148-38130, ,""SHOE(L), TRIANGLE™,1,1,1,1,,,,2,,55555555
30-1,1,,772148-38131, ,""SHOE(L),
TRIANGLE",1,1,1,1,,,N,6,,M51118, ,M51118, ,M51118, ,M51118, ,
31,2,,772122-38530, ,""CRAWLER ASSY
350(Ly+,2,2,2,2,,,2,,,M51118, ,M51118, ,mM51118, ,M51118, ,
32,3,,172122-38560, ,""SHOE(L)ASSY, TRIANGLE" ,2,2,2,2,,,55535555355 5
32-1,2,,172170-

38120, ,"SHOE(L)ASSY,TRIANGLE",2,2,2,2,,,N,,,M51118, ,M51118, ,M51118, ,M51118, ,
33,4,,172122-38220, ,"LINK(L), TRACK",2,2,2,2,,,,5553352555
33-1,3,,172170-38130, ,"LINK(L) ASSY,
TRACK",2,2,2,2,,,N,,,M51118,,M51118, ,M51118, ,M51118, ,
34,4,,172113-38180, ,BUSH,40,40,40,40,,,,5,,55555555
34-1,4,,172113-38180, ,BUSH,42,42,42,42,,,K,,,M51118, ,M51118, ,M51118, ,M51118, ,
35,4,,172614-38210, ,"PIN, TRACK'",38,38,38,38,,,,5,,,5555555
35-1,4,,172614-38210, ,"PIN,
TRACK",40,40,40,40,,,K,, ,M51118, ,M51118, ,M51118, ,M51118,,
36,4,,172614-38550, ,"CRAWLER, TRIANGLE",40,40,40,40,,,,,5535555535
36-1,3,,172614-38550, ,""CRAWLER,

TRIANGLE" ,42,42,42,42,,,K,,,M51118, ,M51118, ,M51118, ,M51118, ,
37,3,,172614-38290, ,"PIN, MASTER",2,2,2,2,,,.:53523533>»
37-1,2,,172614-38290, ,"PIN,
MASTER",4,4,4,4,,,K,,,M51118, ,M51118, ,M51118, ,M51118, ,
38,3,,172614-38330, ,"PIN 5X45, LOCK",2,2,2,2,,,,.3555335224
38-1,3,,172614-38330, ,""PIN 5X45,
LOCK",4,4,4,4,,.K,,,M51118, ,M51118, ,M51118, ,M51118, ,
38-2,2,,172112-38111,,"PIN,
COTTER",2,2,2,2,,,N,,,M51175, ,M51175, ,M51175, ,M51175, ,
39,2,,172614-38730, ,"TRACK, MASTER
350(L)y",2,2,2,2,,,2,,,M51118, ,M51118, ,mM51118, ,M51118, ,
40,1,,172614-38720, ,""TRACK, MASTER 350(R)*,1,1,1,1,,,,3,,,555555>5
41,1, ,172614-38730, ,""TRACK, MASTER 350(L)",1,1,1,1,,,,3,,55555555



Fig.26

70—5
CRAWLER

H

A

A
REPAIR PARTS
17

L

370R

%ﬁ S a—(T925371)

IANGLE CRAWMLERCATTACHMENT) 20-1(350R)
i1 _ - -
NEW 22-1 28-1 271

23-1 26-1

o3

TRIANGLE 350R

BT [ - 30-1(350L)
32-137-1 38-1

SEBEN 41
v TRIANGLE 350L

30(350L)




,»,172190-45060, ,"LEVER L,DECEL",1,,1,,,,.,1,,455555554
,,172176-47870, ,KNOB,1,,1,,,,,1,,,,,5,5>

,,26587-040062, ,""'SCREW M 4X 6",1,,1,,,,,1,,55555555
,,26736-140002, ,"NUT M14",1,.1,,,,,1,,,,5,5:55
»»,933152-09280, ,"BAND 170",1,,1,,,,,1,,,,,,,,,,
,»,933168-55770, ,"BAND 146",2,,2,,,,,1,,,,,,,,,>
1,,933168-55770,,"BAND 146",2,.,2,,,,,,,.555555>»
8,1,,194145-04810, ,"WASHER 10",2,,2,,,555535535533>»
9,1,,194300-21450, ,"CAP 20",1,,1,,,,,5555555555
10,1,,172151-45010, ,""BOOT P,LEVER",2,,2,,,.55535555355>5
11,1,,172165-45301, ,SUPPORT,1,,1,,,.,55535555535
12,1,,172151-45320, ,"PLATE,BOOT",2,,2,,,5553555353523
13,1,,172165-45420, ,COVER,1,,1,,,,,,55555555>5
14,1,,172165-45450, ,""COVER(R), SUPPORT",1,,1,,,:5555555355>5
15,1,,172165-45470, ,"COVER(L), SUPPORT",1,,1,,,5555555353555>5
16,1, ,172165-45620, ,""COVER, SUPPORT",1,,1,,.,555355535555>»
17,1, ,194630-62360, ,GROMMET ,4,,4,,,,555535525535

18,1, ,172519-63240, ,"BOLT 8X 16",2,,2,,,55553553533>»
19,1,,172519-63240, ,""BOLT 8X 16'",8,,8,,,,5555555355>5
20,1,,172519-63240, ,"BOLT 8X 16",5,,5,,,:5555555355>5
21,1,,22217-100000, ,"SPRING WASHER 10" ,7,,7.,353553233533>»
22,1,,26013-080162, ,"'BOLT W/WASHER M8X16',8,,8,,,:55535555355>»
23,1,,26116-100202, ,""BOLT M10X 20 PLATED",4,.,4,,.,.55355353524
24,1,,26116-100504, ,"BOLT M10X 50 PLATED",1,,1,,,.:553555255>5
25,1,,26116-100902, ,""BOLT M10X 90 PLATED",2,,2,,,.5555555355>5
26,1,,26716-100002, ,"NUT 10",1,,1,,,,,,55555555>
27,1,,172165-45000, ,"LEVER L CMP",1,,1,,,,,5535555555>»
28,1,,172165-45030, ,LEVER(R),1,,1,,,,,555555555>5
29,1,,172165-45071, ,"KNOB (L) ASSY",1,.,1,,.:55555533535
30,1,,172165-45081, ,""KNOB R COMPL.",1,,1,,,,.5555555535
31,1,,26587-040062, ,""'SCREW M 4X 6",2,,2,,.55553523533>»
32,1,,26736-140002, ,"NUT M14™,2,.2,,,,,,,5555555>5

1,2
2,2
3,2
4,2
5,2
6,2
7



2 BEEEE (N - & 2571 7000 )
Fig. CONTROL EQUIPMENT(LEVER & STAND:FRONT LEVER)

D25 o FFEIL

DU yFFEIF Y b
| ONE TOUCH DECEL KIT ONE TOUCH DECEL. SPEC.
172189-08200( 707 Fbn” -)
(FRONT LEVER) 2
IEENo. 120 R UNo. IADIHMIE
TBENo. 101 £ BT &4 -3
Detail is showmn in Fig. 101




,»,172190-45080, ,"LEVER L CMP(DECEL",,1,,1,,,,1,,55555555
,»,172176-47870, ,KNOB, ,1,,1,,,,1,,,,,,,5,>

,,26587-040062, ,""'SCREW M 4X 6",,1,,1,,,,1,,,,555555
,»,26736-140002, ,"NUT M14",.1,,1,,,,1,,,,,,5,,5
»»,933152-09280, ,"BAND 170", ,1,,1,,,,1,,,,,,,,,,
,»,933168-55770, ,"BAND 146",,2,,2,,,,1,,,,,,5,5>
2,,172165-47711, ,PLATE, ,1,,1,,,.,1,,.,,,,.,,
8,1,,933168-55770,,"BAND 146",,2,,2,2,2,,,3,553553523
9,1,,194145-04810, ,"WASHER 10",,2,,2,2,2,,,,5555255>»
10,1,,194300-21450, ,""CAP 20",,1,,1,1,1,,,,.555355>
11,1,,172146-41320, ,GROMMET, ,1,,1,1,1,,,,,,555554
12,1,,172165-45620, ,""COVER, SUPPORT",,1,,1,1,1,,,,,5555555
13,1,,172165-46401, ,SUPPORT, ,1,,1,1,1,,,,,5,555555
14,1,,172165-46660, ,COVER, ,1,,1,1,1,,,,,,555555
15,1,,172165-47100, ,"'STAND R, LEVER",,1,,1,1,1,,,,.555455>
16,2,,172141-41370, ,"BUSH 2015",,2,,2,2,2,,,,.5535553>»

18,2, ,24550-025150, ,"BUSH 25X15",,2,,2,2,2,,,,553553553
19,1,,172165-47300, ,""STAND L, LEVER",,1,,1,1,1,,,,,5555555
20,2,,172141-41370,,"BUSH 2015",,2,,2,2,2,,,,.555255>»
22,2,,24550-025150, ,"BUSH 25X15",,2,,2,2,2,,,:55535524
23,1,,172165-47710, ,PLATE, ,2,.2,2,2,,,25353553
23-1,1,,172165-47711, ,PLATE, ,2,,2,2,2,N,,,, ,M50872,,, ,M50872, ,M50872, ,M50872
24,1,,172165-47720, ,"GUIDE COMP.,HOSE",,1,,1,1,1,,,,,5555555
25,1,,172165-47730, ,"GUIDE, HOSE",,1,,1,1,1,,,.,.555555
26,1,,172165-47770, ,"BRACKET, ACCEL",,1,,1,1,1,,,.,,,.55555
27,1,,172165-47980, ,"'SHIM 42X25.5X0.5",,4,.,4,4,4,,..,:523552
28,1,,172165-47990, ,WASHER, ,2,,2,2,2,,,3,55353523
29,1,,172151-53430, ,GROMMET, ,2,,2,2,2,,,553555535
30,1,,194630-62360, ,GROMMET, ,4,,4,4.,4,.,,,.555255>»
31,1,,172519-63240, ,"BOLT 8X 16",,2,,2,2,2,,,555355593
32,1,,172519-63240, ,"'BOLT 8X 16",.,5,.5.,5,5,...5555555>»
33,1,,22217-100000, ,"SPRING WASHER 10",,7,,7,7,7,,3553525535
34,1,,22242-000250, ,"CIRCLIP 25S",.,2,,2,2,2,,,,,3355523>
35,1,,24311-000340, ,"0-RING 1A P-34.0",,4,.,4.,4.,4,,,,.555455>»
36,1, ,24761-020000, ,"'NIPPLE PT1/8,GREASE", .,4,,4,4,4,,,,,533355>»
37,1,,26013-080162, ,"'BOLT W/WASHER M8X16',,8,,8,8,8,,,5555353555>
38,1,,26013-080202, ,"BOLT W/WASHER M8X20", .,4,,4,4,4,,,,5355233>
39,1,,26013-100202, ,"'BOLT W/WASHER M10X20",,2,,2,2,2,,,,5552353>»
40,1, ,26116-100202, ,""BOLT M10X 20 PLATED",.,4,.,4.4.4,..,.:55455>
41,1, ,26116-100504, ,"BOLT M10X 50 PLATED",,1,,1,1,1,,.,,.555455>
42,1, ,26116-100902, ,"BOLT M10X 90 PLATED",,2,,2,2,2,,,53555355>5
43,1,,26716-100002, ,"NUT 10",,1,,1,1,1,,,,,,555554

44,1, ,172151-45010,,"BOOT P,LEVER",,2,,2,2,2,,,,.555455>»
45,1,,172165-45071, ,"KNOB (L) ASSY*",,1,,1,1.1,,,,.:55555>

46,1, ,172165-47821,,"LEVER R ASSY, SI1",,2,,2,2,2,,,,.555255>5
47,1,,172165-47851, ,"LEVER L, SI1",,1,,1,1,1,,,,.555355>

48,1, ,172165-47871,,""KNOB (A) ASSY",,1,,1,1,1,,,,,5535555

49,1, ,26587-040062, ,""SCREW M 4X 6",,2,,2,2,2,,,555535254
50,1,,26736-140002, ,"NUT M14",.,2,,2,2,2,,,,,5355523>

1,2
2,2
3,2
4,2
5,2
6,2
7



2 SBEEER(IN - & 2971 v =)
Fig. CONTROL EQUIPMENT(LEVER & STAND:SIDE LEVER)

DT sFTFENE Y b
ONE TOUCH DECE:. XIT

172189-08210(44F ¥"-)
(SIDE LEVER)

IHENo. 1200 B UNo. 1BODEMIZ 7
IHENe. 101 8RBT XL
Detail is shomn in Fig. 101

DT FFeilidil 4—D
ONE TOUCH DECEL SPEC.




»»,194145-04810, ,"WASHER 10%,,,,,2,2,,,,,,,5555>
,»,194300-21450, ,"CAP 20",,,,,1,1,,,,,,5.555>
,,172146-41320, ,GROMMET, , ,,,1,1,,,,,,,,,,,,
»»,172165-46401, ,SUPPORT, ,,,,1,1,,,,,,,,,,,,
,»,172165-46660, ,COVER, ,,,,1,1,,,,,,555555

1,,172165-47100, ,""STAND R, LEVER",,,,.1,1,,,,.555555>
7,2,,172141-41370,,"BUSH 2015",,,,.2,2,,,5355535535>»
9,2,,24550-025150, ,"BUSH 25X15",,,,,2,2,,,555553523
10,1,,172165-47300, ,"'STAND L, LEVER",,,,,1.1,,.,,.555555
11,2,,172141-41370, ,"'BUSH 2015",,,,.2,2,,,5555335554

13,2, ,24550-025150, ,""BUSH 25X15",,,,.2,2,,,555355554
14,1,,172165-47720, ,""GUIDE COMP.,HOSE", ,,,,1,1,,,555555555
15,1,,172165-47730, ,""GUIDE, HOSE",,,,,1,1,,,,5555555>»
16,1,,172165-47770, ,"'BRACKET, ACCEL",,,,.,1.1,,..,.555555
17,1,,172165-47900, ,""BRACKET R",,,,,1,1,,,555555555

18,1, ,172165-47930, ,"BRACKET L",,,,.1,1,,.,:555555>
19,1,,172165-47960, ,"BOLT M 8™,,,,,4,4,,,,,,,,,55
20,1,,172165-47980, ,"'SHIM 42X25.5X0.5",,,,.4,4,,,535535535>»
21,1,,172165-47990, ,WASHER, ,,,,2,2,,,,,5:5555>
22,1,,172151-53430, ,GROMMET, ,,,,2,2,,3555355253
23,1,,172519-63240, ,"BOLT 8X 16",,,,.8.8,..,:555555>»
24,1,,22217-100000, ,"SPRING WASHER 10",,,,.7,7 5555355355335
25,1,,22242-000250, ,"CIRCLIP 25S",,,,.2,2,,5535535533>»
26,1,,24311-000340, ,"0-RING 1A P-34.0",,,,.4.,4,,.:52535254
27,1, ,24761-020000, ,"NIPPLE PT1/8,GREASE", ,,,.3,3,,:555555595
28,1,,26013-080202, ,"'BOLT W/WASHER M8X20",,,,,4,4,,:555555335
29,1,,26013-080202, ,""BOLT W/WASHER M8X20",,,,.4,4,,553555355>5
30,1,,26013-100202, ,""BOLT W/WASHER M10X20",,,,,2,2, 553555335525
31,1,,26116-100202, ,""BOLT M10X 20 PLATED",,.,,.4.4.,...:555255>5
32,1,,26116-100504, ,""BOLT M10X 50 PLATED",,,,.1.,1,....555455>5
33,1,,26116-100902, ,"'BOLT M10X 90 PLATED™,....2.2,..:55353554
34,1,,26716-100002, ,"NUT 10%,,,,,1,1,,,,.555555>
35,1,,194630-62360, ,GROMMET, ,,,,4.4,,.5553555335
36,1,,22217-080000, ,"SPRING WASHER 8",,,.,.4.,4,,.,.:.535555
37,1, ,24761-020000, ,""NIPPLE PT1/8,GREASE", ,,,,.1,,.555555535

1,1
2,1
3,1
4,1
5,1
6



2 AR (L =290 41 b - ASHHEE)
Fig. CONTROL EQUIP. (LEVER STAND:SIDE LEVER AS
SPEC. )

CONTRY| JPIEX|AS
oo  [FiaNa[28728(29




»»,172141-41340, ,B00TS,2,2,2,2,2,2,,,,,,,55,5

,,172168-45101, ,"LEVER L COMP.,TRACK",1,1,1,1,1,1,,,,,5555535
,,172141-41370, ,"BUSH 2015",2,2,2,2,2,2,,,,5355523
,,172168-45121, ,"LEVER R COMP.,TRACK",1,1,1,1,1,1,,,,55555535
,,172141-41370, ,""BUSH 2015",2,2,2,2,2,2,,,,:555355>»
8,1,,172164-45950, ,"GRIP L, DRIV.",1,1,1,1,1,1,,,,.,.55555>
8-1,1,,172164-45951, ,"GRIP L,
DRIV.',1,1,1,1,1,1,N,,,M50876, ,M50876, ,M50876, ,M50876, ,M50876, ,M50876
9,1,,172164-45960, ,"GRIP R, DRIV.",1,1,1,1,1,1,,,,,555555>»
9-1,1,,172164-45961, ,"GRIP R,
DRIV.",1,1,1,1,1,1,N,,,M50876, ,M50876, ,M50876, ,M50876, ,M50876, ,M50876
10,1, ,172124-46200, ,""0O-RING 27X5.7",3,3,3,3,3,3,,,555535535»
11,1,,24761-020000, ,""NIPPLE PT1/8,GREASE™,2,2,2,2,2,2,,,53555355>5
12,1,,26116-100504, ,"'BOLT M10X 50 PLATED",4,4,4.,4,4.,4,,,,.:55455>5
13,1,,26716-100002, ,"'NUT 10",4,4,4,4,4.,4,,,,,:35223>

14,1, ,26756-100002, ,""'LOCK NUT M10 PLATED",2,2,2,2,2,2,,,.55353554
15,1,,172168-45200, ,""SHAFT, TRACK",1,1,1,1,1,1,,,,,5555555
16,1,,26013-100252, ,"'BOLT W/WASHER M10X25',2,2,2,2,2,2,,,53555355>5
17,1,,172165-46100, ,""PEDAL L ASSY',1,1,1,1,1,1,,,,.:55455>
18,1,,172165-46150, ,""PEDAL R COMP',1,1,1,1,1,1,,,,.555455>»

19,1, ,26013-060302, ,""BOLT M 6X 30",4,4,4,4,4,4,,,.,:52552
20,1,,172168-45940, ,"ROD 200",2,2,2,2,2,2,,,,35335533>»
21,1,,172122-46590, ,""ELBALL 8",2,2,2,2,2,2,,,,535535535
22,1,,22137-080000, ,"WASHER 8, POLISHED'",2,2,2,2,2,2,,,,.555255>»
23,1,,22417-160160, ,"COTTER PIN 1.6X16",2,2,2,2,2,2,,,5,5355233
24,1,,26051-080002, ,"NUT M 8",4,4,4,4,4,4,,,.,.5:3523>»
25,1,,933110-54100, ,"PIN 4.75X14",2,2,2,2,2,2,,,5535335213

1,1
2,1
3,2
5,1
6,2



3() mmmmcem
Fig. CONTROL EQUIP. (DRIVE)




1,,1A1040-45890, ,""WASHER 10 36 4.5",1,1,1,1,1,1,,,,.555555>
1,,172124-46200, ,"0-RING 27X5.7",2,2,2,2,2,2,, 55352355335
1,,172165-46300, ,"LINK W/BUSH",1,1,1,1,1,1,,,,,555555>
,2,,172141-41360, ,"BUSH 1415",2,2,2,2,2,2,,,,,5355235
,1,,172165-46350, ,"BRACKET, PEDAL™,1,1,1,1,1,1,,,,.,555455>
7,1,,172168-46800, ,""LINK W/BUSH, SWING",1,1,1,1,1,1,,,,55555555
8,2,,172141-41370, ,"BUSH 2015",2,2,2,2,2,2,,,55353355135
10,1,,172168-46820, ,SHAFT,1,1,1,1,1,1,,,,,,555555
11,1,,22217-100000, ,"SPRING WASHER 10',1,1,1,1,1,1,,,,.555455>
12,1,,22351-040032, ,"'SPRING PIN 4X32',1,1,1,1,1,1,,,,.555555>
13,1, ,24311-000210, ,"O-RING 1A P-21.0",2,2,2,2,2,2,,,.,55353554
14,1, ,24761-020000, ,""NIPPLE PT1/8,GREASE™,1,1,1,1,1,1,,,,5555355>
15,1, ,24761-050000, ,"NIPPLE C,GREASE™,1,1,1,1,1,1,,,,,555555>
16,1,,26013-100202, ,""BOLT W/WASHER M10X20",2,2,2,2,2,2,,,,55535353>5
17,1,,26013-100252, ,""BOLT W/WASHER M10X25",2,2,2,2,2,2,,,,55535352>5
18,1, ,26116-100202, ,""BOLT M10X 20 PLATED",1,1,1,1,1,1,,,,.,555554
19,1,,172068-28490, ,""SPRING 8",4,4,4,4,4,4,,,,,:55553
20,1,,172157-45990, ,"BOOTS, PEDAL™,1,1,1,1,1,1,,,,,555555>»
21,1,,172165-46230, ,"SHAFT, SWING',2,2,2,2,2,2,,,,555335555
22,1,,172165-46261, ,""COVER, PEDAL",2,2,2,2,2,2,,,:.55332524
23,1,,172165-46281, ,"'PEDAL ASSY, SWING™,1,1,1,1,1,1,,.,.255555>
24,1,,172165-46340, ,BOLT,2,2,2,2,2,2,,,,55353523
25,1,,22137-080000, ,"WASHER 8, POLISHED",2,2,2,2,2,2,,,,553555554
26,1,,22351-040020, ,"SPRING PIN 4X20",2,2,2,2,2,2,,,,3:555255>»
27,1,,26116-080304, ,"BOLT M8 X 30 PLATED",2,2,2,2,2,2,,,.:555355>»
28,1,,26716-080002, ,"NUT M 8",2,2,2,2,2,2,,,,325235533>»
29,1,,26716-080002, ,"NUT M 8'",4,4,4,4,4,4,,,,,5:5535>»
30,1,,172122-46590, ,""ELBALL 8",3,3,3,3,3,3,,,:55555535
31,1,,172168-46840, ,"'"ROD 240',1,1,1,1,1,1,,,,.:55455>
32,1,,172168-46860, ,"'"ROD 100',1,1,1,1,1,1,,,,.555455>
33,1,,172122-47250, ,"BALL 8, LINK",1,1,1,1,1,1,,,,...5555>
34,1,,22137-080000, ,"WASHER 8, POLISHED",4,4,4,4,4,4,,,,,,3:55555
35,1,,26051-080002, ,"NUT M 8",7,7,7,7,7,7, 553325222555
36,1,,172146-41910, ,"PIN 14-100",1,1,1,1,1,1,,,,.555455>»

1
2
3
4
6



CONTROL. EQUIP. (SWING)

Fig 31 BEEER(4/T)




1A,1,,172165-45100, ,"LEVER ASSY, BLADE",1,,1,,.,,555355535555>»
1B,1,,172165-45270, ,"LEVER ASSY, BLADE S",,1,,1,1,1,,,,,5555535
2,1,,172164-45970, ,"GRIP, BLADE',1,1,1,1,1,1,,,,,,555555
3,1,,22351-030032, ,"'SPRING PIN 3X32',1,1,1,1,1,1,,,,.555455>
4,1,,22351-050032, ,"SPRING PIN 5X32',1,1,1,1,1,1,,,,.555455>
5,1,,172165-45140, ,"LINK, BLADE',1,1,1,1,1,1,,,,,,555555
6,1,,172165-45180, ,""BRACKET ASSY, REAR™,1,1,1,1,1,1,,,,.555555>
6-1,1,,172165-45181, ,""BRACKET
ASY*",1,1,1,1,1,1,N,,,M50738, ,M50738, ,M50738, ,M50738, ,M50738, ,M50738
7,2,,172141-41360, ,""BUSH 1415",2,2,2,2,2,2,,,3:55332524
9,1,,24311-000210, ,"0-RING 1A P-21.0",2,2,2,2,2,2,,,,5535354
10,1,,26013-100202, ,"'BOLT W/WASHER M10X20',3,3,3,3,3,3,,,5555535555
11,1,,26116-100354, ,""BOLT M10X 35 PLATED",2,2,2,2,2,2,,,.553553525
12,1,,26716-100002, ,"'NUT 10",2,2,2,2,2,2,
13,1,,172141-42950, ,"'CABLE, BLADE",1,1,1,
14,1,,172141-42960, ,""JOINT, CABLE",1,1,1,
15,1,,172168-45140, ,"'SUPPORT ,BR CABLE",1,
16,1, ,172142-45670, ,"'ROD, SpPOOL',1,1,1,1,
17,1,,172122-46590, ,"ELBALL 8",1,1,1,1,1,1,,,,,,
18,1,,22417-160160, ,""COTTER PIN 1.6X16",1,1,1,1,
19,1,,26013-100202, ,""BOLT W/WASHER M10X20",2,2,2,2,2,2,,,555333535
20,1,,26051-080002, ,"NUT M 8",1,1,1,1,1,1,,,,.,555555>»
21,1,,933110-54100, ,"PIN 4.75X14",1,1,1,1,1,1,,,,,5555535
22,1,,933168-28480, ,"WASHER 20X9X3.2',1,1,1,1,1,1,,,,.:55455>

1
1
1
1
1

JEE.



CONTROL EQUIP. (BLADE)

32 RNEEE (7 1-1")

Fig.

tA KL~
SIDE LEVER SPEC.
19

O b L— 5

FRONT LEVER SPEC.

YIJPIEX[AS




1,1,,172519-17112, ,BRACKET,1,,1,,,,,5555555555

1-1,1,,172164-17150, ,''BRACKET, swiTCH",1,,1,,,,S,1,,M50657,,,,M50657,,,,
2,1,,172165-45800, ,""LEVER R ASSY,CUT-OFF",1,,1,,,,5555555555
3,1,,172165-45840, ,"LEVER L ASSY,CUT-OFF",1,,1,,,.,5553555355>
3-1,1,,172165-45841, ,"LEVER L ASSY,CUT-OFF",1,,1,,,,S,,,M51066,,,,M51066, ,,,
4,1

5,1

6

»»,172165-45880, ,SHAFT,1,,1,,,,,,,55555555

,»,172165-45900, ,""BRACKET R ASSY",1,,1,,,.,555553553555
2,,172141-41360, ,"BUSH 1415",1,,1,,,,55555355553
8,1,,172165-45930, ,""BRACKET L COMP",1,,1,,,,,55553555535
9,2,,172141-41360, ,""BUSH 1415",1,,1,,,,,5555535554
11,1,,172165-45970, ,SPRING,1,.,1,,,,,,,55555555
12,1,,172165-45980, ,""BOLT 10X65",1,,1,,,,555553555555
13,1,,172116-46630, ,""KNOB, LOCK LEVER",2,,2,,,,55553555535
14,1, ,22137-080000, ,""WASHER 8, POLISHED",2,.,2,,,,.55553555535
15,1,,22217-100000, ,"'SPRING WASHER 10",1,,1,,,.,5555555355>5
16,1, ,22351-050025, ,""SPRING PIN 5X25",2,,2,,,,55555355554
17,1,,26013-080202, ,"'BOLT W/WASHER M8X20',2,,2,,,5555355553355
18,1,,26013-100252, ,"'BOLT W/WASHER M10X25",2,,2,,,555535555355>5
19,1,,26716-100002, ,"NUT 10",4,,4,,,,,,,55555555
20,1,,172122-45830, ,"PAD, METAL",1,,1,,,.5555555955>5
21,1,,172176-46400, ,BRACKET,1,.,1,,,..555355553
22,2,,172141-41360, ,""BUSH 1415",2,,2,,,,553555353523
24,1,,172176-46480, ,LINK,1,.1,,,,,,,,5555555
25,1,,172165-46570, ,""PADAL ASSY, LOW-HIGH",1,,1,,,.,.555535555
26,1,,172162-46690, ,SPRING,1,.,1,,,,,,55555555>
27,1,,22217-100000, ,"SPRING WASHER 10",1,,1,,..5553555533>»
28,1,,22351-050025, ,"SPRING PIN 5X25",1,,1,,,,,55535525535
29,1,,24311-000210, ,"0-RING 1A P-21.0",4,,4,,,,3553523533>»
30,1, ,26013-100252, ,""BOLT W/WASHER M10X25',2,,2,,,,.35555555523
31,1,,26116-100504, ,"BOLT M10X 50 PLATED,1,,1,,,.5555555955>5
32,1,,26716-060002, ,"NUT 6",1,,1,,,,,5,55555555
33,1,,26716-100002, ,"NUT 10",1,,1,,,,,,55555555>
34,1,,26911-060202, ,"SCREW M 6X 20",1,,1,,,,.5555555535



33 BEEER (19 MV - & A9 H:70000N =)
Fig. CONTROL EQUIP. (CUT OFF LEVER & PEDAL




1,1,,172519-17112, ,BRACKET, ,2,,2,2,2,,,,35535535>»
1-1,1,,172164-17150, ,''BRACKET,

swiTtcH", ,2,,2,2,2,S,2,,,,M50657, ,, ,M50657, ,M50657, ,M50657
2,1,,1D4070-23580, ,"GRIP,RED ROUND",,2,,2,2,2,,,,.555355>5
3,1,,172124-46200, ,""0-RING 27X5.7",,4,,4,4,4,,,,,5553255>5
4A,1,,172165-47400, ,"LEVER R ASSY, LOCK",,1,,1,1,1,,,.,5555555
48,1,,172168-47700, ,LEVER, ,,,,,1,,1,,,,,.,,,,
5A,1,,172165-47450, ,"LEVER (L), LOCK",,1,,1,1,1,,,,,5555555
5B,1,,172165-47680, ,"LEVER L",,,,,1,1,,1,,,,,.,,,,
6,1,,172165-47500, ,"'ARM ASSY, LOCK",,2,,2,2,2,,,,:555355>
7,1,,172165-47550, ,BUSH, ,2,,2,2,2,,,,,,,,555>

8,1,,172165-47601, ,""GUIDE R ASSY, LOCK",,1,,1,1,1,,,,,,555555
9,1,,172165-47621, ,""GUIDE (L) ASSY, LOCK",,1,,1,1,1,,,,,5555555
10,1,,172165-47801, ,"'SPRING,GAS", ,2,,2,2,2,,,,:.55555>5

11,1, ,1A1380-56661, ,"'SPRING,ROTARY RETURN",.,2,,2,2,2,,,,,53555535
12,1, ,22137-080000, ,""WASHER 8, POLISHED",.,4,,4,4.,4,,,.:5355555
13,1,,22137-080000, ,""WASHER 8, POLISHED", .,4,,4,4,4,,,,,53555555
14,1, ,22272-000070, ,"CIRCLIP E- 7",,2,,2,2,2,,,,35535535>»
15,1,,22351-035040, ,"'SPRING PIN 3.5X40",,2,,2,2,2,,,,:555255>5
16,1,,22351-060040, ,"'SPRING PIN 6X40",,2,,2,2,2,,,.55232524
17,1, ,22417-200200, ,""COTTER PIN 2.0X20",.4,.4.4,4,.,..:2553535>»
18,1,,26013-080202, ,"'BOLT W/WASHER M8X20",,4,,4,4,4,,,:553352525
19,1,,26013-100202, ,"'BOLT W/WASHER M10X20", .,4,,4,4,4,,,,533552335
20,1,,172165-47970, ,BAR, , ,,,1,,.,1,,,,,,5:.5

21,1,,22137-080000, ,"WASHER 8, POLISHED",,,,.,2,2,,1,,..55455>
22,1,,22417-200200, ,"COTTER PIN 2.0X20",,.,..2.2,,1,.,...5545
23,1,,172122-45830, ,"'PAD, METAL",,1,,1,1,1,,,,,5555535
24,1,,172176-46400, ,BRACKET, ,1,,1,1,1,,,,,5555545
25,2,,172141-41360, ,"BUSH 1415",,2,,2,2,2,,,,.555255>»
27,1,,172176-46480,,LINK, ,1,,1,1,1,,,,,,,.5.5>
28,1,,172165-46570, ,""PADAL ASSY, LOW-HIGH",,1,,1,1,1,,,...,.55554
29,1,,172162-46690, ,SPRING, ,1,,1,1,1,,,,,,555555
30,1,,22217-100000, ,"SPRING WASHER 10",,1,,1,1,1,,,,.555455>
31,1,,22351-050025, ,"SPRING PIN 5X25",,1,,1,1,1,,,,,.,555555
32,1,,24311-000210, ,"0-RING 1A P-21.0",,4,.4.,4.4,,.,,.555255>»
33,1,,26013-100252, ,"'BOLT W/WASHER M10X25",,2,,2,2,2,,5555533525
34,1,,26116-100504, ,"'BOLT M10X 50 PLATED",,1,,1,1,1,,,,.555555>
35,1,,26716-060002, ,"NUT 6",,1,,1,1,1,,,,,,55555>
36,1,,26716-100002, ,"NUT 10",,1,,1,1,1,,,,,,555555
37,1,,26911-060202, ,""SCREW M 6X 20",,1,,1,1,1,,,,.555455>



Fig. 3

COUNTRY

APPLI -
CATION

RHEER Dy MU - & AT R} bn =)
CONTROL EQUIP. (CUT OFF LEVER & PEDAL

:SIDE LEVER)

¥y /s EHE
CANOPY SPEC.

JP

E X

*y E
CABIN SPEC,

COUNTRY

JP

APPL | -

CATION




,,172190-74600, ,"P.T.O.KIT,FRAME END",1,1,1,1,,,.,1,,,.,555554
,,1C6141-35370, ,"SPRING,LOCK",1,1,1,1,1,1,,,,,5555555
,,172146-41910, ,"PIN 14-100",1,1,1,1,1,1,,,,,,555555
,,172141-42960, ,""JOINT, CABLE',1,1,1,1,1,1,,.,.:555555>
,,172151-45650, ,CABLE,1,1,1,1,1,1,,,,,,,,,,,,
,,172142-45670, ,"'ROD, SPOOL',1,1,1,1,1,1,,,,.,555555
2,,172157-45990, ,"BOOTS, PEDAL™,1,1,1,1,1,1,,,,.555555>
8,2,,172168-46250, ,SUPPORT ,1,1,1,1,1,1,,,,,555555>»
9,2,,172165-46281, ,"'"PEDAL ASSY, SWING",1,1,1,1,1,1,,,,,,555555
10,2,,172165-46340, ,BOLT,2,2,2,2,2,2,,,,,5355553
11,2,,172165-46350, ,"BRACKET, PEDAL"™,1,1,1,1,1,1,,,,,5555555
12,2,,172165-46450, ,""LOCK CMP*,1,1,1,1,1,1,,,,,,555555
13,2,,172165-46480, ,BOLT,1,1,1,1,1,1,,,,,555555>»
14,2,,172165-46490, ,SHIM,5,5,5,5,5,5,

1,1
2,2
3,2
4,2
5,2
6,2
7

15,2,,172122-46590, ,"ELBALL 8',1,1,1,1,1,1,,,,.555455>

16,2, ,172165-46600, ,"LINK, PEDAL",1,1,1,1
17,3,,172141-41360, ,""BUSH 1415",2,2,2,2,2

19,2,,172168-46870, ,BRACKET,1,1,1,1,1,1,,,,.,555555>»
20,2,,22137-080000, ,"WASHER 8, POLISHED'",2,2,2,2,2,2,,,,.,555355>
21,2,,22351-040032, ,"SPRING PIN 4X32',1,1,1,1,1,1,,,,.555455>
22,2,,22417-160160, ,""COTTER PIN 1.6X16",1,1,1,1,1,1,,,.,.4555555>»
23,2,,24311-000210, ,"0-RING 1A P-21.0",2,2,2,2,2,2,,,553523553
24,2,,24761-050000, ,"NIPPLE C,GREASE',1,1,1,1,1,1,,,,,,555554
25,2,,26013-100162, ,"BOLT M10X 16',2,2,2,2,2,2,,,.,55535254
26,2,,26013-100202, ,"BOLT W/WASHER M10X20",2,2,2,2,2,2,,,55353555575
27,2,,26013-100202, ,"'BOLT W/WASHER M10X20",2,2,2,2,2,2,,,5335555575
28,2,,26051-080002, ,"NUT M 8",1,1,1,1,1,1,,,,.555555>»
29,2,,26116-080304, ,""BOLT M8 X 30 PLATED",2,2,2,2,2,2,,,553525535
30,2,,26716-080002, ,"NUT M 8'",2,2,2,2,2,2,,,,:555255>»
31,2,,26716-080002, ,"NUT M 8'",2,2,2,2,2,2,,,,2552355>»
32,2,,933110-54100, ,"PIN 4.75X14",1,1,1,1,1,1,,,.,352552
33,2,,933168-28480, ,"WASHER 20X9X3.2',1,1,1,1,1,1,,,,,,555554
34,2,,172165-03231, ,"LABEL, P.T.0.",1,1,1,1,,,..,.555355>
35A,1,,172168-74620, ,"P.T.0. KIT(FR, UNITE",1,,1,,,,.M,,,,,..,,>
35A-1,1,,172170-74620, ,"'PTO CONFLUENCE KIT",1,,1,,,,.M,,..,,.55>
35B,1,,172168-74630, ,"P.T.0. KIT(SI, UNITE",,1,,1,,,,M,,,,.5555>
35B-1,1,,172170-74630, ,"'PTO CONFLUENCE KIT",,1,,1,,,.M,,,.,555554
35C,1,,172170-74690, ,""PTO CONFLUENCE KIT",1,1,1,1,,,.2,,,555455>
36,2,,172142-45670, ,""ROD, SPOOL',1,1,1,1,1,1,,.,,.555555>
37,2,,1A1040-45890, ,"WASHER 10 36 4.5",1,1,1,1,1,1,,,,,,.35554
38,2,,172312-45930, ,"SPRING 13X1.2X70",1,1,1,1,1,1,,,,,5555555
39,2,,172116-45940, ,"KNOB (C), LEVER",1,1,1,1,1,1,,,,5555555>
40,2,,172168-46100, ,BRACKET,1,1,1,1,1,1,,,
41,2,,172168-46160, ,"LINK W/BUSH",1,1,1,1,
42,3,,172141-41370, ,"BUSH 2015",2,2,2,2,2,
44,2,,172124-46200, ,"0-RING 27X5.7',2,2,2,
45,2,,172168-46231, ,""CABLE, 3RDV",1,1,1,1,
46,2, ,172122-46590, ,"ELBALL 8",1,1,1,1,1,1,
47,2,,22217-100000, ,"SPRING WASHER 10",4.4,
48,2, ,22351-080020, ,""SPRING PIN 8X20",1,1,1,
49,2, ,22417-160160, ,""COTTER PIN 1.6X16",1,1, 1,..:0050559
50,2,,24761-050000, ,"NIPPLE C,GREASE',1,1,1,1,1,1,,,,,,555555
51,2,,26051-080002, ,"NUT M 8",1,1,1,1,1,1,,,,.555455>
52,2,,26116-100202, ,"BOLT M10X 20 PLATED",3,3,3,3.3.3...,:555555>»
53,2,,26116-100602, ,""BOLT M10X 60 PLATED,1,1,1,1,1,1,,,,.555455>
54,2,,933110-54100, ,"PIN 4.75X14",1,1,1,1,1,1,,,,.555355>»
55,2,,933168-28480, ,"WASHER 20X9X3.2',1,1,1,1,1,1,,,,,,555555
56,2,,172168-46190, ,LEVER,1,1,1,1,1,1,,,,,5555555
57,2,,172141-42960, ,"JOINT, CABLE",1,1,1,1,1,1,,,,,,,55555

’ 5151551111111111
’ ,2,,,,,,,,,,,,

1
2
2
1



3 M E (PTOIY bo-4)
Fig. CONTROL EQUIP. (P. T.0. CONTROL)

PTOBA¥ v b, FL~ATIVF

P. 7.0 CONFLLUENCE KIT, FRAME END

172170-74890C 70}, #4447 -)
(FRONT, SIDE LEVER)

TENo. 315D M UNo. 315018

IHBKe. 101 £EAFZ0

Detail is shown in Fig 101

PTOMES » M(IV-A22}")
P.T. 0. UNIFLOW KIT(FRAME END)
17219674600
HiENo, 350 SUH UNo. 1088
HEN. 1N E PR T &L
Detall is shown in Fig 101




1,1,,172170-50101, ,"FRAME COMP.,LOWER",1,1,1,1,1,1,,,,.,555555
1-1,1,,172170-50102, ,"'FRAME,
LOWER",21,1,1,1,1,1,N,, ,M50656, ,M50656, ,M50656, ,M50656, ,M50656, ,M50656
1-2,1,,172170-50103, ,""FRAME,
LOWER",21,1,21,1,1,1,S,2, ,M50876, ,M50876, ,M50876, ,M50876, ,M50876, ,M50876
2,1,,172141-50890, ,GROMMET ,2,2,2,2,2,2,,,,35535535»

3,1,,172148-50800, ,""GUARD, CRAWLER",4,4,4,4,4,4,,1,,,,,.5545
4,1,,22217-160000, ,"SPRING WASHER 16',12,12,12,12,12,12,,1,,,,55555>»
5,1,,26116-160452, ,"'BOLT M16X 45 PLATED",12,12,12,12,12,12,,1,,,,:5555>
6,1,,172730-05250, ,"WASHER 12',9,9,9,9,9,9,,,,,,555555
7,1,,172131-37170,,"BOLT M12X 30",8,8,8,8,8,8,,,:,35555555
8,1,,172168-53300, ,"WEIGHT L",1,1,1,1,1,1,,,,,555555>»
9,1,,172170-53310, ,"WEIGHT,CENTER",1,1,1,1,1,1,,,,,555555>»
10,1,,172141-53350, ,"GROMMET 26",6,6,6,6,6,6,,,,,,555555
11,1,,172168-53350, ,"WEIGHT R",1,1,1,1,1,1,,,,.555455>
12,1,,172168-53430, ,"WEIGHT,SIDE(L)",1,1,1,1,1,1,,,,.555555>5
13,1,,172168-53440, ,"WEIGHT,SIDE(R)",1,1,1,1,1,1,,,,,555555>

14,1, ,172168-53450, ,""BOLT 12X70",3,3,3,3,3,3,,,55555535>»
15,1,,22217-120000, ,"'SPRING WASHER',11,11,11,11,11,11,,,,,,,5555>
16,1,,172170-54101, ,""FRAME W/BUSH,TURNING",1,1,1,1,1,1,,,,,,55555>
16-1,1,,172170-54102, ,"FRAME,
TURN.",1,1,1,1,1,1,S,3, ,M50876, ,M50876, ,M50876, ,M50876, ,M50876, ,M50876
17,2,,172169-54750, ,""BUSH 70X75",2,2,2,2,2,2,,,,35535533>»
18,2,,172165-81770, ,""'SEAL 70X80X6, DUST",2,2,2,2,2,2,,,,,5355235
19,1, ,24761-040000, ,""NIPPLE B,GREASE',1,1,1,1,1,1,,,,.555455>
20,1,,172148-57601, ,"'BEARING, TURNING",1,1,1,1,1,1,,,.,2555545
21,2,,172142-57610, ,""SEAL SET",1,1,1,1,1,1,,,,,5555545
22,3,,172122-57630, ,"SEAL, UPPER",1,1,1,1,1,1,,,,,5555555
23,3,,172122-57640, ,"SEAL, LOWER",1,1,1,1,1,1,,..,,..55555>
24,1,,172122-57610, ,B0LT,32,32,32,32,32,32,,,.,455532524
25,1,,172122-57620, ,"'PARALLEL PIN 13X36",4,4,4,4,4.4,,,..:353554
26,1,,172116-46630, ,"'"KNOB, LOCK LEVER",1,1,1,1,1,1,,,,,5555545
27,1,,172168-58800, ,"PIN, LOCK",1,1,1,1,1,1,,,,,.555555
27-1,1,,172168-58801, ,"PIN,
Lock,1,1,1,1,1,1,S,4,,M50887, ,M50887, ,M50887, ,M50887, ,M50887, ,M50887



—4 & JERINT U
FRAME & TURNING BEARING

A%

36

Fig.

(16=5Zmm)
(16-1=42mm)

I

BB TEXRS

UNDER BOTH PARTS OF

E (27=313mm)
(27-1=303mm)

E
o
[
@&
-
=~ o
EMF
g
RE nm
@ &
"
1
z
—

1-2 4

-1 H

IRON CRAWLER SPEC.

oo



,»,194145-04810, ,"WASHER 10",1,1,1,1,,,,,,5555555>»
,»,172165-62340, ,COVER,1,1,1,1,,,,,,,,,5555>

,»,172165-62380, ,COVER,1,1,1,1,,,,,,,,,55555

,,26013-100162, ,""BOLT M10X 16",1,1,1,1,,,,,.55555555
,,26647-100152, ,""WING BOLT M10X15",1,1,1,1,,,,.555555555
,»,172165-61650, ,""COVER, FRONT",1,1,,,1,1,,,,,,555555
1,,172732-11510, ,GROMMET ,1,1,,,1,1,,,,,,555555
8,1,,172168-61350, ,COVER,1,1,1,1,1,1,,,,,,555555
9,1,,172168-61400, ,COVER(B),,,1,1,,1,,,,,,555555
10,1,,172165-61450, ,COVER,1,1,1,1,1,1,,,,.555455>»
11,1,,172168-61500, ,"PLATE A (GREEN:86)",1,1,1,1,1,1,,,,55555555
12,1,,172168-61510, ,"PLATE B (GREEN:86)"",1,1,1,1,1,1,,,,,555355>»
13,1,,172168-61520, ,"PLATE,C",1,1,1,1,1,1,,,,,555555>»
14,1,,172170-61530, ,PLATE,1,1,1,1,1,1

1,2
2,2
3,2
4,2
5,2
6,1
7

15,1,,172168-61540, ,"'PLATE E",1,1,1,1,1,1,,,,.555455>
16,1, ,172168-61550, ,"PLATE F",1,1,1,1,1,1,,,,.555555>»
17,1,,172168-61560, ,"PLATE G (GREEN:86)"",1,1,1,1,1,1,,,,.555355>»
18,1,,172165-61600, ,""COVER,FRONT", ,,1,1,,1,,,,,5555555

19,1,,172165-61190, ,COVER(R) ,1,1,1,1,1,1,,,,,,5555 5>
20,1,,172165-61700, ,""COVER ASSY, BL LINK",1,1,1,1,1,1,,,,.555455>
20-1,1,,172165-61701, ,""COVER ASSY, BL
LINK",1,1,1,1,1,1,N,,,M50659, ,M50659, ,M50659, ,M50659, ,M50659, ,M50659
21,1,,172165-61720, ,RUBBER,1,1,1,1,1,1,,,,,555555>»

22,1,,172165-61740, ,COVER,1,1,,,1,,,,55555555>

23,1,,172165-61780, ,""BRACKET ASSY",1,1,,.1,,..555555935
24,1,,172165-61801, ,PLUG,5,5,6,6,5,6,,,.,455355554

25,1,,172165-61820, ,""COVER L COMP.,SI1",,,,1,,1,,,,5555555>»
26,1,,172519-63240, ,""BOLT 8X 16",4,4,4,4,4,4,,,,,3:52553
27,1,,172519-63240, ,"BOLT 8X 16",4,4,4,4,4,4,,,,...5455>
28,1,,172519-63240, ,"BOLT 8X 16",1,1,,,1,,,.555535554
29,1,,22137-100000, ,"WASHER 10,POLISHED",5,5,9,9,5,9,,,.425355554
30,1,,22137-100000, ,"WASHER 10,POLISHED",12,12,12,12,12,12,,,,,:555535
31,1,,22217-100000, ,"SPRING WASHER 10",2,2,2,2,2,2,,,.55535254
32,1,,22217-100000, ,"SPRING WASHER 10',8,8,8,8,8,8,,,.,.,555555
33,1,,22217-100000, ,"SPRING WASHER 10",28,28,28,28,28,28,,,,.,:55455>»
34,1,,22217-120000, ,"SPRING WASHER",4,4,4,4,4,4,,,,,:,55533>
35,1,,22217-140000, ,"SPRING WASHER 14" ,2,2,,,2,,,,35535353523

36,1, ,26013-080162, ,""BOLT W/WASHER M8X16",2,2,2,2,2,2,,,,,552355>»
37,1,,26013-100352, ,"BOLT M10X 35',5,5,9,9,5,9,,,...555554
38,1,,26116-100162, ,""BOLT M10X 16 PLATED",2,2,2,2,2,2,,,.,.555355>»
39,1,,26116-100202, ,"'BOLT M10X 20 PLATED",8,8,8,8,8.,8,,,,:555555>
40,1,,26116-100202, ,"BOLT M10X 20 PLATED",28,28,28,28,28,28,,,,,5555554
41,1,,26116-120252, ,"BOLT M12X 25 PLATED",4,4,4,4,4,4,,,,.5535535>»
42,1, ,26116-140352, ,""BOLT M14X 35 PLATED".,2,2,,.2,,,:555355235

43,1, ,26367-100002, ,"'"NUT M10 PLATED",4,4,4,4,4.,4,,,,.555455>5

44,1, ,194145-04810, ,""WASHER 10",,,3,3,,3,,,55555355>»
45,1,,172165-62300, ,"STEP D",1,1,1,1,1,1,,,,,555555>»
46,1,,172168-61300, ,COVER(A),1,1,,.1,,,,,.555>
47,1,,172141-50761, ,""COVER, UNDER",1,1,1,1,1,1,,,.,.,555555

48,1, ,172148-61100, ,""COVER,TRAVEL",2,2,2,2,2,2
49,1,,26013-100202, ,""BOLT W/WASHER M10X20*,3,3,3,3,3,3,,.5555555135
50,1,,172165-61100, ,COVER(L), ,,1,1,,,,.5.555555>



rig 31

*v /et 18
CANOPY SPEC.

COUNTRY| J P
APPL | -
CATION @)

47

41

49 24T NFINTE b
4-WAY MULTI VALVE KIT
172168-74480( 202 4Ln" )
(FRONT LEVER)
172168-T4490(%4} vn" =)
(SIDE LEYER)
TRENo. 90D R LNo. 1D8M &
IHENo. 91 D WA LNo. 1 OFEMI
BN 112 BRT &L
Detail is shomn in Fig 101

7 b—Lhis—
FRAME COVER

TINFFx 2t
MLTI CHANGE SPEC.

* v / Eitik
CANOPY SPEC.

25

Y4 Flrt-
SIDE {EVER

30

29 A4TWNFINTH 5 b
2-WAY MLT! VALVE KIT
172190-08630

THENo. TIDO R LNo. 1DEERIZ
BN IHEBET Sy

Detail is shown in Fig. 101



1,2,,172165-62810, ,"GROMMET 10",1,,1,,,,.,1,.55555554
2,2,,172168-63200, ,""PANEL(L), INST",1,,1,,,,,1,,,5555555
3,2,,172168-03301, ,""LABEL, SELECT",1,,1,,,,.1,,5555555>
4,1,,172168-62200, ,"MAT, FLOOR™,1,,1,,,,,,,55555555
4-1,1,,172168-62201, ,"'"MAT, FLOOR",1,,1,,,,N,,,1997.07,,,,1997.07,,,,
5,1,,172142-62300, ,"WING BOLT M10X15",1,,1,,,.,55535555535
6,1,,172165-62800, ,""GROMMET 26",1,,1,,,,55555555555
7,1,,172165-62810, ,""GROMMET 10",1,,1,,,,555553555555
8,1,,172165-62830, ,GROMMET ,1,,1,,,,,,55555555>
9,1,,22217-100000, ,"'SPRING WASHER 10",9,,9,,,.5555555555>5
10,1, ,22217-100000, ,""SPRING WASHER 10',4,.,4,,,,,555352553
11,1,,22217-100000, ,""SPRING WASHER 10",7,,7,,555355535335535
12,1, ,22417-320200, ,""COTTER PIN 3.2X20",1,,1,,,555535555535>»
13,1,,26116-100202, ,"'BOLT M10X 20 PLATED",9,,9,.,,.5555555355>5
14,1,,26116-100202, ,"'BOLT M10X 20 PLATED",4,,4,,,.5555555355>5
15,1, ,26116-100202, ,""BOLT M10X 20 PLATED",7,,7,,355553533533>5
16,1,,172122-17190, ,CLIP,,.5,,,,,,555555555
17,1,,172122-17190, ,CLIP,,.,4,,,,,.,.555555>
18,1,,172157-54850, ,""GROMMET 18",,.,1,,.,,,53555535555
19,1,,172151-62240, ,GROMMET, , .2, ,,,,,55555555>
20,1,,172165-68250, ,"PLUG,RUBBER", ,,1,,,:.5553535533
21,1,,172111-16890, ,"GROMMET 9',1,.,3,,,,,55535555535
22,1,,172312-17260, ,""GROMMET 22X2.3",,,1,,.55553553533>5
23,1,,172165-63201, ,"PANEL, INST",1,,1,,,.,..53555255>5
24,1,,172519-63240, ,"BOLT 8X 16",10,,10,,,,.5555555555
25,1,,172165-63250, ,""PANEL(L), INSTRUMENT",1,,1,,,.55555555535
26,1,,172165-63280, ,COVER,1,,1,,,,,,,55555555
27,1,,172165-63660, ,CAP,1,.,1,,,,,,5.555555>
28,1,,172165-62100, ,STEP,1,,1,,,,..:.5555555
29,1,,172168-62100, ,"'STEP (A) ASSY",1,.,1,,.:55555535352>5
30,1,,172165-62201, ,"'STEP (C) ASSY",1,,1,,.,555555533525
31A,1,,172165-62810, ,""GROMMET 10",1,,1,,,,55535555555>»
31B,1,,172165-62800, ,""GROMMET 26",1,,1,,,.,:2,555535555



38 A7 w T & A 8R(70700" =)
Fig STEP & INSTRUMENT PANEL(FRONT LEVER)

* v / EHH
CANOPY SPEC.

21—? 22—@

P TOgimLig
P.T.0. JOINT SPEC.

T 0. JOINT SPEC.

P.T.0. cmFt_tENCEKITFmEEm

(k 172170-74690C 207k, 244" k0" =)
(FRONT, SIDE LEVER)
IHBNo. 35m R LNo. 350DEERIE
BN 101EBHET L
Datail is shown in Fig. 101



1,2,,172168-63250, ," INSTRUMENT PANEL L",,1,,1,1,1,,2,,,,,,,
2,2,,172168-03301, ,"LABEL, SELECT",,1,,1,1,1,.2,,,,555555
3,1,,172168-62200, ,""MAT, FLOOR™,,1,,1,1,1,,,,.,555555>
3-1,1,,172168-62201, ,""MAT,
FLOOR",,1,,1,1,1,N,,,,,1997.07,,,,1997.07,,1997.07,,1997.07
4,1,,172142-62300, ,"WING BOLT M10X15",,1,,1,1,1,,,,,5555545
4A,1,,172142-62300, ,"WING BOLT M10X15",,,,,.2,2,,1,,,.,555545
5,1,,172165-62600, ,"'STEP C COMP.,SI1",,1,,1,1,1,,,,,555555>»
6,1,,172165-62630, ,"'RUBBER 90,EDGE", ,1,,1,1,1,,,,.555555>
7,1,,172165-62800, ,"'"GROMMET 26",,1,,1,1,1,,,,.555555>
8,1,,22217-100000, ,"SPRING WASHER 10", ,7,,7,7,7,45,355353553
9,1,,22217-100000, ,"SPRING WASHER 10',,9,,9,9,9,,,.55555555
10,1, ,22217-100000, ,"'SPRING WASHER 10", .,4,,4,4,4,,,.,555535>»
11,1,,22417-320200, ,"COTTER PIN 3.2X20",,1,,1,1,1,,,,,.,,,,,
11A,1,,22417-320200, ,"COTTER PIN 3.2X20",,,,,2,2,,1,,,.,45,55
12,1, ,26116-100202, ,""BOLT M10X 20 PLATED",,7,,7,7,7,5:5545>5
13,1,,26116-100202, ,""BOLT M10X 20 PLATED",,9,,9,9,9,,,,,55>
14,1, ,26116-100202, ,""BOLT M10X 20 PLATED",,4,.,4,4,4,,,,,,,,
15,1,,172122-17190, ,CLIP,,,.5,.,5,,,,:555555>
16,1,,172122-17190, ,CLIP, ,,.4,.4,,,,,,,.,.5>

17,1, ,172157-54850, ,""GROMMET 18",,,.1,.1,,.,...555554
18,1,,172151-62240, ,GROMMET, ,,,2,,2,,55535555535
19,1,,172165-68250, ,"PLUG,RUBBER", ,,,1,,1,,,,5555555>»

20,1, ,194300-21460, ,CAP,,,,1,.,1,,,,,,555555
21,1,,172519-63240,,"BOLT 8X 16",,16,,16,16,16,,,,,,555555
22,1,,172165-63501, ,""PANEL(R) , INST(SI™, ,1,,1,1,1,,,,,5555 5>
23,1,,172165-63550, ,""PANEL(L), INSTRUMENT",,1,,1,1,1,,,,,,,
24,1,,172165-63600, ,"COVER (R)",,1,,1,1,1,,,,,,,,,..,
25,1,,172165-63620, ,"COVER (L)",,1,,1,1,1,,,,,,,,,,5>
26,1,,172165-63650, ,"PLUG 10,HOLE",,1,,3,1,3,,.,.555455>»
27,1,,172165-63660, ,CAP, ,1,,1,1,1,,,,,,,.5.5>
28,1,,22137-040000, ,"WASHER 4, POLISHED", ,4,,4,4.,4,,,,,,555
29,1,,26716-040002, ,"NUT M 4", .,4,.,4,4.4,,,,,.,:5524>
30,1,,172168-63100, ,""PANEL(L), INST(EP",,,,,1,1,.,1,,,.,.,,,>
31,1,,172165-63700, ,""PANEL(R) , INST(EP",,,,,1,1,,1,,,,,4,555>
32,1,,172168-62150, ,"STEP ASSY",,,.,1,1,,1,,.,,5555>
33,1,,172165-62100, ,STEP, ,1,,1,1,1,,,,,,,,,5,,
34,1,,172168-62100, ,"'STEP (A) ASSY",,1,,1,1,1,,,,,,52355>



39 ZXFw T & 4 INRHF b0 -)
Fig. STEP & INSTRUMENT PANEL(SIDE LEVER)

P TORHLM
I P.T.0. JOINT SPEC.

PTOSHA:w b JL—AT ¥

P.T.0. CONFLUENCE KIT, FRAME END

1T2170-74630¢ 707}, $4F bn"~)
{FRONT, SI1DE LEVER)

HBNo. 35D R UNo. I5DIHAIE

HBNe. 11 EBETIN

Datail is shown in Fig 11



,,172212-61230, ,""FASTENER, DIAL",1,,1,,,,,,5553555555
,,172162-64200, ,"SEAT ,OPERATOR" ,1,,1,,,,,55535555535
,,172162-64210, ,""CUSHION ASSY",1,,1,,,,555553553553
»,172162-64220, ,"BACK ASSY",1,,1,,,,.5:55555555
,,172162-64230, ,""BACK (B) ASSY",1,.1,,,,..555555555
,,172162-64240, ,""PANEL ,BACK™,1,,1,,,,,,555555555
3,,172162-64320, ,""RUBBER A,EDGE",1,,1,,,,,55535555535
8,3,,172162-64330, ,""RUBBER B,EDGE",1,,1,,,,,55535555535
9,2,,172162-64250, ,""BRACKET L,SIDE",1,,1,,,,.,5555555535
10,2,,172162-64260, ,"'BRACKET R,SIDE",1,,1,,,,.5555555535
11,2,,172162-64270, ,ADJUSTER,1, ,1,,,,555355535555»
12,2,,172162-64280, ,ADJUSTER,1,,1,,,,55535555555>»
15,2,,172162-64310, ,""SCREW M5X10,TAPPING",3,,3,,,5555355535535»
16,2,,26013-080202, ,"'BOLT W/WASHER M8X20",8,,8,,,,,555355555 55
17,2,,26022-080162, ,""'SCREW M 8X 16",4,.,4,,..,5555532523

18,1, ,172165-64401, ,""MOUNT, SEAT",1,,1,,...55355535555>»
19,1,,172165-64601, ,""COVER, MOUNT",1,,1,,,,55555555555
20,1,,172165-64691, ,"PLATE, SEAT",1,,1,,,,55535535533>»
21,1,,172165-64770, ,NUT,2,,2,,,,,,,55555555
22,1,,22137-080000, ,"WASHER 8, POLISHED,6,,6,,,.,5555525355>5
23,1,,22217-080000, ,"SPRING WASHER 8",4,,4,,..:553533533>»
24,1,,22217-080000, ,"SPRING WASHER 8",4,,4,,,,55535235533>5
25,1,,26013-100202, ,""BOLT W/WASHER M10X20",4,,4,,,45553555332225
26,1, ,26013-100202, ,""BOLT W/WASHER M10X20',4,.,4,,,,.35555552223
27,1,,26577-050122, ,"SCREW M 5X 12",2,,2,,,,25555322332
28,1,,26716-050002, ,"NUT M 5",2,,2,,,,,,,55555555
29,1,,26716-080002, ,"NUT M 8",4,.4,,,,,,,,,5.5555
30,1,,26716-080002, ,"NUT M 8",2,,2,,,,,,,,,55555
31,1,,933110-58500, ,"GROMMET 50",1,,1,,,.,5555555955>»

1,1
2,1
3,2
4,2
5,2
6,2
7



SEAT & SEAT MOUNT(FRONT LEVER)

—b & —=Pb2or M(0sHA =)
Fig 40

CONTRY| JPI|EX|AS

Fig No. [0 — | -

RHIUNO. 213

BB UNo. 3~1TRBBET

2 INC. 3~1T




,,172212-61230, ,""FASTENER, DIAL",,1,,1,1,1,,,,..55555>
,,172162-64200, ,"SEAT ,OPERATOR", ,1,,1,1,1,,,,,5555555
,,172162-64210, ,""CUSHION ASSY",,1,,1,1,1,,,,,,555555
,,172162-64220, ,""BACK ASSY",,1,,1,1,1,,,,,.,555555
,,172162-64230, ,""BACK (B) ASSY",.1,,1,1,1,,,,,,.:,.55>
,,172162-64240, ,"PANEL ,BACK", ,1,,1,1,1,,,,,,555554
3,,172162-64320, ,""RUBBER A,EDGE",,1,,1,1,1,,,,,5555535
8,3,,172162-64330, ,""RUBBER B,EDGE", ,1,,1,1,1,,,,,5,555555
9,2,,172162-64250, ,"BRACKET L,SIDE",,1,,1,1,1,,,,.555555>
10,2,,172162-64260, ,"'BRACKET R,SIDE",,1,,1,1,1,,,,.555555>
11,2,,172162-64270, ,ADJUSTER, ,1,,1,1,1,,,.,5555545
12,2,,172162-64280, ,ADJUSTER, ,1,,1,1,1,,,,,5555555
15,2,,172162-64310, ,""SCREW M5X10,TAPPING",,3,,3,3,3,,,5535555535
16,2,,26013-080202, ,""BOLT W/WASHER M8X20",,8,,8,8,8,,,5:55555545
17,2,,26022-080162, ,""'SCREW M 8X 16",,4,,4,4.,4,,,,.555355>5
18,1,,172165-64601, ,""COVER, MOUNT",,1,,1,1,1,,,,.555555>»
19,1,,172165-64691, ,"PLATE, SEAT",,1,,1,1,1,,,,,5555535
20,1,,172165-64770, ,NUT, ,2,,2,2,2,,,,,,,,5,5
21,1,,172165-64801, ,""MOUNT, SEAT",,1,,1,1,1,,,.,,.555555
22,1,,22137-080000, ,"WASHER 8, POLISHED",,6,,6,6,6,,,,55555554
23,1,,22217-080000, ,"SPRING WASHER 8",.,4,.4,4.4,,..,:52552
24,1,,22217-080000, ,"SPRING WASHER 8",,4,,4,4,4,,,,,3525535
25,1,,26013-100202, ,""BOLT W/WASHER M10X20",,4,,4,4,4,,,,:555355>»
26,1, ,26013-100202, ,"'BOLT W/WASHER M10X20",,4,,4,4,4,,,,,,:2355>»
27,1,,26577-050122, ,"SCREW M 5X 12",,2,,2,2,2,,,,:552355>»
28,1,,26716-050002, ,""NUT M 5",,2,,2,2,2,,,.553533524
29,1,,26716-080002, ,""NUT M 8", ,4,,4,4,4,,,,,53553524
30,1,,26716-080002, ,""NUT M 8",,2,,2,2,2,,,.553553524
31,1,,172165-64300, ,MOUNT, , ,,,1,1,.,1,,,,,.,.,>
31-1,1,,172165-64301, ,""MOUNT A™,,,,,1,1,N,1,,,,,,,,,.M,,M
32,1,,172165-64360, ,""MOUNT B COMP. ,EP",,,,.1,1,.,1,..,...554
33,1,,172165-64390, ,MOUNT, , ,,,1,1,,1,,,,,,,,,,
34,1,,26013-080202, ,"'BOLT W/WASHER M8X20",,,,,4.,4,,1,,,,,55545
35,1,,26013-080552, ,"BOLT M 8X 55",,,,.4.,4,.,1,.,..5..5>
36,1,,26013-100202, ,"'BOLT W/WASHER M10X20",,,,,4,4,,1,,,5553555>

1,1
2,1
3,2
4,2
5,2
6,2
7



4‘ =k & —=b2o FEHF N =)
Fig. SEAT & SEAT MOUNT(SIDE LEVER)

R UNO. 212
CONTRY| J PE XIAS BHiLNo. 3~1TEBHET
2 INC. 3~17




1,1,,194145-04810, ,"WASHER 10',4,4
2,1,,194145-04810, ,""WASHER 10'",6,6
3,1,,194145-04810, ,""WASHER 10",4,4
4A,1,,172168-65100-1, ,"'BONNET CR,EV (GREEN)",1,1,1,1,1,1,,,,,,555545
4B,1,,172168-65100, ,""BONNET CR CMP(EV",,,,,1,1,,1,,,,,55545
5,2,,172168-65780, ,RUBBER,1,1,1,1,1,1,,,,,5555545

6,2,,172168-65790, ,RUBBER,1,1,1,1,1,1,,,,,5555555

7,2,,172168-65800, ,RUBBER,1,1,1,1,1,1,,,,,5555555

8,2,,172168-65810, ,RUBBER,1,1,1,1,1,1,,,,.,555555>

9,1,,172168-65200, ,""PIPE, EXH.EXTENSION,1,1,1,1,1,1,,,,.555555>
10,1, ,172168-65260, ,""SPRING,GAS",1,1,1,1,1,1,,,,.555555>»
11,1,,172734-65260, ,"PIN, BONNET LEVER",1,1,1,1,1,1,,,,,5555555
12,1,,172734-65270, ,""SPRING, CATCH",1,1,1,1,1,1,,,,.555555>
13A,1,,172168-65300-1, ,""BONNET B, EV (GREEN)",1,1,1,1,1,1,,,,,555555>
13B,1,,172168-65300, ,""BONNET B CMP(EV",,,,,1,1,,1,,,,,5555>
14,2,,172168-65760, ,RUBBER,1,1,1,1,1,1,,,,,5555555
15,1,,172124-65450, ,"LEVER, LOCK",1,1,1,1,1,1,,,,,,555555
16,1,,172168-65450, ,"'BONNET A CMP(EV'",1,1,1,1,1,1,,,,5555355>
17,2,,172168-65750, ,RUBBER,1,1,1,1,1,1,,,,,555455>
18,1,,172126-65460, ,HOOK,1,1,1,1,1,1,,,,,.555555

19,1,,172124-65480, ,CATCHER,1,1,1,1,1,1,,.,.4555545>»
20,1,,172124-65490, ,"PLATE,CATCH",1,1,1,1,1,1,,,,,5555555
21,1,,172126-65500, ,KEY,1,1,1,1,1,1,,,,,5555545

22,2,,172126-65571, ,""WASHER LOCK",1,1,1,1,1,1,,,,.555455>
23,2,,26347-100002, ,"U-NUT M10",1,1,1,1,1,1,,,,,.555545
24,1,,172168-65640, ,"'DUCT ASSY",1,1,1,1,1,1,,.,.4555555>»
25,1,,172168-65660, ,""BRACKET COMPL.",1,1,1,1,1,1,,,,,5555545
26,1,,172168-65740, ,SEAL,1,1,1,1,1,1,,,,,,555555

27,1,,172168-65820, ,RUBBER,1,1,1,1,1,1,,,,,,

28,1,,22137-080000, ,"WASHER 8, POLISHED",2,2,2,2,2,2,,,,:555355>»
29,1,,22137-100000, ,"WASHER 10,POLISHED",3,3,3,3,3.3,.,.5535554
30,1,,22137-100000, ,"WASHER 10,POLISHED",2,2,2,2,2,2,,,,553553554
31,1,,22217-080000, ,"SPRING WASHER 8',2,2,2,2,2,2,,,.,55535254
32,1,,22217-080000, ,"SPRING WASHER 8',3,3,3,3,3,3,.,,.55535555
33,1,,22217-100000, ,"SPRING WASHER 10'",2,2,2,2,2,2,,,:55535224
34,1,,22217-100000, ,"SPRING WASHER 10',3,3,3,3,3,3,,.5555355555
35,1,,22417-200200, ,""COTTER PIN 2.0X20",2,2,2,2,2,2,,,,35535533>»
36,1,,22417-200200, ,"COTTER PIN 2.0X20",2,2,2,2,2,2,,,,,33555335
37,1,,26013-100252, ,"'BOLT W/WASHER M10X25",4,4,4,4,4.,4,,,,,,555555
38,1,,26013-100252, ,"'BOLT W/WASHER M10X25",6,6,6,6,6,6,,,,,55555 55
39,1,,26013-100252, ,"'BOLT W/WASHER M10X25",4,4,4,4,4,4,,,,,35555515
40,1,,26013-120352, ,"BOLT M12X 35",5,5,5,5,5,5,,,.,55555555

41,1, ,26116-080162, ,""BOLT 8X16',3,3,3,3,3.,3,..,5555355>»

42,1, ,26116-080202, ,""BOLT M 8X 20 PLATED",2,2,2,2,2,2,,,.,5.535255
43,1, ,26116-100202, ,""BOLT M10X 20 PLATED",2,2,2,2,2,2,,,.55235224
44,1, ,26116-100202, ,"BOLT M10X 20 PLATED",3,3,3,3,3.,3,,.,5555355555
45,1, ,933152-02900, ,WASHER,2,2,2,2,2,2,,,,55353524
46,1,,933110-00301, ,"KEY ASSY",1,1,1,1,1,1,,,,,,55555>
47,1,,933171-20390, ,"LIGHT, EVER",1,1,1,1,1,1,,,,,,,55555



NO. 413

L L
R UNo. (4)~BERALET
4 INC, (4)~B




1A,1,,772165-68401, ,"CABIN ASSY",1,1,,.1,,..,2555555>»
1B,1,,772165-68411, ,""CABIN ASSY",,,.,.1,,.,1,.,,.555555
2,2,,194145-04810, ,"WASHER 10",3,3,,,3,,5555535535553
3,2,,172725-23050, ,"'SPRING, RETURN",1,1,,.1,,,.,.555555>
4,2,,194150-24270, ,"SCREW CAP 13",2,2,,,2,,5555552233
5,2,,26716-100002, ,"NUT 10",2,2,,,2,,,,,,555555>
6,2,,194273-47910, ,KNOB,1,1,,,1,,,,,,5555555
7,2,,172141-53350, ,""GROMMET 26",1,1,,,1,,,.,555555535
8,2,,194310-61610, ,""GROMMET 9",1,1,,.1,,,,,.555555>
9,2,,172151-62240, ,GROMMET ,4,4,,,4,,.:55555233»
10,2,,172165-67350, ,SEAL ,1,1,,,1,,,,,.555555>
11,2,,172165-67500, ,SEAL ,1,1,,,1,,,,,.555555>
12,2,,172137-68120, ,PIN,2,2,,,2,,,,,,,,.555
13,2,,172141-68270, ,"CLIP 8, TREE",4,4,,.,4,.,.,:55535555
14A,2,,172165-68400, ,CABIN,1,1,,,1,,,,5555355555
148B,2,,172165-67400, ,CABIN, ,,,,1,,,1,,,,,,,,,,
15,2,,172162-69050, ,""LOCK ASSY",1,1,,,1,,,,555555555
16,2,,172162-69060, ,STRIDER,1,1,,,1,,,,55555555>»
17,2,,172162-69070, ,COATHANGER,1,1,,,1,,,,555535555
18,2,,172165-69090, ,COVER,1,1,,,1,,,,,,555555>
19,2,,172165-69170, ,"TRIM, ROOM™,1,1,,.1,,..,2555555>»
20,2,,172165-69200, ,""'STOPPER R-UN",2,2,,,2,,,55355535533>»
21,2,,172165-69220, ,STOPPER,1,1,,,1,,,,5553555554
22,2,,172165-69230, ,"STOPPER L-UP",1,1,,.,1,,,..55555555
23,2,,172165-69240, ,COVER,1,1,,,1,,,,55555555>
24,2,,172165-69250, ,""COVER L-UP",1,1,,.1,.,..,2555555>»
25,2,,172165-69260, ,LEVER,1,1,,,1,,,,,,5555555
26,3,,172141-41360, ,"BUSH 1415",1,1,,,1,,,.,553555535
28,2,,172165-69290, ,BRACKET,1,1,,.1,,.,,.555555>
29,2,,172165-69740, ,""RUBBER UN-R,STOPPER",1,1,,,1,,,.:555355554
30,2,,172165-69750, ,RUBBER,1,1,,.,1,,,...5555545
31,2,,172165-69760, ,"'"RUBBER UP-R,STOPPER",1,1,,,1,,,.,555555555
32,2,,172165-69770, ,RUBBER,1,1,,,1,,,..55555555
33,2,,172165-69780, ,""RUBBER UP-R,CUSHION",1,1,,,1,,,,555535555
34,2,,172165-69790, ,RUBBER,1,1,,,1,,,.555555555
35,2,,172165-69800, ,""RUBBER UN,CUSHION",2,2,,,2,,,55355553555>5
36,2,,22137-080000, ,"WASHER 8, POLISHED",4,4,,,4,,,,3:553553554
37,2,,22137-100000, ,"WASHER 10,POLISHED",7,7,,.7,255533552235>5
38,2,,22137-140000, ,"WASHER 14,POLISHED",1,1,,.1,,..,,.555455>
39,2,,22217-100000, ,"SPRING WASHER 10",2,2,,.,2,,.3555555335
40,2, ,22217-100000, ,"SPRING WASHER 10",3,3,,.3,.:5555553555»
41,2,,22417-400250, ,""COTTER PIN 4.0X25",1,1,,,1,,,5535555535>»
42,2, ,22867-300080, ,""SCREW 3X 8",2,2,,,2,,,5355235225
43,2,,26013-080162, ,""BOLT W/WASHER M8X16™,4.,4,,,4,,,5555223335
44,2, ,26013-080252, ,"BOLT M 8X 25",4.4,,.4,,..,2552255>5

45,2, ,26013-080302, ,"BOLT M 8X 30",4,4,,,4,,,553555355>5
46,2,,26013-100162, ,""BOLT M10X 16',5,5,,,5,,.555555555>»
47,2,,26013-100252, ,""BOLT W/WASHER M10X25",7,7,,,7 1355552523335
48,2, ,26116-101002, ,""BOLT M10X100",3,3,,.3,,..55555355>5

49,2, ,26450-080202, ,"BOLT M 8X 20",8,8,,.8,,.555555355>5
50,2,,26577-080122, ,"SCREW M 8X 12",2,2,,,2,,,5535555355>5
51,2,,172165-67370, ,"TRIM,REAR",1,1,,,1,,,,,55555535
52,1,,172165-67480, ,CLIP,1,1,,,1,,.,,,,555555



43 F v EV(EKE & FR)
Fig CABIN(BODY & FITTING PART)

19 ®

I ENo. 43D RH UNo. 1A TFIBIZ
IAENo. 430 RH UNo. 2~51 &
IABNo. 44D R UNo. 1 ~B4ERAET
Fig 43 Ref. No. 1A, 1B
INC. Fig. 43 Ref.No. 2~51

Fig 44 Ref.No. 1~64

(@F =
DETAILS oF )



»»,194080-01121, ,KNOB,4,4,,,4,,,,,,5555555
,»,172137-46210, ,SCREW, 2,2, ,,2,,,,,,,55555

,,172165-67100, ,""FRAME UNL ASSY,GLASS",1,1,,,1,,,,535555555>5
,,172165-67170, ,""FRAME UNR ASSY,GLASS",1.,1,,.1,,,..,,.555555>
,,172165-67240, ,"'SPRING 16",4,4,,,4,,,,355235223
,,172165-67250, ,""SPRING, DISH",2,2,,.2,,,.,5535555535
2,,172165-67380, ,SHIM,2,2,,.,2,,,,,,,,,,55
8,2,,172165-69180, ,""COLLAR 6,GLASS",2,2,,,2,,5535553533523
9,2,,172165-69320, ,"FRAME UPL,GLASS",1,1,,.1,,..,,.555555>
10,2,,172165-69410, ,FRAME, 1,1, ,,1,,,,,,,55555>
11,2,,172165-69490, ,PLATE,1,1,,,1,,,,,:5555555
12,2,,172165-69500, ,""ROLLER 35",4,4,,,4,,,,3553553523
13,2,,172165-69510, ,ROLLER,4,4,,,4,,,,5535555535
14,2,,172165-69521, ,"'SUSH ASSY",1,1,,.,1,,,:5553555535
15,3,,172165-67811, ,""GLASS L440 FR",1,1,,,1,,,.555555555
16,3, ,172165-67821, ,""GLASS L485 RR",1,1,,,1,,,:55555555>»
17,3, ,172165-67850, ,""CHANNEL CTR",1,1,,,1,,,,555555555
18,3,,172165-67860, ,""STRIP ,WATER" ,1,1,,,1,,,,555555555
19,3,,172162-69970, ,"'LOCK ASSY",2,2,,.,2,,.,35535355235
20,2,,172165-69530, ,SPACER,6,6,,,6,,,5555555555
21,2,,172165-69540, ,FINISHER,1,1,,.1,,.,..,3555545
22,2,,172165-69550, ,SHAFT,4.,4,,.,4,,,,,,,,55555
23,2,,172165-69560, ,""SHAFT 14,ROLLER",2,2,,,2,,,55355535535>»
24,2,,172165-69570, ,SHAFT 2,2, ,.,2,,,,,,5::555>
25,2,,172165-69580, ,GLASS(UP,1,1,,,1,,,,555555555
25-1,2,,172165-69581, ,GLASS,1,1,,,1,,N,,,M51019, ,M51019,,,,,,M51019
26,2,,172165-69590, ,GLASS,1,1,,,1,,,,,,5555555
27,2,,172165-69600, ,"ACRYL F",1,1,,,1,,,,55555555>»
28,2,,172165-69610, ,GLASS,1,1,,.1,,,,,.555555>
29,2,,172165-69620, ,"GLASS L",1,1,,,1,,,.555535554
30,2,,172165-69630, ,GLASS,1,1,,,1,,,,,:5555555
31,2,,172137-69651, ,"COLLAR, GLASS",10,10,,,10,,,,555555554
32,2,,172165-69661, ,"SEAL,CAB ROOF",1,1,,.1,,,.,.555555>
33,2,,172165-69671, ,SEAL,1,1,,,1,,.,.,,555555
34,2,,172165-69681, ,SEAL,1,1,,,1,,,,,,,55555>
35,2,,172165-69691, ,SEAL ,1,1,,,1,,,,,,,55555>
36,2,,172165-69720, ,"SEAL,DOOR™,1,1,,,1,,,.,5535555535
37,2,,172165-69731, ,"SEAL ,FRONT" ,1,1,,.,1,,,,,.555455>
38,2,,172162-69750, ,HANDLE,1,1,,,1,,,..55555555
39,2,,172165-69811, ,RUBBER,3,3,,.,3,,.,:555555555

40,2, ,172165-69830, ,""SEAL ,FRONT",1,1,,,1,,,55555355555
41,2,,172137-69840, ,SCREW,10,10,,,10,,,,,5555555»
42,2,,172165-69840, ,PACKING,1,1,,.1,,,,,.555455>
43,2,,172165-69850, ,""PACKING UP-R™,1,1,,.1,,,..,,.555555>

44,2, ,172165-69860, ,""PACKING UN-L",1,1,,.1,,,.,,.555455>
45,2,,172165-69870, ,""PACKING UN-R™,1,1,,,1,,,,,5555555>5
46,2,,172165-69890, ,"LATCH L ASSY",2,2,,.,2,,,5535235533>»
47,2,,172165-69960, ,""LATCH R ASSY",2.2,,.2,,..52555355>5
48,2,,172165-69980, ,GUARD, 4,4, ,,4,,,,,.:555555

49,2, ,22137-060000, ,""WASHER 6, POLISHED",9,9,,,9,,,.555535554
50,2,,22137-100000, ,""WASHER 10,POLISHED",2,2,,,2,,55535555355>5
51,2,,22137-100000, ,"WASHER 10,POLISHED",8,8,,,8,,,,555355554
52,2,,22137-100000, ,"WASHER 10,POLISHED",8.,8,,.8,,..5:555455>»
53,2,,22157-060000, ,"WASHER 6",2,2,,.2,,,,55555255>»
54,2,,22157-080000, ,"WASHER 8',10,10,,,10,,,,555555555
55,2,,22217-080000, ,"SPRING WASHER 8",5,5,,.,5,,.55553555555
56,2,,22217-140000, ,"SPRING WASHER 14" ,2,2,,,2,,,,355353523
57,2,,26013-100202, ,"'BOLT W/WASHER M10X20",8,8,,,8,.:555555355>
58,2,,26013-100202, ,"'BOLT W/WASHER M10X20",2,2,,,2,,,555555353>5
59,2,,26116-060122, ,"BOLT 6X12",8,8,,.8,,.555555255>5

60,2, ,26757-080002, ,"NUT M 8",5,5,,,5,,,,55555555>
61,2,,26757-140002, ,"LOCK NUT M14 PLATED",2,2,,.2,.,,.553525535
62,2,,933171-17770,,"SHIM SET",2,2,,.,2,,,:553355235

1,2
2,2
3,2
4,2
5,2
6,2
7



63,2,,172165-68280, ,COLLAR,1,1,,,1,,,5555555535
64121 1172165_699905 5SHIM52,2, ’ ,2, 797393333339



4 Fy EV(1 5 & $9Y)
Fig. CABIN(GLASS & SASH)

TiENo. 43D LI LNo. 1ARTFIBIZ

T ENo. 43D R, LNa. 2~51&

ENo. UDRH LNo. | ~64ERLET
Fig 43 Ref.No. 1A, 1B

INC. Fig. 43 Ref. No. 2~51

Fig. 44 Ref.No. 1~64

P

§ @,
|+

475




1,1,,772165-69000-2, ,"'SIDE DOOR ASSY",1,1,,.1,,,.,555555535
2,2,,172165-63650, ,"PLUG 10,HOLE"™,5,5,,.,5,,,55535555535
3,2,,172165-69000-2, ,""DOOR ASSY (GREEN)",1,1,,,1,,,55553552335
4,3,,172137-69410-2, ,""HINGE (GREEN)",2,2,,.,2, 5335553352333
6,4,,172137-66650-2, ,""HINGE (B) (GREEN)",2,2,,,2,,555533552575
7,4,,172122-69390, ,HINGE, 2,2, ,,2,,,,,,,,,5,5

8,2,,172165-69141, ,""COVER, DOOR",1,1,,,1,,,,55555555>»
9,2,,172165-69190, ,RUBBER, 2,2, ,,2,,,,,,,,55555
10,2,,172162-69460, ,"'"KEY ASSY, CYLINDER",1,1,,.1,,..,.555555>
11,2,,172162-69480, ,"'LOCK ASSY",1,1,,,1,,,:555555535
12,2,,172162-69490, ,PIN,1,1,,,1,,,,,,,55555>
13,2,,172162-69500, ,SPRING,1,1,,,1,,,,555555535
14,2,,172162-69510, ,""HANDLE ASSY",1,1,,,1,,,,555555555
15,2,,172162-69520, ,COVER, 1,1, ,,1,,,,,:555555>
16,2,,172162-69530, ,"'ROD ASSY",1,1,,,1,,,.555535554
17,2,,172162-69540, ,""HANDLE ,OUTER™,1,1,,,1,,,.,55555554
1i7-1,2,,172162-69541, ,""HANDLE ,OUTER",1,1,,,1,,N,, ,M51118, ,M51118,,,,,,M51118
18,2,,172162-69550, ,HOOK,1,1,,,1,,,,,.,,5555>
19,2,,172122-69620, ,"'"KNOB, DOOR"™,1,1,,.,1,,,.,,.555555>
20,2,,172165-69640, ,"GLASS UP,DOOR™,1,1,,.,1,,,..5555555>5
21,2,,172165-69650, ,GLASS,1,1,,,1,,,,,:5555555
22,2,,172165-69701, ,""'SEAL UP,DOOR"™,1,1,,,1,,,,55555555>»
23,2,,172165-69711, ,SEAL,1,1,,,1,,,,,,,55555>
24,2,,22137-050000, ,"WASHER 5, POLISHED",8.,8,,.8,.,..,5:555455>5
25,2,,22137-100000, ,"WASHER 10,POLISHED",4.,4,,.,4,,..53555255>5
26,2,,22217-050000, ,"SPRING WASHER 5",8,8,,.8,..,255355554
27,2,,22217-060000, ,"SPRING WASHER 6'",8,8,,,8,,,,35553555554
28,2,,26013-100252, ,"BOLT W/WASHER M10X25",4,4,,,4,,.,5553522335
29,2,,26557-060102, ,""SCREW 6X10",2,2,,,2,,,5535555255>5
30,2,,26557-060162, ,""SCREW M 6X 16" ,7,7,,,7,2,5523552335>5
31,2,,26559-050162, ,SCREW,8,8,,,8,,,,,,5555555
32,2,,26559-050202, ,SCREW,4.,4,,.,4,,,,,,,,55555
33,2,,26757-100002, ,"NUT M10",2,2,,,2,,,.355535254
34,2,,22217-100000, ,"SPRING WASHER 10",2,2,,.,2,,.,:55535533
35,2,,26716-100002, ,"NUT 10,4,4,,.,4,,,,,,,5:5555
36,1,,933110-00301, ,"KEY ASSY",1,1,,,1,,.5555555325



4 FrEVRT?
Fig. CABIN DOOR

' / \ REFER TO Fig. 43,44
| ﬁk \~ / ' “\ iﬁtmfasiaasr

1 INC. 2~35




,1,,772165-68100, ,""CANOPY ASSY",,.,1,1,.1,,,.,.,555555
,2,,172165-68100, ,""POLE ASSY, CANOPY R",,,1,1,,1,,,,.5555555
,2,,172165-68110, ,""POLE ASSY, CANOPY L",,,1,1,,1,,,,.5555555
,2,,172165-68180, ,"BOLT, M14X 35",,.8,8,.8,..,.555555>
,2,,172165-68301, ,"'ROOF, CANOPY™,,,1,1,,1,,,,,,:5555>
,2,,22217-140000, ,"'SPRING WASHER 14",,,8,8,.,8,,,,5555555>»
,2,,26013-120402, ,"'BOLT M12X 40",,,6,6,,6,,,5535555555
,1,,172165-68200, ,""CANOPY F CMP",,,

1
2
3
4
5
6
7
8 1,1,,1

9,1,,26013-120352, ,"BOLT M12X 35",,,2,2,,2,,,355535555

1
2
2
2
2
2
2
1
1



. 4 Fy/E
Fig. CANOPY




,,172168-71101, ,"COVER,FLYWHEEL",1,1,1,1,1,

,,26013-100302, ,"BOLT M10X 30",8,8,8,8,8,8,,,,5555555>»
,,172165-71200, ,COUPLING,1,1,1,1,1,1,,,,,,,

,,26450-120402, ,""BOLT M12X 40',3,3,3,3,3.,3,..,5555555>»
,»»,26013-120302, ,"'BOLT W/WASHER M12X30",2,2,2,2,2,2,,,5535555575
,»,172164-73110, ,VALVE,1,1,1,1,1,1,,,,,,55555>
7,1,,172170-73200, ,""PUMP ASSY",1,1,1,1,1,1,,,,,5555535
7-1,1,,172170-73201, ,""PUMP
ASSY",1,1,1,1,1,1,S,,,M50657, ,M50657, ,M50657, ,M50657, ,M50657 , ,M50657
7-2,1,,172170-73202, ,"'PUMP
ASSY”*,1,1,1,1,1,1,N,, ,M50983, ,M50983, ,M50983, ,M50983, ,M50983, ,M50983
9,2,,172168-71200, ,"'SHAFT ASSY, ROCKER™,1,1,1,1,1,1,,,,.555555>
13,3,,172164-73170, ,""SEAL ASSY",1,1,1,1,1,1,,,,,5555535
18,2,,172168-71210, ,'""HANGER
comPL.™",1,1,1,1,1,1,W,,,M50501, ,M50501, ,M50501, ,M50501, ,M50501, ,M50501
18-1,2,,172168-

71211, ,HANGER,1,1,1,1,1,1,F,1, ,M51019, ,M51019, ,M51019, ,M51019, ,M51019, ,M51019
19,3,,172168-71340, ,0-RING,1,1,1,1,1,1,,,,,5555545
20,3,,172168-71550, ,COVER,1,1,1,1,1,1,,,,.555455>

24,3, ,26450-060162, ,"BOLT M 6X 16",4,4,4,4,4,4,,,.,.232524
30,3,,172168-71510, ,0-RING,1,1,1,1,1,1,,,,..55555>»
33,3,,172165-73790, ,0-RING,1,1,1,1,1,1

34,3,,172143-74220, ,0-RING,1,1,1,1,1,1,,,,.555555>»
36,2,,172175-73110, ,""ROTARY GROUP',1,1,1,1,1,1,,,,,,555555
36-1,2,,172175-73111, ,""ROTARY
cowp.*,1,1,1,1,1,1,F,1,,M51019, ,M51019, ,M51019, ,M51019, ,M51019, ,M51019
47,3,,172168-71360, ,""GASKET, BONNET",1,1,1,1,1,1,,,,.555555>
49,3,,172175-73150, ,"PLATE, CONTROL™,1,1,1,1,1,1,,,,.555555>
57,3, ,24315-000080, ,"0-RING 1B P-8.0",5,5,5,5,5,5,,,,.555555>
58,3, ,26450-100302, ,"BOLT M10X 30'",3,3,3,3,3.,3,,.:555355554
59,3, ,26450-100502, ,"BOLT 10X 50",1,1,1,1,1,1,,,.,555554
63,3,,172168-71430, ,0-RING,1,1,1,1,1,1,,,,,555555>»
73,2,,172175-73440, ,""PUMP ASSY, GEAR",1,1,1,1,1,1,,.,,..55555>
87,3,,172147-73650, ,0-RING,2,2,2,2,2,2,,,,45:535255
106,3,,172165-73870, ,0-RING,1,1,1,1,1,1,,,,,,555554

1,1
2,1
3,1
4,1
5,1
6,1

107,3,,172164-73880, ,0-RING,1,1,1,1,1,1,,,,,,555555
108,3,,172164-73890, ,0-RING,1,1,1,1,1,1,,,,.555555>»
109,3,,24315-000100, ,"0-RING 1B P-10.0",3,3,3,3,3,3,,,555535555
112,2,,172164-73460, ,VALVE,1,1,1,1,1,1,,,,...5455>

112-1,2,,172164-

73461, ,VALVE,1,1,1,1,1,1,S,,,M50741, ,M50741, ,M50741, ,M50741, ,M50741, ,M50741
122,3,,172162-74860, ,BOLT,4,4,4,4,4,4,,,,,5553555

123,3,,24311-000160, ,"0-RING 1A P-16.0",4,4,4,4,4,4,,,.,.:35255
124,3,,26450-080252, ,"BOLT M 8X 25",2,2,2,2,2,2,,,.,5:535254
131,3,,172141-74430, ,0-RING,1,1,1,1,1,1,,,,,,555554



47 HBER T & BT
Fig. HYD. OIL PUMP & JOINT




1A,1,,172148-72501-1, ,""CYLINDER, BOOM™,1,1,,,1,,,,55555555>»
1B,1,,172148-72501, ,""CYLINDER ASSY,BOOM",,,,,1,1,,1,,,,55555>
2,2,,172148-72081, ,"PISTON 80 33",1,1,,,1,1,,,,5555555>
3,2,,172148-72091, ,"'SPACER 80 33 19",1,1,,,1,1,,,,,,555555
4,2,,172148-72180, ,"HEAD 80 45",1,1,,,1,1,,,,,,535555
5,3,,194300-24130, ,"BUSH 45X50X30",1,1,,,1,1,,,,,,555554
7,2,,172148-72210,,"RING 50 CUSHION",1,1,,,1,1,,,,5,555555>»
8,2,,172148-72220, ,""PLUNGER 50 CUSHION",1,1,,,1,1,,,,,,555555
9,2,,172148-72302, ,"'ROD COMP",1,1,,,1,1,,,,,,555555
10,3,,172146-72310, ,""BUSH 45 50",1,1,,,1,1,,,,.555555>
11,3,,172168-81410, ,""SEAL 45X55X4, DUST",2,2,,,2,2,,,255353554
12A,2,,172148-72511-1, ,"TUBE W/BUSH",1,1,,,1,,,,555553555>5
12B,2,,172148-72511, ,"TUBE W/BUSH, BOOM UT",,,,,1,1,,1,,,,555555
13,3,,172146-72310, ,""BUSH 45 50",1,1,,,1,1,,,,.:55455>
14,3,,172168-81410, ,"'SEAL 45X55X4, DUST",2,2,,.2,2,,,53555355>5
15,2,,172148-99340, ,"KIT, BOOM CYLINDER™,1,1,,,1,1,,,,.,555554
16,3, ,172142-72260, ,""WASHER 80 B",1,1,,,1,1,,,,,5555555
17,3,,172148-72900, ,""SEAL SET, HEAD",1,1,,,1,1,,,,55555535
24,3,,172148-72910, ,"SEAL SET, PISTON",1,1,,,1,1,,,,.555455>
28,3, ,22252-000601, ,"CIRCLIP 60",1,1,,,1,1,,,,,,555555
29,3,,933125-94500, ,"RING 60, SPRING,1,1,,.1,1,,,...555554
30,2,,24761-020000, ,"NIPPLE PT1/8,GREASE™,2,2,,,2,2,,3,553552335
31,2,,933111-20200, ,"U-NUT M33",1,1,,,1,1,,,,.555555>
32,1,,172162-61770, ,"GUIDE,SLIDE",2,2,,,2,2,,,,,53555535
33A,1,,172169-72300-1, ,"'COVER,SLIDE",1,1,,,1,,,,,.555555>5
33B,1,,172169-72300, ,"COVER,SLIDE", ,,,,1,1,.,1,,...5544>
34,1,,22217-100000, ,"SPRING WASHER 10",1,1,,,1,1,,,,55555535
35,1,,26116-100162, ,"'BOLT M10X 16 PLATED",1,1,,,1,1,,,,.555555>
36,1,,933147-03400, ,"WASHER, BRAKE ARM™,1,1,,,1,1,,,,,5555555
37,1,,933168-14170, ,"SPRING 16",2,2,,.2,2,,,,:555355>»



48 T=L U5 UT(44k72)
Fig. BOOM CYL INDER UT(CABIN)

CONTRY[ J P[E XA S
APPLI-
aation | O | O] -
.'/
\_//
1 \ < COWNTRY]J PTE X[A S
AN - APPLI-
DN F T |letion] - | - ]O
Q ~ Bk e o3 8557
- \ ". - ™ - ~ ]
4o | S~ | 1B INC B~
B
' FrEL Fyv s EHF
RHLNO 1Al CABIN, CANOPY
A LNo. A~31 2B HET

1A INC. 2A~31




,,172148-72252-1, ,"CYLINDER ASSY,BOOM Z",,,1,1,,1,.,1,,.,,5555>
,,172148-72081, ,"PISTON 80 33",,,1,1,,1,,,,55555535
,,172148-72091, ,"'SPACER 80 33 19",,,1,1,,1,,,,5555555>»
,,172148-72180, ,""HEAD 80 45",,,1,1,.1,,,,,,555555
,»194300-24130, ,""BUSH 45X50X30",,,1,1,,1,,,.55555555
2,,172148-72210, ,"RING 50 CUSHION",,,1,1,,1,,,,5555555>»
8,2,,172148-72220, ,""PLUNGER 50 CUSHION",,,1,1,,1,,,,55555555
9,2,,172148-72261-1, ,"TUBE W/BUSH",,,1,1,,1,,,,,555555>
10,3,,172146-72310, ,"'BUSH 45 50",,,1,1,,1,,,,.555555>
11,3,,172168-81410, ,"'SEAL 45X55X4, DUST",,.2,2,,2,,,53555355>5
12,2,,172148-72302, ,""ROD COMP", ,,1,1,,1,,,,5555555>»
13,3,,172146-72310, ,"BUSH 45 50",,,1,1,,1,,,,5555555>»

14,3, ,172168-81410, ,""SEAL 45X55X4, DUST",,.,2,2,,2,,5535535533>5
15,2,,172148-99340, ,"KIT, BOOM CYLINDER",,,1,1,,1,,,,.555555>
16,3,,172142-72260, ,""WASHER 80 B",,,1,1,,1,,,,.555555>

17,3, ,172148-72900, ,""SEAL SET, HEAD",,,1,1,.1,,,...,555555
24,3,,172148-72910, ,"SEAL SET, PISTON",,,1,1,,1,,,.,5555555
28,3,,22252-000601, ,"CIRCLIP 60",,,1,1,,1,,,,,555555>»
29,3,,933125-94500, ,"RING 60, SPRING",,,1,1,,1,,,.,5,555555
30,2, ,24761-020000, ,""NIPPLE PT1/8,GREASE",,.2,2,,2,,,5555555133
31,2,,933111-20200, ,"U-NUT M33",,,1,1,,1,,...3555545
32,1,,172162-61770, ,""GUIDE,SLIDE", ,,2,2,,2,,,5535555535
33,1,,172169-72300-1, ,""COVER,SLIDE",,,1,1,,1,,,,,,555554
34,1,,22217-100000, ,"SPRING WASHER 10",,,1,1,.1,,.,,.,555555
35,1,,26116-100162, ,"BOLT M10X 16 PLATED",,,1,1,.1,,.,..5555555
36,1,,933147-03400, ,"WASHER, BRAKE ARM™,,,1,1,.1,,...:555545
37,1,,933168-14170, ,"SPRING 16",,,2,2,,2,,,553555535

1,1
2,2
3,2
4,2
5,3
7



BOOM CYLINDER UZ(CANOPY)

T—=ALDV Y UZ(34/E°)
Fig. 49
=

CONTRY|JPEX|AS

.| 49 [49 | 48
\_/
REUNO 112
BHiLNo. 2~N%ERHET
1 INC.2~31




1A,1,,172148-72341-1, ,""CYLINDER ASSY,ARM",1,1,1,1,1,1,,,,,,555554
1B,1,,172148-72341, ,""CYLINDER ASSY,ARM",,,,,1,1,.,1,,,,..5,55
2,2,,172148-72050, ,"PISTON 75",1,1,1,1,1,1,,,,,5555535
3A,2,,172148-72351-1, ,"TUBE W/BUSH",1,1,1,1,1,1,,,,,,55555>
3B,2,,172148-72351, ,"TUBE W/BUSH",,,,,1,1,,1,,,,,55555
4,3,,172171-72150, ,"BUSH 38X50X40',1,1,1,1,1,1,,,,,,555554
5,3,,172168-81270, ,"'SEAL ,DUST 38X50X4",2,2,2,2,2,2,,,55352553
6,2,,172148-72371,,"ROD COMP"",1,1,1,1,1,1,,,,,555555>»
7,3,,172171-72150, ,""BUSH 38X50X40",1,1,1,1,1,1,,,,,,555555
8,3,,172168-81270, ,""SEAL,,DUST 38X50X4',2,2,2,2,2,2,,,3:552335224
9,2,,172148-72390, ,""HEAD 75 45",1,1,1,1,1,1,,,,.4555555>»

10,3, ,194300-24130, ,"BUSH 45X50X30",1,1,1,1,1,1,,,,.555555>»
12,2,,172148-99380, ,"KIT, ARM CYLINDER",1,1,1,1,1,1,,,,,5555555
13,3,,172141-72190, ,"WASHER 75",1,1,1,1,1,1,,,,,5555535
14,3,,172148-72920, ,"'SEAL SET, HEAD",1,1,1,1,1,1,,,,,.,555555
19,3,,172148-72930, ,""SEAL SET, PISTON",1,1,1,1,1,1,,,,.,555554
22,3,,933125-94500, ,"RING 60, SPRING',1,1,1,1,1,1,,,,,,555555
23,2,,24761-040000, ,""NIPPLE B,GREASE'",2,2,2,2,2,2,,,,55355355
24,2,,933111-20200, ,"U-NUT M33",1,1,1,1,1,1,,,,,,555555



rie D0 i oo

B UNO. 112
R LNo. 2~ 5B ¥ .
1 INC. 2~24 -~
t




1A,1,,172148-72711-1, ,"CYLINDER,BUCKET(GREE",1,1,1,1,1,1,,,,5555555>5
1B,1,,172148-72711-5, ,""CYLINDER, BUCKET",,,,,1,1,,1,,,555555>
2,2,,172141-72250, ,"U-NUT M27",1,1,1,1,1,1,,,,,5555535
3,2,,172142-72510, ,""HEAD 65 40 W/BUSH",1,1,1,1,1,1,,,,,,,55545
5,3,,933135-14600, ,"'BUSH 40 30, ROD',1,1,1,1,1,1,,,,.555555>
6A,2,,172148-72721-1, ,"TUBE,BUCKET (GREEN)*",1,1,1,1,1,1,,,,,5555555
6B,2,,172148-72721-5, ,""TUBE, BUCKET",,,,,1,1,,1,,,,,.,5555
7,3,,172168-72240, ,"BUSH 38X50X40",1,1,1,1,1,1,,,,,555555>»
8,3,,172168-81270, ,""SEAL ,DUST 38X50X4',2,2,2,2,2,2,,,3:555335224
9,2,,172148-72771, ,"'ROD COMP",1,1,1,1,1,1,,,,.555555>

10,3, ,172168-72240, ,""BUSH 38X50X40",1,1,1,1,1,1,,,,.555555>»
11,3,,172168-81270, ,""SEAL ,DUST 38X50X4",2,2,2,2,2,2,,,5535335213
12,2,,172148-72790, ,"PISTON 65",1,1,1,1,1,1,,,,,5555545
13,2,,172142-99420, ,""CYLINDER KIT, BUCKET",1,1,1,1,1,1,,,,,555555>»
14,3,,172142-72560, ,""WASHER 65, LOCK",1,1,1,1,1,1,,,,.555555>

15,3, ,172142-72920, ,""SEAL SET, HEAD",1,1,1,1,1,1,,,,,5555545
20,3,,172148-72940, ,"'SEAL SET, PISTON",1,1,1,1,1,1,,,,,5555555
23,3,,933111-26600, ,""RING 55, SPRING',1,1,1,1,1,1,,,,,,555555
24,2,,24761-040000, ,"NIPPLE B,GREASE",2,2,2,2,2,2,,,,.555255>5



rig O 1

A
A
‘ /7\

/797 . \

Nry by ¥y
BUCKET CYL INDER

RBH LN 12

Bt UNo. 2~UE AL ET
1 INC. 2~24

1




,,172169-72200, ,"CYLINDER ASSY,SWING",1,1,1,1,1,1,,,,,5555555
,»,172169-72210, ,""TUBE W/BUSH, SWING",1,1,1,1,1,1,,,,,5555555
,,172171-72150, ,"'BUSH 38X50X40'",1,1,1,

,,172168-81270, ,"'SEAL ,DUST 38X50X4'",2
,»,172146-72220, ,"'HEAD 85 40 W/BUSH",1

2111111111111

21
1,1999999991111
1

1,1
2,2 1,
3,3 1,1,1
4,3 ,2,2,2
5,2 ,1,1,1
7,3,,933135-14600, ,"BUSH 40 30, ROD",1,1,1,1,1
8,2,,172146-72241,,"PISTON 85 27 B',1,1,1,1
9,2,,172141-72250, ,"U-NUT M27*",1,1,1,1,1,1,
10,2,,172146-72251, ,"'PISTON 85 27 A",1,1,1
11,2,,172146-72270, ,"'LOCK WASHER 85",1,1,1
12,2,,172137-72700, ,"RING 40A, CUSHION",1,
13,2,,172137-72710, ,""COLLAR 40B, CUSHION",
14,2,,172137-72720, ,""COLLAR 40A, CUSHION",
15,2,,172137-72730, ,"RING 44B, CUSHION",1,
16,2,,172142-72781, ,""ROD W/BUSH, SWING',1,
17,3,,172171-72150, ,""BUSH 38X50X40',1,1,1,
18,3,,172168-81270, ,"'SEAL ,DUST 38X50X4",2,
19,2,,172142-72800, ,""PLUNGER 44D, CUSHION"™,1,1,1,1,1,1,,,,,555555>
20,2,,172142-72810, ,"CIRCLIP 22",1,1,1,1,1,1,,,,,5555555
21,2,,172148-72950, ,""SEAL SET, HEAD',1,1,1,1,1,1,,,,.555455>
28,2,,172148-72960, ,"'SEAL SET, PISTON",1,1,1,1,1,1,,.,.,2555545
33,2,,22252-000561, ,"'RING 56',1,1,1,1,1,1,,,,.555555>
34,2,,24761-020000, ,"NIPPLE PT1/8,GREASE™,1,1,1,1,1,1,,,,5555355>
35,2,,933111-26600, ,"RING 55, SPRING",1,1,1,1,1,1,,,,.555455>
36,1,,172168-72300, ,COVER, ,,1,1,1,1,,1,,,,,,.5,>
37,1,,22217-100000, ,"SPRING WASHER 10",,,1,1,1,1,,1,,.,...554
38,1,,26116-100162, ,""BOLT M10X 16 PLATED",,,1,1,1,1,,1,,,,.,.554
39,1,,933147-03400, ,"WASHER, BRAKE ARM",,,1,1,1,1,,1,,,.,.,,.5
40,1, ,933168-14170, ,"SPRING 16",,,2,2,2,2,,1,,,,:455555

41,1, ,22157-100000, ,""WASHER 10",1,1,,.1,,,.,,.555455>»
42,1,,22217-100000, ,"SPRING WASHER 10",1,1,,.1,..,..5355554
43,1,,26116-100162, ,"'BOLT M10X 16 PLATED",1,1,,.,1,,,..55555535

1

NRRRRRRY



52 AA T %
Fig. SWING CYLINDER

Fv/EHH & ASOF ¢+ E (LI
CANOPY SPEC. & CABIN SPEC. OF AS

38— 36

3 —=
39—=

F v E Lk
CABIN SPEC.

43—9

42_0 ';':
N—= 17

1

REUNo. 12 .
RitiUNo. I~BEBHET




,,172142-72571, ,""CYLINDER ASSY, BLADE™,1,1,1,1,1,1,,,,.555555>
,,172141-72250, ,"U-NUT M27",1,1,1,1,1,1,,,,,5555535
,,172142-72260, ,""WASHER 80 B",1,1,1,1,1,1,,,,,5555555
,,172175-72480, ,"PISTON 80",1,1,1,1,1,1,,,,,45555335
,,172142-72581, ,""TUBE ASSY, BLADE™,1,1,1,1,1,1,,,,.,555455>
,,172168-72410, ,"BUSH 40X50X40",1,1,1,1,1,1,,,,.,555554

1
2
2
2
2
3 1,
3,,172165-81750, ,""SEAL 40X50X5, DUST',2,2,2,2,2,2,,,,55355355

1
2
3
4,
S,
6,
7,
8,2,,172142-72621,,"ROD, BLADE",1,1,1,1,1,1,,
9,3,,172168-72410, ,""BUSH 40X50X40',1,1,1,1,1,
10,3,,172165-81750, ,"'SEAL 40X50X5, DUST",2,2,
11,2,,172142-72640, ,""HEAD 80 40 W/BUSH",1,1,1,1,
13,3, ,933135-14600, ,""BUSH 40 30, ROD™,1,1,1,1,1,1,,,,,555555>
14,2,,172142-72930, ,""SEAL SET, HEAD",1,1,1,1,1,1,,,,,5555555

19,2,,172142-72950, ,"'SEAL SET, PISTON',1,1,1,1,1,1,,,,.555555>
22,2,,933111-26600, ,"RING 55, SPRING,1,1,1,1,1,1,,,,.555555>

2,2,,,,,1111111

1,,,
2,2,
1

,2
1
1



5 TL—Foyvy
BLADE CYLINDER

\_ R LN 1

Rl LNo. 2~ %82 %7
I 1 ln{c. 2~22




1,1,,172148-73300, ,""MOTOR ASSY, DRIVING"™,2,2,2,2,2,2,,,355522222
5,2,,172141-70040, ,"'NUT, RING",2,2,2,2,2,2, 4455555535535
8,2,,172148-70110, ,"'BEARING, ANGULAR"™,2,2,2,2.,2.2, 3333353353355
17,2,,172141-70180, ,"PLATE(T1.8), THRUST",2,2,2,2,2,2,,1,,,45535552>»
19,2,,172141-70190, ,"PLATE(T2.3), THRUST",2,2,2,2,2,2
21,2,,172141-70200, ,"PLATE(T2.8), THRUST",2,2,2,2,2,2
24,2,,172141-70230, ,WIRE,2,2,2,2,2,2, 545555555535
25,2,,172122-70350, ,BALL,262,262,262,262,262,262,,,.35555555
27,2,,22242-000350, ,"'CIRCLIP 35",2,2,2,2,2,2, 41335523952
37,2,,172122-70540, ,"'BOLT, SOCKET",12,12,12,12,12,12, ..., 555545
39,2,,172148-70260, ,"'BLOCK SET, RELIEF",2,2,2.,2,2.,2, 2333353533355
44,3, ,172148-70350, ,BOLT,8,8,8,8,8,8,,,,,5555 55 »
66,2,,172148-70360, ,"'SEAL KIT",2,2,2,2,2,2, 4455555535335
67,3,,172148-70310, ,"'SEAL KIT, REDUCTION",2,2,2,2,2,2, 44335552325
68,4,,172141-70020, ,"'SEAL, FLOATING™,2,2,2,2,2,2,, 4535292297
69,4,,172141-70220, ,0-RING,2,2,2,2,2,2 . 42555353334
70,3,,172148-70320, ,"'SEAL KIT, MOTOR™,2,2,2,2.,2.,2 . 3333353353355
71,4,,172147-70250, ,""OIL SEAL",2,2,2,2,2,2, 445555555535
72,4,,24315-000070, ,"'0O-RING 1B P-7.0",4,4,4,4,4,4, .., .23 522+
73,4, ,24315-000100, ,""O-RING 1B P-10.0",4,4,4,
74,4, ,24315-000110, ,""O-RING 1B P-11.0",4,4.,4,
75,4, ,24315-000140, ,""O-RING 1B P-14.0",4.,4.,4,
76,4, ,24315-000290, ,""0O-RING 1B P-29.0",4.,4.,4,
77,4,,24321-001250, ,"'0-RING 1A G-125.0",2,2,2
78,3,,172148-70330, ,"'SEAL KIT, RELIEF",2,2,2
79,4,,172147-70580, ,"'"RING P12 T2, BACK UP",8
80,4,,172147-70600, ,""RING P15,T3,BACKUP",8,8
81,4, ,24315-000120, ,'"0-RING 1B P-12.0",4.,4.,4
4
4

R

4,4,4,4
4444””””””
4444,,,,,,,,,,,,
4,4,4,4

2 2111111111111

818111111111111

2

82,4,,24315-000150, ,"0-RING 1B P-15.0",4,4.,4,4.4,
83,4, ,24315-000240, ,"0-RING 1B P-24.0",4,4,4,4.,4,
84,4,,24315-000070, ,"0-RING 1B P-7.0",4,4,4,4.,4,4,
85,3, ,24315-000160, ,"0-RING 1B P-16.0",4,4,4,4,4,4,,,,,:52553>
87,2,,172148-70400, ,"BLOCK ASSY, CYLINDER",2,2,2,2,2,2,,,.,,,535555
94,1,,26013-120352, ,"BOLT M12X 35',18,18,18,18,18,18,,,,.,.55555>



ETE—S
Fig. 54 DRIVING MOTOR

10

66




,,172169-73310, ,""MOTOR ASSY,SWING",1,1,1,1,1,1,,,,,5555555
,,172169-73330, ,"VALVE ASY, SHOCKLESS™,1,1,1,1,1,1,,,,.555555>
,,172168-73340, ,"VALVE BODY",1,1,1,1,1,1,,,,,,555555
,,172169-73350, ,CARTRIDGE,2,2,2,2,2,2,,,,,53555535
,,172168-73360, ,""SEAL KIT",1,1,1,1,1,1,,,,,555455>
,,172168-73370,,B0LT,6,6,6,6,6,6,,,,,,,,,,,,
2,,172168-73400, ,""MOTOR ASSY,SWING",1,1,1,1,1,1,,,,,,555555
8,3,,172168-73410, ,""HOUSING, BEARING',1,1,1,1,1,1,,,,,,555555
9,3,,172168-73420, ,PINION,1,1,1,1,1,1,,,,.,555555>
10,3,,172168-73430, ,"'BEARING, BALL",1,1,1,1,1,1,,,,,,555555
11,3,,172168-73440, ,"NEEDLE BEARING",1,1,1,1,1,1,,,,,5555555
12,3,,172168-73450, ,"CIRE CLIP(H)",1,1,1,1,1,1,,,,5555555>
13,3,,172168-73460, ,"CIRCLIP, SHAFT",1,1,1,1,1,1,,,,,5555535
14,3,,172141-77400, ,"PLUG, BLIND",1,1,1,1,1,1,,,,,5555555
15,3,,172168-73470, ,COLLAR,1,1,1,1,1,1,,,,.555555>

16,3, ,172168-73480, ,"PLATE, VALVE",1,1,1,1,1,1,,,,,5555545
17,3,,172168-73490, ,"VALVE,EXH.",1,1,1,1,1,1,,,,,555555>»
18,3,,172168-73500, ,"RING, BALANCING™,1,1,1,1,1,1,,,,,555555>
19,3,,172168-73510, ,SPRING,2,2,2,2,2,2,,,,.555255>»
20,3,,172168-73520, ,"PLATE, WEAR",1,1,1,1,1,1,,,,.555455>
21,3,,172168-73530, ,PIN,2,2,2,2,2,2,,,.5353553
22,3,,172168-73540, ,DRIVE,1,1,1,1,1,1,,,,,5555545
23,3,,172168-73550, ,ROLLER,1,1,1,1,1,1,,,,,4555555>»
24,3,,172168-73560, ,"DRIVE, VALVE",1,1,1,1,1,1,,,,,555555>»
25,3,,172168-73570, ,""HOUSING, VALVE",1,1,1,1,1,1,,,,.555455>
26,3,,172168-73580, ,BALL,2,2,2,2,2,2,,,.,425353554
27,3,,172168-73590, ,PLAG,2,2,2,2,2,2,,,,55353523
28,3,,172168-73600, ,SPRING,2,2,2,2,2,2,,,,3:5535531>»
29,3,,172168-73610, ,"CIRCLIP, HOLE™,1,1,1,1,1,1,,,.,,,555555
30,3,,172168-73620, ,B0LT,2,2,2,2,2,2,,,,2555355>»
31,3,,172168-73630, ,BOLT,2,2,2,2,2,2,,,.425353554
32,3,,172137-70490, ,PLUG,1,1,1,1,1,1,,,,,,555555
33,3,,172168-73640, ,"SEAL SET",1,1,1,1,1,1,,,,,.,.55555

43,1, ,22217-160000, ,""SPRING WASHER 16",4,4,4,4,4.4,,,,,.3:5533>
44,1, ,26116-160502, ,""BOLT M16X 50 PLATED",4,4,4,4,4,4,,,.5:235254

1,1
2,2
3,3
4,3
5,3
6,3
7



EEIE—4%
Flg TURNING MOTOR




,»,172148-73800, ,""JOINT, SEIVEL",1,1,1
,»,172148-73810, ,"'SHAFT, SWIVEL",1,1,1
,»,172148-73830, ,"FLANGE, SWIVEL',1,1,
,»,172148-73840, ,"'"HUB, SWIVEL"™,1,1,1,1
,,172137-73860, ,""SPACER, SWIVEL",1,1
,»,172148-73880, ,"'SEAL KIT, SWIVEL",1
3,,172142-73800, ,"0-RING 55.76X5.7",1
8,3,,172148-73860, ,"'SEAL STK",7,7,7,7,7
9,3,,172148-73870, ,"LING EL, BUCK UP",1,
10,3, ,24311-000750, ,"0-RING 1A P-75.0",1
11,3,,24321-000700, ,"0-RING 1A G-70.0",1
12,2,,22242-000451, ,""CIRCLIP 45" ,1,1,1
13,2,,23871-020000, ,"PLUG PT1/4,SCREW"™,7

3

4

1,1
2,2
3,2
4,2
5,2
6,2
7

14,2,,26013-100352, ,"'BOLT M10X 35",3,3
15,1,,26013-100302, ,"'BOLT M10X 30'",4,4



AARIVSG 34/ b
Fig. 56 SWIVEL JOINT

S~

k"r oo
N

)

NN

N




,,172169-74101, ,"VALVE ASSY, CONTROL"™,1,1,1,1,1,1,,,,,5555555
,,172112-06480, ,PLUG,2,2,2,2,2,2,,,,,,,,,,5,

,,172112-06490, ,0-RING,2,2,2,2,2,2,,,,3:5535533>»

,»,172169-72400, ,"SECTION KIT, INLET",1,1,1,1,1,1,,,,,5555555
,»,172169-72480, ,"VALVE 210/33, RELIEF",1,1,1,1,1,1,,,,,555555>
4,,172116-74150, ,0-RING,1,1,1,1,1,1,,,,.555555>»
7,3,,172116-74150, ,0-RING,1,1,1,1,1,1,,,,,5555555
8,3,,172116-74320,,PLUG,1,1,1,1,1,1,,,,,,,.55>
10,4,,933171-80590, ,0-RING,1,1,1,1,1,1,,,,.,555555>
11,2,,172169-72410, ,"'SECTION KIT, INLET",1,1,1,1,1,1,,,,,.555555
12,3,,172169-72490, ,""VALVE 180/27, RELIEF",1,1,1,1,1,1,,,,,555355>
13,4,,172116-74150, ,0-RING,1,1,1,1,1,1,,,,,5555555
15,4,,933171-80590, ,0-RING,1,1,1,1,1,1,,,,,5555555
16,2,,172168-72620, ,"'SECTION ASSY.,SPACER",1,1,1,1,1,1,,,,.,555555>
17,3,,172122-73430, ,PLUG,1,1,1,1,1,1,,,,,.555555
19,2,,172169-72450, ,""SECTION KIT, SPACER",1,1,1,1,1,1,,,,.,555554
20,3,,172112-06480, ,PLUG,1,1,1,1,1,1,,,,,,555555
21,3,,172112-06490, ,0-RING,1,1,1,1,1,1,,,,,555555>»
22,3,,172169-72480, ,"VALVE 210/33, RELIEF",1,1,1,1,1,1,,,,,.55555>
23,4,,172116-74150, ,0-RING,1,1,1,1,1,1,,,,,,555554
24,3,,172168-72740, ,""PLUG ASSY",1,1,1,1,1,1,,.,.4555545>»
25,4,,172116-74150, ,0-RING,1,1,1,1,1,1,,,,,555555>»
30,4,,933171-80590, ,0-RING,1,1,1,1,1,1,,,,,555555>
31,2,,172151-74110, ,TIE-R0D,2,2,2,2,2,2, ,,,5535533523
32,2,,172151-74120,,TIE-ROD,1,1,1,1,1,1,,,,,.55555>
33,2,,172116-74150, ,0-RING,1,1,1,1,1,1,,,,..55545>»
34,2,,172116-74320, ,PLUG,1,1,1,1,1,1,,,,,,555555
35,2,,26716-080002, ,"NUT M 8'",4,4,4,4,4,4,,,,,5:5535>»
36,2,,26716-100002, ,"NUT 10',2,2,2,2,2,2,,,,32555255>»
37,1,,172168-45400, ,"PLATE ASSY, LINK",1,1,1,1,1,1,,,,,,555554
38,1,,172165-45490, ,CUSHION,5,5,5,5,5,5,,,.4.5555554
39,1,,22252-000280, ,"CIRCLIP 28",5,5,5,5,5,5,,,,5555595>5

40,1, ,26106-100352, ,""BOLT M10X 35 PLATED",5,5,5,5,5,5,,,.55555555
41,1, ,26013-100302, ,"BOLT M10X 30",3,3,3,3,3.3,,..,5555555

42,1, ,26716-100002, ,""NUT 10",1,1,1,1,1,1,,,,.555455>»

1,1
2,2
3,2
4,2
5,3
6



Fig 80 Ref. No. 1~34
\ qp  Fig 61 Ref. No.1~25

A ba—JSIVTPE - E N R
Fig. 57

CONTROL VALVE(P PORT & VALVE STAND)

v ko= T ASSY
CONTROL VALVE ASSY
172169-74101
HBNo. STOBH UNo. 112
158Ne. 570 R Lo, 2~38 &
I5ENo. 5B RH LNo. 1~30& 1
TRENG. 59D R UNo. 1~36&
IEENo. 60D RH LNo. 1~34&
HENe. §1D RN UNe. 1~25%5324%F
Fig. 57 Ref. No. 1
INC.Fig. 57 Ref. No. 2~36
Fig. 58 Ref. No. 1~39
Fig 50 Ret. No. 1~36




1,2,,172168-72540, ,"SECTION KIT, SPOOL",1,1,1,1,1,1,,,,,5555555
2,3,,172112-06480, ,PLUG,2,2,2,2,2,2,,,5535535235
3,3,,172112-06490, ,0-RING,2,2,2,2,2,2, ,,553523553
11,4,,933166-80520, ,WIPER,2,2,2,2,2,2,,,,.555355>»
15,4,,933171-80590, ,0-RING,1,1,1,1,1,1,,,,.,555555>

16,4, ,933171-80610, ,0-RING,2,2,2,2,2,2,,,,,353553
17,3,,172146-74720, ,""VALVE ASSY, SHUT-OFF",2,2,2,2,2,2,,,,3:5535533>»
18,4,,172116-74150, ,0-RING,2,2,2,2,2,2,,,5535335513

19,4, ,24311-240100, ,""0-RING 1A P-10A",2,2,2,2,2,2,,,,:555235>
20,2,,172168-72580, ,"SECTION ASSY, SPOOL",1,1,1,1,1,1,,,,.555555>
23,3,,933166-80520, ,WIPER,2,2,2,2,2,2,,,,,355553
27,3,,933171-80590, ,0-RING,1,1,1,1,1,1,,,,,555555>»
28,3,,933171-80610, ,0-RING,2,2,2,2,2,2,,,,3:5535535>»
31,2,,172168-72640, ,"SECTION ASSY, SPOOL",1,1,1,1,1,1,,,,.555555>
34,3,,933166-80520, ,WIPER,2,2,2,2,2,2,,,,.555355>5
38,3,,933171-80590, ,0-RING,1,1,1,1,1,1,,,,.,555555>
39,3,,933171-80610, ,0-RING,2,2,2,2,2,2,,,,3:5535535>»



a2 ba—iNILFGETF & PTO
Fig. 58 ))

CONTROL VALVE(DRIVE & P.T.O.

#* 7L a v (PTO)
OPTIONAL(P.T.0.)

20
Ef7 (R)
DRIYING(R)

17

DRIVING(R)

o

A ba—25I T ASSY
CONTROL VALVE ASSY
172169-74101
IEENo. 57D B H UNo. 12
IBBNo. 5T RH UNo. 2~36&
IRENo. 58 R H: UNo. 1~39& |
TEHEINo. 590 BH (No. 1~36& B T
HBNo. 61D R LNo. 1~25%5&8A4FT
Fig 57 Ref.No. 1
INC. Fig. 57 Ref. No. 2~36
Fig. 58 Ref. No. 1~39
Fig. 59 Ref. No. 1~36
Fig. 60 Ref. No. 1~34
Fig. 61 Ref.No. 1~25

EfF(L)
DRIVING(L)




2,,172189-72470, ,"SECTION ASSY,spoOOL™,1,1,1,1,1,1,,
1,2,,172189-72420, ,"SECTION KIT, SPOOL",1,1,1,1,1,1,,,,,5555555
2,2,,172189-72421,,"SECTION KIT,
pooL",1,1,1,1,1,1,N,,,M50786, ,M50786, ,M50786, ,M50786, ,M50786, ,M50786
»3,,172169-72520, ,"'VALVE 240/33, RELIEF",1,1,1,1,1,1,,,,,,555555
3,4,,172116-74150, ,0-RING,1,1,1,1,1,1,,,,,5555545
13,4,,172151-74320, ,0-RING,2,2,2,2,2,2,,,553533553
15,4,,933171-80590, ,0-RING,1,1,1,1,1,1,,,,,5555555
16,3,,172310-79180, ,VALVE,1,1,1,1,1,1,,,,.,555555>
16-1,3,,172146-74730, ,""VALVE
ASSYy”*,1,1,1,1,1,1,N,, ,M50786, ,M50786, ,M50786, ,M50786, ,M50786, ,M50786
17,4,,172116-74150, ,0-RING,1,1,1,1,1,1,,,,,5555545
18,2,,172169-72430, ,""SECTION KIT, SPOOL™,1,1,1,1,1,1,,,,.,555555>
29,4,,933166-80520, ,WIPER,2,2,2,2,2,2,,,,.,555355>»
31,4,,933171-80590, ,0-RING,1,1,1,1,1,1,,,,,,555555
32,4,,933171-80610, ,0-RING,2,2,2,2,2,2,,,,:5535535>»
33,3,,172169-72510, ,"VALVE 230/33, RELIEF",1,1,1,1,1,1,,,,,5555555
34,4,,172116-74150, ,0-RING,1,1,1,1,1,1,,,,,555555>»
35,3,,172146-74730, ,"VALVE ASSY',1,1,1,1,1,1,,,,.,555455>
36,4,,172116-74150, ,0-RING,1,1,1,1,1,1,,,,,,555555

1
1
1
S
2



. 59 A2 bO—=INVT(7-4 & 2407)
Fig. CONTROL VALVE(ARM & SWING)

B
PREV I 0US

I

16

P

S |
i i

5
-'\\
'Q
DA X
N A0)
\ ( 720

I b O=JLsILT ASSY
CONTROL VALVE ASSY
172169-T4101
I5EBNo. STO B LNo. 112
IABNo. 570 R UNo. 2~36&
IAENo. 5800 R LNo. 1~30&
TABNo. 5900 R UNo. 1~36& \ 4
1AENo. B0 RH LNo. 1~34&
ARNo. 61D R LN 1~25424FT
Fig. 57 Ref. No. 1
INC.Fig 57 Ref. No. 2~36
Fig 58 Ref. No. 1~30
Fig 59 Ref. No. 1~36
Fig. 60 Ref.No. 1~34
Fig 61 Ref. No. 1~25



1,2,,172189-72470, ,""SECTION ASSY,SspOOL™,1,1,1,1,1
1-1,2,,172189-72440, ,"SECTION KIT, SPOOL",1,1,1,1
2,3,,172169-72500, ,""VALVE 240/33, RELIEF",1,1,1,1
3,4,,172116-74150, ,0-RING,1,1,1,1,1,1,,,,.55545 5>
7,4,,172168-72860, ," SEAT,SPRING™,1,1,1,1,1,1,,,,.,555555>
13,4,,172151-74320, ,0-RING,2,2,2,2,2,2, ,,553533553
15,4,,933171-80590, ,0-RING,1,1,1,1,1,1,,,,,5555555
16,3,,172169-72520, ,""VALVE 240/33, RELIEF",1,1,1,1,1,1,,,,,555555>
17,4,,172116-74150, ,0-RING,1,1,1,1,1,1,,,,,555455>
18,2,,172190-72790, ,"'SECTION KIT, SPOOL™,1,1,1,1,1,1,,,,,.555555
19,3,,172168-72730, ,""VALVE 260/33,RELIEF",1,1,1,1,1,1,,,,,5553555
20,4,,172116-74150, ,0-RING,1,1,1,1,1,1,,,,,555555>»
24,4,,172168-72860, ,"SEAT,SPRING",1,1,1,1,1,1,,,,,5555535
30,4,,172151-74320, ,0-RING,2,2,2,2,2,2,,,,4555335555
32,4,,933171-80590, ,0-RING,1,1,1,1,1,1,,,,,,555555
33,3,,172310-79180, ,VALVE,1,1,1,1,1,1,,,,,5555545
34,4,,172116-74150, ,0-RING,1,1,1,1,1,1,,,,,555555>»

5111M1111111111
,1,1,,,,,,,,,,,,
,1,1



60 A2 b= F (7" -4 & A Hgt)
Fig. CONTROL VAVLE(BOOM & BUCKET)

él‘jt’:{(éyrF M
A
//
24 -
30 |
K@Q/A"
2
3 // g@ =
i | 30 o
20 L

<
s

J 2 ha—JsLT ASSY
CONTROL VALVE ASSY
172169-74101
RBNe. STORH LNo. 112
I BNo. 57D B UNo. 2~36&
IENo. 58D 81 UNo. 1~38&
IR ENo. 58D BH LNo. 1~36& v
IENo. 60D R H UNo. 1~34 &
HENo. B1D R LNo. 1 ~5658850 %
Fig. 57 Ref. No. 1
INC.Fig. 57 Ref. No. 2~36
Fig. 58 Ref. No. 1~39
Fig. 59 Ref. No. 1~36
Fig. 60 Ref. No. 1~34
Fig. 61 Ref. No. 1~25




1,2,,172190-72830, ,"SECTION KIT, SPOOL"™,1,1,1,1,1,1,,,,,5555555
4,3,,172168-72860, ,"'SEAT,SPRING",1,1,1,1,1,1,,,,,5555535
10,3,,172151-74320, ,0-RING,2,2,2,2,2,2, ,,4553533553
12,3,,933171-80590, ,0-RING,1,1,1,1,1,1,,,,.,555455>
13,2,,172168-72670, ,"'SECTION ASSY, SPOOL',1,1,1,1,1,1,,,,.555555>
20,3,,933166-80520, ,WIPER,2,2,2,2,2,2,,,,,355553
24,3,,933171-80590, ,0-RING,1,1,1,1,1,1,,,,,555555>»
25,3,,933171-80610, ,0-RING,2,2,2,2,2,2,,,,3:5535535>»



61 v ha—Ibs N FER & 7 V-1)
Fig. CONTROL VALVE(TURNING & BLADE)

e [ /(/

TURNING

A k=T ASSY
CONTROL. VALVE ASSY
172169-74101

IEENo. 57D R LNo. 112

IRENo. 570 B4 UNo. 2~36&

IRENo. 580 Bt LNo. 1~39& ~ - {0
HENo. 590 R UNo. 1~36¢& DB s ® a W TURNING
THENo. B0 RH UNo. 1~34& ‘h" VT YN

BENo. 610 BH UNo. 1~25% 24 ¢ 7 0, IR

Fig. 57 Ref. No. |

INC.Fig. 57 Ref. No. 2~36
Fig. 58 Ref. No. 1~39
Fig. 58 Ref. No. 1~36
Fig. 60 Ref. No. 1~34
Fig. 61 Ref. No. 1~25



,,172170-74121, ,""VALVE ASSY,CONTROL™,1,1,1,1,1,1,,,,.,555554
,,172112-06480, ,PLUG,2,2,2,2,2,2,,,,,,,,,,5,

,,172112-06490, ,0-RING,2,2,2,2,2,2,,,,3:5535533>»

,»,172169-72400, ,"SECTION KIT, INLET",1,1,1,1,1,1,,,,,5555555
,»,172169-72480, ,"VALVE 210/33, RELIEF",1,1,1,1,1,1,,,,,555555>
4,,172116-74150, ,0-RING,1,1,1,1,1,1,,,,.555555>»
7,3,,172116-74150, ,0-RING,1,1,1,1,1,1,,,,,5555555
8,3,,172116-74320, ,PLUG,1,1,1,1,1,1,,,,,5555535
10,4,,933171-80590, ,0-RING,1,1,1,1,1,1,,,,.,555555>
11,2,,172169-72410, ,"'SECTION KIT, INLET",1,1,1,1,1,1,,,,,.555555
12,3,,172169-72490, ,""VALVE 180/27, RELIEF",1,1,1,1,1,1,,,,,555355>
13,4,,172116-74150, ,0-RING,1,1,1,1,1,1,,,,,5555555
15,4,,933171-80590, ,0-RING,1,1,1,1,1,1,,,,,5555555
16,2,,172168-72620, ,"'SECTION ASSY.,SPACER",1,1,1,1,1,1,,,,.,555555>
19,2,,172169-72530, ,"'SECTION KIT, SPACER,1,1,1,1,1,1,,,,.,555555>
20,3,,172169-72480, ,"VALVE 210/33, RELIEF",1,1,1,1,1,1,,,,,555555>5
21,4,,172116-74150, ,0-RING,1,1,1,1,1,1,,,,,555555>»
22,3,,172146-74720, ,""VALVE ASSY, SHUT-OFF",1,1,1,1,1,1,,,,.,555555>
23,4,,172116-74150, ,0-RING,1,1,1,1,1,1,,,,,,,55555
24,4,,24311-240100, ,"0-RING 1A P-10A",1,1,1,1,1,1,,,,.555455>
28,4,,933171-80590, ,0-RING,1,1,1,1,1,1,,,,..55555>»
29,2,,172151-74110, ,TIE-R0D,2,2,2,2,2,2,,,,553553523
30,2,,172151-74120, ,TIE-ROD,1,1,1,1,1,1,,,,,,555554
31,2,,172116-74150, ,0-RING,1,1,1,1,1,1,,,,,,,55555
32,2,,172116-74320, ,PLUG,1,1,1,1,1,1,,,,.555455>»
33,2,,26716-080002, ,"NUT M 8",4,4,4,4,4,4,,,.,.5:3525>»
34,2,,26716-100002, ,"NUT 10",2,2,2,2,2,2,,,4553535513
35,1,,172168-45400, ,""PLATE ASSY, LINK",1,1,1,1,1,1,,,,,5555545
36,1,,172165-45490, ,CUSHION,5,5,5,5,5,5,,,.,.,555555
37,1,,22252-000280, ,"CIRCLIP 28",5,5,5,5,5,5,,,,,.555555
38,1,,26106-100352, ,""BOLT M10X 35 PLATED",5,5,5,5,5.5,,.:53555545
39,1,,26013-100302, ,"BOLT M10X 30",3,3,3,3,3,3,,,55555555>»

40,1, ,26716-100002, ,""NUT 10',1,1,1,1,1,1,,,,.555455>

1,1
2,2
3,2
4,2
5,3
6



\ 30 Fig. 66 Ref. No. 1~25

62 A b= FPE - & N AT E:PTOEHR)
Fig. CONTROL VALVE(P PORT & VALVE STAND
:P.T.0. SPEC.)

A ba—=JsF ASSY .
CONTROL VALVE ASSY me !
172170-74121

IEENo. 6200 B UNo. 113

THENo. 620 B UNo. 2~34 &
IHENo. 63D Bt LNo. 1~36& 1

- WS
%4 ‘{4@\

TR ENo. 64D R LNo. 1~36& O 20
HENo. 6500 Bk LNo. 1~ & M
HENo 660 B Na. 1~BERBET SR

Fig. 62 Ref. No. 1

INC. Fig. 62 Ref. No. 2~34
Fig. 63 Ref. No. 1~36
Fig. 64 Ref. No. 1~36
Fig. 65 Ref. No. 1~34

33



1,2,,172168-72610, ,"SECTION ASSY, SPOOL™,1,1,1,1,1,1,,,,.555555>
8,3,,933166-80520, ,WIPER,2,2,2,2,2,2,,,,553553523
12,3,,933171-80590, ,0-RING,1,1,1,1,1,1,,,,,5555555
13,3,,933171-80610, ,0-RING,2,2,2,2,2,2,,,,.555355>»
14,2,,172146-74720, ,""VALVE ASSY, SHUT-OFF'",2,2,2,2,2,2,,,,.555355>
15,3,,172116-74150, ,0-RING,2,2,2,2,2,2, ,,553533553

16,3, ,24311-240100, ,"0-RING 1A P-10A",2,2,2,2,2,2,,,535535533>»
17,2,,172168-72580, ,""SECTION ASSY, SpPOOL",1,1,1,1,1,1,,,,,.,555555
20,3,,933166-80520, ,WIPER,2,2,2,2,2,2,,,,.555355>»
24,3,,933171-80590, ,0-RING,1,1,1,1,1,1,,,,,,555555
25,3,,933171-80610, ,0-RING,2,2,2,2,2,2,,,,:5535535>»
28,2,,172168-72640, ,"'SECTION ASSY, SPOOL"™,1,1,1,1,1,1,,,,,5555555
31,3,,933166-80520, ,WIPER,2,2,2,2,2,2,,,,53555535
35,3,,933171-80590, ,0-RING,1,1,1,1,1,1,,,,,,,55555
36,3,,933171-80610, ,0-RING,2,2,2,2,2,2,,,,55535554



& PTO:PTOM#K)
T.0. :P.T.0. SPEC. )

a2 bO—JITGERT
Fig.(izg P.

CONTROL VALVE(DRIVE &

#£fT (R)
DRIVING(R)

DRIVING(R)

EIT(L)
DRIVING(L)

3 ha—JXNT ASSY
CONTROL VALVE ASSY
172170-74121
BiBNo. 620 R UNo. 113 |
TBEINc. 620 R.H LNo. 2~34&
IEENo. 63D RH LNo. 1~36&
IEENo. 64D AH LNo. 1~36&
IHBNo. 65D R LNo. 1~ &
IHEINo. BBD R LNo. 1 ~254 &4 ET
Fig. 62 Ref. No. 1
INC.Fig. 62 Ref. No. 2~34
Fig. 63 Ref. No. 1~36
Fig. 64 Ref. No. 1~36
Fig. 65 Ref. No. 1~34
Fig. 66 Ref. No. 1~25



1,2,,172189-72420, ,"SECTION KIT, SPOOL",1,1,1,1,1,1,,,,,5555555
1-1,2,,172189-72421, ,"'SECTION KIT,
seooL.",1,1,1,1,1,1,N,,,M50786, ,M50786, ,M50786, ,M50786, ,M50786, ,M50786
2,3,,172169-72520, ,""VALVE 240/33, RELIEF",1,1,1,1,1,1,,,,,,55555>
3,4,,172116-74150, ,0-RING,1,1,1,1,1,1,,,,.555455>»
13,4,,172151-74320, ,0-RING,2,2,2,2,2,2, ,,553533553
15,4,,933171-80590, ,0-RING,1,1,1,1,1,1,,,,,5555555
16,3,,172310-79180, ,VALVE,1,1,1,1,1,1,,,,,,555555
16-1,3,,172146-74730, ,""VALVE
ASSY",1,1,1,1,1,1,N,,,M50786, ,M50786, ,M50786, ,M50786, ,M50786, ,M50786
17,4,,172116-74150, ,0-RING,1,1,1,1,1,1,,,,,5555545
18,2,,172169-72430, ,""SECTION KIT, SPOOL™,1,1,1,1,1,1,,,,5555555>
29,4,,933166-80520, ,WIPER,2,2,2,2,2,2,,,,53555535
31,4,,933171-80590, ,0-RING,1,1,1,1,1,1,,,,,,,55555
32,4,,933171-80610, ,0-RING,2,2,2,2,2,2,,,,55535554
33,3,,172169-72510, ,"VALVE 230/33, RELIEF",1,1,1,1,1,1,,,,,555555>5
34,4,,172116-74150, ,0-RING,1,1,1,1,1,1,,,,,555555>»
35,3,,172146-74730, ,""VALVE ASSY",1,1,1,1,1,1,,,,,,555555
36,4,,172116-74150, ,0-RING,1,1,1,1,1,1,,,,,,,55555



6 4 O bO—JibsSIb T (7-h & 2400 :PTOHE)
Fig. CONTROL VALVE(ARM & SWING:P.T.0. SPEC.)

B
PREVI0US

33

34
—
/
B
3 b O—JsXIT ASSY
CONTROL VALVE ASSY
17T21170-74121
IAENo. 62> R LNo, 113 -
IHENo. 62 RH LNo. 2~34 &
IHENo. 63> R UNo. 1~36&
IRENo. 640 B UNo. 1~36&
I ENo. 65D RH LNo. 1~34&
I5ENo. 6D B LNo. 1~25%8 A%
Fig. 62 Ref.No. 1
INC. Fig. 62 Ref. No. 2~34
Fig 63 Ref. No. 1~36
Fig B4 Ref.No. 1~36
Fig. 69 Ref. No. 1~34
Fig 66 Ref.No. 1~25




1,2,,172189-72470, ,""SECTION ASSY,SspOOL™,1,1,1,1,1
1-1,3,,172189-72440, ,"'SECTION KIT, SPOOL",1,1,1,1
2,3,,172169-72500, ,""VALVE 240/33, RELIEF",1,1,1,1
3,4,,172116-74150, ,0-RING,1,1,1,1,1,1,,,,.55545 5>
7,4,,172168-72860, ," SEAT,SPRING™,1,1,1,1,1,1,,,,.,555555>
13,4,,172151-74320, ,0-RING,2,2,2,2,2,2, ,,553533553
15,4,,933171-80590, ,0-RING,1,1,1,1,1,1,,,,,5555555
16,3,,172169-72520, ,""VALVE 240/33, RELIEF",1,1,1,1,1,1,,,,,555555>
17,4,,172116-74150, ,0-RING,1,1,1,1,1,1,,,,,555455>
18,2,,172190-72790, ,"'SECTION KIT, SPOOL™,1,1,1,1,1,1,,,,,.555555
19,3,,172168-72730, ,""VALVE 260/33,RELIEF",1,1,1,1,1,1,,,,,5553555
20,4,,172116-74150, ,0-RING,1,1,1,1,1,1,,,,,555555>»
24,4,,172168-72860, ,"SEAT,SPRING",1,1,1,1,1,1,,,,,5555535
30,4,,172151-74320, ,0-RING,2,2,2,2,2,2,,,,4555335555
32,4,,933171-80590, ,0-RING,1,1,1,1,1,1,,,,,,555555
33,3,,172310-79180, ,VALVE,1,1,1,1,1,1,,,,,5555545
34,4,,172116-74150, ,0-RING,1,1,1,1,1,1,,,,,555555>»

5111M1111111111
,1,1,,,,,,,,,,,,
,1,1



65 32 bO—=IbSIF (T -4 & N Fqb:PTOHSE)
Fig. CONTROL VALVE(BOOM & BUCKET:P.T.0. SPEC.)

INT g b
BUCKET

18

I b O—Jr LT ASSY
CONTROL VALVE ASSY
172170-715121
IAENo. 6200 B UNo. 112
HHBNo. 6200 BH LNo. 2~34 &
IRBNo. 630D BH LNo. 1~36&
THBNo. 64D R LNo. 1~36& v
TR BNo. 65D R UNo. 1~34 &
IAENo. 66 R UNo. 1~ %55 AT
Fig. 62 Ref. No. 1
INC.Fig. 62 Ref. No. 2~34
Fig 63 Ref. No. 1~36
Fig 64 Ref. No. 1~36
Fig 65 Ref. No. 1~34
Fig 66 Ref.No, 1~25




1,2,,172190-72830, ,"SECTION KIT, SPOOL"™,1,1,1,1,1,1,,,,,5555555
4,3,,172168-72860, ,"'SEAT,SPRING",1,1,1,1,1,1,,,,,5555535
10,3,,172151-74320, ,0-RING,2,2,2,2,2,2, ,,4553533553
12,3,,933171-80590, ,0-RING,1,1,1,1,1,1,,,,.,555455>
13,2,,172168-72670, ,"'SECTION ASSY, SPOOL',1,1,1,1,1,1,,,,.555555>
20,3,,933166-80520, ,WIPER,2,2,2,2,2,2,,,,,355553
24,3,,933171-80590, ,0-RING,1,1,1,1,1,1,,,,,555555>»
25,3,,933171-80610, ,0-RING,2,2,2,2,2,2,,,,3:5535535>»



66 A bO—=ibXF(hEEl & 77 V-1 PTOfEHR)
Fig CONTROL VALVE(TURNING & BLADE:P.T.0. SPEC.)

]
TURNING

% Sk

& BLADE
13

av ba—JwSIT ASSY
CONTROL VALVE ASSY
1T2170- 14121
TiENo. 620 BH LNo. 112
ABNo. 620 B UNo. 2~34 &
IAEINe. 63D L LNo. 1~36&
TAENo. 64D AH LNo. 1~36&
IABNo. 650 B4 UNo. 1~34&
THENo. 66D AH UNo. 1~25% 24T
Fig. 62 Ref. Neo. 1
INC.Fig. 62 Ref. No. 2~34
Fig. 63 Ref.No. 1~36 | 4
Fig. 64 Ref.No. 1~36
Fig. 65 Ref. No. 1~34
Fig. 66 Ref. No. 1~25

hEm
TURNING




,1,,172151-74611, ,""VALVE ASSY,RMT.CONT.",2,2,2,2,2,2,,,455353553
,2,,172164-74560, ,PLUG,4,4,4,4,4.,4,,,,,,,.,,,,

,2,,172164-74620, ,D15C,2,2,2,2,2,2,,,,,,5.5555

,2,,172164-74630, ,NUT,2,2,2,2,2,2,,,,,,,,,,,,

8,2,,172164-74650, ,PLUG,4,4,4,4,4.4,,,,,,55533>
9,2,,172151-74860, ,""SHIM(COUNT. SET*",8,8,8,8,8,8,,,5555555135
10,2,,172151-74870, ,SPRING,8,8,8,8,8,8,,,,,5555535
12,2,,172151-74890, ,"'SP (SYN.",8,8,8,8,8,8,,,,55553555>5
14,2,,172151-74910, ,SEAL,S8,8,8,8,8

1
3
6
7

15,2,,172151-74930, ,B00T,2,2,2,2,2,2,,,,,5355533
17,2,,172151-74950, ,UNION,2,2,2,2,2
19,2,,24311-000200, ,"0-RING 1A P-20
20,2,,24321-000700, ,""0-RING 1A G-70.
21,2,,26116-060202,,"BOLT M 6X 20",8,8,

2
0",8,8,8,8,8,8,,,,:555555
0",2,2,2,2,2,2,,,,53532353
8,8,8

18111111111111



67 UED 50T (P, EXHHE)
Fig. REMOTE CONTROL VALVE(JP, EX SPEC.)
EX| AS

Fig No. | 67 | 67 168,69 REFER TO Fig 27

70 b LsX—{H

REFER TO Fig. 28 YA KL/~
s 028 | € PB; SIDE LEVER SPEC.
\"(:' / -
9 | ) N'd
N
| / AN




,,172165-74300, ,"JOY-STICK L.H.",,,,,1,1,,,,.,555555
»»,172151-73350, ,"PLATE, PORT",,,,.,1,1,,,,.,5:555>
,»,172151-73370, ,BUSH, ,,,,1,1,,,,,,,:5,5>
,»,172151-73380, ,PLATE, , ,,,1,1,,,,,,555555
,»,172151-73400, ,PLUG, ,,,,4,4,,,,,,:.555>
8,2,,172151-73430, ,WASHER, , ,,,8,8,,,,,,,,5,5
9,2,,172151-73440, ,RETAINER, ,,,,4,4,,.5535535535
10,2,,172151-73450, ,WASHER, , ,,,4,4,,,,,,.5555
11,2,,172151-73460, ,SPRING, , ,,.,4,4,,,,.,:.555>
12,2,,172151-73480, ,J0INT, ,,,,1,1,,,,,,.,,,,,
13,2,,172151-73490, ,PLATE, ,,,,1,1,,,,,55:555>
14,2,,172151-73620, ,BELLOWS, ,,,,1,1,,,555555535
15,2,,172151-73630, ,""SEAL KIT, SUB",,,,,1,1,,,555555535
16,3,,172151-73360, ,"'SEAL WASHER",,.,,.2,2,,,,5555255>5
17,3,,172151-73420, ,SEAL, ,,,,4,4,,,,,5:5555>

18,3, ,24315-000200, ,"0-RING 1B P-20.0",,,,,4.,4,,,553525535
19,3, ,24341-000900, ,"0-RING 1A S-90.0",,,,,1,1,,,555555535
20,2,,172151-73650, ,"'NUT, ADJUST",,,,.1,1,,,,5555555>
21,2,,172165-74320, ,R0D, , ,,,4,4,,,,,,555555
22,2,,172165-74330, ,SPRING, ,,,,4,4,,,,,,,.555>
23,2,,172165-74340, ,""HANDLE, SUB",,.,,.1,1,..,.555555>»
24,3,,172151-73510, ,"BAR, HANDLE",,,,.,1,1,,,,.555555>
25,3,,172151-73520, ,HANDLE, , ,,,2,2,,,,,,,,,,,,
26,3,,172151-73530, ,""HANDLE, CAP",,,,.1.,1,..,.:55255>
27,3,,172151-73640, ,CAP, ,,,,1,1,,,,,,5,555>
28,3,,172151-73660, ,"'SCREW 4X30",,,,,1,1,,..53555545
29,3,,22137-040000, ,"WASHER 4, POLISHED",,,,,2,2,,.5535525535
30,3,,26553-040102, ,""SCREW 4X10",,,,,2,2,,55535255135
31,3,,26553-050082, ,"SCREW 5X8",,,..,2,2,,:5553555535
32,3,,26716-040002, ,"NUT M 4™, ,,,.,2,2,,,,,,,,,,,>
33,3,,26716-040002, ,"NUT M 4", ,,,,1,1,,,,,,5.5.55
34,2,,22351-050010, ,"SPRING PIN 5X10",,,,,1,1,,,555555555
35,2,,26450-080302, ,"BOLT M 8X 30",,,..2,2,,.355535255
36,2,,26756-140002, ,"LOCK NUT M14 PLATED",,,,.1.,1,...,.:55255>
37,1,,26013-060252, ,"BOLT M 6X 25",,,,,4.,4,,.:55232224

1,1
3,2
4,2
5,2
7,2



REMOTE CONTROL VALVE(LEFT:AS SPEC.)

UE 3 IV (F ASHERR)
Fig. 68
EX|AS

Fig No. | 67 | 67

R UNo, 2314
R UNo, 24~33%
BHEYT

23 INC. 24~33




,,172165-74310, ,"JOY-STICK R.H.",,,,,1,1,,,,.,555555
»»,172151-73350, ,"PLATE, PORT",,,,.,1,1,,,,.,5:555>
,»,172151-73370, ,BUSH, ,,,,1,1,,,,,,,:5,5>
,»,172151-73380, ,PLATE, , ,,,1,1,,,,,,555555
,»,172151-73400, ,PLUG, ,,,,4,4,,,,,,:5555>
8,2,,26756-140002, ,"LOCK NUT M14 PLATED",,,,,1,1,,.:53555555
9,2,,172151-73430, ,WASHER, , ,,,8.,8,,,,,,,.5,55
10,2,,172151-73440, ,RETAINER, ,,,,4,4,,,,35535535>»
11,2,,172151-73450, ,WASHER, , ,,.,4.,4,,,,.,:.555>
12,2,,172151-73460, ,SPRING, , ,,.,4,4,,,,.,:.555>
13,2,,172151-73480, ,J0INT, ,,,,1,1,,,,,55:555>
14,2,,172151-73490, ,PLATE, ,,,,1,1,,,,.,,555>
15,2,,172151-73500, ,""NUT, ADJUST",,,,.,1,1,,,,5555555>»
16,2,,172151-73590, ,BUSH, ,,,,1,1,,,,.,:.555>
17,2,,172151-73610, ,TERMINAL, ,,,,2,2,,,555555555
18,2,,172151-73620, ,BELLOWS, ,,,,1,1,,,,,5555555
19,2,,172151-73630, ,""SEAL KIT, SUB",,,,,1,1,,,555555535
20,3,,172151-73360, ,""SEAL WASHER",,,,.2,2,,5535555535>»
21,3,,172151-73420, ,SEAL,, ,, ,,4,4,,,,.,.55555
22,3,,24315-000200, ,"0-RING 1B P-20.0",,,,.4.,4,,.:55232524
23,3,,24341-000900, ,"0-RING 1A S-90.0",,,.,.1,1,..,.555555>»
24,2,,172165-74320, ,R0D, ,,,,4,4,,,,.:5:555>
25,2,,172165-74330, ,SPRING, , ,,,4,4,,,,,,,,,5.,
26,2,,172165-74350, ,""HANDLE, SUB",,,,.1,1,..,.:555455>
27,3,,172151-73510, ,"BAR, HANDLE",,,,.1,1,..,.,.555555>
28,3,,172151-73520, ,HANDLE, , ,,,2,2,,,,,,,,,5,>
29,3,,172151-73530, ,""HANDLE, CAP",,,,.1,1,,.,,.555555>
30,3,,172151-73540, ,ROLLER, ,,,,1,1,,,,,,,,,,,,
31,3,,172151-73550, ,"LEVER, SWITCH",,,,,1,1,,,..,.555555
32,3,,172151-73560, ,"SEAT, SWITCH",,,,,1,1,,,...555554
33,3,,172151-73570, ,""SEAT(2), SWITCH",,,,,1,1,,,555535355>
34,3,,172151-73600, ,TUBE, , ,,,1,1,,,,,,,,,5,>
35,3,,172151-73660, ,""SCREW 4X30",,,,.,1,1,,,,.555255>
36,3,,22137-040000, ,"WASHER 4, POLISHED",,..,,.2.,2,,,,2555355>5
37,3,,26553-040102, ,"SCREW 4X10",,,,.2,2,,555552355>5
38,3, ,26553-050082, ,"SCREW 5X8",,,,,2,2,,5555555335
39,3,,26716-040002, ,"NUT M 4", ,,,.2,2,,,,,,5.5555

40,3, ,26716-040002, ,"NUT M 4™, ,,,,1,1,,,,,,5.555>

41,2, ,22351-050010, ,"SPRING PIN 5X10",,,,,1,1,,,...555555
42,2, ,26450-080302, ,"BOLT M 8X 30",,,.,2,2,,:555555935
43,1, ,26013-060252, ,"BOLT M 6X 25",,,,,4,4,,.5553552335

1,1
3,2
4,2
5,2
7,2



DED IOV T (I ASHEE)
Fig. 69

REMOTE CONTROL VALVE(RIGHT:AS SPEC. )

COUNTRY

JP

EX

AS

Fig No.

67

67

69

RH LN 2513
L LNo. (26)~40%
HET

=1
26 INC. {26)~40




1,2,,172165-74200, ,BRACKET,1,1,1,1,,,,,55555555>»
1-1,2,,172165-74201, ,""'BRACKET
cowpPL.",1,1,1,1,,,N,,,M50876, ,M50876, ,M50876, ,M50876, ,

1-2,2,,172165-74202, ,BRACKET,1,1,1,1,,,N,, ,M51280, ,M51280, ,M51280, ,M51280, ,
2,2,,172151-74600, ,""VALVE CMP,MULTICHNG.",1,1,1,1,,,,5555555535
3,3,,172151-74700, ,LEVER,1,1,1,1,,,,,,,5,55555

4,3,,172151-74710, ,COVER,1,1,1,1,,,,,,.555555>

5,3,,172151-74720, ,COVER,1,1,1,1,,,,,,,5,55555

6,3,,172151-74730, ,SPRING,1,1,1,1,,,,,,55555555

7,3,,172151-74740, ,""PLATE, MARK",1,1,1,1,,,,,.55555555

8,3,,172151-74750, ,"PLATE, MARK",1,1,1,1,,,,,555555535
9,3,,172151-74760, ,WASHER ,2,2,2,2,,,,.,5535533553

10,3,,172151-74760, ,WASHER,1,1,1,1,,,,,,5555555>»

11,3,,172151-74770, ,""GASKET, CYL. HEAD",1,1,1,1,,,,.,5555255>
12,3,,23871-010000, ,"PLUG PT1/8,SCREW",1,1,1,1,,,,5553555555>5
13,3,,24190-100001, ,"BALL 5/16, STEEL",1,1
14,3, ,24311-000280, ,""0-RING 1A P-28.0",1,1
15,3, ,24321-000600, ,"0-RING 1A G-60.0",2,2
16,3, ,26450-060162, ,""BOLT M 6X 16",2,2,2,2,,,,35555325235

17,3, ,26450-060162, ,"'BOLT M 6X 16",8,8,8,8,,,.:555555555

18,3, ,26450-060162, ,""BOLT M 6X 16",8,8,8.8,..,.:53555535>»

19,3, ,26647-060202, ,"WING BOLT M 6X20",1,1,1,1,,,,.5535555535
20,2,,26013-100252, ,"BOLT W/WASHER M10X25",4,4,4,4,,,,,53555355»
20-1,2,,26013-100252, ,""BOLT W/WASHER
M10x25",3,3,3,3,,,R,, ,M50876, ,M50876, ,M50876, ,M50876, ,
21,2,,26013-100302, ,""BOLT M10X 30",4,4,4.,4,,.,.,255353524

515111111111111111
,1,1,,,,,,,,,,,,,,
22,2



70 A A4 O—=4Y—sIbF(INFFry (H8E)
Fig. 4-WAY ROTARY VALVE(MULT| CHANGE SPEC.)

452 AINFINTFy b
4-WAY MULTI VALVE KIT
172168-74480( 20kn" =)
{FRONT LEVER)
172168-74490(¥} ba"-)
(SIDE LEVER)
IHENo. 90D R LN 1035 &
IHENo. 91D R UNo. 1D
BN 101 2R T =
Detail is shown in Fig. 101

B UNo. 212
A UNo. 3~1985HET
2 INC.3~19




1,1,,172190-08630, ,""MULTI-VALVE KIT,2WAY",1,1,1,1,,,,1,,...5555>
2A,2,,172175-03550, ,LABEL(2-WAY,1,1,1,1,,,,2,,555355555
2B,2,,172173-03550, ,"LABEL (2-WAY",1,1,1,1,,,,3,,,555555>5
3,2,,172173-03560, ,"'LABEL (YANMAR",1,1,1,1,,,,5535555355>5
4,2,,172165-74201, ,"BRACKET COMPL.",1,1,1,1,,,,,555555555
4-1,2,,172165-74202, ,BRACKET,1,1,1,1,,,N,,,M51280, ,M51280, ,M51280, ,M51280, ,
5,2,,172190-74900, ,BRACKET,1,1,1,1,,,,,555555555
6,2,,26013-080252,,"BOLT M 8X 25",3,3,3,3,,,.5555535555>5
7,2,,26013-100252, ,""BOLT W/WASHER M10X25',2,2,2,2,,,,5555553555
8,2,,26013-100302, ,""BOLT M10X 30",4,4,4,4,,,.,:55552223
9,2,,172173-03570, ,""LABEL (KOMATSU",1,1,1,1,,,,555553535555
10,2,,172175-74700, ,"VALVE, 2-WAY",1,1,1,1,,,,,,5555535>»



7 ‘I 29 1 A 0= Y =3I T (IVFFry (HHEE)
Fig. 2-WAY ROTARY VALVE(MULT! CHANGE SPEC.)

2z A TNFIULTEy b
2-WAY MILT] VALVE KIT
172190-08630 19+
AEBNo. T1H R UNo. 10554812
HENo. 101 EBRT 0 o— 14
Detale is shomn in Fig 101




,,172168-74710, ,"VALVE ASSY,PT0",1,1,1,1,1,1,,,,,5555545
,,172614-74410, ,TIE-R0D,2,2,2,2,2,2,,,,553553555
,,172168-74800, ,"SECTION SET, SPOOL',1,1,1,1,1,1,,,,,,555555
,,172116-74190, ,""PLATE, SEAL",2,2,2,2,2,2,,,,5353355135
,,172312-74220, ,SPACER,2,2,2,2,2,2,,,,3:555355>5
»»,172312-74230,,0-RING,2,2,2,2,2,2,,,,,,,,5555
4,,172151-74290, ,"'BOLT, SOCKET HEAD",2,2,2,2,2,2,,,,3555535>»
8,4,,172168-74830, ,SPACER,1,1,1,1,1,1,,,,,5555535
9,4,,172168-74840, ,PIN,1,1,1,1,1,1,,,,,,,.,,5>
10,4,,172168-74850, ,SLEEVE,1,1,1,1,1,1,,,,.,555455>
11,4,,172168-74860, ,""BOLT, SOCKET HEAD",2,2,2,2,2,2,,,,53553553
12,4,,172168-74870, ,"'BALL,STAINLESS STEEL",2,2,2,2,2,2,,,,.555555>»
13,4,,172168-74880, ,SPRING,1,1,1,1,1,1,,,,,5555555

14,4, ,933166-80520, ,WIPER,2,2,2,2,2,2,,,,.555355>»

15,4, ,933166-80530, ,CAP,1,1,1,1,1,1,,,,,,,5,5,

16,4, ,933171-80590, ,0-RING,1,1,1,1,1,1,,,,,5555555
17,4,,933171-80610, ,0-RING,2,2,2,2,2,2,,,553553553
18,3,,172168-74810, ,""SECTION ASSY.,INLET",1,1,1,1,1,1,,,,,,555555
19,3,,172168-74820, ,"'ROD, TIE",1,1,1,1,1,1,,,,..55555>
20,3,,26716-080002, ,"NUT M 8",4,4,4,4,4,4,,,,.,525355>»
21,3,,26716-100002, ,"NUT 10",2,2,2,2,2,2,,.,4253523553
22,3,,933171-80420, ,"SECTION, OUTLET',1,1,1,1,1,1,,,,,,555555
23,2,,172168-74750, ,"BRACKET COMPL.",1,1,1,1,1,1,,,,,5555555
24,2,,26013-100162, ,"BOLT M10X 16',3,3,3,3.,3,3,,.,.:55535555
25,2,,26013-100302, ,"BOLT M10X 30',3,3,3,3,3.,3,,.:555355554

1,2
2,3
3,3
4,4
5,4
6,4
2



72 PTO/NILT(EF)
Fig. P.T.0. VALVE(CONFLUENCE)

PTOSM¥w b, 7L—ALTV/F .
P.T.0. CONFLUENCE K|T, FRAME END /
172170-74690C 7074, $41" bA" )

(FRONT, S1DE LEVER)
1 ENo. 350 i LNo. 35Mz$HAIZ
BEN. 1012 BRTEL
Detail is shown in Fig. 101



1A,1,,772168-75101-1, ,""RESERVOIR ASSY",1,1,1,1,1,1,,,,.,555554
1B,1,,772168-75101, ,""RESERVOIR ASSY",,,,,1,1,,1,,,,555555
2,2,,172124-73700, ,"BAR,FILTER SUPPORT",1,1,1,1,1,1,,,,.555555>»
3,2,,172112-74801, ,"'STRAINER, SUCTION",1,1,1,1,1,1,,,,,,555555
4,2,,172112-74901, ,"ELEMENT W/VALVE",1,1,1,1,1,1,,,,,5555555
5,3,,172112-74911, ,ELEMENT,1,1,1,1,1,1,,,,.555 555
6,3,,172112-74971, ,"VALVE, BY-PASS",1,1,1,1,1,1,,,,,,555555
7,2,,172165-75340, ,COLLAR,1,1,1,1,1,1,,,,,5555555
8,2,,172112-75770,,"'SPRING, STRAINER",1,1,1,1,1,1,,,,,5555555
9,2,,172112-75780, ,"'SPRING, STRAINER",1,1,1,1,1,1,,,,.555555>
10,2, ,26716-100002, ,"'NUT 10",1,1,1,1,1,1,,,,,,555554
11,2,,23080-010000, ,"CLAMP 10',1,1,1,1,1,1,,,,,,555555
11-1,2,,124766-59050, ,""CLAMP
i2",1,1,1,1,1,1,N,,,M51051, ,M51051, ,M51051, ,M51051, ,M51051, ,M51051
13A,2,,172122-75331-1, ,""COVER, TANK (GREEN)",1,1,1,1,1,1,,,,,555555>
13B,2,,172122-75331, ,""COVER (B), RESERVOIR",,,,,1,1,,1,,,,,55555
14A,2,,172165-75401-1, ,"COVER,",1,1,1,1,1,1,,,,,5555555
14B,2,,172165-75401, ,""COVER CMP.,RESERVOIR",,,,,1,1,,1,,,,55555>
15A,2,,172165-75450-1, ,""PLATE (GREEN)",1,1,1,1,1,1,,,,,,555545
158B,2,,172165-75450, ,PLATE, ,,,,1,1,,1,,,,,,,,,,

16,2, ,172165-75460, ,GASKET ,1,1,1,1,1,1,,,.,:55554
17,2,,172165-75481, ,ELEMENT,1,1,1,1,1,1,,,,.555555>»
18,2,,172165-75490, ,HOSE ,1,1,1,1,1,1,,,,.,555555>»
19,2,,172122-75600, ,"GAUGE, OIL LEVEL",1,1,1,1,1,1,,.,,.:55455>
20,3,,172122-75620, ,B0LT,2,2,2,2,2,2,,,,2555355>»
21,3,,172122-75630, ,GASKET ,4,4,4,4,4,4, ,,,:5335533»
22A,2,,172116-75850-1, ,""PLUG, OIL (GREEN)",1,1,1,1,1,1,,,,,5555555
22B,2,,172116-75850, ,"PLUG, OIL FEED",,,,,1,1,,1,,,,55555>
23,2,,24341-000300, ,"0-RING 1A S-30.0",1,1,1,1,1,1,,,,,,555554
24,2,,22137-100000, ,"WASHER 10,POLISHED",8,8,8,8,8,8,,.,,.555555>»
25,2,,22417-200160, ,""COTTER PIN
2.0X16",1,1,1,1,1,1,2,,,M51280, ,M51280, ,M51280, ,M51280, ,M51280, ,M51280
26,2,,24311-000380, ,"0-RING 1A P-38.0",1,1,1,1,1,1,,,,,,555555
27,2,,24321-001350, ,"0-RING 1A G-135.0",2,2,2,2,2,2,,,,,53555235
28,2,,26013-100202, ,"'BOLT W/WASHER M10X20',8,8,8,8,8,8,,,.555555 55
29,2,,26022-050102, ,"SCREW M 5X 10",3,3,3,3,3,3,,,:55555555
30,2,,933171-

23042, ,MAGNET,1,1,1,1,1,1,Z2,,,M51280, ,M51280, ,M51280, ,M51280, ,M51280, ,M51280
31,2,,172183-75750, ,"PLUG 24, DRAIN,1,1,1,1,1,1,,,,.555455>
31-1,2,,172187-75500, ,"PLUG
24*,1,1,1,1,1,1,R,,,M51280, ,M51280, ,M51280, ,M51280, ,M51280, ,M51280
32,1,,22137-140000, ,"WASHER 14,POLISHED",4,4,4,4,4,4,,,,,5355554
33,1,,22217-140000, ,"SPRING WASHER 14" ,4,4,4,4,4,4,,,,,.,.,3:5555
34,1,,26116-140302, ,""BOLT M14X 30 PLATED",2,2,2,2,2,2,,,,.555255>»
35,1,,26116-140452, ,"'BOLT M14X 45 PLATED",2,2,2,2,2,2,,,55353352135
36,1,,152176-16540, ,CLAVMP,1,1,1,1,1,1,,M,,,,,55555
36-1,1,,172126-16540, ,""CLAMP 10X70",1,1,1,1,1,1,,,,,,555554



rig [3 001t thi

REFER TO Fig 42

36
N
18

LN T
!.llﬂl.c??- W)~NeAHET




,»»,172142-76130, ,"JOINT 7/8UN-1/4",1,1,1,1,1,1,,,,,5555535
,,172168-76240, ,""CONNECTOR UN7/8PF1/2',1,1,1,1,1,1,,,,5555355>»
,,172165-76860, ,FLANGE,1,1,1,1,1,12,,,,,

1,1
2,1
3,1 s
4,1,,172141-76900, ,"'CONNECTOR 1/2L",1,1,1,1,1
5,2,,24315-000180, ,""0-RING 1B P-18.0",1,1,1,1
6,1,,172141-76900, ,""CONNECTOR 1/2L",1,1,1,1,1
7,2,,24315-000180, ,"0-RING 1B P-18.0",1,1,1,1
8,1,,22117-120000, ,"WASHER 12",4,4,4,4,4,4,,,,,3:555535
9,1,,24321-000450, ,"0-RING 1A G-45.0",1,1,1,1,1,1,,,,.555455>

10,1, ,26013-120302, ,"'BOLT W/WASHER M12X30",4,4,4,4,4,4,,,,,533355>5
11,1,,933152-07400, ,"0-RING (A)",1,1,1,1,1,1,,,,55555535
12,1,,933152-07400, ,"'0O-RING (A)",1,1,1,1,1,1,,,,,555555>
13,1,,933152-24120, ,"'0-RING (B)",1,1,1,1,1,1,,,,,555555>

14,1, ,933166-24140, ,CONNECTOR,1,1,1,1,1,1,,,,,55555 5>
15,1,,172168-78101, ,HOSE,1,1,1,1,1,1,,,,,.555555
16,1,,172170-78150, ,HOSE,1,1,1,1,1,1,,,,.555555>»
i7,1,,172170-78160, ,HOSE,1,1,1,1,1,1,,,,,555555>»
18,1,,172170-78170, ,HOSE,1,1,1,1,1,1,,,,,555555>»
19,1,,172173-78180, ,""COVER, HOSE',1,1,1,1,1,1,,,,.555555>
20,1,,172122-79890, ,"CLAMP 350",2,2,2,2,2,2,,,,,3355523
21,1,,23000-060000, ,"CLAMP 60",4,4,4,4,4,4,,,.,3:52552
22,1,,172141-76900, ,"CONNECTOR 1/2L'",1,1,1,1,1,1,,,,5555355>
22-1,1,,172122-76131, ,""CONNECTOR PT1/2-
45",1,1,1,1,1,1,F,1,,M51215, ,M51215, ,M51215, ,M51215, ,M51215, ,M51215
23,2,,24315-000180, ,"0-RING 1B P-18.0",1,1,1,1,1,1,,,,,,535554
24,1,,23391-040000, ,"JOINT RGI

i/2*,1,1,1,1,1,1,w,,,M51215, ,M51215, ,M51215, ,M51215, ,M51215, ,M51215



7 4 MERE GV~ 22"~V 0h77)
Fig. HYD. OIL PIPING(TANK~PUMP~VALVE)

fElhidR 7
HYD. OIL PUMP



,,172730-75140, ,ADAPTOR,2,2,2,2,2,2,,,,55353555
,,172168-76130, ,""CONNECTOR UN3/4PF3/8',1,1,1,1,1,1,,,,5555355>»
,»933152-24120, ,"0-RING (B)",1,1,1,1,1,1,,,,,5,5555>
,»,172142-76160, ,""JOINT 3/4UN-3/8",3,3,3,3,3,3,,.,:55555595
,»24315-000140, ,"0-RING 1B P-14.0",2,2,2,2,2,2,,,,2555355>5
,,933152-24120, ,"0-RING (B)",4,4,4,4,4,4,,,,,,,.,.,>
1,,933152-24120,,"0-RING (B)",3,3,3,3,3,3,,,,,555555>
8,1,,933155-08481, ,""CONNECTOR (A)",4,4,4,4,4,4,,,,,53352525
9,1,,172165-78150, ,GROMMET ,1,1,1,1,1,1,,,,,,555555
10,1,,172168-78500, ,HOSE,1,1,1,1,1,1,,,,,.555555
11,1,,172168-78510, ,""HOSE G206BC145",1,1,1,1,1,1,,,,,5555545
12,1,,172168-78520, ,""HOSE G206BC153",1,1,1
13,1,,172168-78530, ,""HOSE G206BC145",1,1,1
14,1,,172168-78540, ,""HOSE G206BC145",1,1,1,
15,1,,172168-78550, ,""HOSE G206BC135",1,1,1,
16,1, ,172168-78700, ,""SUPPORT ,HOSE 66)",1,1,1,1,1,1,,,,,555555>5
18,2,,172168-78760, ,RUBBER,1,1,1,1,1,1,,,,,5555555
19,1,,172168-78740, ,""COVER ASSY",1,1,1,1,1,1,,,,,555555>»
21,2,,172168-78760, ,RUBBER,1,1,1,1,1,1,,,,,,,55555
22,1,,172168-78920, ,""HOSE P208CC080S',1,1,1,1,1,1,,,,.555455>
23,1,,172168-78960, ,""HOSE P206BC080S',1,1,1,1,1,1,,,..,555554
24,1,,22217-100000, ,"SPRING WASHER 10",2,2,2,2,2,2,,,55355553
25,1,,26013-100202, ,""BOLT W/WASHER M10X20'",2,2,2,2,2,2,,,3555335525
26,1,,26116-100652, ,""BOLT M10X 65 PLATED",2,2,2,2,2,2,,,,.555355>»
27,1,,172142-78760, ,""COVER 16-650, HOSE",,,,,6,6,,1,,,,,,.55>
28,1,,23000-025000, ,"CLAMP 25",,,,.,6,6,,1,,.,.:5.554
29,1,,172168-78590, ,CLAMP,1,1,1,1,1,1,,,,,5555545
30,1,,172122-79920, ,CLAMP, ,,,,6,6,,1,,,,,,,,,,

1,1
2,1
3,2
4,1
5,1
6,1
7

,1
»1
»1
,1



HYD. OIL PIPING(VALVE~MOTOR, BOOM)

7 5 HERE (N A7 ~F-4, 7 -h)

Fig.

Bl B B AV s

CONTROL VALVE

CONTRY{ JP[EX|AS

TURNING BRAKE VALVE

WEE—%

BEIT L—Fs0L7
TURNING MOTOR




,,172151-76080, ,CONNECTOR,1,1,1,1,1,1,,,,.4555555>»
,,24315-000110, ,"0-RING 1B P-11.0",1,1,1,1,1,1,,,,,5555555
,,172168-76130, ,""CONNECTOR UN3/4PF3/8',2,2,2,2,2,2,,,533555335>5
,»,933152-24120, ,"0-RING (B)",2,2,2,2,2,2,,,,,,555555
,»,172168-76140, ,""CONNECTOR UN3/4PF1/4",1,1,1,1,1,1,,,,,355555>5
,»933152-24120,,"0-RING (B)",1,1,1,1,1,1,,,,,553355>
1,,172312-76220,,"CONNECTOR 1/4-3/4UN",3,3,3,3,3,3,,,55555355>5
8,1,,23391-020000, ,"'JOINT RGI11/4",2,2,2,2,2,2,,,53553335>5
9,1,,23393-020000, ,"JOINT 90RGI1/4",3,3,3,3,3,3,,,,.:55555>5
10,1, ,23393-020000, ,"JOINT 90RGI1/4",1,1,1,1,1,1,,,,,555555>5
11,1,,23393-030000, ,"JOINT 90RGI 3/8",4,4,4,4,4,4,,,,,3555555
12,1,,933152-24120, ,"'0-RING (B)",2,2,2,2,2,2,,,5533552335
13,1,,933152-24120, ,"'0-RING (B)",3,3,3,3,3,3,,5555552335
14,1,,933155-08481, ,""CONNECTOR (A)",2,2,2,2,2,2,,,,5552353>5
15,1,,172168-78181, ,""HOSE P204BB127S",1,1,1,1,1,1
16,1,,172171-78180, ,""HOSE P204BE127S",1,1,1,1,1,1,,,,.555555>
1,1

1,1
2,2
3,1
4,2
5,1
6,2
7

17,1,,172168-78191, ,""HOSE P204BC195S",1,1,1,1
18,1,,172141-78240, ,HOSE,1,1,1,1,1,1,,,,,,,,,
19,1,,172131-78600, ,HOSE,1,1,1,1,1,1,,,,,
20,1,,172168-78900, ,""HOSE P206BC0O70S™",1,1
21,1,,172168-78940, ,""HOSE P206BC089S",1,1
22,1,,172168-78980, ,""HOSE P204BC100S",2,2

N Y
N
N
[N



76 GAEERE(N A7 ~24A" K, 2420°)
Fig. HYD. OIL PIPING(VALVE~SWIVEL, SWING)

2L VTS Yy
. SWING CYLINDER

\___.._/'-
AARNTafs b
SWIVEL JOINT




,,172312-17260, ,""GROMMET 22X2.3",1,1,1,1,1,1,,1,,...,5555>
,»,172164-76110, ,ELBOW,1,1,1,1,1,1,,,,,,,5555>

,,172168-76150, ,""CONNECTOR UN7/8PF1/2',1,1,1,1,1,1,,,,5555355>
»»933152-07400, ,""0-RING (A)",1,1,1,1,1,1,,,,,,,5,55>
,»,172168-76160, ,""CONNECTOR PF1/2-3/8',1,1,1,1,1,1,,,,,555555>5
,,24315-000140, ,"0-RING 1B P-14.0",1,1,1,1,1,1,,,,,5555545
1,,172168-76170,,""CONNECTOR 12,ROUND™,1,1,1,1,1,1,,,,,555555>»
8,1,,172165-76220, ,NIPPLE,1,1,1,1,1,1,,,,,5555555
9,1,,172142-76290, ,"'GROMMET 28X2.3",1,1,1,1,1,1,,1,,,,,,.,,>
10,1,,172168-76370, ,ELBOW,1,1,1,1,1,1,,,,.,555455>»
11,1,,172168-76350, ,CONNECTOR,2,2,2,2,2,2,,,,:5535535»
12,1,,172168-76380, ,J0INT,1,1,1,1,1,1,,,,,,555555

13,1, ,23000-035000, ,"CLAMP 35',2,2,2,2,2,2,,,,55353523
14,1,,933152-07400, ,"0-RING (A)",1,1,1,1,1,1,,,,,,555545
15,1,,172170-78240, ,HOSE,1,1,1,1,1,1,,,,,.555555

16,1, ,172170-78260, ,HOSE,1,1,1,1,1,1,,,,.555555>»
17,1,,172168-78470, ,""HOSE G608BE043",1,1,1,1,1,1,,,,,5555555
18,1, ,23000-022000, ,"CLAMP 22',2,2,2,2,2,2,,,,55353523

1,1
2,1
3,1
4,2
5,1
6,2
7



T )
Fig. HYD. OIL PIPING(RETURN)
15

HYD. OIL TANK

ARAXNLafsp
SWIVEL JOINT




1,2,,22137-100000, ,"WASHER 10,POLISHED",2,2,2,2,,,,5535535535>»
2,2,,172137-75570, ,"'ADAPTER PF1/2",1,1,1,1,,,,5535555355>5
3,2,,172142-76270, ,"" JOINT 1/2, SWIVEL",1,1,1,1,,,,5555553555>5
3A,3,,172142-77040, ,"SEAL SET",1,1,1,1,,,W,,,"FROM 1ST",,"FROM 1ST",,"FROM
1sT1",,"FROM 1ST",,

4,2,,172142-76280, ,""'JOINT 3/4, SWIVEL",1,1,1,1,,,,55555555135
4A,3,,172142-77050, ,"SEAL SET",1,1,1,1,,,W,,,""FROM 1ST",,"FROM 1ST",,"FROM
isTt, ,"FROM 1ST",,

5,2,,172168-76300, ,"JOINT, 3RD",1,1,1,1,,,,,,5555255>
6,2,,172175-76550-1, ,"TUBE, P.T.0.",1,1,1,1,,,,,55555355>
7,2,,172151-76600, ,""ADAPTER PF3/4,BLIND",1,1,1,1,,,,5555555535
8,2,,172112-77420, ,""CONNECTOR PF1/2PT3/4",1,1,1,1,,,,555355232>
9,2,,172175-78360, ,HOSE,1,1,1,1,,,,,,5555555>
10,2,,172168-78370, ,""HOSE G208BC127",1,1,1,1,,,,,55555255>
11,2,,172164-78760, ,HOSE,1,1,1,1,,,,,,,555555>
12,2,,172168-78460, ,""HOSE G208BC145",1,1,1,1,,,,,553555535
13,2,,23871-030000, ,""PLUG PT3/8,SCREW",1,1,1,1,,,,5555555355
14,2,,23871-040000, ,""PLUG PT1/2,SCREW",1,1,1,1,,,,555555535>
15,2,,26013-100202, ,""BOLT W/WASHER M10X20",2,2,2,2,,,,:,555555525
16,2,,26013-100252, ,""BOLT W/WASHER M10X25",2,2,2,2,,,,3535555555133
17,2,,933152-24120,,"0-RING (B)".,2,2,2,2,,,,..5535253>
18,2,,933166-24120, ,""CONNECTOR PF1/2-10",2,2,2,2,,,5553553335>5



78 SHFBCE(PTO, 7V-AIY} : BiRHEE)
Fig. HYD. OIL PIPING(P. T. 0., FRAME END:UNIFLOW SPEC. )

[ - Qu— COUNTRY| J P{E X|AS

[FigNo. |78 — | —
31-3A 4A—1-4

@ 15
e
) //\
55

e / @§<\\s»<~ @(
}——— !4 3 © m ! 10

P T OMF+ w FOIV-h1s}")
P.T.0. UNIFLO¥ KIT{FRAME END)
172190-74600

IEBNo. 350D R LNo. 1052
AN 101 EBRT &0

Detail is shown in Fig 101

4

~.




,»»,172142-76130, ,"JOINT 7/8UN-1/4",1,1,1,1,1,1,,,,,5555535
,,172168-76130, ,""CONNECTOR UN3/4PF3/8',2,2,2,2,2,2,,,53555335>5
,»933152-24120, ,"0-RING (B)",2,2,2,2,2,2,,,,,,,,555>
,»,172168-76130, ,""CONNECTOR UN3/4PF3/8,1,1,1,1,1,1,,,,,:55555>
,,933152-24120, ,"0-RING (B)",1,1,1,1,1,1,,,,,,,5,55>
,»,172633-76160, ,""ADAPTER 1/2-3/4",1,1,1,1,1,1,,,,,5555535
2,,172168-76180, ,""CONNECTOR UN3/4PT1/2",1,1,1,1,1,1,,,,,5552355
8,3,,933152-24120,,"0-RING (B)",1,1,1,1,1,1,,,,,,,,,,,,
9,2,,172312-76180, ,""NIPPLE 1/2X3/8",1,1,1
10,2,,172124-76350, ,""CONNECTOR 1/2",1,1,1
11,3,,933152-07400, ,"0-RING (A)",1,1,1,1,
12,2,,23391-040000, ,"JOINT RGI 1/2',1,1,1,
13,2,,23391-060000, ,"' JOINT RGI 3/4",1,1,1
14,2,,23393-040000, ,"JOINT 9ORGI 1/2',1,1,1,
15,2,,933152-07400, ,"0-RING (A)",1,1,1,1,1,1
16,2,,172130-78220, ,HOSE,1,1,1,1,1,1,,,,,,
17,2,,172168-78230, ,""HOSE P206BB070",1,1,1
18,2,,172168-78230, ,""HOSE P206BB070",1,1,1
19,2,,172168-78330, ,''"HOSE G608BC058",1,1,1
19-1,2,,172168-78331, ,""HOSE
GeoO8BCOS8",1,1,1,1,1,1,N,,,M51118, ,M51118, ,M51118, ,M51118, ,M51118, ,M51118
20,2,,172168-78340, ,""HOSE G212BC068",1,1,1,1,1,1,,,,,5555545
21,1,,172168-78370, ,""HOSE G208BC127",1,1,1,1,1,1,,,,,5555535
22,1,,172164-78760, ,HOSE,1,1,1,1,1,1,,,,.555455>

23,1,,172168-76300, ,"JOINT, 3RD,1,1,1,1,1,1,,,,.555455>

24,1,,22137-100000, ,"WASHER 10,POLISHED",2,2,2,2,2,2,,,.455353554
25,1,,23871-030000, ,"PLUG PT3/8,SCREW",1,1,1,1,1,1,,,,,5555555
26,1,,23871-040000, ,"PLUG PT1/2,SCREW",1,1,1,1,1,1,,,,,5555555
27,1,,26013-100202, ,"BOLT W/WASHER M10X20",2,2,2,2,2,2,,,,5335355555
28,1,,933152-24120, ,"0-RING (B)",2,2,2,2,2,2,,,,5553332>5

29,1,,933166-24120, ,""CONNECTOR PF1/2-10",2,2,2,2,2,2,,5555333525
30,1,,172142-76270, ,"JOINT 1/2, SWIVEL",1,1,1,1,1,1,,,,,5555555
30A,2,,172142-77040, ,""SEAL SET",1,1,1,1,1,1,wW,,,"FROM 1ST",,"FROM 1ST",,"FROM
isTt",,"FROM 1ST",,"FROM 1ST",,"FROM 1ST"

31,1,,172142-76280, ,""JOINT 3/4, SWIVEL",1,1,1,1,1,1,,,,,555555>
31A,2,,172142-77050, ,""SEAL SET",1,1,1,1,1,1,W,,,"FROM 1ST",,"FROM 1ST",,""FROM
isTt*,,"FROM 1ST",,"FROM 1ST",,"FROM 1ST"

32A,1,,172175-76550-1, ,"TUBE, P.T.0.",1,1,1,1,1,1,,,,.:55455>
32B,1,,172175-76550-5, ,""TUBE, 3RD(YELLOW:87)",,,,,1,1,.,1,,,....,,>
33,1,,26013-100252, ,"'BOLT W/WASHER M10X25",2,2,2,2,2,2,,,,5353555575
34,1,,172175-78360, ,HOSE,1,1,1,1,1,1,,,,.555555>
35,1,,172151-79410, ,HOSE, , ,,,1,1,,1,,,,,.,,,,
36,1,,172151-79420, ,COVER, , ,,,1,1,.,1,,.,,.,,,,

37,1,,23000-035000, ,"CLAMP 35",,,,.2,2,,1,,,.,555555

38,1,,23000-041000, ,"CLAMP 41",,,,.,2,2,,1,,,.555545

1,2
2,2
3,3
4,2
5,3
6,2
7



. FRAME END

RS (PTO, JV-AIV})  &FHEE)

HYD. OIL PIPING(P.T.O.

rig 19

:CONFLUENCE SPEC. )
fethid & o
HYD. O1L TANK

PTOGREw b, 7—bLT |

P.T.0. CONFLUENCE KIT, FRAME END

172170-74690( 702, #4}° b ~)

(FRONT, SIDE LEVER)

TENo. 350 L LNo. 3500 Kkl
AN 101 £ BR TS

Detail is shom in Fig 101



,»»,172123-76120, ,"'CONNECTOR PF1/4",2,2,2,2,2,2,,,5555533135
,»,23391-020000, ,""JOINT RGI11/4',2,2,2,2,2,2,,,53555355>5
,»,23391-030000, ,""JOINT RGI 3/8",2,2,2,2,2,2,,,53555335>5
»»23394-020000, ,""JOINT 45RG11/4",2,2,2,2,2,2, ,,355552225
»»23394-020000, ,""JOINT 45RG11/4",2,2,2,2,2,2, ,,3555533133
»»23394-030000, ,"JOINT 45RGI 3/8",2,2,2,2,2,2,,,5555533135
1,,24315-000110,,"0-RING 1B P-11.0",2,2,2,2,2,2,,,,3555533>»
8,1,,24315-000180, ,"0-RING 1B P-18.0",4,4,4,4,4,4,,,,,,3555555
9,1,,933160-01370, ,""CONNECTOR PF1/2-3/8",4,4,4,4,4,4,,,,,,,:355>»
10,1,,172168-78200, ,""HOSE P204AB043",2,2,2,2,2,2,,,5,35352533
11,1,,172148-78220, ,HOSE ,2,2,2,2,2,2,,,,3:5535535»

RPRR R R R

1
2
3
4
5
6
7

12,1,,172148-78230, ,HOSE ,2,2,2,2,2,2,,,,3555535»
13,1,,172142-78310, ,HOSE ,2,2,2,2,2,2,,,,3:5535535»
14,1,,172142-78320, ,HOSE,2,2,2,2,2,2,,,,.:55221»
15,1,,172142-78340, ,HOSE,2,2,2,2,2,2,,,,,5355533



| SRFERRE(15977V-4)
Fig. 80 HYD. OIL PIPING(TRACK FRAME)

DRIVING MOTOR

~
: 12+,

NN

AN

7/




1,1,,172122-17190, ,CLIP,2,2,2,2,2,2, .10 00 ssss sy
1-1,1,,172183-81160, ,"TREE
cLIP",2,2,2,2,2,2,R,, ,M50791, ,M50791, ,M50791, ,M50791, ,M50791, ,M50791
2A,1,,172175-76401-1, ,"CLAMP, TUBE™,1,1,1.1,1,1,,,.000s0s0ss
2B,1,,172175-76401-5, ,""CLAMP, TUBE(YELLOW=87", . ,.,1,1,.2..124444,
3,1,,172175-76411, ,"RUBBER, TUBE",2,2,2,2.,2.2, 1142229 20s
4,1,,172175-76420, ,"COLLAR, TUBE",6,6,6,6,6.6,,4444544040s»
5A,1,,172175-76431-1, ,"CLAMP, TUBE™,3,3,3.3.3,3,,14000s0s445
5B,1,,172175-76431-5, ,""CLAMP, TUBE(YELLOW=87",,,,.3.3,.2. 222444444
6,1,,172175-76440, ,"RUBBER, TUBE",6,6,6,6,6,6,,,444444040»
7,1,,172175-76450, ,"W.P BACH PLATE™,1,1,1,1,1,1,,,.00000sss
8,1,,172175-76460, ,""RUBBER,
TUBE",1,1,1,1,1,1,Z,,,M50791, ,M50791, ,M50791, ,M50791, ,M50791, ,M50791
9A,1,,172175-76470-1, ,"CLAMP,
TUBE",1,1,1,1,1,1,Z,,,M50791, ,M50791, ,M50791, ,M50791, ,M50791, ,M50791
9B,1,,172175-76470-5, ,"CLAMP, TUBE",,,,,1.,1,Z.2,,,,,,.,,,M50791, ,M50791
10A,1,,172142-76500-1, ,"TUBE A W/BUSH, BOOM",1,1,1,1,1.1,,,,4ss4000s
10B,1,,172142-76500, ,"PIPECA), BOOM  (87)".,,5.1.1..20 00000000
11A,1,,172142-76520-1, ,"TUBE B W/BUSH, BOOM",1,1,1,1,1,1,,,.4420000s
11B,1,,172142-76520, ,"PIPE(B), BOOM  (87)"...+.1.1..20 00020000
12A,1,,172148-76501-1, ,"TUBE L, ARM",1,1,1,1,1,1,.000sssss0,
128B,1,,172148-76501, ,"PIPE(L), ARM",,,,,1,1,.2,,,555555>
13A,1,,172142-76560-1, ,"TUBE R W/BUSH, ARM',1,1,1,1.,1.1,,.,4440000s
13B,1,,172142-76560, ,"PIPE(R), ARM (G ST I I I
14A,1,,172148-76520-1, ,"PIPE(L), BUCKET",1,1,1,1,1.1,..44420000s
14B,1,,172148-76520, ,"PIPE(L), BUCKET",,,,.1,1,
15A,1,,172148-76540-1, ,"PIPE(R), BUCKET",1,1,1,
15B,1,,172148-76540, ,"PIPE(R), BUCKET",,,,.1,1,
16A,1,,172141-76670-1, ,""CLAMP, TUBE (GREEN)",1,1,1,
16B,1,,172141-76670, ,"CLAMP, PIPE(A) (87)"...,.1,1,,
17A,1,,172141-76680-1, ,""CLAMP, TUBE (GREEN)",2,2,2,2,
17A-1,1,,172183-76230-1, ,"CLAMP
13.8",3,3,3,3,3,3,S,,,M50791, ,M50791, ,M50791, ,M50791, ,M50791, ,M50791
17B,1,,172141-76680, ,""CLAMP, PIPE(B)") 4242222222324 200000045
17B-1,1,,172183-76230-5, ,"CLAMP
13.8(YELLOW:87",,,,.3,3,S,..4+444,5,,M50791, ,M50791

18,1, ,22217-080000, ,"'SPRING WASHER
8",6,6,6,6,6,6,Z,,,M50791, ,M50791, ,M50791, ,M50791, ,M50791, ,M50791
19,1, ,26013-100352, ,"BOLT M10X 35",1,1,1,1,1,1,,,.00000ss,
20,1,,26013-100352, ,"BOLT M10X 35",6,6,6,6,6.6,,444442000»
21,1,,26717-080002, ,"NUT M
8",6,6,6,6,6,6,Z,,,M50791, ,M50791
22,1,,172142-78270, ,HOSE,2,2,2,2
1,1
1

121111111111
1 1 1,,,,,,,,,,,,

2,,
1,1,1,1,1,,55553355355
1,1,.2,,,,.,,555

2

12111111111111

M50791, ,M50791, ,M50791, ,M50791
2111111111111
1
1

23,1,,172142-78281, ,HOSE, 1,1,
24,1,,172142-78290, ,HOSE,1,1,1
25,1,,172146-78640, ,HOSE,1,1,1,1,1,1,,,,.555355>»
26,1,,172168-78771, ,""HOSE G206ABO85W'*,1,1,1,1,1,1,,,,,,555554
27,1,,172142-78770,,"COVER 16-730, HOSE",,..,.2.2,.2,,.:55455>
28,1,,172122-79880, ,COVER, , ,,,1,1,,2,,,,,.5,5>

29,1,,23000-025000, ,"CLAMP 25",,,,.,6,6,,2,,,,555555
30,1,,26013-120352, ,""BOLT M12X
35",2,2,2,2,2,2,wW,,,M50791, ,M50791, ,M50791, ,M50791, ,M50791, ,M50791
31,1,,26013-120302, ,""BOLT W/WASHER
mizxso",1,1,1,1,1,1,w,,,M50791, ,M50791, ,M50791, ,M50791, ,M50791, ,M50791

£ 121
£ 111
£ 111



8" AR (7" -A)
Fig. O | HYD.OIL PIPING(BOOM)

COUNTRY| JPIEX|AS

REFER TO Fig 96

F—ALxYr¥
ARM CYL.

KEYRSYL Y
BUCKET CYL,

(&= .
\ 1821 PREVIOUS




1,1,,172189-74500, ,"P.T.0. KIT",1,1,1,1,,,.,1,,,,555555
2,2,,172183-76510-1, ,"FITTING 1/2",2,2,2,2,2,2,,,3555332525
3A,2,,172170-76700-1, ,"TUBE A, P.T.0.",1,1,1,1,
3A-1,2,,172170-76900-1, ,"TUBE A,
p.T.0.",1,1,1,1,1,1,F,4, ,M50801, ,M50801, ,M50801, ,M50801, ,M50801, ,M50801
3B,2,,172170-76700, ,""TUBE A,PTO(YELLOW:87",,,,,1,1,,3,,,555555>
3B-1,2,,172170-76900, ,""TUBE (A), 3RD",,,,,1,1,F,4,,,,,,,,,,M50801, ,M50801
4A,2,,172170-76720-1, ,""TUBE B, P.T.0.",1,1,1,1,1,1,,,,,5555555
4B,2,,172170-76720, ,""TUBE B,PTO(YELLOW:87",,,,,1,1,,3,,,,.5555>
5A,2,,172125-76900-1, ,CLAMP,1,1,1,1,1,1,,,,,,55555>
5B,2,,172125-76900, ,"'CLAMP (YELLOW:87)",,,,,1,1,,3,,,:555555
6A,2,,172142-76940-1, ,CLAMP,2,2,2,2,2,2, ,,,553553523
6B,2,,172142-76940, ,""CLAMP 3/4(YELLOW:87)",,,,52:2,53,535332335
7A,2,,172142-76950-1, ,CLAMP,2,2,2,2,2,2,,,,,5355533
7A-1,2,,172175-76490-1, ,""CLAMP
17.3",2,2,2,2,2,2,S,,,M50801, ,M50801, ,M50801, ,M50801, ,M50801, ,M50801
7B,2,,172142-76950, ,"CLAMP 1/2",,,,,2,2,,3,,:555355>5
7B-1,2,,172175-76490, ,"CLAMP 17.3",,,,,2,2,S,,,,,,5555,M50801, ,M50801
8,2,,172142-77101,,"STOP VALVE", ,,,.2,2,,535553553523
8A,2,,172142-77101-1, ,""VALVE, STOP",2,2,2,2,2,2,W,,,"FROM 1ST",,"FROM
isTt,,"FROM 1ST",,"FROM 1ST",,"FROM 1ST",,"FROM 1ST"
9,3,,172142-77150, ,""SEAL SET",2,2,2,2,2,2,,,,3555533>»

14,3, ,22242-000300, ,""CIRCLIP 30",2,2,2,2,2,2,,,,5555533>5
15,2,,172312-77930, ,"SPACER, CLAMP",1,1,1,1,1,1,,,,,.,555555
16,2,,22217-120000, ,"'SPRING WASHER",3,3,3,3,3,3,,,:555355554
17,2,,172175-76650, ,J0INT,1,1,1,1,1,1,,,,..555554
18,2,,23871-040000, ,"PLUG PT1/2,SCREW",2,2,2,2,2,2,,,53555355>5
19,2,,26013-100252, ,"'BOLT W/WASHER M10X25",4,4,4,4,4,4,,,,,555355>»
20,2,,26013-120402, ,"BOLT M12X 40",2,2,2,2,2,2,,,:5:535224
21,2,,26116-120552, ,"BOLT M12X 55 PLATED",3,3,3,3.,3.3,...:555555>»
22,2,,172175-78350, ,HOSE,1,1,1,1,1,1,,,..,555554
23,2,,172170-78300, ,'"HOSE H208BCO9OW',1,1,1,1,1,1,,,,,,555555
24,2,,172164-78880, ,HOSE,1,1,1,1,1,1,,,,.,555455>

25,2,,172164-78870, ,HOSE,1,1,1,1,1,1,,,,.:55455>

26,2,,172175-76660, ,J0INT,1,1,1,1,1,1,,,,.555455>
27,2,,172175-81320, ,"BASE, SCREW M12",2,2,2,2,,,,2,,3555355>5
28,2,,172183-81420, ,"PLATE,SCREW SEAT M12",1,1,1,1,,,.2,,,5555535
29,2,,172183-81430, ,"PLATE,SCREW SEAT M10",2,2,2,2,,,.2,,.555355>»
30,2,,172141-81530, ,"'STAY(C), 3RD PIPE™,1,1,1,1,,,,2,,,5555545
31,2,,172164-81730,,"BOSS A",1,1,1,1,,,,2,,,.555545
32,1,,172137-75570, ,""ADAPTER PF1/2",,,,,1,1,,3,,,553555>
33,1,,172151-76600, ,""ADAPTER PF3/4,BLIND",,,,,1,1,,3,,,,555555
34,1,,172142-78790, ,"COVER 20-600, HOSE",,,,,1,1,.3,,...,..,>
35,1,,172137-79950, ,COVER, , ,,,1,1,.3,,,,,.,.5>

36,1,,23000-035000, ,"CLAMP 35",,,.,.,2,2,,3,,.,.55553>
37,1,,23000-041000, ,"CLAMP 41",,,,,2,2,,3,,,555533>

1,1,,,,,,,,,,,,



82 HEECE(PT07" -4:7-ATV} (H48) (1872)
Fig. HYD. OIL PIPING(P. T.0. BOOM:ARM END SPEC.)

(PREVIOUS)
21 16

Qi;éé ) i,J

o e My

COUNTRY| J P

PTO%y R(7-A0}")
P.T.0. KIT(ARM END)

172189-74500

(X i) EFig. BIEBMC X Ly,

RENo. 82D M UNo, 112 NEW(STANDBY SPEC.) IS REFER TO Fig. 83.
IEBNo. 82D A UNo. 2~ %R 4% T

Fig 82 Ref. No, 1

INC. Fig B2 Ref. No. 2~31



1,1,,172189-74501, ,"P.T.0. KIT",1,1,1,1,,,.,1,,,,555554
1-1,1,,172189-74502, ,"P.T.0O
kKiT*,1,1,1,1,,,S,,,*1996.05, ,*1996.05, ,*1996.05, ,*1996.05, ,
2A,2,,172170-76701-1, ,"TUBE A, P.T.0.",1,1,1,1,1,1,,,,,,555555
2B,2,,172170-76701,,TUBE, ,,,,1,1,,2,,,,,,,,,,
3A,2,,172170-76721-1,,"TUBE B, P.T.0.",1,1,1,1,1,1,,,,,5555555
3B,2,,172170-76721,,TUBE, ,,,,1,1,,2,,,,,,,,,,

4,2,,172633-76160, ,""ADAPTER 1/2-3/4",1,1,1,1,1,1,,,,5555355>5
5A,2,,172125-76900-1, ,CLAMP,1,1,1,1,1,1,,,,,,55555>
5B,2,,172125-76900, ,"CLAMP (YELLOW:=87)",,,,,1,1,,2,,55553555
6A,2,,172142-76940-1, ,CLAMP,2,2,2,2,2,2,,,,553533524
6B,2,,172142-76940, ,"CLAMP 3/4(YELLOW:87)",,,::2,2,:2,5533552335
7A,2,,172175-76490-1, ,"CLAMP 17.3",2,2,2,2,2,2,,,,35535533>»
7B,2,,172175-76490-5, ,""CLAMP 17 _3(YELLOW:87",,,.,2,2,,2,,,553355>
8A,2,,172183-74820-1, ,"'STOP VALVE 08',2,2,2,2,2,2,,,,:555355>5
8B,2,,172183-74820-5, ,"'STOP VALVE 08", ,,,.,2,2,.M,,..,55.5>
9,2,,172312-77930, ,"SPACER, CLAMP",1,1,1,1,1,1,,,,,555555>
10,2,,22217-120000, ,"'SPRING WASHER",5,5,5,5,5,5,,,,5555555>»
11,2,,23871-040000, ,"PLUG PT1/2,SCREW",2,2,2,2,2,2,,,555555523
12,2,,26116-120552, ,"'BOLT M12X 55 PLATED",2,2,2,2,2,2,,,,:525355>5
13,2,,26116-120702, ,""BOLT M12X 70 PLATED",2,2,2,2,2.,2,,,.55353524
14,2,,172175-78350, ,HOSE ,1,1,1,1,1,1,,,,.,555555>»
15,2,,172176-78280, ,HOSE,1,1,1,1,1,1,,,,.555555>»
15-1,2,,172124-78400, ,""HOSE
G208AB100OW™",1,1,1,1,1,1,S,3,,M50942, ,M50942, ,M50942, ,M50942, ,M50942, ,M50942
16,2,,172170-78800, ,HOSE,1,1,1,1,1,1,,,,.4555555>»

16-1,2,,172170-

78801, ,HOSE,1,1,1,1,1,1,S,4,,M50942, ,M50942, ,M50942, ,M50942, ,M50942, ,M50942
17,2,,172164-78870, ,HOSE,1,1,1,1,1,1,,,....5555>
18,2,,26013-100352, ,""BOLT M10X 35",4,4,4,4,4,4,,,,.555255»
19,2,,172175-76640, ,""BOSS COMP.",1,1,1,1,1,1,,,,.255555>»
20,2,,26116-120602, ,""BOLT M12X 60 PLATED",1,1,1,1,1,1,,,,,5555555
21,2,,172173-

76630, ,PLATE,2,2,2,2,2,2,W,,,M50791, ,M50791, ,M50791, ,M50791, ,M50791, ,M50791
22,1,,172151-76600, ,""ADAPTER PF3/4,BLIND",,,,,1,1,,,,55555545
23,1,,172142-78790, ,"COVER 20-600, HOSE",,.,,,1,1,,,55555555>
24,1,,172137-79950, ,COVER, , ,,,1,1,,,,,,,.5.5>

25,1,,23000-035000, ,"CLAMP 35", ,,..2,2,,,355535255
26,1,,23000-041000, ,"CLAMP 41", ,,,.2,2,,,355535254
27,1,,172137-75570, ,""ADAPTER PF1/2",,,,,1,1,,,,55553555>



83 HEREPTOr 4 7-kel ()R
Fig. HYD. OIL PIPING(P.T.0. BOOM:ARM END SPEC. )(NEW)

n—= PTOFw b(7-Aivk 2Ion° ()
=0 P.T.0. KIT(ARM END STANDBY)
RIGHT SIDE 172189-74501

112189-74502

IHENo. 83D A UNo. 1R TF1-105 M
IRBN. 1N ERAMT &0

Detail is shown in Fig. 101



,»,172151-76030, ,"BOLT, PIPE JOINT",2,,2,,.,55535535535>»
,»,172151-76040, ,"BOLT, PIPE JOINT",2,,2,,,555535535533>»
,,172123-76120, ,""CONNECTOR PF1/4",1,,1,,,,555535522335
,,172141-76180, ,CONNECTOR,1,,1,,,,.55553555555
,»,24315-000110, ,"0-RING 1B P-11.0",1,,1,,,,5555555355>5
1,,172168-76370, ,ELBOW,1,,1,,,,,,,5555555>
8,1,,23871-040000, ,""PLUG PT1/2,SCREW",1,,1,,,,55535555355>5
9,1,,24315-000110,,"0-RING 1B P-11.0",1,,1,,,,,55535525535
10,1,,24315-000180, ,"0O-RING 1B P-18.0",4,,4,,,.:553555255>5
11,1,,24315-000180, ,"'0O-RING 1B P-18.0",4,,4,,,.:553555355>5
12,1,,172126-11510, ,""BAND 300",2,,2,,,5555535335535
13,1,,172168-46870, ,BRACKET,1,,1,,,,555535555535
14,1,,172170-78400, ,HOSE,1,,1,,,,,555555555>5
15,1,,172164-78520, ,""HOSE G604BY115S T",1,.,1,,..,5555535555
16,1,,172165-78570, ,HOSE, 2, .2, ,,,,,,,555555>
17,1,,172165-79870, ,HOSE,1,,1,,,,,,,5555555>5

18,1, ,23000-016000, ,""CLAMP 16",2,,2,,,555553535535
19,1,,23010-014000, ,""CLAMP 14",2,,2,,,,5355535335235
20,1,,26013-100162, ,"BOLT M10X 16",2,.,2,,,555355535555

1,1
2,1
3,1
4,1
6,2
7



8 4 I b O—=IVEIEE V7" ~URIUN N~ 5=y
Fig

=707bhA" =)
CONTROL PIPING{PUMP~REMO. -CON. V. ~RETURN
coNTRY| J PlE X]A S -FRONT LEVER)
FigNo [84[ — | — ,
EHsRN

VIEWED FROM UPPER

fERhih Sy > o
HYD. OIL TANK

YJEIWIWT
REMOTE CONTROL VALVE 4




,»,172151-76030, ,"BOLT, PIPE JOINT",,2,,2,2,2,,,553555525
,»,172151-76040, ,"BOLT, PIPE JOINT",,2,,2,2,2,,,5535555535
,,172123-76120, ,""CONNECTOR PF1/4",,1,,1,1,1,,,,5555355>5
,,172141-76180, ,CONNECTOR, ,1,,1,1,1,,,,,555555>
,»,24315-000110, ,"0-RING 1B P-11.0",,1,,1,1,1,,,,,,555555
1,,172168-76370, ,ELBOW, ,1,,1,1,1,,,,,,,.5,5>
8,1,,23871-040000, ,"PLUG PT1/2,SCREW",,1,,1,1,1,,,,,5555555
9,1,,24315-000110,,"0-RING 1B P-11.0",,1,,1,1,1,,,,,5555555
10,1,,24315-000180, ,""0-RING 1B P-18.0",.,4,,4,4.4,,.,,:355523>»
11,1,,24315-000180, ,""0O-RING 1B P-18.0",.,4,,4,4.4,,.,,,:355553>
12,1, ,23010-014000, ,""CLAMP 14", ,2,,2,2,2,,,3553533553
13,1,,194202-56460, ,BAND, ,6,,6,6,6,,,,,,,55555
14,1,,172170-78200, ,HOSE, ,1,,1,1,1,,,,,,,,,5>
15,1,,172170-78400, ,HOSE, ,1,,1,1,1,,,,,,,:.555>
16,1,,172164-78530, ,""HOSE G604BY185S T",,1,,1,1,1,,,,.555455>
17,1,,172165-78880, ,HOSE, ,2,,2,2,2,,,,,,,5555>

18,1, ,23000-016000, ,"CLAMP 16",,2,,2,2,2,,,35553553523

1,1
2,1
3,1
4,1
6,2
7



85 a2 b O—IVECE(R V7" ~IFIUN KT~ -y
Fig. (P bn =)
CONTROL PIPING(PUMP~REMO. -CON. V. ~RETURN

cONTRY[ J P E X[A S :SIDE LEVER)
Fig No. | 85 | 85 | 86 :

EhrsRN

VIEWED FROM UPPER

)

{EEhit s 2 7
HYD. OIL TANK

1
r .
F:\\f XA4NXNT a4V b

1
\ SWIVEL JOINT




,,172123-76120, ,"'CONNECTOR PF1/4™,,,,.,4,4,,,53355525
,,172123-76120, ,""CONNECTOR PF1/4",,,,,1,1,,,,55555335
,»,172141-76180, ,CONNECTOR, ,,,,1,1,,,,,555555>
,»,24315-000110, ,"0-RING 1B P-11.0",,,,,1,1,,.,.555555>
,»,24315-000110, ,"0O-RING 1B P-11.0",,,,.,4.4,..,2555355>5
1,,24315-000110,,"0-RING 1B P-11.0",,,,,1,1,,,.55555545
8,1,,172168-76370, ,ELBOW, ,,,,1,1,,,,,,,,,,,,
9,1,,23871-040000, ,""PLUG PT1/2,SCREW",,,,,1,1,,,555553555>5
10,1,,172170-78210, ,HOSE, ,,,,1,1,,,,.,:.555>
11,1,,172170-78220, ,HOSE, , ,,,1,1,,,,,,:.555>
12,1,,172170-78230, ,HOSE, , ,,,1,1,,,,,,555555
13,1,,172170-78400, ,HOSE, , ,,,1,1,,,,,.5.5555

14,1, ,172165-79641, ,""HOSE G604BY185T",,,,,1,1,,,.,55555555
15,1,,23000-016000, ,"CLAMP 16",,,,.2,2,,,53555355>5
16,1,,23010-014000, ,""CLAMP 14", ,,,.2,2,,,53555355>5

1,1
2,1
3,1
5,2
6,1
7



86 O b O—JLECE(F V7" ~VEIN BT ~1)§-y

Fig. P~ ASHEER)
CONTROL PIPING(PUMP~REMO. ~CON. V. ~RETURN
:SIDE LEVER AS SPEC. )

LH
“
. <
‘cl\ &
Y]
v 1
-

CONTRY| JPIEX|AS
FigNo. | 85] 85{ 86

EhsRI
VIEWED FROM UPPER

YEIVULT
REMOTE CONTROL VALVE

sy
HYD. OIL TANK

<

| \'\ Z’f’\'llfya'f"ll“
\ SWIVEL JOINT




,»,172123-76120, ,""CONNECTOR PF1/4",8,.,8,,,55553535235215
,,172123-76120, ,""CONNECTOR PF1/4",5,.,5,,,,555535522335
,,172168-76550, ,"" JOINT PF1/4-0.9",1,,1,,,,555535552335
,,172162-76770,,""JOINT PF1l/4",2,.,2,,,,3,3555522223
,»,24315-000110, ,"0O-RING 1B P-11.0",8,,8,,,.,55555553555>5
,,24315-000110, ,"0-RING 1B P-11.0",7,,7,,355553553533>»
1,,24315-000110,,"0-RING 1B P-11.0",1,,1,,,,,55535555535
8,1,,172126-11510,,"BAND 300",7,,7,,,5555523523555
9,1,,172168-79300, ,""HOSE G604BCO70",1,,1,,,,.5555555535
10,1,,172168-79310, ,""HOSE G604BCO70",1,,1,,,,55555555535
11,1,,172168-79320, ,""HOSE G604BC110S™,1,,1,,,.,55555355554
12,1,,172168-79330, ,""HOSE G604BC110S™,1,,1,,,,555553555553
13,1,,172168-79340, ,HOSE,1,,1,,,,,555555555>5
14,1,,172168-79350, ,""HOSE G604BC110",1,.,1,,,,.55553555535
15,1,,172168-79360, ,HOSE,1,,1,,,,,,55555555>
16,1,,172168-79370, ,HOSE,1,,1,,,,,555555555>5

RPRR R R R

1
2
3
4
5
6
7



rig O

a2 bO—JVERE(YEIIN BT ~aV -0 AT

5 4vhb, 707007 =)

CONTROL PIPINGCREMO. -CON. V. ~CONTROL. V.
:DIRECT, FRONT LEVER)

EhsRA
YIEWED FROM UPPER

COUNTRY

JP

EX

AS

Fig No.

87

YEIISINT
REMOTE CONTROL VALVE

axra—-nisnz
CONTROL VALVE




,,172123-76120, ,"'CONNECTOR PF1/4",,8,,8,8,8

,,172123-76120, ,""CONNECTOR PF1/4",,5,,5,5,5,,,535555355>5
,,172168-76550, ,""JOINT PF1/4-0.9",,1,,1,1,1

,,172162-76770,,"JOINT PF1/4",,2,,2,2,2,
,»24315-000110, ,"0-RING 1B P-11.0",,8,,8
,,24315-000110,,"0-RING 1B P-11.0",,7,,7
1,,24315-000110,,"0-RING 1B P-11.0",,1,,1
8,1,,194202-56460, ,BAND, ,6,,6,6,6,,,,,,,,,,,

RPRR R R R

1
2
3
4
5
6
7

,8,8
5757511111111111
,1,1

11,1,,172165-79300, ,HOSE, ,1,,
12,1,,172165-79310, ,HOSE, ,1,,
13,1,,172165-79340, ,HOSE, ,1,,
14,1,,172165-79350, ,HOSE, ,1,,1,1,1,
15,1,,172165-79360, ,HOSE, ,1,,1,1,1,
16,1, ,172165-79370, ,HOSE, ,1,,1,1,1,
17,1,,172165-79810, ,SPONGE, ,2,,2,2,
18,1,,172122-79930, ,CLAMP, ,4,,4,4,4,,,,,355553>



88 I bO—=IJVEEEIVN KT ~aV0-AN BT
Fig. AL $P bn" — OP, EX{HEE)
CONTROL PIPING(REMO. -CON. V. ~CONTROL V.
:DIRECT, SIDE LEVER JP, EX SPEC. )

LHas R

YIEWED FROM UPPER

YEIVANLT
REMOTE CONTROL VALVE

\.
o]
U

hrO=RINT

ONTROL VALVE




,,172123-76120, ,"'CONNECTOR PF1/4“,,,,,8,
,,172123-76120, ,""CONNECTOR PF1/4",,,,.,5,5,,55535552335
,,172168-76550, ,"" JOINT PF1/4-0.9",,,,,1,1,,,,,5555555

8!!!!!1111111
5

,,172162-76770,,""JOINT PFL/4", ,,..2,2,,,555555223
,»,24315-000110, ,"0O-RING 1B P-11.0",,,,.8.8,,.,5555555>5
,,24315-000110, ,"0-RING 1B P-11.0",,,,.,7,7,55535535533>»
1,,24315-000110,,"0-RING 1B P-11.0",,,,,1,1,,,,55555535
8,1,,194202-56460, ,BAND, ,,,,6,6,,,,,,,:5,5
9,1,,172165-79220, ,HOSE, , ,,,1,1,,,,,,555555
10,1,,172165-79290, ,HOSE, , ,,,1
11,1,,172165-79300, ,HOSE, ,,,,1
12,1,,172165-79310, ,HOSE, ,,,,1
13,1,,172165-79340, ,HOSE, ,,,,1
1
1
1

RPRR R R R

1
2
3
4
5
6
7

14,1,,172165-79350, ,HOSE, , ,,,1,1,,,,.,:.555>
15,1,,172165-79360, ,HOSE, ,,,,1,1,
16,1,,172165-79370, ,HOSE, ,,,,1,1,
17,1,,172165-79810, ,SPONGE, , ,,,2,2,,,,,,,55555
18,1,,172165-79820, ,COVER, ,,,,2,2,,,,,,,:555>
4,4

19,1,,172122-79930, ,CLAMP, , , ,,

1
1
1
1
1
1
1
2



89 37 b O—JEENEIIN I ~a7b0-n"F7°
Fig. STV, BV N - ASEERR)
CONTROL PIPING(REMO. -CON. V. ~CONTROL V.

CONTRY| J P E X|AS .
Fig No. [ 88188 | 89 :DIRECT, SIDE LEVER AS SPEC.)

Ltasan
VIEWED FROM UPPER




1A,1,,172168-74650, ,""MULTI VALVE KIT",,,1,,,,.M,,.,.,.554
1B,1,,172168-74660, ,""MULTI VALVE KIT",1,,,,,,.M,.,,555554
1C,1,,172168-74480, ,""MULTI VALVE KIT",1,,1,,,,,1,,,5555545
2A,2,,172151-03550, ,"LABEL ,PATTERN B",1,,1,,,,.2,555535555
2B,2,,172165-03471,,LABEL,1,,1,,,,,3,,,,,,5,5>
3,2,,172123-76120, ,""CONNECTOR PF1/4",2,,2,,,5555533533335
4,2,,172141-76180, ,CONNECTOR,6,,6,, 5555355555553
6,3,,24315-000110,,"0-RING 1B P-11.0",6,,6,,,555553525535
7,2,,24315-000110, ,"0-RING 1B P-11.0",2,,2,,,,:553555355>»
8,2,,172126-11510, ,""BAND 300",8,,8,,,,,5555555555
9,2,,172165-78900, ,HOSE,1,,1,,,,,,55555555>
10,2,,172165-78910, ,HOSE,1,,1,,,,,5,5555555>5
11,2,,172165-78920, ,HOSE,1,,1,,,,,555555555>5
12,2,,172165-78930, ,HOSE,1,.,1,,,,,,55555555>
13,2,,172165-78940, ,HOSE,1,.,1,,,,,,55555555>
14,2,,172165-78950, ,HOSE,1,,1,,,,,555555555>5
15,2,,172165-78960, ,HOSE,1,,1,,,,,,,55555555
16,2,,172165-78970, ,HOSE,1,,1,,,,,555555555>5
17,1,,172123-76120, ,""CONNECTOR PF1/4",8,.,8,,,:5555553333>5
18,1,,24315-000110, ,"'O-RING 1B P-11.0",8,,8,,,.:555555355>5



90 a2 bO—JLEREIFIIN AT ~INFN AT
Fig.

4714, 70700 =)
CONTROL PIPING(REMO. ~CON. V. ~MULTI V.
contry]J PIE X[AS " :4-WAY, FRONT LEVER)
FigNo. [ 90] — | — ,(O} == EATRN

%v% @ VIEYED FROM m@
A I
(18— o—18) .

18——o o—18 ‘
AH 7—8" e_]79—17 - @122+ ®©
o 144??—-15 @
@ 16—? @@ ?]3 (RH) FR!NT (LH)
Py : ] @

YEaZHNLT
REMOTE CONTROL VALVE

js | 18 @\ﬁ
J 8 11
h ) ,_'
- \ | .

. ! :::. — = o) - o ) /_/i ;w".
> \ : = _‘.1-.. ;;.!,,,
’ \ Ly - ATz 40— U—rT
g | vmv ROTARY VALVE

AT A TIFINTH b

4-WAY MULTI VALVE KIT

172168-74480(707}bn" =)
{FRONT LEVER)

THENo. 9000 RiH UNo. 1 DAL

N 11 EEET =

Detail is shown in Fig 101

*y M *y/0HM
CABIN SPEC. CANOPY SPEC.




1A,1,,172168-74670, ,""MULTI VALVE KIT",,,,1,,,.M,,.,.,.554
1B,1,,172168-74680, ,""MULTI VALVE KIT",,1,,,,,.M,,.,555555
1C,1,,172168-74490, ,"MULTI VALVE KIT",,1,,1,,,,1,,,.555545
2A,2,,172151-03550, ,"LABEL ,PATTERN B",,1,,1,,,.2,,,,555555
2B,2,,172165-03471,,LABEL,,1,.,1,,,.,3,,,,,,,,,>
3,2,,172123-76120, ,""CONNECTOR PF1/4",.,2,,2,,5555533533335
4,2,,172141-76180, ,CONNECTOR, ,6,,6,,,5535553555553
6,3,,24315-000110,,"0-RING 1B P-11.0",,6,,6,,5555535525535
7,2,,24315-000110, ,"0-RING 1B P-11.0",.2,,2,,,,,53555355>»
8,2,,194202-56460, ,BAND, ,6,,6,,,,,,5,555555
9,2,,172165-78940, ,HOSE, ,1,,1,,,,,55555555>
10,2,,172165-78950, ,HOSE, ,1,,1,,,,,,5555555>5
11,2,,172165-78960, ,HOSE, ,1,,1,,,,,,5555555>5
12,2,,172165-78970, ,HOSE, ,1,,1,,,,,,:555555>
13,2,,172165-79060, ,HOSE, ,1,,1,,,,,5,555555>
14,2,,172165-79070, ,HOSE, ,1,,1,,,,5,55555555
15,2,,172165-79080, ,HOSE, ,1,,1,,,,,,5555555>5
16,2,,172165-79090, ,HOSE, ,1,,1,,,,,,5555555>5
17,1,,172165-79810, ,SPONCGE, ,2,,2,,,,,,,5:5555>
18,1,,172122-79930, ,CLAMP, ,4,.,4, ,,,,,.:.55555
19,1,,172123-76120, ,""CONNECTOR PF1/4",.,8,,8,,555555333525
20,1,,24315-000110, ,"0-RING 1B P-11.0",,8,.8,,,.5535555555>»



. 91 a2 b O—JLBERECIRIIN BT ~TWFN K
Fig. 4914, #41bn"=)
CONTROL PIPING(REMO. -CON. V. ~MULT! V.
:4-WAY, SIDE LEVER)

COUNTRY| J P|E X
FigNo. | 91 [ —~

=2 N
VIEWED FROM UPPER

(2
TR AONGE
OO
—o0—

@ A9 A4 TNFIXNTHFy b
4-WAY MLT| VALVE KIT
(RH) FRONT (LH) 172168-74490(344" bn" =)
(SIDE LEVER)

IHENe. 91D R LNo. 10 MIE
BBN. 101 2R T 0
Detail is shomn in Fig 101

YVEIAVANT
REMOTE CONTROL VALVE

4y 40— Y—snTJ
4-WAY ROTARY VALVE




,,172123-76120, ,""CONNECTOR PF1/4",8,8,8,8,,,5553535555575
,,24315-000110, ,"0-RING 1B P-11.0",8,8,8,8,,,,55535555535
,,172168-79100, ,""HOSE G604BCO30 A"™,1,1,1,1,,,,,5535555535
,,172168-79110, ,""HOSE G604BCO70S B",1,1,1,1,,,,5555555555
,,172168-79120, ,""HOSE G604BCO70S C",1,1,1,1,,,,:555555555
,»,172168-79130, ,""HOSE G604BCO30 D",1,1,1,1,,,,,5535555595
2,,172168-79140, ,""HOSE G604BCO70 E",1,1,1,1,,,,,5535555535
8,2,,172168-79150, ,""HOSE G604BC095S F",1,1,1,1,,,,.,5535555535
9,2,,172168-79160, ,""HOSE G604BC0O95S G",1,1,1,1,,,,,55555555>
10,2,,172168-79170, ,""HOSE G604BCO30 H",1,1,1,1,,,,5555555535
11,1,,172123-76120, ,"CONNECTOR PF1/4",5,5,5,5,,,555555335555
12,1,,172168-76550, ,"' JOINT PF1/4-0.9",1,1,1,1,,,,,5555355555
13,1,,172162-76770, ,"' JOINT PF1/4",2,2,2,2,, 5533555332233
14,1, ,24315-000110, ,"0O-RING 1B P-11.0",7,7,7,7,,,3355532523
15,1,,24315-000110, ,""0-RING 1B P-11.0",1,1,1,1,,,,555555553>

1,2
2,2
3,2
4,2
5,2
6,2
7



92 T b O—JVECE(INN T~ 0-00" K7 4914)
Fig CONTROL PIPING(MULTI V. ~CONTROL V. :4-WAY)

conRY[ J P[E X[AS
Figho. |92 — | =

\/ 4-WAY ROTARY VALVE
\, /
A hO—WISNT

\\\”\*m;:;> CONTROL VALVE
/< / kS

N&

A fO—9Y—sT

A2 ATNFINT%y b
4-WAY MALTI VALVE KIT
172168-74480( 707 Fbn" -}
{FRONT LEVER)
172168-T4490( 4} bn"-)
(SIDE LEVER)
THENo. 90D RH LNo. 108 &
AEN. NDORE UNo. 103HAIL
HENc 111 £ BT X1
Detail is showm in Fig 101



,»,172190-78100, ,HOSE,1,,1,,,,,,55555555>
,»,172165-78900, ,HOSE,1,,1,,,,,,5.555555>
,»,172165-78920, ,HOSE,1,,1,,,,,,5.555555>
,,172165-78940, ,HOSE,1,.,1,,,,,,55555555>
,,172165-78960, ,HOSE,1,,1,,,,,,55555555>
,»,172175-79250, ,HOSE,1,,1,,,,,,55555555>
2,,172164-79440, ,HOSE,1,.,1,,,,,,5.555555>
8,2,,172164-79450, ,HOSE,1,,1,,,,,,55555555>
9,2,,23391-020000, ,"JOINT RGI1/4",8,,8,,,,,3:555555233
10,2,,172141-76180, ,CONNECTOR,1,,1,,,.555555595 55

11,3, ,24315-000110, ,"0-RING 1B P-11.0",1,,1,,,,,5553555535
12,2,,172126-11510, ,""BAND 300",8,,8,,,5555535555535
13,1,,172162-76770, ,"" JOINT PF1/4",2,,2,,,355535223355
14,1, ,24315-000110, ,"O-RING 1B P-11.0",8,,8,,,.:555555355>5
15,1,,24315-000110, ,"'O-RING 1B P-11.0",6,,6,,,.55535555355>5
16,1, ,24315-000110, ,"0O-RING 1B P-11.0",1,,1,,,,,5553555535
17,1,,172126-11510, ,""BAND 300" ,7,,7, 5555555353523
18,1,,172168-79340, ,HOSE,1,,1,,,,,5,5555555>5
19,1,,172168-79350, ,""HOSE G604BC110",1,.,1,,,,.5555555535
20,1,,172168-79360, ,HOSE,1,,1,,,,,555555555>
21,1,,172168-79370, ,HOSE,1,,1,,,,,5555555555
22,1,,172123-76120,,""CONNECTOR PF1/4",8,,8,,,:55535555335>5
23,1,,172123-76120, ,""CONNECTOR PF1/4",4,,4,,,,5553552335>5
24,1,,172168-76550, ,""JOINT PF1/4-0.9",1,,1,,,.:.555553352>»

1,2
2,2
3,2
4,2
5,2
6,2
7



CONTROL PIPING(2-WAY:FRONT LEVER)

a2 bO—JVBEE(2914 70700 =)
Fig. 93
EX|[AS

29 zfO=5U—s<H
2-WAY ROTARY VALVE

20 AT NFRNTFHy b
2-WAY MULT| VALVE KIT
172190-08630

A ENe. TID R UNo. 1008812
HBNo. 101 %2R T S

Detale is shown in Fig 101



,»,172190-78100, ,HOSE, ,1,,1,,,,,55555555>
,»,172165-78900, ,HOSE, ,1,,1,,,,,5.555555>
,»,172165-78920, ,HOSE, ,1,,1,,,,,5.555555>
,»,172165-78940, ,HOSE, ,1,,1,,,,,,,555555>
,»,172165-78960, ,HOSE, ,1,,1,,,,,,,555555>
»»,172175-79250, ,HOSE, ,1,,1,,,,,55555555>
2,,172164-79440, ,HOSE, ,1,.,1,,,,,55555555>
8,2,,172164-79450, ,HOSE, ,1,,1,,,,,5.555555>
9,2,,23391-020000, ,"JOINT RGI1/4",,8,,8,,,,:555555525
10,2,,172141-76180, ,CONNECTOR, ,1,,1,,,55555553555
11,3,,24315-000110, ,"0-RING 1B P-11.0",,1,,1,,,5555555353>
12,2,,172126-11510, ,""BAND 300", .,8,,8,,:55555553555
13,1,,172162-76770, ,"JOINT PF1/4",,2,.,2,,,,553335352255
14,1, ,24315-000110, ,"O-RING 1B P-11.0",.8,.8,,.,.,55555355>5
15,1,,24315-000110, ,"0-RING 1B P-11.0",,6,,6,,,5555555355>
16,1, ,24315-000110, ,"0-RING 1B P-11.0",,1,,1,,.5555555355>
17,1,,194202-56460, ,BAND, ,4,.,4,,,,,,5.555555
18,1,,172165-79220, ,HOSE, ,1,,1,,,,,,5555555>5
19,1,,172165-79300, ,HOSE, ,1,,1,,,,,5:555555>
20,1,,172165-79350, ,HOSE, ,1,,1,,,,,,.5555555
21,1,,172165-79370, ,HOSE, ,1,,1,,,,,.:5555555
22,1,,172165-79810, ,SPONGE, ,2,,2,,,,,,,,,55555
23,1,,172122-79930, ,CLAMP, ,4,.,4,,,,,.55555555
24,1,,172123-76120, ,""CONNECTOR PF1/4",.8,,8,,:55555333525
25,1,,172123-76120, ,""CONNECTOR PF1/4",.,4,.,4,,,,..::55555>5
26,1,,172168-76550, ,"JOINT PF1/4-0.9",,1,.,1,,,...:555555>5

1,2
2,2
3,2
4,2
5,2
6,2
7



94 A bO—JVEE (2914 94} bn" =)
Fig. CONTROL PIPING(2-WAY:SIDE LEVER)

29 ATIVFRNTHy b
2-WAY MULTI VALVE KIT
172190-08630

TEBNo. TID R UNo. 100381
IHENo. 101 &R T 2

Detale is shown in Fig. 101

FigNo.[ 04 — [ —




1
2
3
4
5
6

RPRR R R R

,172112-77580, ,"JOINT 1/8",1,1,1,1,1,1,,,,55555535
,172141-77800, ,""JOINT, GREASE"™,4,4,4,4,4,4,,,,,555535>»
,172142-77800, ,HOSE,1,1,1,1,1,1,,,,,5555535
,172142-77811, ,HOSE,2,2,2,2,2,2,,,555535
,172312-77820, ,"FITTING, GREASE",1,1,1,1
,24761-020000, ,""NIPPLE PT1/8,GREASE",3,3

W



9 ERTYU—-S oy
Fig. GREASING

/ g ALDTSYLY
P / SWING CYL.




1,1,,172142-76620, ,RUBBER,1,1,1,
2,1,,172170-81102-1, ,BOOM,1,1,1
2-1,1,,172170-81103-1, ,''BOOM
s,1,1,1,1,1,1,S,,,M50791, ,M50791, ,M50791, ,M50791, ,M50791, ,M50791
3,2,,172146-81300, ,"'BUSH 45 60",2,2,2,2,2,2,,,,,3355523
4,2,,172168-81410, ,""SEAL 45X55X4, DUST',2,2,2,2,2,2,,,,55353554
5,1,,172142-81551, ,"PIN 38X191",1,1,1,1,1,1,,,,5555555>»
6,1,,172164-81590, ,"PIN 45X149",1,1,1,1,1,1,,,,.555555>»
7,1,,172122-81622,,"PIN (C), BOOM™,1,1,1,1,1,1,,,,,555555>
8,1,,172164-81670, ,SPACER,3,3,3,3,3,3,,,,:555555»
9,1,,172165-82550, ,""SHIM 45X1.2",1,1,1,1,1,1,,,,,,555554
10,1,,172165-82560, ,"'SHIM 45X80X1.2",1,1,1,1,1,1,,,,,5555535
11,1,,172165-82570, ,""SHIM 45X80X1.6",1,1,1,1,1,1,,,,,5555555
12,1,,172112-87840, ,"'SHIM 45X1",1,1,1,1,1,1,,,,,,555555
13,1,,22157-120000, ,"WASHER 12',3,3,3,3,3,3,,,:555355555

14,1, ,24761-050000, ,"NIPPLE C,GREASE™,1,1,1,1,1,1,,,,.555555>
15,1,,26013-120302, ,"'BOLT W/WASHER M12X30',3,3,3,3,3,3,,,555553555>5
16,1,,933171-29750, ,"'SHIM SET, PIN 38",1,1,1,1,1,1,,,,,,555555
17,1,,172164-81590, ,"PIN 45X149",1,1,1,1,1,1,,,,,,555555
18,1,,172164-81670, ,SPACER,2,2,2,2,2,2,,,,:555355>»
19A,1,,172148-82291-1, ,""BRACKET, BOOM",1,1,1,1,1,1,,,..,555554
19B,1,,172148-82291, ,"'BRACKET, BOOM",,,,,1,1,,1,,,,555554
21,2,,172148-82320, ,"'BUSH 70X60'",2,2,2,2,2,2,,,,5535533524
22,1,,172148-82350, ,"PIN 70X356',1,1,1,1,1,1,,,,.,555455>
23,1,,172148-82360, , ""PLATE,LOCK(YELLOW:87",1,1,1,1,1,1,,,,,55555 55
24,1,,172148-82382, ,"PIN 38-94",1,1,1,1,1,1,,.,.4555555>»
25,1,,172142-82400, ,"PLATE, LOCK",1,1,1,1,1,1,,,,,5555555
26,1,,172148-82401, ,"PIN 45X261',1,1,1,1,1,1,,,,,,555555
27,1,,172146-82910, ,SPACER,1,1,1,1,1,1,,,,,,.55555
28,1,,172112-87840, ,"SHIM 45X1",4,4,4,4,4.,4,,,,,:,35524
29,1,,172141-94260, ,"PIN 38-130",1,1,1,1,1,1,,,..,555554
30,1,,22157-120000, ,"WASHER 12",2,2,2,2,2,2,,,,3555533>»
31,1,,22217-160000, ,"SPRING WASHER 16',2,2,2,2,2,2,,,.,55535254
32,1,,22242-000700, ,"CIRCLIP 70",1,1,1,1,1,1,,,,,555535>
33,1,,26013-100252, ,"'BOLT W/WASHER M10X25",2,2,2,2,2,2,,,,535555575
34,1,,26013-120252, ,"BOLT M12X 25",1,1,1,1,1,1,,,,,,555555
35,1,,26013-120302, ,""BOLT W/WASHER M12X30'",2,2,2,2,2,2,,,3555332525
36,1,,26116-160402, ,""BOLT M16X 40 PLATED",2,2,2,2,2,2,,,,:555255>»
37,1,,933171-29750, ,"SHIM SET, PIN 38",2,2,2,2,2,2,,,,..535555
38A,1,,172170-81302-1, ,"'BOOM, P.T.0.",1,1,1,1,1,1,,,,.555455>
388B,1,,172170-81302, ,"'BOOM (3RD",,,,,1,1,,1,,,,555555
39,2,,172146-81300, ,""BUSH 45 60',2,2,2,2,2,2,,,,553553524
40,2,,172168-81410, ,""SEAL 45X55X4, DUST",2,2,2,2,2,2,,,,32555255>»
41,1,,172176-

81700, ,SHIM,1,1,1,1,1,1,W,,,*1995.10,,*1995.10, ,*%1995.10, ,*1995.10, ,*1995.10, ,*1
995.10

42,1,,172176-

81710, ,SHIM,1,1,1,1,1,1,W,,,*1995.10,,*1995.10, ,%1995.10, ,*1995.10, ,*1995.10, ,*1
995.10

43,1, ,172183-81170, ,"TREE
cLip»,2,2,2,2,2,2,wW,,,M50791, ,M50791, ,M50791, ,M50791, ,M50791, ,M50791



. g T—4L & T—LTFS3Tw b
Fig. BOOM & BOOM BRACKET

Lok
PREV10US

@nsan
VIENED FROMR)

F—hy¥ ;
- Ry




1A,1,,172148-81202-1, ,""ARM(1350) (GREEN)*",1,1,1,1,1,1,,,,,5555555
1A-1,1,,172148-81203-1, ,""ARM(1350)
(GREEN)",1,1,1,1,1,1,S,,,M50791, ,M50791, ,M50791, ,M50791, ,M50791, ,M50791
1A-2,1,,172148-81204-1, ,""ARM(1350)
(GREEN)",1,1,1,1,1,1,S,2,,M50942, ,M50942, ,M50942, ,M50942, ,M50942, ,M50942
1B,1,,172148-81202, ,"ARM(1350) (YELLOW)",,,,,1,1,W,1,,,,,,,,,, FROM
isTt*, ,""FROM 1ST™

1B-1,1,,172148-81203, ,""ARM(1350)
(YELLOW)",,,,,1,1,S,1,,M50791, ,M50791, ,M50791, ,M50791, ,M50791, ,M50791
1B-2,1,,172148-81204, ,""ARM(1350)
(YELLOW)™,,,,,1,1,S,1,,M50942, ,M50942, ,M50942, ,M50942, ,M50942, ,M50942
2,2,,172168-81260, ,""BUSH 38X55",2,2,2,2,2,2,,,,35555533>»
3,2,,172168-81400, ,""SEAL ,DUST 38X48X4'",2,2,2,2,2,2,,,4553523553
4,2,,172122-82290, ,"SEAL, DUST",4,4,4,4,4,4,,,,.,:55455>
5,2,,172116-82400, ,"'PIN BUSH 38X55",4,4,4,4,4.,4,,,,,,35553>
6,1,,172164-81500, ,"PIN 38X106",2,2,2,2,2,2,,,,35535533>»
7,1,,172142-81620, ,0-RING,2,2,2,2,2,2,,,,5355553

8,1,,172164-81670, ,SPACER,2,2,2,2,2,2, ,,455352553

9,1,,22157-120000, ,"WASHER 12",2,2,2,2,2,2,,,:455535555

10,1, ,24761-040000, ,""NIPPLE B,GREASE',1,1,1,1,1,1,,,,.555455>
11,1,,26013-120302, ,""BOLT W/WASHER M12X30",2,2,2,2,2,2,,,555533535
12,1,,933171-29750, ,""SHIM SET, PIN 38",2,2,2,2,2,2,,,.,553553524
13A,1,,172142-81300-1, ,"ARM L, BUCKET",1,1,1,1,1,1,,,,,,555555
13B,1,,172142-81300, ,""ARM(L), BUCKET",,,,,1,1,.,1,,,,,.555>
14A,1,,172142-81320-1, ,""ARM R, BUCKET",1,1,1,1,1,1,,,,.555455>
14B,1,,172142-81320, ,""ARM(R), BUCKET",,,,,1,1,,1,,,,55555>
15A,1,,172168-84402-1, ,""BUCKET LINK(GREEN:85",1,1,1,1,1,1,,,,5555555>
15B,1,,172168-84402-5, ,"LINK, BUCKET",,,,,1,1,,1,,,...5,55
16,2,,172164-81880, ,"'BUSH 38X55, PIN'",2,2,2,2,2,2,,,,.555255>»
17,2,,172122-82290, ,"'SEAL, DUST",6,6,6,6,6,6,,,,,,555555
18,2,,172168-84411, ,""BUSH 38-48-33.5",2,2,2,2,2,2,,,,2523533>»
19,1,,172142-99470, ,"KIT, ARM PIN",1,1,1,1,1,1,,,,,5555545
20,2,,172122-84501, ,"PIN (A), BUCKET ARM",1,1,1,1,1,1,,,,5555355>
21,2,,172116-84590, ,"PIN, BUCKET ARM',1,1,1,1,1,1,,,,.:55455>
22,2,,24761-020000, ,"NIPPLE PT1/8,GREASE™,1,1,1,1,1,1,,,,,555355>
23,2,,933110-86600, ,"NUT M24, NYLON,2,2,2,2,2,2,,,53555355>5
24,2,,933171-29750, ,"'SHIM SET, PIN 38",2,2,2,2,2,2,,,,53555535
25,2,,933171-29760, ,WASHER,2,2,2,2,2,2,,,,5:535255
26A,1,,172170-81310-1, ,"ARM,
p.T.0.",1,1,1,1,1,1,2,,,M50791, ,M50791, ,M50791, ,M50791, ,M50791, ,M50791
26B,1,,172170-81310,,"ARM, P.T.O.",,,,,1,2,Z,M,,,,,,,,,, FROM 1ST",,"FROM 1ST"
27,2,,172168-81260, ,""BUSH 38X55'",2,2,2,2,2,2,,,,553553555
28,2,,172168-81400, ,"SEAL ,DUST 38X48X4",2,2,2,2,2,2,,,5,3352235
29,2,,172122-82290, ,"SEAL, DUST",4,4,4,4,4,4,,,,.,:55455>»
30,2,,172116-82400, ,"PIN BUSH 38X55'",4,4,4,4,4,4,,,,,5554555
31,1,,172142-99450, ,"PIN KIT, BUCKET",,,,,2,2,,1,,,,.55555
32,2,,172164-81630, ,PIN, ,,,.,2,2,,,,,,,,,,,,
33,2,,172164-81700, ,COLLAR, ,,,,2,2,,,5,55533555
34,2,,24761-020000, ,"'NIPPLE PT1/8,GREASE", ,,...2,2,,,:55555545
35,2,,26116-100652, ,"BOLT M10X 65 PLATED",,,,,2,2
36,2,,26716-100002, ,"NUT 10", ,,,,4,4,,,,,,:.555>
37,2,,933171-29751, ,"SHIM SET,38X(0.8,1.2",,,,,2,2,,5555535225
38,1, ,24761-020000, ,""NIPPLE PT1/8,GREASE"™,2,2,2,2,2,2,,,,,,32355>5
39,1,,172183-81160, ,"TREE
CLIP",4,4,4,4,4,4,W,,,M50791, ,M50791, ,M50791, ,M50791, ,M50791, ,M50791



97 T—Ib & Xy pPUH
Fig. ARM & BUCKET LINK

P TOmH
NOT P.T. 0.

ﬁ SPEC.
g

i e P.T.0. ARM END SPEC.
Ry b Y s .- .
BUCKET CYL INDER / COUNTRY AS

APPL| - -
CATION




,,(72122-81421, ,"'BUCKET ASSY (340)",1,1,1,1,1,1,,2,,,,53555>
,,172122-86401, ,"'BUCKET ASSY (340)',1,1,1,1,1,1,,,,55553555>
,,172142-86150, ,""CUTTER (L), SIDE™,1,1,1,1,1,1,,,,5555555>
,,172142-86160, ,""CUTTER (R), SIDE",1,1,1,1,1,1,,,,,,,55545
,,172142-86280, ,""BOLT M14X 40',6,6,6,6,6,6,,,,.,555555>
,,172142-86290, ,"NUT 14",6,6,6,6,6,6,,,,,5555555
2,,22217-140000, ,""SPRING WASHER 14",6,6,6,6,6,6,,,,55555555
8,2,,772122-86123, ,"TEETH ASSY",2,2,2,2,2,2,,,,3555533>»
9,3,,172142-81380, ,BOLT ,4,4,4,4,4.4,,,,,.3:5533>
10,3,,172142-81390, ,NUT,4,4,4,4,4,4,,,,5,235555
11,3,,172113-86123, ,TEETH,2,2,2,2,2,2,,,,455355554
12,3,,172137-86710, ,"TEETH SHIM 17 SET",2,2,2,2,2,2,,,5535355135
16,1, ,772122-81402, ,""BUCKET ASSY 490",1,1,1,1,1,1,,2,,,,,55555
17,2,,172122-86102, ,""BUCKET 490",1,1,1,1,1,1,,,
18,2,,172142-86150, ,""CUTTER (L), SIDE',1,1,1,1,
19,2,,172142-86160, ,""CUTTER (R), SIDE',1,1,1,1,
20,2,,172142-86280, ,"'BOLT M14X 40",6,6,6,6,6,6,,,,5555555>»
21,2,,172142-86290, ,"NUT 14",6,6,6,6,6,6,,,,,5555555
22,2,,22217-140000, ,"SPRING WASHER 14",6,6,6,6,6,6,,,,5,555555
23,2,,772122-86123, ,"TEETH ASSY',4,4,4,4,4,4,,,,,:55455>»
24,3,,172142-81380, ,BOLT,8,8,8,8,8.8,.,.:5355554
25,3,,172142-81390, ,NUT,8,8,8,8,8,8,,,,55555555
26,3,,172113-86123, ,TEETH,4,4,4,4,4,4,,,,,3:53554
27,3,,172137-86710, ,"TEETH SHIM 17 SET",4.,4,4.,4,4,
31,1,,772122-81412, ,"'BUCKET ASSY (540)",1,1,1,1,1,
32,2,,172122-86302, ,"'BUCKET ASSY (540)",1,1,1,1,1,1,,,,5555355>
33,2,,172142-86150, ,"CUTTER (L), SIDE™,1,1,1,1,1,1,,,,,5555555
34,2,,172142-86160, ,"CUTTER (R), SIDE™,1,1,1,1,1,1,,,,,5555555
35,2,,172142-86280, ,"BOLT M14X 40',6,6,6,6,6,6,,,,,,555554
36,2,,172142-86290, ,"NUT 14',6,6,6,6,6,6,,,,.555555>
37,2,,22217-140000, ,"SPRING WASHER 14",6,6,6,6,6,6,,,.,3:555545
38,2,,772122-86123, ,""TEETH ASSY",4,4,4,4,4,4,,,,,,:53555
39,3,,172142-81380, ,B0LT,8,8,8,8,8,8,..,,.555555>

40,3, ,172142-81390, ,NUT,8,8,8,8,8,8,,,,.:5555 5>
41,3,,172113-86123, ,TEETH,4,4,4,4,4,4,,,.,,235554
42,3,,172137-86710, ,"TEETH SHIM 17 SET",4,4,4,4,4,4,,,,.555355>»
46,1,,772122-81432, ,"'BUCKET ASSY 5%90',1,1,1,1,1,1,,1,,,,,,,,.5
47,2,,172122-86602, ,""BUCKET ASSY (590)",1,1,1,1,1,1,,,,,,.5355>
48,2,,172142-86150, ,"CUTTER (L), SIDE™,1,1,1,1,1,1,,,,,,55555>
49,2,,172142-86160, ,"CUTTER (R), SIDE™,1,1,1,1,1,1,,,,,,55555>
50,2,,172142-86280, ,"BOLT M14X 40',6,6,6,6,6,6,,,,55555555
51,2,,172142-86290, ,"NUT 14",6,6,6,6,6,6,,,,,5555555
52,2,,22217-140000, ,"SPRING WASHER 14",6,6,6,6,6,6,,,,,,555554
53,2,,772122-86123, ,"TEETH ASSY',4,4,4,4,4,4,,,,.,..,:55>
54,3,,172142-81380, ,B0LT,8,8,8,8,8,8,,,,.555555>»
55,3,,172142-81390, ,NUT,8,8,8,8,8,8,,,,5555555>
56,3,,172113-86123, ,TEETH,4,4,4,4,4,4,,,,,3:55555
57,3,,172137-86710, ,"TEETH SHIM 17 SET",4.,4,4.,4,4,
61,1,,772122-81442, ,"'BUCKET ASSY (640)",1,1,1,1,1,
62,2,,172122-86502, ,"'BUCKET ASSY (640)",1,1,1,1,1,1,,,,,555355>
63,2,,172142-86150, ,""CUTTER (L), SIDE™,1,1,1,1,1,1,,,,,5555555
64,2,,172142-86160, ,"CUTTER (R), SIDE",1,1,1,1,1,1,,,,,5555555
65,2,,172142-86280, ,"BOLT M14X 40',6,6,6,6,6,6,,,,,,555554
66,2,,172142-86290, ,"NUT 14',6,6,6,6,6,6,,,,.555555>
67,2,,22217-140000, ,"SPRING WASHER 14',6,6,6,6,6,6,,,,,,555554
68,2,,772122-86123, ,"TEETH ASSY",4,4,4,4,4,4,,,,,555355>»
69,3,,172142-81380, ,BOLT,8,8,8,8,8,8,,,.,55555554

70,3, ,172142-81390, ,NUT,8,8,8,8,8,8,,,,,,,,5:5
71,3,,172113-86123, ,TEETH,4,4,4,4,4,4,,,,,3:55523
72,3,,172137-86710, ,"TEETH SHIM 17 SET",4,4,4,4,4.4,,,,,.:5524>
76,1,,172164-81950, ,"PIN KIT, BUCKET",2,2,2,2,2,2,,,,3:555355>5
77,2,,172164-81630, ,PIN,2,2,2,2,2,2,,,,,355553
78,2,,172164-81700, ,COLLAR,2,2,2,2,2,2,,,,455535255

1,1
2,2
3,2
4,2
5,2
6,2
7

1,1999999911111
11

1111111111111

4,4
1 11121111111111
1,1

4,4
1 11121777777777
1,1



79,2, ,24761-020000, ,""NIPPLE PT1/8,GREASE",2,2,2,
80,2,,26116-100652, ,"'BOLT M10X 65 PLATED",2,2,2,
81,2,,26716-100002, ,""NUT 10",4,4,4,4,4,4,,,,,,,,
82,2,,933171-29751, ,"'SHIM SET,38X(0.8,1.2",2,2,2,
85,1,,772142-81600, ,"'CUTTER(S), SIDE",1,1,1,1,1,1
86,2,,172142-86510, ,"'CUTTER (L) ASSY,SIDE",1,1
87,2,,172142-86520, ,"CUTTER (R) ASSY,SIDE",1,1
88,2,,172142-86540, ,"'BOLT M14X 30",6,6,6,6,6,6
89,2,,22217-140000, ,"SPRING WASHER 14",6,6,6,6



CXNTRY|JP|EX|AS

FigNo.| 98] 98] =

1 (340)(7 # = F 2 > b ) (ATTACHMENT)
16 (490) (7 & » F * > + ) (ATTACHMENT)
31(540) (7 & » F 2 > ) (ATTACHMENT)
46 (590) (IR 2) (STANDARD)

61(640) (7 & » F 2 > t ) (ATTACHMENT)

YA KDYy ASY
SIDE CUTTER ASY




,,172142-86300, ,"BUCKET ASSY 340S",1,
,,172142-86310, ,"BUCKET ASSY 340S",1,
,,172142-86150, ,"CUTTER (L), SIDE",1,
,,172142-86160, ,"CUTTER (R), SIDE",1,
,,172142-86280, ,"BOLT M14X 40",6,6,6,
,,172142-86290, ,"NUT 14",6,6,6,6,6,6,.4.42s444444
2,,22217-140000, ,"SPRING WASHER 14'*,6,6,6.6,6,6,,4442220s445
8,2,,772142-86140, ,"TEETH ASSY",2,2,2,2.2.2, 1112229900
9,3,,172151-81600, ,POINT,2,2,2,2,2.2, 1120 ssssss

10,3, ,172151-81620, ,"PIN ASSY",2,2,2,2.2.2, 112 s2200s
11,4,,172151-81630,,PIN,2,2,2,2,2,2,,,222253343

12,4, ,172151-81640, ,"LOCK,RUBBER BIN",2,2,2,2.2,2, .. 2144420+5
13,3, ,172142-86140, ,"ADAPTER 16™,2,2,2.2.2,2, 1112222245

14,1, ,172142-86101, ,BUCKET(490S) (GREEN) ,1,1,1,1,1,1,..00ssss0s00
15,2, ,172142-86111, ,BUCKET(490S) (GREEN) ,1,1,1,1,1,1, .0 00sssss00
16,2, ,172142-86150, ,"CUTTER (L), SIDE™,1,1,1,1,1,1,.000sssss0,
17,2, ,172142-86160, ,"CUTTER (R), SIDE",1,1,1,1,1,10000ssssss00
18,2, ,172142-86280, ,""BOLT M14X 40™,6,6,6,6,6,6,,444400004,
19,2, ,172142-86290, ,""NUT 14",6,6,6,6,6,6,..4444224024

20,2, ,22217-140000, ,"SPRING WASHER 14',6,6,6,6,6,6,,.2402000445
21,2, ,772142-86140, ,"TEETH ASSY",3,3,3,3.3.3. 2444540000,
22,3,,172151-81600, ,POINT,3,3,3,3,3.3,, 4200000045
23,3,,172151-81620, ,"PIN ASSY",3,3,3,3,3,3..0000ss4440
24,4,,172151-81630, ,PIN,3,3,3,3,3,3,,,555555535
25,4,,172151-81640, ,"LOCK,RUBBER BIN",3,3,3,3.3,3,.:200000445
26,3,,172142-86140, ,"ADAPTER 16",3,3,3,3,3,3
27,1,,172142-86200, ,"BUCKET ASSY 540S",1,1,
28,2,,172142-86210, ,"BUCKET ASSY 540S",1,
29,2,,172142-86150, ,"CUTTER (L), SIDE",1,
30,2,,172142-86160, ,"CUTTER (R), SIDE",1,
31,2,,172142-86280, ,"BOLT M14X 40",6,6,6,
32,2,,172142-86290, ," "NUT 14",6,6,6,6,6,6, 14220944440
33,2,,22217-140000, ,"SPRING WASHER 14',6,6,6,6,6,6,,..42000445
34,2,,772142-86140, ,"TEETH ASSY",4,4,4,4,4,4, .01 vssssss
35,3,,172151-81600, ,POINT,4,4,4,4,4,4, ., 1 ssssss
36,3,,172151-81620, ,"PIN ASSY",4,4,4,4,4,4, .0 sssssss
37,4,,172151-81630, ,PIN,4,4,4,4,4,4, ,,,,,3323352>»
38,4,,172151-81640, ,"LOCK,RUBBER BIN",4,4,4,4,4,4,, . 1.1y sssss
39,3,,172142-86140, ,"ADAPTER 16",4,4,4,4,4,4
40,1, ,172142-86350, ,"BUCKET ASSY 590S",1,1
41,2, ,172142-86360, ,"BUCKET ASSY 590S",1,1
42,2,,172142-86150, ,"CUTTER (L), SIDE",1,1
43,2,,172142-86160, ,"CUTTER (R), SIDE",1,1
44,2, ,172142-86280, ,"BOLT M14X 40",6,6,6,6
45,2, ,172142-86290, ,"NUT 14",6,6,6,6,6,6,,.2402000045

46,2, ,22217-140000, ,"SPRING WASHER 14'",6,6,6,6,6,6,,,4404400445
47,2, ,772142-86140, ,"TEETH ASSY",4,4,4,4,4,4, .. v sssssss
48,3,,172151-81600, ,POINT,4,4,4,4,4,4, )10 ssssss
49,2,,172151-81620, ,"PIN ASSY",4,4,4,4,4,4, ., 0 ssssss

50,4, ,172151-81630, ,PIN,4,4,4,4,4,4,,, )0 ssssss
51,4,,172151-81640, ,"LOCK,RUBBER BIN",4,4,4,4,4,4, ... 1111sss
52,3,,172142-86140, ,"ADAPTER 16",4,4,4,4,4.,4, ...y sssss
53,1,,172142-86400, ,BUCKET(640S) (GREEN) ,1,1,1,1,1,1,..000s0s00,
54,2, ,172142-86410, ,BUCKET(640S) (GREEN),1,1,1,1,1,1,..00u0sss00,
55,2, ,172142-86150, ,"CUTTER (L), SIDE™,1,1,1,1,1,1,,.00ss0000s
56,2,,172142-86160, ,"CUTTER (R), SIDE™,1,1,1,1,1,1,,,.00000ssss
57,2,,172142-86280, ,"BOLT M14X 40",6,6,6,6,6.6, 4444444404
58,2,,172142-86290, ," "NUT 14",6,6,6,6,6,6,..0.2244444

59,2, ,22217-140000, ,"SPRING WASHER 14',6,6,6,6,6,6,,..42000445
60,2, ,772142-86140, ,"TEETH ASSY",4,4,4,4,4,4,, .11y sssss
61,3,,172151-81600, ,POINT,4,4,4,4,4,4,, s ssss
62,3,,172151-81620, ,"PIN ASSY",4,4,4,4,4,4, ... vvsssss
63,4,,172151-81630, ,PIN,4,4,4,4,4,4, ., 10 ssssss

1,1
2,2
3,2
4,2
5,2
6,2
7



64,4,,172151-81640, ,"LOCK,RUBBER BIN",4,4,4,4,4,4,,,,,555335>»
65,3,,172142-86140, ,""ADAPTER 16",4,4,4,4,4,4,,,,,,3553525
66,1,,172164-81950, ,"PIN KIT, BUCKET",2,2,2,2,2,2,,,,55355355
67,2,,172164-81630, ,PIN,2,2,2,2,2,2,,,,,,355553
68,2,,172164-81700, ,COLLAR,2,2,2,2,2,2,,,3:55335523
69,2, ,24761-020000, ,"NIPPLE PT1/8,GREASE",2,2,2,2,2
70,2,,26116-100652, ,""BOLT M10X 65 PLATED",2,2,2,2,2
71,2,,26716-100002, ,""NUT 10",4,4,4,4,4,4,,,,,553525
72,2,,933171-29751, ,""SHIM SET,38X(0.8,1.2",2,2,2,2,2,2,,,,3,33555575
75,1,,772142-81600, ,""CUTTER(S), SIDE",1,1,1,1,1,1,,1,,,,,55555
76,2,,172142-86510, ,"'CUTTER (L) ASSY,SIDE™,1,1,1,1,1,1,,,,5555555>5
77,2,,172142-86520, ,"CUTTER (R) ASSY,SIDE",1,1,1,1,1,1,,,,,5555555
78,2,,172142-86540, ,""BOLT M14X 30",6,6,6,6,6,6,,,,5555555>»
79,2,,22217-140000, ,"SPRING WASHER 14",6,6,6,6,6,6,,,,,,555555

2111111111111
2



BUCKET(S TYPE:ATTACHMENT)

IS4y B(SIAT" 1 T9F27H)
Fig. gg
EX|AS

CONTRY{J P 1 (340S8)
' - 14 (4905)
Fig No. | 99 27(5408)
40(5909)
5|3(s40s)
| | i I 1 | |
A A A B b 201
5 17
B BE 0 34 3 29 333
N 4546 43 7 14 42 4645
54 585 56 40 57 55 5058
10 9 1
23 22 26
3% 35 39
49 48 52
62 61 65

H4FhsP ASY
SIDE CUTTER ASY




,,172164-81670, ,SPACER,2,2,2,2,2,2,,,,3:5535533>»

,,172112-87860, ,""SHIM 40X1",2,2,2,2,2,2,,,5535355213
,,172148-94103, ,""BLADE ASSY',1,1,1,1,1,1,,,,,,555555
,,172168-81270, ,"'SEAL,,DUST 38X50X4',4,4,4,4,4,4,,,,,:55455>»
,,172142-94210, ,"PIN 38X135",2,2,2,2,2,2,,,:,55235524
,,172142-94241, ,"PIN 40X106',2,2,2,2,2,2,,,,55353554
1,,172124-94310, ,"PLATE, LOCK",2,2,2,2,2,2,,,,553553523
8,1,,22157-120000, ,"WASHER 12",2,2,2,2,2,2,,,5535335535
9,1,,24761-020000, ,"NIPPLE PT1/8,GREASE"™,2,2,2,2,2,2,,,,,552353>
10,1, ,24761-040000, ,""NIPPLE B,GREASE',2,2,2,2,2,2,,,,3:555355>5
11,1,,26013-100252, ,""BOLT W/WASHER M10X25",4,4,4,4,4,4,,,,,533352>5
12,1,,26013-120302, ,"'BOLT W/WASHER M12X30',2,2,2,2,2,2,,,535555355>5
13,1,,933171-29750, ,""SHIM SET, PIN 38",2,2,2,2,2,2,,,,553553523
13-1,1,,933171-29751, ,"'SHIM
SET,38X(0.8,1.2",2,2,2,2,2,2,N,, ,M50501, ,M50501, ,M50501, ,M50501, ,M50501, ,M50501
16,1,,172148-94304, ,""BLADE(965) ASSY*,1,1,1,1,1,1,,1,,,,555545
17,2,,172168-81270, ,"'SEAL ,DUST 38X50X4",4,4,4,4,4,4,,,,,3:55553

1,1
2,1
3,1
4,2
5,1
6,1
7



rig 10080z ©

16
|

TYYF AP
ATTACHMENT




1A,1,,172189-08500, ,"P.T.O0 KIT",1,,1,,,,W,,,"FROM 1ST",,,,""FROM 1ST",,,,
1A-1,1,,172189-08501, ,"P.T.O0 KIT",1,,1,,,,S,,,M50786, ,,,M50786, ,,,
1A-2,1,,172189-08502,,"P.T.0 KIT",1,,1,,,,S,,,M50942,,,,M50942, ,,,
1B,1,,172189-08510, ,"P.T.O0 KIT",,1,,1,,,W,,,,,""FROM 1ST",,,,"FROM 1ST",,
iB-1,1,,172189-08511,,"P.T.0 KIT",,1,,1,,,S,,,,,M50786, ,,,M50786,,
ie-2,1,,172189-08512,,"P.T.0 KIT",,1,,1,,,S,,,,,M50942,,,,M50942,,
2,2,,172190-74600, ,"P.T.O.KIT,FRAME END",1,1,1,1,,,,,555555535
3,2,,172189-74500, ,"P.T.0. KIT",1,1,1,1,,,,,,,5.5555>
3-1,2,,172189-74501, ,"P.T.0. KIT",1,1,1,1,,,W,,,M50791, ,M50791, ,M50791, ,M50791, ,
3-2,2,,172189-74502,,"P.T.0 KIT",1,1,1,1,,,S,,,M50942, ,M50942, ,M50942, ,M50942, ,
4A,2,,172168-74620, ,"P.T.0. KIT(FR, UNITE",1,,1,,,,,M,,,,.5555>
4A-1,2,,172170-74620, ,"'PTO CONFLUENCE KIT",1,,1,,,,.M,,,,555555
4B,2,,172168-74630,,"P.T.0. KIT(SI, UNITE",,1,,1,,,.M,,,,55555>
4B-1,2,,172170-74630, ,"'PTO CONFLUENCE KIT",,1,,1,,,.M,,,..,.,,,
4C,2,,172170-74690, ,""PTO CONFLUENCE KIT",1,1,1,1,,,,5555555555
5A,1,,172168-74650, ,""MULTI VALVE KIT",,,1,,,,.M,,,.,.5,.5
5B,1,,172168-74660, ,""MULTI VALVE KIT",1,,,,,,-M,,,5555545
5C,1,,172168-74480, ,""MULTI VALVE KIT",1,,1,,,,,55535555535
6A,1,,172168-74670, ,""MULTI VALVE KIT",,,,1,,,,M,,,5555555
6B,1,,172168-74680, ,"MULTI VALVE KIT",,1,,,,,.M,,...,.,,,
6C,1,,172168-74490, ,""MULTI VALVE KIT",,1,,1,,.,.55352553
7,1,,172189-08200, ,"'DECELERATE(F) KIT",1,,1,,,,555555352555
8,1,,172189-08210, ,"'DECELERATE(S) KIT",,1,,1,,,,55555352525
9,1,,172190-08630, , ""MULTI-VALVE KIT,2WAY",1,1,1,1,,,,,55555535>»



Fig. 1 0‘1

SRR+ (477 ¥30)
KIT PARTS FOR REMODEL(OPTIONAL)

PTO%y F(¥A1 FLIt—)
(172189-08510)

HENo. 350 R UNe. 1
THEINo. 8200 Rt LNo. 1
T ENc. 3500 Rt LNo. 358

PTO¥w F(702 kLJ=)
LML,
{172185-08501)

NO. HazH & 4tHES A vF ==y W =
IA[PTO®+ b (702 LiX=) THEN. 3150 R4 UNo. 1 PTOREDZ{HO TGRSR, WERY .
(172185-08500) TENo. B2 B Lo, 1 ARHBRUTU—ALY k. 7—LLY FETORRENLS
TEINo. IIMEH LNo. 304 | SRS TT,

(F—b, 7— LI IR—BFEVGETT)

1HENo. 350 R Lo, 1
HENo. 830 R LNa. 1
TRENo. 3500 B UNo. 354

PTOF k(¥4 FL—)
R At
(172189-08511)

TABNo. 350 R LN, 1
IRENc. B3O RH Lo, 1
THEINc. 350 B LNo. 358

PTO%w H(7aFLit=)
Ry L HR
(172189-08502)

PTORWEOEC AOTIVEOMERIC, WRIERY 7.
SRHEMRUIL—ATIY K 7—4LIY FETOEREMR S
WEBRTT.

(F—LRBU7—LCRTTET 3T v FEHIBRETHATIS
RY A HHTT)

HENo, I5DRH LN 1
FBNc. B3R H LNo, 1-1
HENo. 350 Rit UNo. 354

18-2

PTOF 5 b (3£ FLsi—)
P AL ]
(172169-08512)

EANe. 50 RH LNo. 1
TAENo. 83> B UNo. 1-1
RN 350 R UNo. 358

PTOME® » H(TL—ALXK)
(172190-74600)
BN 35D R4 LN 1

PTORTO2HOTULIRREHIC, RIERV 7,
ARHMBRUIL—-LIVF, 7—LTy FETOEEEMAS
WERRTT.

(T—LRUZ7~LIZRTTICT S o FEFREEINTOS
AFRA{LHTT)

(7—HLT 2y FOA b o FNVT RNy MSROAASIHL I

THENe. 35 Ril LNo. 2~34
BN T80 Rk LNo. 1~18

nTd)

WBERICPTOD T U—LI Y FETORTRAETENT S
ROYU 2 EEBONERRTT,

[ Lo M

PTO® 5 M7—ALT/F)
(172189-74500)

TENo. 820 R Uie. 2~31

FL—AxT s FETOP TORETNE» FShTO WIS
7—AX FETEREERTIAOBRTT,

(172189-74502)
IEENo. 83D RH LNo 1-1

PTORH*w b, ZL—ALTUF
(700 k=)

H17R68=74620)>

(172170-74620)

HENo 35D R Y Lo 354

IEENo. 820 RH LNa 1
F1IPTOFw M7—LITVF) HBN. B3DRE LNe. 2A~21 | ZL—AX Y FETOPTORENEw PSR TIHEHHIC
R & i HIR(IBRE) 7—Lx s FETAREERTSHOBSTT.
(172189-74501) (FT—i, 7—ild, R34 {LATHIE)
EENa 830 R H Lo 1
32|PTOFw M7—4LXVF) BN B30RE LN 2A~21 [ FL—LZ U FETOPTORRI E - FEATSEMIC
A% oo HEROERRE) 7—4LX s FETEREERTIANBITT.

(F—i, 7—4l2, RYIHXAIATHIE)
B¥ o bEANX b o F UL THUC 5 MBI LERTY,
BMIIFig S7ID7 —4LDA SR FELEATEL,

RENe. 350 B UNo. 36~57
BN, DR LNe. 1~3
ABNo. 20 R L. 1~25
HSNo. TID R LNo. 1~20

PTOER+ v b, JLU—LXTUFK
(A Flst=)

1216874630
(172170-74630)
BNo. 5D A UNo. 358

PTOEROMESRAMUET IR0 Y Y 7 LEEED

| BB TT

(70> LA—ROAHICEA)

HENo. 350D Rk LNo. 36~57
HENo. 33D R Lhe. 1~2
HENo. 20 R LNo. 1~25
THENo. 7900 Bt LNo. 1~-20

PTOSHE~ b ZL—LZIUF
(Farvb. ¥4 FL/X=)

(172170-74690)

HENo. 35D R LNa 35C

PTOEROEMESREHICHETIADY 7 LRED
BRTT.
(44 FLn—Hlnk(CER)

THENo. 35D B LNo. 36~57
THENo. 38O RH LNo. 1~3
IHENo. 39D RH LNo. 1~2
TAENo. T2 RH LNo. 1~25
TRENo. TODRH LNe. 1~20

PT ORI ARERSET IR0 U V7 LKEED
BATT .
(7D b, Yo FLss— 8D

4G L L INFINTE b
(7a b Lsi—)

HBNo. JTHRH LNo. 1~5
IEENo. 7000 i UNo. 1~22

NS (ALY PR ET 5 F TSP -0
B[R VB AN TEENT 3 H08ATT .

BN, 2700 R UNo. 1~6

FoY4FFENFS B

(A fLis—)
(172189-08210)
BN 120RH LN 1B

BN 120 R LNo. 2~33
Bk, 150 R4 LNo. 1~
BN 180 RH Lo 1~9
TRENo. 200 L4 LNo. 1~15
TAENo. 280 R LNo. 1~T

EHIEI-4650> EENo. 0D R LNo. 2~16 | (F+ Er, F v/ ERE, SBROHMRTFEL, )
I2H68-H6607 IEEN. ZORH LN 1~10 | (702 b LXA—{TROA)
(172168-T4480)
BN 900 R LNo |
61|40 ATNFIXNTE b EENo. T RH Lo 1~5 RN — (YA LI FEE)ED /Y o F TS -2
(%4 FLst—) | HEBN. T0DRH LN 1~22 | RISV ER/ L TEENT 5R0BATT,
172168-T4670) BN SIDRH UNo. 2~16 | (F4 Ev, ¥4 / B, RIRODIMRTEL, )
LH2H88=T4680) HENo. 7D RH LNo. 1~10 | (YA FLox—Hilnk)
(172168-74490)
IHRNc S1DRH LN
T 205 sFFEAF5 b BEEN. 120RH N 2~31 | T/ U a7 Fo-—IONRERICD -7 5 FF EIRRE
(70 kLsX—) | IHAN. 15O RH LNo. 1~6 HAMTE-HOUERIATT,
(172189-08200) BN, 11O R LNo. 1~10
IHENe. 120 RH UNo. 1A HENo. 19D Rt LNo. 1~13

24 INFNTES b
(172190-08630)
HEN. TIORH N1

HEN. ITOBH UNo. 1~5

IXENo. 10 R LNo. 2~10
EENo. 930 R LNo. 1~12
THENo. 9400 BLHH LMNo. 1~12

HWRRENRS—(J | S, v Uye—RE—"1 805 4FT
sy — IR R E VT REBNT B A0
BRTT.

(¥ EV. £/ EHLE, RIBEOHMRTF S, )




[Info]

PcNo=Y00K3251
PcName=B37-2A(JP,AS, EX)»2%0
JpnUse=1
JpnSecl=ES<@
JpnSec2=fofbfNfzl [
JpnSec3=B
JpnPreface=1

EngUse=1
EngSec1=CONSTRUCTION
EngSec2=EXCAVATOR (B)
EngSec3=B
EngPreface=1



0,Y00K3251
1,001, ,"VEHICLE B37-2A(C)FRT"

2,1, ,"LABEL(CABIN:FRONT LEVER)",B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-
2A(P)SID,B37-2A(C)EX,B37-2A(P)EX

2,2, ,"LABEL(CABIN:SIDE LEVER)",B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-
2A(P)SID,B37-2A(C)EX,B37-2A(P)EX

2,3, ,"LABEL(CANOPY:FRONT LEVER)",B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-
2A(P)SID,B37-2A(C)EX,B37-2A(P)EX

2,4, ,"LABEL(CANOPY:SIDE LEVER)",B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-
2A(P)SID,B37-2A(C)EX,B37-2A(P)EX

2,5, ., "LABEL(CABIN:EX AS)",B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-
2A(P)SID,B37-2A(C)EX,B37-2A(P)EX

2,6, ., "LABEL(CANOPY:EX AS)",B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-
2A(P)SID,B37-2A(C)EX,B37-2A(P)EX

2,7, ,"SAFETY LABEL",B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-2A(P)SID,B37-
2A(C)EX,B37-2A(P)EX

2,8, ,TOOL,B37-2A(C)FRT,B37-2A(C)SID, B37-2A(P)FRT, B37-2A(P)SID,B37-2A(C)EX, B37-
2A(P)EX

2,9, ,MUFFLER, B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-2A(P)SID,B37-
2A(C)EX,B37-2A(P)EX

2,10, ,"AIR CLEANER",B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-2A(P)SID,B37-
2A(C)EX,B37-2A(P)EX

2,11, ,ACCELERATOR, B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-2A(P)SID,B37-
2A(C)EX,B37-2A(P)EX

2,12, ,"ACCELERATOR(ONE-TOUCH DECEL SP'*,B37-2B(C)FRT,B37-2B(C)SID,B37-
2B(P)FRT,B37-2B(P)SID

2,13, ,"ENGINE MOUNT',B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-2A(P)SID,B37-
2A(C)EX,B37-2A(P)EX

2,14, ,"RADIATOR & MOUNT",B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-
2A(P)SID,B37-2A(C)EX,B37-2A(P)EX

2,15, ,"FUEL TANK & FUEL LINE",B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-
2A(P)SID,B37-2A(C)EX,B37-2A(P)EX

2,16, ,BATTERY,B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-2A(P)SID,B37-
2A(C)EX,B37-2A(P)EX

2,17, ,"ELECTRIC PART(WIRING:FRONT LEV',B37-2A(C)FRT,B37-2A(C)SID,B37-
2A(P)FRT,B37-2A(P)SID,B37-2A(C)EX,B37-2A(P)EX

2,18, ,"ELECTRIC PART(WIRING:SIDE LEVE",B37-2A(C)FRT,B37-2A(C)SID,B37-
2A(P)FRT,B37-2A(P)SID,B37-2A(C)EX,B37-2A(P)EX

2,19, ,"ELECTRIC PART(EQUIPMENT:FRONT",B37-2A(C)FRT,B37-2A(C)SID,B37-
2A(P)FRT,B37-2A(P)SID,B37-2A(C)EX,B37-2A(P)EX

2,20, ,"ELECTRIC PART(EQUIPMENT:SIDE L',B37-2A(C)FRT,B37-2A(C)SID,B37-
2A(P)FRT,B37-2A(P)SID,B37-2A(C)EX,B37-2A(P)EX

2,21, ,"ELECTRIC PART(CABIN)",B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-
2A(P)SID,B37-2A(C)EX,B37-2A(P)EX

2,22, ,"WORK LAMP",B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-2A(P)SID,B37-
2A(C)EX,B37-2A(P)EX

2,23, ,"HEATER & DEFROSTER',B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-
2A(P)SID,B37-2A(C)EX,B37-2A(P)EX

2,24, ,RADIO(OPTION) ,B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT, B37-2A(P)SID, B37-
2A(C)EX,B37-2A(P)EX

2,25, ,"ROLLER & ADJUST",B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-2A(P)SID,B37-
2A(C)EX,B37-2A(P)EX

2,26, ,CRAWLER, B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-2A(P)SID,B37-
2A(C)EX,B37-2A(P)EX

2,27, ,"CONTROL EQUIP.(LEVER&STAND:FRO",B37-2A(C)FRT,B37-2A(C)SID,B37-
2A(P)FRT,B37-2A(P)SID,B37-2A(C)EX,B37-2A(P)EX

2,28, ,"CONTROL EQUIP.(LEVER&STAND:SID",B37-2A(C)FRT,B37-2A(C)SID,B37-
2A(P)FRT,B37-2A(P)SID,B37-2A(C)EX,B37-2A(P)EX

2,29, ,"CONTROL EQUIP.(LEVER STAND:SID",B37-2A(C)FRT,B37-2A(C)SID,B37-
2A(P)FRT,B37-2A(P)SID,B37-2A(C)EX,B37-2A(P)EX

2,30, ,"CONTROL EQUIP.(DRIVE)",B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-
2A(P)SID,B37-2A(C)EX,B37-2A(P)EX



2,31, ,"CONTROL EQUIP.(SWING)",B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-
2A(P)SID,B37-2A(C)EX,B37-2A(P)EX

2,32, ,"CONTROL EQUIP.(BLADE)",B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-
2A(P)SID,B37-2A(C)EX, B37-2A(P)EX

2,33, ,"CONTROL EQUIP.(CUT OFF LEVER&P',B37-2A(C)FRT,B37-2A(C)SID,B37-
2A(P)FRT,B37-2A(P)SID,B37-2A(C)EX,B37-2A(P)EX

2,34, ,"CONTROL EQUIP.(CUT OFF LEVER&P',B37-2A(C)FRT,B37-2A(C)SID,B37-
2A(P)FRT,B37-2A(P)SID,B37-2A(C)EX,B37-2A(P)EX

2,35, ,"CONTROL EQUIP.(P.T.0.CONTROL)",B37-2A(C)FRT,B37-2A(C)SID,B37-
2A(P)FRT,B37-2A(P)SID,B37-2A(C)EX,B37-2A(P)EX

2,36, ,"FRAME & TURNING BEARING'",B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-
2A(P)SID,B37-2A(C)EX,B37-2A(P)EX

2,37, ,"FRAME COVER',B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-2A(P)SID,B37-
2A(C)EX,B37-2A(P)EX

2,38, ,"STEP & INSTRUMENT PANEL(FRONT",B37-2A(C)FRT,B37-2A(C)SID,B37-
2A(P)FRT,B37-2A(P)SID,B37-2A(C)EX,B37-2A(P)EX

2,39,,"STEP & INSTRUMENT PANEL(SIDE L',B37-2A(C)FRT,B37-2A(C)SID,B37-
2A(P)FRT,B37-2A(P)SID,B37-2A(C)EX,B37-2A(P)EX

2,40, ,"SEAT & SEAT MOUNT(FRONT LEVER)",B37-2A(C)FRT,B37-2A(C)SID,B37-
2A(P)FRT,B37-2A(P)SID,B37-2A(C)EX,B37-2A(P)EX

2,41, ,"SEAT & SEAT MOUNT(SIDE LEVER)",B37-2A(C)FRT,B37-2A(C)SID,B37-
2A(P)FRT,B37-2A(P)SID,B37-2A(C)EX,B37-2A(P)EX

2,42, ,BONNET,B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-2A(P)SID,B37-
2A(C)EX,B37-2A(P)EX

2,43, ,"CABIN(BODY & FITTING PART)",B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-
2A(P)SID,B37-2A(C)EX,B37-2A(P)EX

2,44, ,"CABIN(GLASS & SASH)",B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-
2A(P)SID,B37-2A(C)EX,B37-2A(P)EX

2,45, ,"CABIN DOOR",B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-2A(P)SID,B37-
2A(C)EX,B37-2A(P)EX

2,46, ,CANOPY,B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-2A(P)SID,B37-
2A(C)EX,B37-2A(P)EX

2,47, ,"HYD.OIL PUMP & JOINT",B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-
2A(P)SID,B37-2A(C)EX, B37-2A(P)EX

2,48, ,"BOOM CYLINDER UT(CABIN)",B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-
2A(P)SID,B37-2A(C)EX,B37-2A(P)EX

2,49, ,"BOOM CYLINDER UZ(CANOPY)'',B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-
2A(P)SID,B37-2A(C)EX, B37-2A(P)EX

2,50, ,"ARM CYLINDER'",B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-2A(P)SID,B37-
2A(C)EX,B37-2A(P)EX

2,51, ,"BUCKET CYLINDER",B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-2A(P)SID,B37-
2A(C)EX,B37-2A(P)EX

2,52, ,"SWING CYLINDER",B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-2A(P)SID,B37-
2A(C)EX,B37-2A(P)EX

2,53, ,"BLADE CYLINDER",B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-2A(P)SID,B37-
2A(C)EX,B37-2A(P)EX

2,54, ,"DRIVING MOTOR",B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-2A(P)SID,B37-
2A(C)EX,B37-2A(P)EX

2,55, ,"TURNING MOTOR'",B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-2A(P)SID,B37-
2A(C)EX,B37-2A(P)EX

2,56, ,"SWIVEL JOINT",B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-2A(P)SID,B37-
2A(C)EX,B37-2A(P)EX

2,57, ,"CONTROL VALVE(P PORT&VALVE STA",B37-2A(C)FRT,B37-2A(C)SID,B37-
2A(P)FRT,B37-2A(P)SID,B37-2A(C)EX,B37-2A(P)EX

2,58, ,"CONTROL VALVE(DRIVE & P.T.0.)",B37-2A(C)FRT,B37-2A(C)SID,B37-
2A(P)FRT,B37-2A(P)SID,B37-2A(C)EX,B37-2A(P)EX

2,59, ,"CONTROL VALVE(ARM & SWING)",B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-
2A(P)SID,B37-2A(C)EX, B37-2A(P)EX

2,60, ,"CONTROL VALVE(BOOM & BUCKET)",B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-
2A(P)SID,B37-2A(C)EX, B37-2A(P)EX

2,61, ,"CONTROL VALVE(TURNING & BLADE)",B37-2A(C)FRT,B37-2A(C)SID,B37-
2A(P)FRT,B37-2A(P)SID,B37-2A(C)EX,B37-2A(P)EX



2,62, ,"CONTROL VALVE(P PORT&VALVE STA'",B37-2A(C)FRT,B37-2A(C)SID,B37-
2A(P)FRT,B37-2A(P)SID,B37-2A(C)EX,B37-2A(P)EX

2,63, ,"CONTROL VALVE(DRIVE&P.T.O.:P.T"*,B37-2A(C)FRT,B37-2A(C)SID,B37-
2A(P)FRT,B37-2A(P)SID,B37-2A(C)EX,B37-2A(P)EX

2,64, ,"CONTROL VALVE(ARM&SWING:P.T.0.",B37-2A(C)FRT,B37-2A(C)SID,B37-
2A(P)FRT,B37-2A(P)SID,B37-2A(C)EX,B37-2A(P)EX

2,65, ,"CONTROL VALVE(BOOM&BUCKET:P.T.",B37-2A(C)FRT,B37-2A(C)SID,B37-
2A(P)FRT,B37-2A(P)SID,B37-2A(C)EX,B37-2A(P)EX

2,66, ,"CONTROL VALVE(TURNING&BLADE:P.",B37-2A(C)FRT,B37-2A(C)SID,B37-
2A(P)FRT,B37-2A(P)SID,B37-2A(C)EX,B37-2A(P)EX

2,67, ,"REMOTE CONTROL VALVE(JP,EX SPE',B37-2A(C)FRT,B37-2A(C)SID,B37-
2A(P)FRT,B37-2A(P)SID,B37-2A(C)EX,B37-2A(P)EX

2,68, ,"REMOTE CONTROL VALVE(LEFT:AS S',B37-2A(C)FRT,B37-2A(C)SID,B37-
2A(P)FRT,B37-2A(P)SID,B37-2A(C)EX,B37-2A(P)EX

2,69, ,"REMOTE CONTROL VALVE(RIGHT:AS",B37-2A(C)FRT,B37-2A(C)SID,B37-
2A(P)FRT,B37-2A(P)SID,B37-2A(C)EX,B37-2A(P)EX

2,70, ,"4WAY ROTARY VALVE(MULTI CHANGE',B37-2A(C)FRT,B37-2A(C)SID,B37-
2A(P)FRT,B37-2A(P)SID,B37-2A(C)EX,B37-2A(P)EX

2,71, ,"2WAY ROTARY VALVE(MULTI CHANGE',B37-2B(C)FRT,B37-2B(C)SID,B37-
2B(P)FRT,B37-2B(P)SID

2,72, ,P.T.0.VALVE(CONFLUENCE) ,B37-2A(C)FRT,B37-2A(C)SID, B37-2A(P)FRT,B37-
2A(P)SID,B37-2A(C)EX,B37-2A(P)EX

2,73, ,"HYD.OIL TANK",B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-2A(P)SID,B37-
2A(C)EX,B37-2A(P)EX

2,74, ,"HYD.OIL PIPING(TANK-PUMP-VALVE",B37-2A(C)FRT,B37-2A(C)SID,B37-
2A(P)FRT,B37-2A(P)SID,B37-2A(C)EX,B37-2A(P)EX

2,75, ,"HYD.OIL PIPING(VALVE-MOTOR,B0O",B37-2A(C)FRT,B37-2A(C)SID,B37-
2A(P)FRT,B37-2A(P)SID,B37-2A(C)EX,B37-2A(P)EX

2,76, ,"HYD.OIL PIPING(VALVE-SWIVEL,SW',B37-2A(C)FRT,B37-2A(C)SID,B37-
2A(P)FRT,B37-2A(P)SID,B37-2A(C)EX,B37-2A(P)EX

2,77, ,"HYD.OIL PIPING(RETURN)",B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-
2A(P)SID,B37-2A(C)EX,B37-2A(P)EX

2,78, ,"HYD.OIL PIPING(P.T.O.FRAME END",B37-2A(C)FRT,B37-2A(C)SID,B37-
2A(P)FRT,B37-2A(P)SID,B37-2A(C)EX,B37-2A(P)EX

2,79, ,"HYD.OIL PIPING(P.T.O_.FRAME END",B37-2A(C)FRT,B37-2A(C)SID,B37-
2A(P)FRT,B37-2A(P)SID,B37-2A(C)EX,B37-2A(P)EX

2,80, ,"HYD.OIL PIPING(TRACK FRAME)",B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-
2A(P)SID,B37-2A(C)EX,B37-2A(P)EX

2,81, ,"HYD.OIL PIPING(BOOM)",B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-
2A(P)SID,B37-2A(C)EX,B37-2A(P)EX

2,82, ,"HYD.OIL PIPING(P.T.0.BOOM:ARM",B37-2A(C)FRT,B37-2A(C)SID,B37-
2A(P)FRT,B37-2A(P)SID,B37-2A(C)EX,B37-2A(P)EX

2,83, ,"HYD.OIL PIPING(P.T.0.BOOM:ARM",B37-2A(C)FRT,B37-2A(C)SID,B37-
2A(P)FRT,B37-2A(P)SID,B37-2A(C)EX,B37-2A(P)EX

2,84, ,"CONTROL PIPING(PUMP-REMOTE CON',B37-2A(C)FRT,B37-2A(C)SID,B37-
2A(P)FRT,B37-2A(P)SID,B37-2A(C)EX,B37-2A(P)EX

2,85, ,"CONTROL PIPING(PUMP-REMOTE CON',B37-2A(C)FRT,B37-2A(C)SID,B37-
2A(P)FRT,B37-2A(P)SID,B37-2A(C)EX,B37-2A(P)EX

2,86, ,"CONTROL PIPING(PUMP-REMOTE CON',B37-2A(C)FRT,B37-2A(C)SID,B37-
2A(P)FRT,B37-2A(P)SID,B37-2A(C)EX,B37-2A(P)EX

2,87, ,"CONTROL PIPING(REMOTE CONTROL',B37-2A(C)FRT,B37-2A(C)SID,B37-
2A(P)FRT,B37-2A(P)SID,B37-2A(C)EX,B37-2A(P)EX

2,88, ,"CONTROL PIPING(REMOTE CONTROL',B37-2A(C)FRT,B37-2A(C)SID,B37-
2A(P)FRT,B37-2A(P)SID,B37-2A(C)EX,B37-2A(P)EX

2,89, ,"CONTROL PIPING(REMOTE CONTROL',B37-2A(C)FRT,B37-2A(C)SID,B37-
2A(P)FRT,B37-2A(P)SID,B37-2A(C)EX,B37-2A(P)EX

2,90, ,"CONTROL PIPING(REMOTE CONTROL',B37-2A(C)FRT,B37-2A(C)SID,B37-
2A(P)FRT,B37-2A(P)SID,B37-2A(C)EX,B37-2A(P)EX

2,91, ,"CONTROL PIPING(REMOTE CONTROL',B37-2A(C)FRT,B37-2A(C)SID,B37-
2A(P)FRT,B37-2A(P)SID,B37-2A(C)EX,B37-2A(P)EX

2,92, ,"CONTROL PIPING(REMOTE CONTROL',B37-2A(C)FRT,B37-2A(C)SID,B37-
2A(P)FRT,B37-2A(P)SID,B37-2A(C)EX,B37-2A(P)EX



2,93, ,"CONTROL PIPING(REMOTE CONTROL',B37-2B(C)FRT,B37-2B(C)SID,B37-
2B(P)FRT,B37-2B(P)SID

2,94, ,"CONTROL PIPING(2WAY:SIDE LEVER'",B37-2B(C)FRT,B37-2B(C)SID,B37-
2B(P)FRT,B37-2B(P)SID

2,95, ,GREASING,B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-2A(P)SID,B37-
2A(C)EX,B37-2A(P)EX

2,96, ,"BOOM & BOOM BRACKET',B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-
2A(P)SID,B37-2A(C)EX, B37-2A(P)EX

2,97,,"ARM & BUCKET LINK',B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-
2A(P)SID,B37-2A(C)EX, B37-2A(P)EX

2,98, ,BUCKET, B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-2A(P)SID,B37-
2A(C)EX, B37-2A(P)EX

2,99, ,BUCKET(S-TYPE:ATTACHMENT) ,B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-
2A(P)SID,B37-2A(C)EX,B37-2A(P)EX

2,100, ,BLADE, B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-2A(P)SID,B37-
2A(C)EX,B37-2A(P)EX

2,101, ,"KIT PARTS FOR REMODEL(OPTIONAL",B37-2A(C)FRT,B37-2A(C)SID,B37-
2A(P)FRT,B37-2A(P)SID,B37-2A(C)EX, B37-2A(P)EX



	preface.pdf
	PREFACE
	SPECIFICATIONS
	VEHICLE PAINTED COLOR
	PAINT PART No, & COLOR OF MAIN PARTS
	PICTURESQUE INDEX(1) MAIN PARTS
	PICTURESQUE INDEX(2) HYDRAULIC SECTION
	PICTURESQUE INDEX(3) FIGURE 01-12
	PICTURESQUE INDEX(3) FIGURE 13-24
	PICTURESQUE INDEX(3) FIGURE 25-36
	PICTURESQUE INDEX(3) FIGURE 37-48
	PICTURESQUE INDEX(3) FIGURE 49-60
	PICTURESQUE INDEX(3) FIGURE 61-72
	PICTURESQUE INDEX(3) FIGURE 73-84
	PICTURESQUE INDEX(3) FIGURE 85-96
	PICTURESQUE INDEX(3) FIGURE 97-101


